Administrative Package
Cover Page

This file contains the following documents:

1. Summary of application (in plain language)
e English
e Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a
Permit)

e English
e Alternative Language (Spanish)

3. Application materials

Portada de Paquete
Administrativo

Este archivo contiene los siguientes documentos:

1. Resumen de la solicitud (en lenguaje sencillo)
e Inglés
e Idioma alternativo (espanol)

2. Primer aviso (NORI- Aviso de Recepcion de Solicitud e Intencién de Obtener
un Permiso)

e Inglés
e Idioma alternativo (espafol)

3. Materiales de la solicitud



Undine Texas Environmental, LLC. (CN604519330) operates the Bayridge wastewater treatment plant
(RN 102342268), an activated sludge process plant operated in the complete mix mode. Located
approximately 1.5 miles southeast of the intersection of Farm-to-Market Road 1405 and Farm-to-Market
Road 2354, on the south side of Farm-to-Market Road 2354, in Chambers County, Texas 77523

This application is for a renewal to discharge at an annual average flow of 100,000 gallons per day of
treated domestic wastewater via Outfall 001.

Discharges from the facility are expected to contain five-day carbonaceous biochemical oxygen demand
(CBOD:), total suspended solids (TSS), ammonia nitrogen (NH3-N), and Escherichia coli. Additional
potential pollutants are included in the Domestic Technical Report 1.0, Section 7. Pollutant Analysis of
Treated Effluent and Domestic Worksheet 4.0 in the permit application package. Domestic wastewater is
treated by an activated sludge process plant and the treatment units include a bar screen, aeration basins,
final clarifiers, sludge digesters and chlorine contact chambers

Undine Texas Environmental, LLC. (CN604519330) opera la planta de tratamiento de
aguas residuales de Bayridge (RN 102342268 ), una planta de proceso de lodos
activados operada en modo de mezcla completa. aproximadamente 1,5 millas al
sureste de la interseccion de Farm-to-Market Road 1405 y Farm-to-Market Road 2354,
en el lado sur de Farm-to-Market Road 2354, en el condado de Chambers, Texas 77523

Esta solicitud es para una renovacion para descargar a un flujo promedio anual de
100,000 galones por dia de aguas residuales domésticas tratadas a través del Emisario
001.

Se espera que las descargas de la instalacion contengan demanda bioquimica de
oxigeno carbonoso (CBOD ;), s6lidos suspendidos totales (TSS), nitrogeno amoniacal
(NH ;-N) vy Escherichia coli durante cinco dias . Se incluyen contaminantes potenciales
adicionales en el Informe Técnico Nacional 1.0, Seccién 7. Analisis de Contaminantes
del Efluente Tratado y Hoja de Trabajo Doméstico 4.0 en el paquete de solicitud de
permiso. Las aguas residuales domésticas son tratadas mediante una planta de proceso
de lodos activados y las unidades de tratamiento incluyen criba de barras, balsas de
aireacion, clarificadores finales, digestores de lodos y camaras de contacto de cloro.



Undine Texas Environmental, LLC. (CN604519330) operates the Bayridge wastewater treatment plant
(RN 102342268), an activated sludge process plant operated in the complete mix mode. Located
approximately 1.5 miles southeast of the intersection of Farm-to-Market Road 1405 and Farm-to-Market
Road 2354, on the south side of Farm-to-Market Road 2354, in Chambers County, Texas 77523

This application is for a renewal to discharge at an annual average flow of 100,000 gallons per day of
treated domestic wastewater via Outfall 001.

Discharges from the facility are expected to contain five-day carbonaceous biochemical oxygen demand
(CBOD:), total suspended solids (TSS), ammonia nitrogen (NH3-N), and Escherichia coli. Additional
potential pollutants are included in the Domestic Technical Report 1.0, Section 7. Pollutant Analysis of
Treated Effluent and Domestic Worksheet 4.0 in the permit application package. Domestic wastewater is
treated by an activated sludge process plant and the treatment units include a bar screen, aeration basins,
final clarifiers, sludge digesters and chlorine contact chambers

Undine Texas Environmental, LLC. (CN604519330) opera la planta de tratamiento de
aguas residuales de Bayridge (RN 102342268 ), una planta de proceso de lodos
activados operada en modo de mezcla completa. aproximadamente 1,5 millas al
sureste de la interseccion de Farm-to-Market Road 1405 y Farm-to-Market Road 2354,
en el lado sur de Farm-to-Market Road 2354, en el condado de Chambers, Texas 77523

Esta solicitud es para una renovacion para descargar a un flujo promedio anual de
100,000 galones por dia de aguas residuales domésticas tratadas a través del Emisario
001.

Se espera que las descargas de la instalacion contengan demanda bioquimica de
oxigeno carbonoso (CBOD ;), s6lidos suspendidos totales (TSS), nitrogeno amoniacal
(NH ;-N) vy Escherichia coli durante cinco dias . Se incluyen contaminantes potenciales
adicionales en el Informe Técnico Nacional 1.0, Seccién 7. Analisis de Contaminantes
del Efluente Tratado y Hoja de Trabajo Doméstico 4.0 en el paquete de solicitud de
permiso. Las aguas residuales domésticas son tratadas mediante una planta de proceso
de lodos activados y las unidades de tratamiento incluyen criba de barras, balsas de
aireacion, clarificadores finales, digestores de lodos y camaras de contacto de cloro.



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

NOTICE OF RECEIPT OF APPLICATION AND
INTENT TO OBTAIN WATER QUALITY PERMIT
RENEWAL

PERMIT NO. WQ0013643001

APPLICATION. Undine Texas Environmental, LLC, 17681 Telge Road, Cypress, Texas 77429,
has applied to the Texas Commission on Environmental Quality (TCEQ) to renew Texas
Pollutant Discharge Elimination System (TPDES) Permit No. WQ0013643001 (EPA LD. No.
TX0042081) to authorize the discharge of treated wastewater at a volume not to exceed a
daily average flow of 100,000 gallons per day. The domestic wastewater treatment facility is
located approximately 1.5 miles southeast of the intersection of Farm-to-Market Road 1405
and Farm-to-Market Road 2354, on the south side of Farm-to-Market Road 2354, in Chambers
County, Texas 77523. The discharge route is from the plant site to directly to Upper
Galveston Bay. TCEQ received this application on October 11, 2023. The permit application
will be available for viewing and copying at Sterling Municipal Library, 1 Mary Elizabeth
Wilbanks Avenue, Baytown, in Chambers County, Texas prior to the date this notice is
published in the newspaper. The application, including any updates, and associated notices
are available electronically at the following webpage:
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications. This
link to an electronic map of the site or facility's general location is provided as a public
courtesy and not part of the application or notice. For the exact location, refer to the
application.
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-94.896944,29.661944&level=18

The application is subject to the goals and policies of the Texas Coastal Management Program
and must be consistent with the applicable Coastal Management Program goals and policies.

ALTERNATIVE LANGUAGE NOTICE. Alternative language notice in Spanish is available at:
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications.
El aviso de idioma alternativo en espanol esta disponible en
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications.

ADDITIONAL NOTICE. TCEQ’s Executive Director has determined the application is
administratively complete and will conduct a technical review of the application. After
technical review of the application is complete, the Executive Director may prepare a draft
permit and will issue a preliminary decision on the application. Notice of the Application
and Preliminary Decision will be published and mailed to those who are on the county-
wide mailing list and to those who are on the mailing list for this application. That notice
will contain the deadline for submitting public comments.

PUBLIC COMMENT / PUBLIC MEETING. You may submit public comments or request a
public meeting on this application. The purpose of a public meeting is to provide the


https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-94.896944,29.661944&level=18
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications

opportunity to submit comments or to ask questions about the application. TCEQ will hold a
public meeting if the Executive Director determines that there is a significant degree of public
interest in the application or if requested by a local legislator. A public meeting is not a
contested case hearing.

OPPORTUNITY FOR A CONTESTED CASE HEARING. After the deadline for submitting
public comments, the Executive Director will consider all timely comments and prepare a
response to all relevant and material, or significant public comments. Unless the application
is directly referred for a contested case hearing, the response to comments, and the
Executive Director’s decision on the application, will be mailed to everyone who
submitted public comments and to those persons who are on the mailing list for this
application. If comments are received, the mailing will also provide instructions for
requesting reconsideration of the Executive Director’s decision and for requesting a
contested case hearing. A contested case hearing is a legal proceeding similar to a civil trial
in state district court.

TO REQUEST A CONTESTED CASE HEARING, YOU MUST INCLUDE THE FOLLOWING ITEMS
IN YOUR REQUEST: your name, address, phone number; applicant's name and proposed
permit number; the location and distance of your property/activities relative to the
proposed facility; a specific description of how you would be adversely affected by the
facility in a way not common to the general public; a list of all disputed issues of fact that
you submit during the comment period and, the statement "[I/we] request a contested
case hearing." If the request for contested case hearing is filed on behalf of a group or
association, the request must designate the group’s representative for receiving future
correspondence; identify by name and physical address an individual member of the
group who would be adversely affected by the proposed facility or activity; provide the
information discussed above regarding the affected member’s location and distance from
the facility or activity; explain how and why the member would be affected; and explain
how the interests the group seeks to protect are relevant to the group’s purpose.

Following the close of all applicable comment and request periods, the Executive Director will
forward the application and any requests for reconsideration or for a contested case hearing
to the TCEQ Commissioners for their consideration at a scheduled Commission meeting.

The Commission may only grant a request for a contested case hearing on issues the
requestor submitted in their timely comments that were not subsequently withdrawn. If a
hearing is granted, the subject of a hearing will be limited to disputed issues of fact or
mixed questions of fact and law relating to relevant and material water quality concerns
submitted during the comment period.

TCEQ may act on an application to renew a permit for discharge of wastewater without
providing an opportunity for a contested case hearing if certain criteria are met.

MAILING LIST. If you submit public comments, a request for a contested case hearing or a
reconsideration of the Executive Director’s decision, you will be added to the mailing list for
this specific application to receive future public notices mailed by the Office of the Chief
Clerk. In addition, you may request to be placed on: (1) the permanent mailing list for a
specific applicant name and permit number; and/or (2) the mailing list for a specific county.
If you wish to be placed on the permanent and/or the county mailing list, clearly specify
which list(s) and send your request to TCEQ Office of the Chief Clerk at the address below.



INFORMATION AVAILABLE ONLINE. For details about the status of the application, visit the
Commissioners’ Integrated Database at www.tceq.texas.gov/goto/cid. Search the database
using the permit number for this application, which is provided at the top of this notice.

AGENCY CONTACTS AND INFORMATION. All public comments and requests must be
submitted either electronically at https://www14.tceq.texas.gov/epic/eComment/, or in
writing to the Texas Commission on Environmental Quality, Office of the Chief Clerk, MC-105,
P.O. Box 13087, Austin, Texas 78711-3087. Please be aware that any contact information you
provide, including your name, phone number, email address and physical address will
become part of the agency’s public record. For more information about this permit
application or the permitting process, please call the TCEQ Public Education Program, Toll
Free, at 1-800-687-4040 or visit their website at www.tceq.texas.gov/goto/pep. Si desea
informacion en Espaiiol, puede llamar al 1-800-687-4040.

Further information may also be obtained from Undine Texas Environmental, LLC at the
address stated above or by calling Mr. Jeff Goebel, at 713-574-5953, Extension 3005.

Issuance Date: July 3, 2024


http://www.tceq.texas.gov/goto/cid
https://www14.tceq.texas.gov/epic/eComment/
http://www.tceq.texas.gov/goto/pep

Comision de Calidad Ambiental del Estado de Texas

AVISO DE RECIBO DE LA SOLICITUD Y
EL INTENTO DE OBTENER PERMISO PARA LA CALIDAD DEL AGUA
RENOVACION

PERMISO NO. WQ0013643001

SOLICITUD. Undine Texas Environmental, LLC, 17681 Telge Road, Cypress, Texas 77429, ha
solicitado a la Comision de Calidad Ambiental de Texas (TCEQ) renovar el permiso del Sistema
de Eliminacion de Descargas Contaminantes de Texas (TPDES) No. WQ0013643001 (ID de EPA
No. TX0042081) para autorizar la descarga de aguas residuales tratadas en un volumen que no
exceda un flujo promedio diario de 100,000 galones por dia. La instalacion de tratamiento de
aguas residuales domésticas. esta ubicado aproximadamente a 1.5 millas al sureste de la
interseccion de Farm-to-Market Road 1405 y Farm-to-Market Road 2354, en el lado sur de
Farm-to-Market Road 2354, en el condado de Chambers, Texas 77523. La ruta de descarga es
desde el sitio de la planta directamente a Upper Galveston Bay. La TCEQ recibi6 esta solicitud el
11 de octubre de 2023. La solicitud de permiso estara disponible para ver y copiar en la
Biblioteca Municipal Sterling, 1 Mary Elizabeth Wilbanks Avenue, Baytown, en el condado de
Chambers, Texas, antes de la fecha de publicacién de este aviso en el periodico. La solicitud
(cualquier actualizacién y aviso inclusive) esta disponible electrénicamente en la siguiente
pagina web: https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-
applications . Este enlace a un mapa electronico de la ubicaciéon general del sitio o instalacion se
proporciona como cortesia publica y no forma parte de la solicitud o aviso. Para conocer la
ubicacion exacta, consulte la aplicacion.
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-94.896944,29.661944&level=18

AVISO ADICIONAL. El Director Ejecutivo de la TCEQ ha determinado que la solicitud es
administrativamente completa y conducira una revision técnica de la solicitud. Después de
completar la revision técnica, el Director Ejecutivo puede preparar un borrador del permiso y
emitira una Decision Preliminar sobre la solicitud. El aviso de la solicitud y la decision
preliminar seran publicados y enviado a los que estan en la lista de correo de las
personas a lo largo del condado que desean recibir los avisos y los que estan en la
lista de correo que desean recibir avisos de esta solicitud. El aviso dara la fecha
limite para someter comentarios publicos.

COMENTARIO PUBLICO / REUNION PUBLICA. Usted puede presentar
comentarios publicos o pedir una reunion publica sobre esta solicitud. El proposito
de una reunién publica es dar la oportunidad de presentar comentarios o hacer preguntas acerca
de la solicitud. La TCEQ realiza una reunion publica si el Director Ejecutivo determina que hay
un grado de interés publico suficiente en la solicitud o si un legislador local lo pide. Una reuni6on
publica no es una audiencia administrativa de lo contencioso.


https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-94.896944,29.661944&level=18

OPORTUNIDAD DE UNA AUDIENCIA ADMINISTRATIVA DE LO CONTENCIOSO.
Después del plazo para presentar comentarios publicos, el Director Ejecutivo considerara todos
los comentarios apropiados y preparara una respuesta a todo los comentarios ptblicos
esenciales, pertinentes, o significativos. A menos que la solicitud haya sido referida
directamente a una audiencia administrativa de lo contencioso, la respuesta a los
comentarios y la decision del Director Ejecutivo sobre la solicitud seran enviados
por correo a todos los que presentaron un comentario publico y a las personas que
estan en la lista para recibir avisos sobre esta solicitud. Si se reciben comentarios,
el aviso también proveera instrucciones para pedir una reconsideracion de la
decision del Director Ejecutivo y para pedir una audiencia administrativa de lo
contencioso. Una audiencia administrativa de lo contencioso es un procedimiento legal
similar a un procedimiento legal civil en un tribunal de distrito del estado.

PARA SOLICITAR UNA AUDIENCIA DE CASO IMPUGNADO, USTED DEBE
INCLUIR EN SU SOLICITUD LOS SIGUIENTES DATOS: su nombre, direccién, y
namero de teléfono; el nombre del solicitante y niimero del permiso; la ubicacion
y distancia de su propiedad/actividad con respecto a la instalacion; una
descripcion especifica de la forma como usted seria afectado adversamente por el
sitio de una manera no comun al pablico en general; una lista de todas las
cuestiones de hecho en disputa que usted presente durante el periodo de
comentarios; y la declaracion "[Yo/nosotros] solicito/solicitamos una audiencia de
caso impugnado'. Si presenta la peticion para una audiencia de caso impugnado
de parte de un grupo o asociacion, debe identificar una persona que representa al
grupo para recibir correspondencia en el futuro; identificar el nombre y la
direccion de un miembro del grupo que seria afectado adversamente por la planta
o la actividad propuesta; proveer la informacién indicada anteriormente con
respecto a la ubicaciéon del miembro afectado y su distancia de la planta o actividad
propuesta; explicar como y porqué el miembro seria afectado; y explicar como los
intereses que el grupo desea proteger son pertinentes al proposito del grupo.

Después del cierre de todos los periodos de comentarios y de peticion que aplican,
el Director Ejecutivo enviara la solicitud y cualquier peticiéon para reconsideracion
o para una audiencia de caso impugnado a los Comisionados de la TCEQ para su
consideracion durante una reuniéon programada de la Comision. La Comision sélo
puede conceder una solicitud de una audiencia de caso impugnado sobre los temas
que el solicitante haya presentado en sus comentarios oportunos que no fueron
retirados posteriormente. Si se concede una audiencia, el tema de la audiencia
estara limitado a cuestiones de hecho en disputa o cuestiones mixtas de hecho y de
derecho relacionadas a intereses pertinentes y materiales de calidad del agua que
se hayan presentado durante el periodo de comentarios. Si ciertos criterios se
cumplen, la TCEQ puede actuar sobre una solicitud para renovar un permiso sin
proveer una oportunidad de una audiencia administrativa de lo contencioso.

LISTA DE CORREQ. Si somete comentarios publicos, un pedido para una audiencia
administrativa de lo contencioso o una reconsideracion de la decision del Director Ejecutivo, la
Oficina del Secretario Principal enviara por correo los avisos publicos en relacion con la
solicitud. Ademas, puede pedir que la TCEQ ponga su nombre en una or mas de las listas
correos siguientes (1) la lista de correo permanente para recibir los avisos de el solicitante
indicado por nombre y ntimero del permiso especifico y/o (2) la lista de correo de todas las
solicitudes en un condado especifico. Si desea que se agrega su nombre en una de las listas



designe cual lista(s) y envia por correo su pedido a la Oficina del Secretario Principal de la
TCEQ.

CONTACTOS E INFORMACION DE LA TCEQ. Todos los comentarios escritos del
publico y los para pedidos una reunion deben ser presentados a la Oficina del
Secretario Principal, MC 105, TCEQ, P.O. Box 13087, Austin, TX 78711-3087 o por
el internet at www.tceq.texas.gov/about/comments.html. Tenga en cuenta que
cualquier informacion personal que usted proporcione, incluyendo su nombre, niimero de
teléfono, direccion de correo electronico y direccion fisica pasaran a formar parte del registro
publico de la Agencia. Si necesita mas informacion en Espafiol sobre esta solicitud para un
permiso o el proceso del permiso, por favor llame a El Programa de Educacién Publica de la
TCEQ, sin cobro, al 1-800-687-4040. La informacion general sobre la TCEQ puede ser
encontrada en nuestro sitio de la red: www.tceq.texas.gov.

También se puede obtener informacién adicional del Undine Texas Environmental, LLC a la
direccién indicada arriba o llamando a Jeff Goebel al 713-574-5953, extension 3005

Fecha de emission: 3 de julio de 2024


http://www.tceq.texas.gov/about/comments.html
http://www.tceq.texas.gov/

Erwin Madrid

From: Jeff Goebel <jgoebel@undinellc.com>

Sent: Tuesday, July 2, 2024 12:23 PM

To: Erwin Madrid

Subject: RE: Application for Permit No. WQ0013643001 - Notice of Deficiency Letter
Attachments: Admin page.pdf; dom-tpdes-renew-nori-murechno.docx; Municipal TPDES and TLAP

PLS english and spanish.docx

1. The application indicates that the individual responsible for signing the application is Mr. Vance Tillman,
CFO. However, the application was signed by Carey Thomas, Vice President. Please confirm who is
responsible for signing the application. If you want to have Mr. Tillman, be the authorized signatory, a new
notarized signature page will be required.

a. Seerevised page

2. Plain Language Summaries: Please complete the attached plain language summary templates (English &
Spanish).
a. See attached for English and spanish

3. The Notice of Receipt and Intent is provided below, please review carefully and let me know if there are any
error or omissions. Additionally, please use the attached Spanish NORI template to translate the notice
portion into Spanish:

a. See attached

Please let me know if you need anything else.

Thank you

Jeff Goebel

From: Erwin Madrid <Erwin.Madrid@tceq.texas.gov>

Sent: Tuesday, June 25, 2024 4:47 PM

To: Jeff Goebel <jgoebel@undinellc.com>

Subject: RE: Application for Permit No. WQ0013643001 - Notice of Deficiency Letter
Importance: High

CAUTION: This email originated from outside of the organization. Do not click links or open attachments unless you recognize the
sender and know the content is safe.

Hi Mr. Goebel,

I am following up on this permit application; | reviewed the response you provided; however, | am still missing a
few items to declare the application administratively complete. Please the items below and submit the complete
response as soon as possible:



1. The application indicates that the individual responsible for signing the application is Mr. Vance Tillman,
CFO. However, the application was signed by Carey Thomas, Vice President. Please confirm who is
responsible for signing the application. If you want to have Mr. Tillman, be the authorized signatory, a new
notarized signature page will be required.

2. Plain Language Summaries: Please complete the attached plain language summary templates (English &
Spanish).

3. The Notice of Receipt and Intent is provided below, please review carefully and let me know if there are any
error or omissions. Additionally, please use the attached Spanish NORI template to translate the notice
portion into Spanish:

APPLICATION. Undine Texas Environmental, LLC, 17681 Telge Road, Cypress, Texas 77429,
has applied to the Texas Commission on Environmental Quality (TCEQ) to renew Texas
Pollutant Discharge Elimination System (TPDES) Permit No. WQ0013643001 (EPA 1.D. No.
TX0042081) to authorize the discharge of treated wastewater at a volume not to exceed a
daily average flow of 100,000 gallons per day. The domestic wastewater treatment facility is
located approximately 1.5 miles southeast of the intersection of Farm-to-Market Road 1405
and Farm-to-Market Road 2354, on the south side of Farm-to-Market Road 2354, in Chambers
County, Texas 77523. The discharge route is from the plant site to directly to Upper
Galveston Bay. TCEQ received this application on October 11, 2023. The permit application
will be available for viewing and copying at Sterling Municipal Library, 1 Mary Elizabeth
Wilbanks Avenue, Baytown, in Chambers County, Texas prior to the date this notice is
published in the newspaper. The application, including any updates, and associated notices
are available electronically at the following webpage:
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications. This
link to an electronic map of the site or facility's general location is provided as a public
courtesy and not part of the application or notice. For the exact location, refer to the
application.
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-94.896944,29.661944&level=18

Further information may also be obtained from Undine Texas Environmental, LLC at the
address stated above or by calling Mr. Jeff Goebel, Undine Texas Environmental, LLC, at 713-
574-5953.

If you have any questions/concerns, please let me know. Please provide your response as soon as possible.
Regards,

Erwin Madrid

Team Lead

ARP Team | Water Quality Division
512-239-2191

Texas Commission on Environmental Quality

' Texas:
Talce CareOfTexas.arg
Please consider whether it is necessary to print this e-mail.

From: Jeff Goebel <jgoebel@undinellc.com>
Sent: Tuesday, May 28, 2024 12:07 PM




To: Erwin Madrid <Erwin.Madrid@tceg.texas.gov>
Subject: RE: Application for Permit No. WQ0013643001 - Notice of Deficiency Letter

Erwin,

Please see response that will be overnighted to you today.
| am still lacking the effluent results and a letter from the sludge hauler, but both should be done in the next week
or two.

. Please let me know if you need anything else.

Thank you

Jeff Goebel

From: Erwin Madrid <Erwin.Madrid@tceq.texas.gov>

Sent: Friday, May 24, 2024 2:46 PM

To: texaswater@sbcglobal.net

Cc: Jeff Goebel <jgoebel@undinellc.com>

Subject: Application for Permit No. WQ0013643001 - Notice of Deficiency Letter
Importance: High

CAUTION: This email originated from outside of the organization. Do not click links or open attachments unless you recognize the
sender and know the content is safe.

Dear applicant,

The attached Notice of Deficiency letter sent on May 24, 2024, requests additional information needed to declare the
application administratively complete. Please send the complete response to my attention by June 7, 2024.

NEW Public Involvement Plan (PIP) Forms Required for Certain Individual Wastewater and Stormwater Permit
Applications

All new and major amendment wastewater and stormwater individual permit applications received on or

after November 1, 2022, must now include a completed Public Involvement Plan (PIP) form. Individual permit
applications are being updated to explicitly include this new requirement.

e PIP Form (TCEQ Form-20960)
e PIP Form Instructions (TCEQ Form-20960-inst)

Regards,

Erwin Madrid

Team Lead

ARP Team | Water Quality Division
512-239-2191

Texas Commission on Environmental Quality

#Take Care

orF T
ACKAS:
Taloe CareOfTexas.org
Please consider whether it is necessary to print this e-mail.



The contents of this email are intended only for the recipient(s) listed above. If you are not the intended recipient, you are directed not to read, disclose, distribute or
otherwise use this transmission. If you have received this email in error, please notify the sender immediately and delete the transmission. Terms and conditions
presented in this message are to be considered non-binding and are for discussion purposes only.



Section 3. Facility Owner (Applicant) and Co-Applicant Information

(Instructions Page 29)

A. The owner of the facility must apply for the permit.
What is the Legal Name of the entity (applicant) applying for this permit?
Undine Texas Environmental, LLC
(The legal name must be spelled exactly as filed with the Texas Secretary of State, County, or
in the legal documents forming the entity.)
If the applicant is currently a customer with the TCEQ, what is the Customer Number (CN)?
You may search for your CN on the TCEQ website at http://www15.tceq.texas.gov/crpub/
CN: 604519330

What is the name and title of the person signing the application? The person must be an
executive official meeting signatory requirements in 30 TAC § 305.44.

Prefix (Mr., Ms., Miss): Ms

First and Last Name: Carey Thomas
Credential (P.E, P.G., Ph.D., etc.):
Title: VP

B. Co-applicant information. Complete this section only if another person or entity is
required to apply as a co-permittee.

What is the Legal Name of the co-applicant applying for this permit?

None
(The legal name must be spelled exactly as filed with the TX SOS, with the County, or in the
legal documents forming the entity.)

If the co-applicant is currently a customer with the TCEQ, what is the Customer Number
(CN)? You may search for your CN on the TCEQ website at:
http://wwwl5.tceq.texas.gov/crpub/

CN:

What is the name and title of the person signing the application? The person must be an
executive official meeting signatory requirements in 30 TAC § 305.44.

Prefix (Mr., Ms., Miss):

First and Last Name:

Credential (P.E, P.G., Ph.D., etc.):
Title:

Provide a brief description of the need for a co-permittee:

TCEQ-10053 (06/28/2022) Municipal Wastewater Application Administrative Report Page 3 of 24



Comision de Calidad Ambiental del Estado de Texas

AVISO DE RECIBO DE LA SOLICITUD Y
EL INTENTO DE OBTENER PERMISO PARA LA CALIDAD DEL AGUA
RENOVACION

PERMISO NO. WQ0013643001

SOLICITUD. Undine Texas Environmental, LLC, 17681 Telge Road, Cypress,
Texas 77429, ha solicitado a la Comision de Calidad Ambiental de Texas
(TCEQ) renovar el permiso del Sistema de Eliminacion de Descargas
Contaminantes de Texas (TPDES) No. WQ0013643001 (ID de EPA No.
TX0042081) para autorizar la descarga de aguas residuales tratadas en un
volumen que no exceda un flujo promedio diario de 100,000 galones por
dia. La instalacion de tratamiento de aguas residuales domésticas. esta
ubicado aproximadamente a 1.5 millas al sureste de la interseccion de
Farm-to-Market Road 1405 y Farm-to-Market Road 2354, en el lado sur de
Farm-to-Market Road 2354, en el condado de Chambers, Texas 77523. La
ruta de descarga es desde el sitio de la planta directamente a Upper
Galveston Bay. La TCEQ recibi6 esta solicitud el 11 de octubre de 2023. La
solicitud de permiso estara disponible para ver y copiar en la Biblioteca
Municipal Sterling, 1 Mary Elizabeth Wilbanks Avenue, Baytown, en el
condado de Chambers, Texas, antes de la fecha de publicacion de este aviso
en el periodico. La solicitud, incluidas las actualizaciones y los avisos
asociados, estan disponibles electronicamente en la siguiente pagina web:
https://www.tceq.texas.gov/permitting/wastewater/pending-
permits/tpdes-applications . Este enlace a un mapa electrénico de la
ubicacion general del sitio o instalacion se proporciona como cortesia
publica y no forma parte de la solicitud o aviso. Para conocer la ubicacién
exacta, consulte la aplicacion.
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-
94.896944,29.661944&level=18

AVISO ADICIONAL. El Director Ejecutivo de la TCEQ ha determinado que la
solicitud es administrativamente completa y conducira una revision técnica de la
solicitud. Después de completar la revision técnica, el Director Ejecutivo puede preparar
un borrador del permiso y emitira una Decision Preliminar sobre la solicitud. El aviso
de la solicitud y la decision preliminar seran publicados y enviado a los que


https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-94.896944,29.661944&level=18
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-94.896944,29.661944&level=18

estan en la lista de correo de las personas a lo largo del condado que desean
recibir los avisos y los que estan en la lista de correo que desean recibir
avisos de esta solicitud. El aviso dara la fecha limite para someter
comentarios publicos.

COMENTARIO PUBLICO / REUNION PUBLICA. Usted puede presentar
comentarios publicos o pedir una reunion puablica sobre esta solicitud. El
proposito de una reunion publica es dar la oportunidad de presentar comentarios o
hacer preguntas acerca de la solicitud. La TCEQ realiza una reunién publica si el
Director Ejecutivo determina que hay un grado de interés publico suficiente en la
solicitud o si un legislador local lo pide. Una reunién publica no es una audiencia
administrativa de lo contencioso.

OPORTUNIDAD DE UNA AUDIENCIA ADMINISTRATIVA DE LO
CONTENCIOSO. Después del plazo para presentar comentarios publicos, el Director
Ejecutivo considerara todos los comentarios apropiados y preparara una respuesta a
todo los comentarios publicos esenciales, pertinentes, o significativos. A menos que la
solicitud haya sido referida directamente a una audiencia administrativa de
lo contencioso, la respuesta a los comentarios y la decisiéon del Director
Ejecutivo sobre la solicitud seran enviados por correo a todos los que
presentaron un comentario publico y a las personas que estan en la lista
para recibir avisos sobre esta solicitud. Si se reciben comentarios, el aviso
también proveera instrucciones para pedir una reconsideracion de la
decision del Director Ejecutivo y para pedir una audiencia administrativa
de lo contencioso. Una audiencia administrativa de lo contencioso es un
procedimiento legal similar a un procedimiento legal civil en un tribunal de distrito del
estado.

PARA SOLICITAR UNA AUDIENCIA DE CASO IMPUGNADO, USTED DEBE
INCLUIR EN SU SOLICITUD LOS SIGUIENTES DATOS: su nombre,
direccion, y nimero de teléfono; el nombre del solicitante y namero del
permiso; la ubicacion y distancia de su propiedad/actividad con respecto a
la instalaciéon; una descripcion especifica de la forma c6mo usted seria
afectado adversamente por el sitio de una manera no comun al publico en
general; una lista de todas las cuestiones de hecho en disputa que usted
presente durante el periodo de comentarios; y la declaraciéon
"[Yo/nosotros] solicito/solicitamos una audiencia de caso impugnado". Si
presenta la peticion para una audiencia de caso impugnado de parte de un
grupo o asociacion, debe identificar una persona que representa al grupo
para recibir correspondencia en el futuro; identificar el nombre y la
direccion de un miembro del grupo que seria afectado adversamente por la
planta o la actividad propuesta; proveer la informacién indicada
anteriormente con respecto a la ubicacion del miembro afectado y su
distancia de la planta o actividad propuesta; explicar como y porqué el
miembro seria afectado; y explicar c6mo los intereses que el grupo desea
proteger son pertinentes al propdésito del grupo.



Después del cierre de todos los periodos de comentarios y de peticion que aplican,
el Director Ejecutivo enviara la solicitud y cualquier peticiéon para reconsideracion
o para una audiencia de caso impugnado a los Comisionados de la TCEQ para su
consideracion durante una reunién programada de la Comision. La Comision sélo
puede conceder una solicitud de una audiencia de caso impugnado sobre los temas
que el solicitante haya presentado en sus comentarios oportunos que no fueron
retirados posteriormente. Si se concede una audiencia, el tema de la audiencia
estara limitado a cuestiones de hecho en disputa o cuestiones mixtas de hecho y de
derecho relacionadas a intereses pertinentes y materiales de calidad del agua que
se hayan presentado durante el periodo de comentarios. [For renewal applications
that do not include a major amendment, include the following sentence: | Si ciertos
criterios se cumplen, la TCEQ puede actuar sobre una solicitud para
renovar un permiso sin proveer una oportunidad de una audiencia
administrativa de lo contencioso.

LISTA DE CORREQO. Si somete comentarios publicos, un pedido para una audiencia
administrativa de lo contencioso o una reconsideracion de la decisién del Director
Ejecutivo, la Oficina del Secretario Principal enviara por correo los avisos publicos en
relacion con la solicitud. Ademas, puede pedir que la TCEQ ponga su nombre en una or
mas de las listas correos siguientes (1) la lista de correo permanente para recibir los
avisos de el solicitante indicado por nombre y nimero del permiso especifico y/o (2) la
lista de correo de todas las solicitudes en un condado especifico. Si desea que se agrega
su nombre en una de las listas designe cual lista(s) y envia por correo su pedido a la
Oficina del Secretario Principal de la TCEQ.

CONTACTOS E INFORMACION DE LA TCEQ. Todos los comentarios
escritos del pablico y los para pedidos una reunion deben ser presentados a
la Oficina del Secretario Principal, MC 105, TCEQ, P.O. Box 13087, Austin,
TX 78711-3087 o por el internet at www.tceq.texas.gov/about/comments.html.
Tenga en cuenta que cualquier informacion personal que usted proporcione, incluyendo
su nombre, nimero de teléfono, direccion de correo electronico y direccion fisica
pasaran a formar parte del registro publico de la Agencia. Si necesita mas informacion
en Espafol sobre esta solicitud para un permiso o el proceso del permiso, por favor
llame a El Programa de Educacion Publica de la TCEQ, sin cobro, al 1-800-687-4040.
La informacion general sobre la TCEQ puede ser encontrada en nuestro sitio de la red:
www.tceq.texas.gov.

También se puede obtener informacion adicional del . Undine Texas Environmental,
LLC a la direccién indicada arriba o llamando a Jeff Goebel al 713-574-5953

Fecha de emision [Date notice issued]



http://www.tceq.texas.gov/about/comments.html
http://www.tceq.texas.gov/

Undine Texas Environmental, LLC. (CN604519330) operates the Bayridge wastewater treatment plant
(RN 102342268), an activated sludge process plant operated in the complete mix mode. Located
approximately 1.5 miles southeast of the intersection of Farm-to-Market Road 1405 and Farm-to-Market
Road 2354, on the south side of Farm-to-Market Road 2354, in Chambers County, Texas 77523

This application is for a renewal to discharge at an annual average flow of 100,000 gallons per day of
treated domestic wastewater via Outfall 001.

Discharges from the facility are expected to contain five-day carbonaceous biochemical oxygen demand
(CBOD:), total suspended solids (TSS), ammonia nitrogen (NH3-N), and Escherichia coli. Additional
potential pollutants are included in the Domestic Technical Report 1.0, Section 7. Pollutant Analysis of
Treated Effluent and Domestic Worksheet 4.0 in the permit application package. Domestic wastewater is
treated by an activated sludge process plant and the treatment units include a bar screen, aeration basins,
final clarifiers, sludge digesters and chlorine contact chambers

Undine Texas Environmental, LLC. (CN604519330) opera la planta de tratamiento de
aguas residuales de Bayridge (RN 102342268 ), una planta de proceso de lodos
activados operada en modo de mezcla completa. aproximadamente 1,5 millas al
sureste de la interseccion de Farm-to-Market Road 1405 y Farm-to-Market Road 2354,
en el lado sur de Farm-to-Market Road 2354, en el condado de Chambers, Texas 77523

Esta solicitud es para una renovacion para descargar a un flujo promedio anual de
100,000 galones por dia de aguas residuales domésticas tratadas a traves del Emisario
001.

Se espera que las descargas de la instalacion contengan demanda bioquimica de
oxigeno carbonoso (CBOD ;), solidos suspendidos totales (TSS), nitrogeno amoniacal
(NH ;-N) vy Escherichia coli durante cinco dias . Se incluyen contaminantes potenciales
adicionales en el Informe Técnico Nacional 1.0, Seccién 7. Analisis de Contaminantes
del Efluente Tratado y Hoja de Trabajo Doméstico 4.0 en el paquete de solicitud de
permiso. Las aguas residuales domésticas son tratadas mediante una planta de proceso
de lodos activados y las unidades de tratamiento incluyen criba de barras, balsas de
aireacion, clarificadores finales, digestores de lodos y camaras de contacto de cloro.



May 28, 2024

Erwin Madrid

Applications Review and Processing Team (MC 148)
Water Quality Division

Texas Commission of Environmental Quality
Building F, Room 2101

12100 Park 35 Circle

Austin, Texas 78753

Re:

Application to Amend Permit No.: WQ0013643001 (EPA 1.D. No. TX0042081)
Applicant Name: Undine Texas Environmental, LLC (CN604519330)
Site Name: Bayridge WWTP (RIN102342268)

Mr. Madrid,
In response to your letter dated May 24, 2024, please see my responses below:

1.

The application type is listed as a Major Amendment with Renewal, however, the required fee for
a Major Amendment could not be located. Please submit the required fee or provide proof of
payment made to our office.
a. Please see revised page 2 of the application. This application is for a renewal without
changes. In addition please see attached check in the amount of $815.00.

The Major Amendment request listed on the application is insufficient. Please clarify and
provide a detailed explanation of the amendment request being sought in the permit application.
a. This application is for a renewal without changes.

The application submitted to amend the Water Quality permit for Undine Texas Environmental,
LLC cannot be reviewed as submitted. The permit application that was submitted was
incomplete and missing the Core Data Form, Administrative Report 1.1, required USGS maps,
technical worksheets, and Title VI components of the application process.

a. Please see attachments that should satisfy this NOD.

Not able to comment on this item until NORIT is completed.
Not able to comment on this item until NORI is completed.\

Please renew the attached info and comment with any additional items needed.

Thank you,

Jeff Goebel

WATER 1S OUR ELEMENT

@‘}.umdme

Undine, LLC 17681 Telge Road Cypress, Texas 77429 (713) 574-5953



CHECKLIST

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY
DOMESTIC WASTEWATER PERMIT APPLICATION

APPLICANT: Undine Texas Environmental, LLC

PERMIT NUMBER: W00013643001

TCEQ Complete and submit this checklist with the application.

Indicate if each of the following items is included in your application.

Y N
=

Administrative Report 1.0
Administrative Report 1.1
SPIF

Core Data Form

Public Involvement Plan Form
Technical Report 1.0
Technical Report 1.1
Worksheet 2.0

Worksheet 2.1

Worksheet 3.0

Worksheet 3.1

Worksheet 3.2

Worksheet 3.3

Worksheet 4.0

Worksheet 5.0

Worksheet 6.0 ]
Worksheet 7.0 El

Original USGS Map
Affected Landowners Map
Landowner Disk or Labels
Buffer Zone Map

Flow Diagram

Site Drawing

Original Photographs
Design Calculations
Solids Management Plan

Water Balance

TCEQ-10053 {10/31/2022) Municipal Wastewater Application Administrative Report

G

5 B
.35-

Page 1 of 24







TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

APPLICATION FOR A DOMESTIC WASTEWATER PERMIT
ADMINISTRATIVE REPORT 1.0

If you have questions about completing this form please contact the Applications

TCE Review and Processing Team at 512-239-4671.

Section 1. Application Fees (Instructions Page 29) .

Indicate the amount submitted for the application fee (check only one).

Flow NEW/MBJOI‘ Amendment Renewal
<0.05 MGD $350.00 [1 $315.00 0
>0.05 but <0.10 MGD - $550.00 l $515.00 [
>0.10 but <0.25 MGD $850.00 [ $815.00 X
>0.25 but <0.50 MGD $1,250.00 [ $1,215.00
>0.50 but <1.0 MGD $1,650.00 $1,615.00 LI
>1.0 MGD $2,050.00 [J $2,015.00 O

Minor Amendment (for any flow) $150.00

Payment Information:

Mailed Check/Money Order Number: 7532
Check/Money Order Amount: $815.00

Name Printed on Check Undme Texas Envirommental, LLC

FEPAY Voucher Number:

Copy of Payment Voucher enclosed?

New TPDES

ey C

Major Amendment with Renewal

Major Amendment without Renewal

T

Renewal without changes

For amendments or modifications, describe the proposed changes: 737" ¢

For existing permits:
Permit Number: QWQ0013643001,
EPA L.D. (TPDES only): TX0042081

Expiration Date: 10/12/23

Yes [ l

,j':S'ectlon 2. Typé of Application (Instructlons Page 29)

Coom

o

New TLAP
Minor Amendment with Renewal
Minof Amendment without Renewal

Minor Modification of permit

TCEQ-10053 (10/51/2022) Municipal Wastewater Application Administrative Report Page 2 of 24







Bass TCEQ Use Only
-

TCEQ TCEQ Core Data Form
For detailed instructions regarding completion of this form, please read the Core Data Form Instructions or call 512-239-5175.
SECTION I: General Information
1. Reason for Submission (If other is checked please describe in space provided.)
[] New Permit, Registration or Authorization (Core Data Form should be submitted with the program application.)

[] Renewal (Core Data Form should be submitted with the renewal form) | [X] Other Permit Transfer

2. Customer Reference Number (if issued) Follow this link to search  |_3: Regulated Entity Reference Number (if issued)
for CN or RN numbers in
CN 603827353 Central Registry™ RN 102342268
SECTION II: Customer Information
4. General Customer Information 5. Effective Date for Customer Information Updates (mm/dd/yyyy)
[C] New Customer [C] Update to Customer Information [X] Change in Regulated Entity Ownership

[[IChange in Legal Name (Verifiable with the Texas Secretary of State or Texas Comptroller of Public Accounts)

The Customer Name submitted here may be updated automatically based on what is current and active with the
Texas Secretary of State (SOS) or Texas Comptroller of Public Accounts (CPA).

6. Customer Legal Name (If an individual, print last name first: eg: Doe, John) If new Customer, enter previous Customer below:
Undine Texas Environmental, LLC Nerro Supply, LLC
7. TX SOSICPA Filing Number 8. TX State Tax ID (11 digits) 9. Federal Tax ID @ digits) | 10. DUNS Number (rappicatie)
801768069 N/A 46-3168815 N/A
11. Type of Customer: | [] Corporation [ Individual Partnership: [ General [ Limited
Government: [ City [ County (] Federal [] State [] Other ] Sole Proprietorship Other: LLC
12. Number of Employees 13. Independently Owned and Operated?
BJ0-20 [J21-100 [J101-250 []251-500 []501 and higher X Yes [ No
14. Customer Role (Proposed or Actual) - as if relates fo the Requlated Entity listed on this form. Please check one of the following:
Arumar [ Anaratar FBA Nuusmar 0 N dinr
17681 Telge Rd
15. Mailing
Address:
City Cypress State | TX ZIP | 77429 ZIP+4
16. Country Mailing Information (if outside USA) 17. E-Mail Address (if applicable)
cthomas@undinellc.com
18. Telephone Number 19. Extension or Code 20. Fax Number (if applicable)
( 713 )554-7820 ( 713 ) 647-0277

SECTION III: Regulated Entity Information

21. General Regulated Entity Information (If New Regulated Entity” is selected below this form should be accompanied by a permit application)
[] New Regulated Entity  [_] Update to Regulated Entity Name ~ [X<] Update to Regulated Entity Information

The Regulated Entity Name submitted may be updated in order fo meet TCEQ Agency Data Standards (removal
of organizational endings such as Inc, LP, or LLC.)

22. Regulated Entity Name (Enfer name of the site where the requlated action is taking place.)

Bayridge Wastewater Treatment Facility

TCEQ-10400 (04/15) Page1 of 2



23. Street Address of
the Regulated Entity:
{No PO Boxes) City State ZIP ZIP+4
24. County Chambers
Enter Physical Location Description if no street address is provided.
25. Description to 1.5 miles southeast of the intersection of FM 1405 and FM 2354, on the south side of
Physical Location: FM 2354
26. Nearest City State Nearest ZIP Code
Baytown [TX 77523
27. Latitude (N) In Decimal: 29.661819 28. Longitude (W) In Decimal: | 94.896892
Degrees Minutes Seconds Degrees Minutes Seconds

29, Primary SIC Code (¢ digts)  30. Secondary SIC Code (4 digis) f‘J&i’JJSE{" NAICS Code ézc;fé‘;fgﬁgdaw NAICS Code
4952
33. What is the Primary Business of this entity? (Do not repeat the SIC or NAICS description.)
Wastewater Treatment
17681 Telge Rd
34, Mailing
Address:
City Cypress State X ZIP 77429 ZIP+4
35. E-Mail Address: | cthomas@undinelic.com
36. Telephone Number 37. Extension or Code 38. Fax Number (if applicable)
(713 ) 554-7820 1 (713 ) 647-0277

39. TCEQ Programs and ID Numbers Check all Programs and write in the permits/registration numbers that will be affected by the updates submitted on this
form. See the Core Data Form instructions for additional guidance.

[L] Dam Safety [] Districts [[] Edwards Aquifer [ Emissions Inventory Air [1 Industrial Hazardous Waste
1 Municipal Solid Waste | [] New Source Review Air | [1 OSSF [ Petroleum Storage Tank ] Pws

1 Sludge [ Storm Water [ Title V Air [ Tires ] Used Ol

[] Voluntary Cleanup < Waste Water (] Wastewater Agriculture | [] Water Rights [ Other:

SECTION 1V: Preparer Information

40. Name: | Jeff Goebel 41.Title: | Manager of Business Development
42, Telephone Number 43. Ext.ICode 44, Fax Number 45, E-Mail Address
(713)574-7758 (713)647-0277 jgoebel@undinellc.com

SECTION V: Authorized Signature

46. By my signature below, [ certify, to the best of my knowledge, that the information provided in this form is true and complete, and that I have
signature authority to submit this form on behalf of the entity specified in Section I, Field 6 and/or as required for the updates to the ID numbers
identified in field 39.

Company: Undine Texds Environmentalel } Job Title: | CFO

Name(ln Print): | VangeZiiman /) /" J/7 Phone: | (713)554-7820

Signature: (é//kv M/ Date: 0‘5’/1 8/4

TCEQ-10400 (04/15) Page 2 of 2




u;".‘
i ¥
T . SCALE 1:24 000 .
O 1 0.5 0 KILOMETERS 1 : 2 il
e =) £ )
1090 0 METERS 1000 2000 L S
1 0.5 0 ) P -
/ MILES e
i 1 5
p. 1000 0 1000 2000 3000 4000 5000 5000 7000 8000 9000 0000 "
/ FEET s
/t — ) - /
I

Lz
__ BAYSIE DR

Dow Reef







Nerro Supply, LLC AN
WQ0013643001 W@l Gulf Coast Environmental

Heaith & Safety llc

December 2017







UNDINE, L.L.C,

BAYRIDGE WASTEWATER SYSTEM
WASTEWATER PLANT IMPROVEMENTS
CHAMBERS COUNTY, TEXAS
TPDES NO. WQO0013643001

SEPTEMBER, 2022

PREPARED BY:

HEARN EMGINEERING INC.
P.O. BOX 1104
CAMERON, TEXAS 76520
PHONE 512-310-0176
FIRM # F-1234







ERGINEER:

DATE:

BAYRIDGE WWTP DESIGN REPORT
CHAMBERS COUNTY, TEXAS
UNDINE
Couglas Hearn, P.E., R.P.LS.
Hearn Engineering, Inc.

P.O. Box 1104
Cameron, Texas 76520

09/16/22

DESIGN PARAMETERS:

Process Design:

Besign Features:

Permitted Flows:

Average Daily Flow = 0.100 mgd = 69 gpm (Qavg)
2-hour Peak Flow = .30 mygd = 208 gpm (Qpk)
Peak Factor = 3.0
Influent Strength:
CBODS = 250 mg/l = 209 ppd
T8 = 250 mg/l = 209 ppd
NH3-N = 40 mg/l = 33 ppd
Effluent Limits:
CBOD, = 10 mg/l
TSS = i5 mgyl
D.0. = 4 mg/i

The existing treatment piant utilizes the extended asration pracess. The proposed modifications are
intended to replace the existing plant with similar pracess which will produce effluent that will meet
the permit requiremants of BOD5 = 19 mg/l, TSS = 15 mg/l, 1.0, - 4 mg/l; pH between 5.0 and
9.0 standard units, and Chlorna Residual = 1 my/l after 20 minute detention me at an average
daily flow of 100,000 gpd. The anticipated operating range for MLSS is 3,000 mg/l.

The two existing gravity coliection systems fiow to the lift stations which pump to the plant. Flows
inte the plant wiil enter thru a bar screen. After passing thris the aeration basin, flows automatically
transfer aerated sludge Into the clarifier, Clear water wil overfiow the perimeter welrs and trave! to
a new chlorine contact chamber where it is dosed with fiquid chlorine by a chernical feed purmnp, The
chamber Is sized to allow 20 minute detention time prior to beind discharged into the pipe to the
bay. Seftled sludge from the cfarifiers will either be returned to the aeration basin where it will be
mixed with the Influent (RAS) or wasted o the studge holding basin {WAS) whers It can be
thickened before being liquid hauled to a TCEQ approved facility by a TCEQ licensed hauler. Three
regenerative blowers will previde air for the aeration basin, sfudge holding, chlorine contact, and the
air lift pumps while reducing noise. The plant design includes 2 manual transfer switch for a
generator. An alarm dialer has been installzd on the plant to alert personnel in the event of power
outages and high laveis.

P R ALY
OF 10y

i

L







BAYRIDGE WWTP DESIGN REPORT

AERATION BASIN:

Criteria:
Organic Loading = 30 Ibs BOD,/1,000 cf
Oxygen Requirement = 2.2 lbs/ib BOD;
. 4.6 Ibs/lb NH; - N

Valume Required:

Influent BOD; = 209 ppd
Minimum Volume = 6,950 «of
Basin Dimensions:

Number of Basins = 1.00
Sidewater Depth = 10.0 ft
Basin Dimensicns = 12.0 ft Widex  58.0 ft Long
Actual Basin Area = 696 sf

Actual Basin Volume = 6,960 of

Actual Loading:
Organic Loading = 30,0 Ibs BODW/1,000 ¢f

Oxygen Requirement:
R = (1.2( BOD5)+4.3{NI-I3—N))/BOD5)

OER = 1.89 lhs 0;:_ f |bs BOD5
Alrflow Requirement:
RAF = (PPD BODg*Q,R)
(WOTE*0.23%0,075%1440)
Diffuser Eff, = 4%
RAF = 396 scfm
TCEQ Minumurm Air Requirement: = 3,200 * 1hs BODy/1440
= 463 cfm
Agration System:
Number of Diffusers = 19
Airflow per Diffuser = 25 scfm/diffuser

Diffuser Submergence = BAG







BAYRIDGE WWTP DESIGN REPORT

CLARYFIER:
Criteria:
Surface Loading = 500 gpd/sf @ average flow
1,200 apd/st @ peak flow
Detention Time = 3.0 hrs @ average flow
1.8 hrs @ peak flow
R.A.S. Rate = 150%
Basin Requirements;
@ Average Flow = 167 ¢f
1,671 of
@ Peak Flow = 250 sf
3,008 of
Number of Basing = 1
Minimum Diameter = 17.8 ft
Basin Dimansions;
Number of Basing = 1
Basin Diameter = 18.0 ft
Stdewater Depth = 10,0 ft
Actual Surface Area = 254 sf
Actual Volume = 2,545 of
Actual Swrface Loading:
@ Average Flow = 393 gpd/sf
@ Peak Flow = 1,179 gpd/sf
Actual Detentfon Time:
@ Average Flow = 4.6 hrg
@ Peak Flow == L5 hrs
Weir Loading Rate = 20,000 gpd/lf @ peak flow
Min. Required Welr Langth = | 150 I
CHLORINE CONTACT CHAMBER:
Criteria:
Detention Time = 20 min @ peak fiow
Alrflow = 20 scfm/t,000 cf
Volume Required:
Peak Flow = 208 gpm
Minimum Volume = 557 «f
Basin Dimensions:
Number of Basins = 1
Sidewater Depth = 7.0 ft @ peak flow
Basin 0.0, = 12.0 fx 8.0 ft
Actual Basin Area = 46,0 sf
Actual Basin Volume = 872 cf
Aeration System:
Alrfiow = 13 scfm
Number of Diffusers = 1
Airflow per Diffuser = 20 scfm/diffuser
Diffuser Submergence = 6.0 ft







BAYRIDGE WWTP DESIGN REPORT

SOLIDS HANDLING:

Criteria;

TCEQ Basin Design Volume =
TCEQ Min. Requited Airflow =
Min. Sludge Retention =
Influent BOD, =

Effluent BOD, =

Removed BOD; =

Required Volume =

Basin Dimensions:
Number of Basing =
Sldewater Depth =

Actual Basin Area =
Actual Basin Volume =

Agration System:
Required Airflow =
Number of Diffusers =
Alrflow per Diffuser =
Diffuser Submergence =

BLOWERS REQUIRED:
Aeration Basin

Chlarine Contaet Basin

Digester

Alr Lift @ 10 scfinfea
Total Aeration Required

10

30

15
250
10
240
2,002

10.5
12,0
192
2,016

60

20
8.5

cf/lb BODg/day

scfrn/ 1000 ¢f
days
mafl = 209 ppd
mg/l = 8 ppd
mg/l = 200 ppd
cf
ft
ftx 16.0 ft
sf
ot
scfim
ft
463 sofm

13 scfm

60 scfm

40 scfm

577 scfm







PEZL-4 ¥ WHld - SL10-0LE (Z3G) - OFS9L Sw%al ‘UoJawED - PELE %0g "0y

"IN ONIYIINIONT N3V3H

‘gapmacid 3q gy
i 4 sy

PEENEY) A s )
iI¥  aopduwon 7 ogpyp UeloPTisY; Uo Spmosd (oNs  J0|TouRD
- Buj (D] suonDoiMeds Pub sunid PSmU; JO JUH T T
. .....W..V =9 joys pesodae FoaJso Iy @@ fionbs
s Ef] o US| Loy JBED| DTuD Bu Lim GS JO PBLUOACS UL T S| fuaw
Rt AT PANOINGW TG JOYS YSIR UDHTUDIRAG e pIjoEbeans
g jioys oasm ayy pyjeidwen =) Spoad poug ot dny ypm

pausgdinegan 3 3 eboupsp sadoid wansul Bous Suipddb jouty R

i DA OF PIRPRYDE T gD
.__. 3 OF Fnpwyos gy wq Hoys Surdid puncub Wy py aeBaoy dop
o TQ PASUDH Jo 13mys paoDgoy O INPOYSS pun _r Of fR gD
OF SIMPBYIs pepowity Bq 045 punesd ameqo Suidld pasodoig e

“popbang A0 pebudj) aq |joys Buithd punmiB sasqo

NOLLYI0T aJdrcdd _ ilP  asulfuy aup Q9 pescidde weishs Joyle 1o sBaq OBam wm
PAENEEY fuo] ooiubiosw By bus SbUnyy punoISEpEn v g

= M | — -uoyanaprues BuumBsg o sowd sy

{rz) Maj=Auom seeuBul DYy AFHOU )JDYS JOISTMUCT TM] "R

-Apfo|pawnay JeewiBuy Y j& LCRUE{ED

1 o) sybnosg 2 jous siosm pesodosd By UM
pordisunn SwnBsy of :eoud sjn Buystxa

D O FUDRDARe phD uenoao] By AJURA JIOUS 200DANGT SY)  CF
"PRpISL D TUBYLIILDD

3 POHRELED by poys JPRUBUT 2ul *OIEOS of susd sy Sssdaad
0} FPOW u3ag soyf ydumys Asas wiym  suoid syl wos; Buzpas
A5 SUOHDSO] SLLLIE O} gD OB |DUS MMORNued Sup g
"Bowigs W pedtrd Bupg eJepeq PoTwss PUS PRYER|)

Ui PUG |53 PSOPUSIS TAMMY UM IDUCAISODD Ly BY NouS
ORI S 9t o (ZXRMUSE M) peabes SO ssE 4o
8% 30 THD4 uwoELOWR RIOPUSE © Jo Isd QGL IEDSL 40 10 Bugn:
sinssead uBEAP Wiy up Dy puo {md— 1SN} passddy jo 098

$1viID SNOINVTIIDSIK — ©
$UvI30 SNOINVTIIISIN — L L C
SHOILD3S — 9 b i GOyOpUREd UD)bYUDT |ousyol 43 JODG GRS {En SwERdS injom
Inoiy1 INvid — € iv ! augnd ul ssn soi acid anspd gy el B e (((8)RE08T
NI 3LS — ¥ =} i T 45 paunba: oo SNy Aq pog HDZJUDELD UD A DRSS 2q
TNIOHS OTINYECAH ¥ Wydsvid mo1d -~ £ SN PUB |9 PIDPURIS (ASNISAY) LGHOPUTDS UBHOpERS |BUnyoN
YR ALHIOW — T J SINIISL| SPIPPUNG [DUSRoN LODMSWY O WRIOJUDD [SNW SRR
HINOD — & Pojpras pun sadid papoisu Almeu [y {pEz seidions) suopoSoa
PUD S3U I3 4 DDUDPIODIdG by aq foys BN Y T
“wapge Supocipiso sy of pIGERLMG BY
tous 4doo © puo Buyus up B HOUS SDYOU PY| ORI PAORID

34 Uy s uopRd ©F JUsju] 6 JO IIUOARD i) TASP {G1) ;0
WiRIRIN: o SRHARD U 1o S5UmG gl £Jhou HOYs Jopepavod ayy
TRRID JI0M BY; U1 SAguun punouBiRpun JRG0 @G ADw

syl Sugyoswb8ie ssayp Jo Sun of squssqns jouy} Serupdios
49 poums stppye punosfiapun o SBUBMXD B4 hpuoy

AUD K saquinu Iy) Bujnn  DRID Naom Dusush Ul Ui sSpEs
St Penosbmpun g LibpESose of PoNDY oQ HOYE LLR Jeguwny
i ‘samosngsy puncdb Aun o) sopd ‘wnuhups B oSy 's8)
10 SBUBRAR 4T) RETmRNIDS MNMEIDS ©q NOYS ops ayp  tsBu
QOISUOT JUl LD LMOYS 9T JOU PUD JSIXT ADL Sei

LO0EF9EL000M "ON S3AdL e S e e T S S S
SYX3L 0D SYIGWVHD S2ON W30
SINIWIAOUAWI INVId YILVMILSYM

WILSAS YILYMILSYM I0AIHAVY
27177 “ANIANN

X3ANT 13THS







— g

e A et
TTTTTTTTRAET T A O3NAIHD

B T NRYHD

Ive

SNMSIATH

o

RIG T 0E QIS0

VXL ALNNOD SHIAEAVHD
d ALINIIA
SIHTWIADUEM LV 14 N LYAILSWM
WILSAS ULYMIASYM ADQIYAVE

JTTANIANN

¥E21-4 "ON NOLLYHAS|238 Walld
00 (Z45) 1
02594 SYX3L ‘NOUINYY

V01 X0 Y
N1 SNRYITNIOND NUVEH

L

= -
i .

n .
“

=

TR

PROJECT

+] LOCATION

BEACH CITY

[







FEZI -4 'O HOLYULSIO Y Wit d

g
-
232
g
ML
-
=¥
Y
sg

£01L X0 "0
N ONIFIINIONT NyvaH

SWXIL IMNOD SYITWAD
U0 W HIVEGAH OHv HSWEHS MO

SAMIWAADHAA LY T HA LRI L5V
WATSAS HILVMILEVM JD0IHAYY

2717 FANIANN

311208d OTINVYTAH

s

HILATHD

ATVIHOD

el el IRV
TR BA TS 3

i
T
AYHOVIO MO
ARRETS Qdiotedc D1 K QDT e e e e g e —
e i
i
|
[ ,
PR '
| el Sl S
s 1 ] id
AHO4 8BITH FELDE HOM H .
H
—_— |
- — miaid o iz0onw tieww it
| g
| § T NONLYRIY
1
. 1
G0 SBLTHS I, nm — !
S H i
1 !
EOVANT BREGHE
— = I ROLVEIY e -

—_———m e e
b e i
| [ mm e me o e s o 18 :

T st i i SQINRETEE ST i ALY A A OIS BET "

N H b

] 1 1 ¥ f
, . : ) ! :
i i i . i
“ ! -
2 - - ais
m s dpran Y veguyeEe B T MOILYHEY = H
£ = =

i g i i
1 5t & &
] “ i 1
: | ;

! ; il

=11 1 .m._ }

5

M o
1

I[I..







g

FELL-S On HOLVHLSIONY Wl

FI0-OHE A28 HY

ATE9L SYXIL HOKIWYY
¥ i X09 '0%
INEOMIYIINIONT NuY3H

SYRAL ALHIDD SYANMYHD
Lt ETEAT )

SLNFATADHEYI LN b3 LM LSYA
WALEAS YLD LSVAL 20 1vE

31 "INIONN

R Uiy

e g e

SR

HE B

e

TUTTTITTTTHRTT T e uag

£ M U b TO0 % 113

i

£ -

.

OHITICK OIS ¥ MOILYRIY
Oy GILUIANTD 38 QL 4T3 NYLLSIHD
HIIUT YHOOYYD WOdS IFVMNTL IIVAON3Y

TEr2LN0 SHILSIXE

3 "
GIHEFIGH3L 26 OL
ARTHNZ BIMOTE

gIAUMIY FE 61
disg ONESIXT T .

ot
AN

WILSAS ROLVNROTHD 2 'S08INGD \\
SHEMOTE W XIHGD GIS0L0Nd ——

A3GHVHD LDWINOG -
IECIHD Ol DTIHIAMOD 3B DL SHVD WWILRRIND \
NIIXD CHITOBYD WOHZ TYYNVL QALYADMIE ——

o

~ ZONES ALMADIS OMIESIED

- BY

WIZYE ML

It

1V Y

- ——— e ATRAYAS ER3IJ0V

Ea)
‘3572 INOISINFT GIHSAMD 3i0vAR05 /@ Qs TR
aHY Y3003 F3EEL O3IvAEL 9XE VIVISM ‘IOVHDERS 3IA0 =i ] .
ey ralEte 3ove CHOLOORD NEE D IGVEORAS LIVAWOS B e | . ] E3
MOFIFLIAA RIS O HOIDYHEINGD OvS JER0d0Hd - v ] vr
4 2 ; 3
MIETS wve o 5 .
i .6 U3soddde - ¢ = B %
y )
T =
. i = ¥ -
HEVL 3RASSINE Ty . 5 " =
T3 FISVINS HON THLLKE —— . m%ﬁmwmwwmwm
SISVNGHNAL 38 Gt :
UG DHILSINT ——p i
.‘_ﬂ - .
Ry
A
e g e Y
g e R £ -
SUNEIS 34 0L ITAYIS WORDISTII OMteng — 2 :
%, =
me 0 ' . .
. R .
g . ) 3
: z
-

=g

ot

54







¥EZL-4 "ON HOLEVULSIZ I Wik

QIO {LISH Y
0204 SUXIL ‘HOUTNY
FOLL %08 "0d
"IN ONIEIINIONT NuvaH

STXAL WLINGD SERRED
L 1T

SLMHEIADIWE L3 19 AT S
NILEAS EIWALS M 1D019vG

71 FANIAND

R Rl

RIURSUEN)

pIEIa.

795

[0z % &4 X 2L
HISYE SUEI0H Z2TIS ——

gz

=3

SHITYIN Ol SdaM0TE NOES

3NPEIr T3S L9 mmwcmcw_u.\flfw!l:l

AILSAS HDILTRISOI®
FSTOEINDD SEIMCTE
SM XINDD OIS0d0H

\\.Ill....qu

A0 MMESID Ol W OAd LE—-t

HFFATHD LDTINDY
IVRIEED OL DAL STIOH 113 HIMVTY

GAYIANGS M ST Jiddva &£ ...Uﬂﬁhﬂlnwu.'\

SHIOTRE WHINDD G} TT06 FHAUAS WOHS
0334 WHLOTNI ONNCHSHAGRD JIS000uEd

.

et - e e I T . ﬁ.Nw. - e = i
% pHSVE MOILTNAY Of A : {Ww1ag 238}
DRIFTISHYEL dNAt LT EWM L7 .\nnlr.mwﬁw HYE
/ Py
! ,_.. Y— 1
3 \. - T T
, 7

FH

= NISYR ONiTIOH 3005 ONIANYDIQ
= M2 3dld TEAIMS Fa SWfle LINHY L

i MISYA NOMPETY OL T OMISYE MOUWTEEY
e NGED A0S SNIMIISNTES IND L8

=

e MIS¥E NOLweav
LY X FLL X L2

«

{87 X641 x Zu}
T MIEYE NOvIY

T HESYE MQIVEET 0@ 38007
- DRIEIISHYEL SWild Lalsiv v

[

el

T4

M~ @iy sva Lamite 7
SHITISH 30078 6L
mre LEiY /% HORDE: RGOS
|4
e S HILASAS 0L 1 owiEve
e HOLLVUIY WOM3 IATvA 3SGTIS
i ST Ae 3NN d3aEwWesl LB Q3S0dowud
o g
HIWTTD FHING 7 \. =
.2t 33IS0-J0R4 — K il
) ——
KHNoD IECTHO 0L sonawt S G - e
W3k WGHD INT PRSMYEL 8- a4 == ‘

Ei

i
i

e







133F

i -
B
fand

L R

At

g — # NOILO3S

= 4
I .= 4
z 9 =
o= A
2 23=m
= Y =
HEELO :
R H
ILEEZ :
guPEs i SHISALHG S SJOHC
IE&zm - - ¥Y ES T - E
M & w g m. T o . =5 -
.m = m H m : S AT B SEYE rE e GROSGSNIN
F3 H : i { i Ce—Uvd BLIESNOZ ATHL L8 X ¢ X 7
‘ % i H i
£ £ 4 H H
H H : i
i : i
o8 ., it
Eo — ATMEFIE 03SDA0NE
H H
T ik BRIGYET 3
o TP S,
b TUWLIG 338 . N oa HE <
5 - . NIJEDS g . el L S RNISAASC ¥ S<oUuG wie E'S LT - §t
. 08 YR o MIEEL A & = Ja oMTvE mOAEIY St v STl x 20

JLEAN IV WARAED

S IO LSRR HYANICH

2717 'IMIANN

¥ — ¥ NOILO3S

|, SEISRMM ¥ SdOBE oW 'S LT -
— AT MIBYE MOUVEIY 5SSt % 5TLL
i

ST ERHE JB06TE
B 3008

BUMYTD 0 T IAOHIE
© Iy

4

Ta

37 d
i

e i

ERATY % £ Y
(N 4 I GV O
] [T
i H I H 1 i
i i A
P : N A
;o H i B i H . 3
! . H i i : M_ e SEOHARS TN STIE
K ¥ H H i H
P i ; : : b TIZM OMITHES WY B
P - i ; !
£ ! S0 IR VU S-S

3% 1% 4 . 1.5 1 H

; Tie A .

B M 723 : H ] T

- 7 ; . CBNT YIRS N0

e e e o avmramenn e s = e w0 S S A )

SUFHANVHE WOMINGTYT SR S300izE N0 INIvad
CIZPATYD (3440 A0H MLl LTMNTem 30w 8

SN LN &Y SeE p
e BAEE IHE WIS

d¥itad 430 ¥iv KASE P

WISYE SMAI0H OGNS ONENYIIE HGJ 3did TIAME Fa JRnd pirsaly L8 —

]
3 :
‘ N i ROLOM A SR EONDED LIS -
2
, o uDRONL wNSS—
i F







YLID-0LE ETVE oy
DLE0L SVXIL NOUIWTD

PELL -4 OM NOLVALSIDIN Rl

SYRIL AERRDD WA
FHELIC SROILTTIISN
SLeIRIADT A L UBIVM ISR,
WALSAS HILEMALSYM 390NAVE

T g
T
L I

[

EReeTrEE

105 Of 10N
=)
NIFHOS dvd
g,
A
7 IR W
e
1]
j
=
-
=
rial
anr] - _
oZ C s T
=03 -
S&=
=5
£m : =
= R ™, r,
o R N L)
e axidoe"eam A
=
I i e
AIIA NOLLDZS
= It
= 1 % -
= TS \ e T
= 3 FHRTEDT ueE S
z i [ Nene
mt Bungey, TEAE
= Dafaanis ! &
-
—
o
B3R NOi03s
HIP 2=
4By _TeOsgTd AU IR DRy
AT TIVE M Dl FEREHDRT - iy
rilogn A o 3T N DY GEETL
e R T ARy SuEan] e
B AAINE SRR o NP SILNGOR SEZINITE
7o SHGHENS SSIY TH B AT ST T2
WIHTE NG NS - .
Ty TS HS : ——
@Hj i
| M
13
t
; - s e

wene e g =

AT DN ML DSINE 36 CTONS SeTOT
Tarcdde M OSCOCEISNTD S i

IS 7 40 SHOUNOUSARGITE T o
BB O

et Do ]

T PANGA ANIXE

IS OL 408

INidld INVI3Q

i WS oL —y
)

A
TR

-

R

S T

dOyd &V

MITA NVE ¥3NIVINDD

I ALY B
u ﬂabos i 3

A i YD YET REBERERLE
THG ST, Quf LI e TRt 3EE

e
gt e

T gl
DLW, RS THG S IHIA0HE BRIGH

49 VEEE TR FIEIGE REUED O

YN DHiM40
- RET LR

NNt "ERMA Teh Cove d
ot s G i

o ENHNED B1aCE

=

]

-

,ﬁ\

R T S

i

. SERRLIG JEEVOS Sw
- SAONE BT DS L2

S v e

o St LA0 aEy -y

Qtei Lo

i, A7 TIILG GRY SOAR

. Gaiy Aanit Chim zivad

AT P T o







A3HS

FEZL-J OH ROLYHLSIONY WHld

9210-04E HIG] Hd
02694 SYXIL "HOMINYD)

#0LI X080

"IN ONIYAINIDNG NYYIH

TYKIL ALHNDY SURTATHD

SWALIT SNOIHYTIRS
SLRAMIADYSWI ENY TG H3 LV LS

WILSAS Y3LVAILSYM J0014LY

ol I IRl g

* Vg

L7

Y

R

TR T T awas

31 9390

g

U T

e

TUHERT e dangisna

ot

ShO AT

Ay

2, e
J&m\ l&.u.nm..,mmaﬁnwhw:w
A e R B e
P = ..W.Wuw 770 ol 1on

oNlad3g 3did

555 G 10

TNVL3CG NOILVANNOA

TIUKILOIT ISH LT 30V
gy HGII0HS %Ce L JAvSEns
Lo%aNOs THDSA0L BMUEIT JABAZE —

EYOSYIHIS AILYNTIHR
B T

wTh £ VI MO L5 TOM
ZL S WG ¥03 45 'Am

§ : ¥
e . JHangzesy €23 LSy
-l H ML R T
- f [
4 :
i
/
¥orns snwl - :
H i 0w_mw¢;,wwww S
. e e QIZINTAT YL MOLD30T
TIMA AT o o

e et

e f»
p . S SFINY (3suriisia
\T o LRl 4 Te N ST

¢

JoTss \\
m..u_mmmau -

AIAYL ®_SEINTT O i e
Ciovis THASYe Hlavd

WIS QL iom

NOILNgYisid IVoldL0343

« BEIAD BAISNTHL RNV
OF A P0ZJ Biamant BNOH ¥ SLVIIG dAYTS FR 00w ONNODwD
Laves SOOI NAN CIALOIME ORMGD [T S . EIEMealesdn @ % e AT
'SAMILISS YON S SR IORINGS Y usgs TP EATE -
- - EDIETHST FEANE

| BT 85 % HpUSIEEY
S ZN0MGD B L GnZHON OE
wEMoE — =i e 2 e
.
ok ; * ssng
h:n..oumhwmm ATI3T Zml TodE-g
e - HERE 36 Y 092
s0ven 3k
HOGNET 2/ . S g
TiF-2 o
" . By
BavECISsy g% sol oz
E e 2
PERINDD /T 73 :
wif~y =

FTe0S 01 LOM

TWIENSHO ginoin

|

o}
Lol
Lul
Lo

. MOS0 3HI 43

P AOLIOD IHl 3AGAT . MOIUTAST NE OF
~— OROMIIRI 38 TITME 3T NQUIRS onng

H Idid JAd OF MOS CLF 305N LNiQd
MOULOEAMN D1 4RO GESDE0NS

N ———————— RON 3 IR NTRETIOS INSSCIMD

'SL0IEM AN SSEIOV IMIANA Of QT3S
IT TIMHS SNOIVALINIS TIY SK3ISAE
3V M IS0 #0: DInQandy 18 SN

‘e 38 TIPHS ANIMM AOMT 3408 NOTTRD S8

BILIA MOLE DINTEVELN

HOUL WHS ¥N GZ—F NG

JIEVE QIO MIL 3T TIRRS oNTd
3HL CEIENVHD ADVINOD JMAUID

D& H3LRIVID MOUS IniT HR4ANYVHL
O] NOWAICS L0 G: 41IHE WD
LHEJAS WAAPIN TI0ON Nt G332

o= TOINIRD 'g33dS TIOmMETA §INNHE

BIAATHD LIVINGT

JMEGIHD UMD NG MM HOLON

A ML 30 RYIHISHR Harimswvas
INOSYHITY S-FHX XTROHIZ WY

SR ESTIGHINGD TEATY SINOEvELT
Te— E3MES OOF 10T SHYMS SNINE

T—  OMGTINE XINOD

. GIGAGES 26 TIZHS CGIONTIN EMEYH G740 TEINIGHa AT
AIVSSIOIN SR TTY  TTNDILINGS ONT u:l.ulizuwunwmh ATHL zo_wgm,;um
TIVHE HOIOWHINOD IH: Lvie s Uuhﬂwnmnzt.mﬁjnumwirbﬂé

R o hios gFF) i 2 QAMDSIE LNTHAITE " IO
WOYS QRESLCHd 38 TIWHS SHOLOW QMY .ﬂoxhzuﬁﬂmulmmmmﬁgu #BﬁUM.mkuzanf lnuJde..m

UGN 35IHd BNV SAVT20 3ML TBRIEAIOY B JI0AGEd 3 Tivas SURION T g
TR TAYR ISV CAMENeANIG HIVA 3138V 38 TTONS SiSnRd einDd T B

ING ARV 3 3G g =
WG 3H: s IOAToN 32 TIS H_.Umw'mkum ﬂwmmd

I8 TI¥HS nﬁwmm,ﬁ._z uw_._n_.w.mwunhwuurh
G i - 51 iadas
LLHIGUCOS GNY UMO.C.E W5

fol

1 SHOHAAIL QR TTOMInEY 3R 35 NORYTIRASMN) dhL
AFTNrlied IV Sleen 403 ZUSNOGIY I TIeHT B0ISTHINGS TAL B
OGS TTAFHD

¥ OGMAYTY SHAY (AONGY Y ND OITIVISm 36 TIVES SLim AT STD A0Rd NoSoNEsD
WAEed i 8FIYES SRd 3H TTHE SHOOW TeIGHD LGHEIN ST35 It ez Grinns
3IYAHNS 33 VN SONITTN® Annd JQER b?nmwmu mwmaauﬁw_mﬁnm—lﬁu Wmobn....hmamu.._m.dqn.-
CSDRMS B S0 imdite 3 one 32D T H

IUCLVI SHe 5 MOICE ISTIe 31 MM 3 ONvBg00Y . M NOL T e G

Gy JLIIARD ¢ 3MAONS DL GINASIe INANOD GHY OMEi SNV TOEINOS 1T SIS
YRS EOLIVHINGD T NG INIFODNVREY TYHINIG MOd BMCHS DRGNSD MY SNIAA T
SODALMIRIYIN ¥ WM 20 SC-WKIN 20 TwHS TIONI WORLDEIZ ¥StmaLdG z

TIFILY G 30 (UET wy 2T
UEd 2 MM N30 WK P HUAM LOGHOS SiG Dhe wW.uﬁﬁ “Lindnod ?:mmmux.w_u"wuﬁ

TION TS







TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

DOMESTIC WASTEWATER PERMIT APPLICATION
TECHNICAL REPORT 1.0

For any questions about this form, please contact the Domestic Wastewater Permitting Team
at 512-239-4671.

The following information is required for all renewal, new, and amendment applications.

Section 1. Permitted or Proposed Flows (Instructions Page 43)

A. Existing/Interim I Phase
Design Flow (MGD): Click to enter text.
2-Hr Peak Flow (MGD): Click to enter text.
Estimated construction start date: Click to enter text.

Estimated waste disposal start date: Click fo enter text.

B. Interim II Phase
Design Flow (MGD): Click to enter text.
2-Hr Peak Flow (MGD): Click to enter text.
Estimated construction start date: Click to enter fext.

Estimated waste disposal start date: Click to enter text.

C. Final Phase
Design Flow (MGD): 0.1
2-Hr Peak Flow (MGD): 0.212

Estimated construction start date: Click fo enter text,

Estimated waste disposal start date: Click to enter text.

D. Current Operating Phase
Provide the startup date of the facility: 4/1/71

‘Section 2. Treatment Process (Instructions Page 43)

A. Current Operating Phase

Provide a detailed description of the treatment process. Include the type of treatment
plant, mode of operation, and all treatment units. Start with the plant’s head works and

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 1 of 66



finish with the point of discharge. Include all sludge processing and drying units. If more
than one phase exists or is proposed, a description of each phase must be provided.

See Attachment T-1

B. Treatment Units
In Table 1.0(1), provide the treatment unit type, the number of units, and dimensions
(length, width, depth) of each treatment unit, accounting for all phases of operation.

Table 1.0(1) - Treatment Units '

Treatment Unit Type Number of Units Dimensions (L. x W x D)

See Attachment T-1

C. Process Flow Diagram
Provide flow diagrams for the existing facilities and each proposed phase of construction.

Attachment: T-1

Section 3. _Site Information and Drawing (Instructions Page 44)
Provide the TPDES discharge outfall latitude and longitude. Enter N/A if not applicable.

e Latitude: 29.6501111
¢ Longitude: -94.8069444
Provide the TLAP disposal site latitude and longitude. Enter N/A if not applicable. -
¢ Latitude: NA
¢« Longitude: NA
Provide a site drawing for the facility that shows the following:
¢ The boundaries of the treatment facility;
¢ The boundaries of the area served by the treatment facility;

« Ifland disposal of effluent, the boundaries of the disposal site and all storage/holding
ponds; and

« If sludge disposal is authorized in the permit, the boundaries of the land application or
disposal site.

Attachment: T-2

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 2 of 66




Provide the name and a description of the area served by the treatment facility.

Bayridge Subdivision and Oaks at Houston Point

Collection System Information for wastewater TPDES permits only: Provide information for
each uniguely owned collection system, existing and new, served by this facility, including
satellite collection systems. Please see the instructions for a detailed explanation and
examples.

Collection System Infoermation

Collection System Name | Owner Name Owner Type Population Served
Bayridge g Undine Privately Owned

Oaks at Houston Point Undine Privately Owned

:Section 4. Unbuilt Phases (Instructions Page 45)

Is the application for a renewal of a permit that contains an unbuilt phase or phases?
l Yes [ZI No

If yes, does the existing permit contain a phase that has not been constructed within five
years of being authorized by the TCEQ?
Yes No

If ves, provide a detailed discussion regarding the continued need for the unbuilt phase.
Failure to provide sufficient justification may result in the Executive Director
recommending denial of the unbuilt phase or phases.

‘Section 5, Closule Plans. (Instluctlons Page 45) =

Have any treatment units been taken out of service permanently, or will any units be taken
out of service in the next five years?

Yes ® No

TCEQ-10054 {04/02/2024) Domestic Wastewater Permit Application Technical Report Page 3 of 66




If yes, was a closure plan submitted to the TCEQ?
O Yes ® No '
If yes, provide a brief description of the closure and the date of plan approval.

Click to entér. text.

Section 6. Permit Specific Requirements (Instructions Page 45) .

For applicants with an existing permit, check the Other Requirements or Special
Provisions of the permit,

A. Summary transmittal

Have plans and specifications been approved for the existing facilities and each proposed
phase?

8 Yes I No
If ves, provide the date(s) of approval for each phase: 4/1/71

Provide information, including dates, on any actions taken to meet a requirement or
provision pertaining to the submission of a summary transmittal letter. Provide a copy of
an approval letter from the TCEQ, if applicable.

Click t6

{

|

xt:

B. Buffer zones
[Have the buffer zone requirements been met?
Yes El No

Provide information below, including dates, on any actions taken to meet the conditions of
the buffer zone. If available, provide any new documentation relevant to maintaining the

buffer zones.

toente

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 4 of 66




C. Other actions required by the current permit

Does the Other Requirements or Special Provisions section in the existing permit require
submission of any other information or other required actions? Examples include
Notification of Completion, progress reports, soil monitoring data, etc.

0 Yes X No

If yes, provide information below on the status of any actions taken to meet the
- conditions of an Other Requirement or Special Provision.

Click to énter text, !

D. Grit and grease treatment
1. Acceptance of grit and grease waste

Does the facility have a grit and/or grease processing facility onsite that treats and
decants or accepts transported loads of grit and grease waste that are discharged
directly to the wastewater treatment plant prior to any treatment?
f Yes ’ No
If No, stop here and continue with Subsection E. Stormwater Management.

2. Grit and grease processing

Describe below how the grit and grease waste is treated at the facility, In your
description, include how and where the grit and grease is introduced to the treatment
works and how it is separated or processed. Provide a ﬂow diagram showing how grit
and grease is processed at the facility.

Glick to enter.text:

3. Grit disposal

Does the facility have a Municipal Solid Waste (MSW) registration or permit for grit
disposal?

Yes T:ZI? No

If No, contact the TCEQ Municipal Solid Waste team at 512-239-2335. Note: A
registration or permit is required for grit disposal. Grit shall not be combined with

treatment plant sludge. See the instruction booklet for additional information on grit
disposal requirements and restrictions.

TCEQ-10054 (34/02/2024) Domestic Wastewater Permit Application Technical Report Page 5 of 66




Describe the method of grit disposal.

Click to enter text.

4. Grease and decanted liquid disposal
Note: A registration or permit is required for grease disposal. Grease shall not be
combined with treatment plant sludge. For more information, contact the TCEQ
Municipal Solid Waste team at 512-239-2335.

Describe how the decant and grease are treated and disposed of after grit separation.

Click to enter text;

E. Stormwater management
1. Applicability
Does the facility have a design flow of 1.0 MGD or greater in any phase?
Yes & No -
Does the facility have an approved prétreatment'program, under 40 CIR Part 4037
Yes No |
If no to both of the above, then skip to Subsection F, Other Wastes Received.
2. MSGP coverage -

Is the stormwater runoff from the WWTP and dedicated lands for sewage disposal
currently permitted under the TPDES Multi-Sector General Permit (MSGP), TXR0O500007?

H Yes B No
If ves, please provide MSGP Authorization Number and skip to Subsection F, Other
Wastes Received:

3. Conditional exclusion

Alternatively, do you intend to apply for a conditional exclusion from permitting based
TXRO50000 (Multi Sector General Permit) Part II B.2 or TXR(O50000 (Multi Sector
General Permit) Part V, Sector T 3(b)?

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page G of 66




If yes, please explain below then proceed to Subsection F, Other Wastes Received:

Click to enter text.

4. Existing coverage in individual permit

Is your stormwater discharge currently permitted through this individual TPDES or
TLAP permit?
[ZL Yes { No

If yes, provide a description of stormwater runoff management practices at the site
that are authorized in the wastewater permit then skip to Subsection F, Other Wastes
Received.

Click to enter text,

5. Zero stormwater discharge

Do you intend to have no discharge of stormwater via use of evaporation or other
means?

Yes EE: No
I yes, explain below then skip to Subsection F. Other Wastes Received.

Click to'enter fext:

Note: If there is a potential to discharge any stormwater to surface water in the state as
the result of any storm event, then permit coverage is required under the MSGP or an
individual discharge permit. This requirement applies to all areas of facilities with
treatment plants or systems that treat, store, recycle, or reclaim domestic sewage,
wastewater or sewage sludge (including dedicated lands for sewage sludge disposal
located within the onsite property boundaries) that meet the applicability criteria of
ahove. You have the option of obtaining coverage under the MSGP for direct
discharges, (recommended), or obtaining coverage under this individual permit.

6. Request for coverage in individual peymit

Are you requesting coverage of stormwater discharges associated with your treatment
plant under this individual permit?

Yes No
If yes, provide a description of stormwater runoff management practices at the site for
which you are requesting authorization in this individual wastewater permit and

describe whether you intend to comingle this discharge with your treated effluent or
discharge it via a separate dedicated stormwater outfall. Please also indicate if you

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 7 of 66




intend to divert stormwater to the treatment plant headworks and indirectly discharge
it to water in the state.

Click o enter text.

Note: Direct stormwater discharges to waters in the state authorized through this
individual permit will require the development and implementation of a stormwater
pollution prevention plan (SWPPP) and will be subject to additional monitoring and
reporting requirements. Indirect discharges of stormwater via headworks recycling will
require compliance with all individual permit requirements including 2-hour peak flow
limitations. All stormwater discharge authorization requests will require additional
information during the technical review of your application. e

F. Discharges to the Lake Houston Watershed
Does the facility discharge in the Lake Houston watershed?
Yes ggL No

If yes, attach a Sewage Sludge Solids Management Plan. See Example 5 in the instructions.
(fick to enter texd]

G. Other wastes received including sludge from other WWTPs and septic waste
1. Acceptance of sludge from other WWTPs
Does or will the facility accept sludge from other treatment plants at the facility site?
Yes % No )
If yes, attach sewage sludge solids management plan. See Example 5 of instructions.

3

In addition, provide the date the plant started or is anticipated to start accepting
sludge, an estimate of monthly sludge acceptance (gallons or millions of gallons), an

estimate of the BODs concentration of the sludge, and the design BODs5 concentration
of the influent from the collection system. Also note if this information has or has not
changed since the last permit action.

Clek 10 tl

Note; Permits that accept sludge from other wastewater treatment plants may be
required to have influent flow and organic loading monitoring.

2. Acceptance of septic waste
Is the facility accepting or will it accept septic waste?
Yes lXﬁ No
If ves, does the facility have a Type V processing unit?
Yes 1Xf No
If yes, does the unit have a Municipal Solid Waste permit?

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 8 of 66




E Yes No

If yes to any of the above, provide the date the plant started or is anticipated to start
accepting septic waste, an estimate of monthly septic waste acceptance (gallons or
millions of gallons), an estimate of the BOD; concentration of the septic waste, and the

design BOD;5 concentration of the influent from the collection system. Also note if this
information has or has not changed since the last permit action.

Click to-enter text,

Note: Permits that accept sludge from other wastewater treatment plants may be
required to have influent flow and organic loading monitoring.

3. Acceptance of other wastes (not including septic, grease, grit, or RCRA, CERCLA or
as dischavged by IUs listed in Worksheet 6)

Is or will the facility accept wastes that are not domestic in nature excluding the
categories listed above?

Yes K No

If yes, provide the date that the plant started accepting the waste, an estimate how
much waste is accepted on a monthly basis (gallons or millions of gallons), a
description of the entities generating the waste, and any distinguishing chemical or
other physical characteristic of the waste. Also note if this information has or has not
changed since the last permit action.

ent (Instructions Page -

».'
H |
o)
o

If no, this section is not applicable. Proceed to Section 8.

If yes, provide effluent analysis data for the listed pollutants. Wastewater treatment
facilities complete Table 1.0(2). Water treatment facilities discharging filter backwash water,
complete Table 1.0(3). Provide copies of the laboratory results sheets. These tables are not
applicable for a minor amendment without renewal. See the instructions for guidance.

Note: The sample date must be within 1 year of application submission.

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 9 of 66




Tablel.0(2) - Pollutant Analysis for Wastewater Treatment Facilities

Average | Max No. of Sample | Sample
Pollutant Conc. Conc. Samples | Type Date/Time
CBODs, mg/1 Pending

Total Suspended Solids, mg/1
Ammponia Nitrogen, mg/1
Nitrate Nitrogen, mg/1

Total Kjeldahl Nitrogen, mg/1
Sulfate, mg/1

Chloride, mg/1

Total Phosphorus, mg/1

pH, standard units

Dissolved Oxygen*, mg/1
Chlorine Residual, mg/1
E.coli (CFU/100ml) freshwater

Entercocci (CFU/100ml)
saltwater

Total Dissolved Solids, mg/1

Electrical Conductivity,
nmohs/cm, 1

0il & Grease, mg/1

Alkalinity {CaCQ,)*, mg/1

*TPDES permits only
TTLAP permits only

Tablel.0{3) - Pollutant Analysis for Water Treatment Facilities

Average Max No. of Sample |Sample

Pollutant Conc.  |Conc.  |Samples |Type  |Date/Time

Total Suspended Solids, mg/1
Total Dissolved Solids, mg/1
pH, standard units

Fluoride, mg/1

Aluminum, mg/1

Alkalinity (CaCO3), mg/1

Section'8. - Facility Operator (Instructions Page 50)
Facility Operator Name: H20 INNOVATION OPERATION & MAINTENANCE LLC
Facility Operator's License Classification and Level: 0C0000271

Facility Operator's License Number: 0C0000271

TCEQ-10054 {04/02/2024) Domestic Wastewater Permit Application Technical Report Page 10 of 66




| Sectlon 9 Sludge and: Blosollds Management and Dlsposal

(Instructlons Page 51)

A. WWTP’s Biosolids Management Facility Type
Check all that apply. See instructions for guidance

C1 Design flow>= 1 MGD

£l Serves >= 10,000 people

lﬂ Class I Sludge Management Facility (per 40 CFR § 503.9)
[l Biosolids generator

E[ Biosolids end user - land application (onsite)

Biosolids end user - surface disposal (onsite)

Biosolids end user - incinerator (onsite)

B. WWTP's Biosolids Treatment Process
Check all that apply. See mstructlons for gmdance
& Aerobic Digestion

I Air Drying (or sludge drying beds)

Lower Temperature Composting

41 Lime Stabilization

, Higher Temperature Composting
F| Heat Drying |
Thermophilic Aerobic Digestion

[  Beta Ray Irradiation

Gamma Ray Irradiation

JJJJJJ

Pasteurization

Preliminary Operation (e.g. grinding, de-gritting, blending)

~ Thickening (e.g. gravity thickening, centrifugation, filter press, vacuum filter)

Sludge L.agoon

e

Temporary Storage (< 2 years)

Long Term. Storage (>= 2 years)

Methane or Biogas Recovery

Other Treatment Process:

o
W
)

C. Biosolids Management

Provide information on the intended biosolids management practice. Do not enter every
management practice that you want authorized in the permit, as the permit will authorize

TCEQ-10054 ((4/02/2024) Domestic Wastewater Permit Application Technical Report Page 11 of 66




all biosolids management practices listed in the instructions. Rather indicate the
management practice the facility plans to use. :

Biosolids Management

Vector
Management Handler or Bulk or Bag |Amount (dry Pathoggn Attraction
: Preparer . . Reduction .
Practice Container metric tons) . Reduction
Type Options .
Option
Agricultural Off-site Bulk Choose an Choose an
Land Third-Party item. . |item.
Application Handler or .
Preparer
Choose.dn'  [Choose an Choose ar . Choose an Choose an
ltem. ftem, iten. item. item.
Choose an Choose an Choose an Choose an Choose an
itern. item. item, item. item,

If “Other” is selected for M
another WWTP): Elicktder

D. Disposal 'site

Disposal site name: Click:to-eénter text:

TCEQ permit or registration number: Cligk‘to'e

ment Practice, please explaln (e.g. monofill or transport to

County where disposal site is located: Eliclk to énter tes

E. Transportation method
Method of transportation (truck, train, pipe, other): Pending
Name of the hauler: Pending
Hauler registration number: Pending
Sludge is transported as a:
Liquid EJ

. . E . , Y . P
semi-liquid & semi-solid [ solid £

= "'ctlon 10. Permit Authorization for Sewage Sludge Disposal

(Instluctlons Page 53)

A. Beneficial use authorization

Does the existing permit include authorization for land application of sewage sludge'"for
beneficial use?

l Yes l No

If yes, are you requesting to continue this authorization to land apply sewage sludge for
beneficial use?

I Yes 12% No

If yes, is the completed Application for Permit for Beneficial Land Use of Sewage Sludge
(TCEQ Form No. 10451) attached to this permit application (see the instructions for
details)?

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 12 of 66




O Yes K No

B. Sludge processing authorization

Does the existing permit include authorization for any of the following sludge processing,
storage or disposal options? :

Sludge Composting O Yes X No
Marketing and Distribution of sludge O Yes K No
Sludge Surface Disposal or Sludge Monofill EI Yes E No
Temporary storage in sludge lagoons Izl Yes @ No

If yes to any of the above sludge options and the applicant is requesting to continue this
authorization, is the completed Domestic Wastewater Permit Application: Sewage Sludge
Technical Report (TCEQ Form No. 10056) attached to this permit application?

l Yes IE No

‘Section 11: Sewage Sludge Lagoons (Instructions Page 53)

Does this facility include sewage sludge lagoons?
1 Yes ™ No
If yes, complete the remainder of this section. If no, prbceed to Section 12.

A. Location information

The following maps are required to be submitted as part of the application. For each map,
provide the Attachment Number.

e Original General nghway (County) Map:
Attachment: Clfckito en

e USDA Natural Resources Conservation Service Soil Map:
Attachment: £1i¢k (¢ enter text;

o Federal Emergency Management Map:
Attachment: Click.

1o enter text;

e Site map:
Attachment: Click 16+ i
Discuss in a description if any of the following exist within the lagoon area. Check all that
apply.

Overlap a designated 100-year frequency flood plain

g

.4 Seils with flooding classification
Overlap an unstable area

d Wetlands

Located less than 60 meters from a fault
None of the above

TCEGQ-10054 (04/02/2024) Domestic Wastewater Permit Application Techmnical Report Page 13 of 66




Attachment; Click to enter text.

If a portion of the lagoon(s) is located within the 100-year frequency flood plain, provide
the protective measures to be utilized including type and size of protective structures:

-

Click to enter text,

B.  Temporary storage information
Provide the results for the pollutant screening of sludge lagoons. These results are in
addition to pollutant results in Section 7 of Techmcal Report 1.0.
Nitrate Nitrogen;-mg/kg:-Click to entertext)-- S T R
Total Kjeldahl Nitrogen, mg/kg: Click.to e-n'ter;gfex-tﬁ
Total Nitrogen (=nitrate nitrogen + TKN), mg/kg: Click: to.enter fext,

Phosphorus, mg/kg: Click 16 énter fekt!

Potassium, mg/kg: Click t0 enter text!

pH, standard units: Elick'to:

Copper: Click:to enter ext]

Lead: Click to enter text!
Mercury: Click to enter. texti

Molybdenum: Elic
Nickel: lick tax!
Selenium: Click (o enter text:

C. Liner information

Does the active/proposed sludge lagoon(s) have a liner with a maximum hydraulic
conductmty of 1x107 cm/sec?

EI Yes No

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 14 of 66




If yes, describe the liner below. Please note that a liner is required.

Click to enter text.

D. Site development plan

Provide a detailed description of the methods used to deposit sludge in the lagoon(s):

Click toeuter text,

Attach the following documents to the application.

Plan view and cross-section of the sludge lagoon(s)
Attachment; Click torenter text!

Copy of the closure plan
Attachment: £ligk:

stoenter-ext;

Copy of deed recordation for the site
Attachment: Glick to-enter téxt,

Size of the sludge lagoon(s) in surface acres and capacity in cubic feet and gallbns
Attachment: &lick to entertext:

Description of the method of controlling infiltration of groundwater and surface
water from entering the site

Attachment: Click 1o enter text.

Procedures to prevent the occurrence of nuisance conditions
Attachment: {l :

E. Groundwater monitoring

Is groundwater monitoring currently conducted at this site, or are any wells available for
groundwater monitoring, or are groundwater monitoring data otherwise available for the
sludge lagoon(s)?

Yes L1 No
If groundwater monitoring data are available, provide a copy. Provide a profile of soil

types encountered down to the groundwater table and the depth to the shallowest
groundwater as a separate attachment.

Attachment: Glick

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 15 of 66




Authonzatwns/ Comphance/Enforcement (Instructions

Page 55)

A. Additional authorizations

Does the permittee have additional authorizations for this facility, such as reuse
authorization, sludge permit, etc?

O Yes X No
If yes, provide the TCEQ authorization number and description of the authorization:
The Appllcantmll submit a 210 Authorization in the future

B. Permittee enforcement status
Is the permittee currently under enforcement for this fac111ty?
H Yes X No

Is the permittee required to meet an implementation schedule for compliance or
enforcement?

Yes J No

If yes to either question, provide a brief summary of the enforcement, the implementation
schedule, and the current status:

Click to enter text;

‘Section 13. RCRA/CERCLA Wastes '(;Instrﬁctbns‘qpiage 55)
A. RCRA hazardous wastes

Has the facility received in the past three years, does it currently recéive, or will it receive
RCRA hazardous waste?

o Yes K No

TCEQ-10054 {(34/02/2024) Domestic Wastewater Permit Application Technical Report Page 16 of 66




B. Remediation activity wastewater

Has the facility received in the past three years, does it currently receive, or will it receive
CERCLA wastewater, RCRA remediation/corrective action wastewater or other remediation
activity wastewater?

O Yes K No

C. Details about wastes received

If yes to either Subsection A or B above, provide detailed information concerning these
wastes with the application.

Attachment: Click to enter. text;

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 17 of 66




‘Section 14.- Laboratory Accreditation (Instructions Page 56)

All laboratory tests performed must meet the requirements of 30 TAC Chapter 25,
Environmental Testing Laboratory Accreditation and Certification, which inciudes the
following general exemptions from National Environmental Laboratory Accreditation Program
(NELAP) certification requirements:

» The laboratory is an in-house laboratory and is:

o}

Q

O

o}

periodically inspected by the TCEQ; or
located in another state and is accredlted or mspected by that state or
performing work for another conipany with a unit located in the same 31te or

performing pro bono work for a governmental agency or charitable
organization.

» The laboratory is accredited under federal law.

o The data are needed for emergency-response activities, and a laboratory accredited
under the Texas Laboratory Accreditation Program is not available.

o The laboratory supplies data for which the TCEQ does not offer accreditation.
The applicant should review 30 TAC Chapter 25 for specific requirements.

The following certification statement shall be signed and submitted with every application.
See the Signature Page section in the Instructions, for a list of designated representatives who
may sign the certification.

CERTIFICATION:

I certify that all laboratory tests submitted with this application meet the requirements
of 30 TAC Chapter 25, Environmental Tesnng Laboratory Accreditation and
Certification.

Printed Name: Pendlng Results
T1t1e Click {0 enter.text:

TCFEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 18 of 66




DOMESTIC WASTEWATER PERMIT APPLICATION
WORKSHEET 2.0: RECEIVING WATERS

The following information is required for all TPDES permit applications.

“Domestic Drinking Water Supply (Insiructions Page 64)
Is there a surface water intake for domestic drinking water supply located within 5 miles
downstream from the point or proposed point of discharge?

£ Yes X No
If no, proceed it Section 2. If yes, provide the following:

Section L.

Owner of the drinking water supply: Click to enter text;

Distance and direction to the intake: ¢lick'fo enfer’text,
Attach a USGS map that 1dent1f1es the location of the intake.

}Sectlon 2 Dlscharge 1nt0 Tldally Affected Watels (Instructlons Page
S - 64) . = S _ '

Does the fac1hty dlscharge into tldally affected waters?

grd

A Yes ﬁ’ No
If no, proceed to Section 3. If yes, complete the remainder of this section. If no, proceed to
Section 3.
A. Receiving water outfall
Width of the receiving water at the outfall, in feet: 52,800

B. Oyster waters
Are there oyster waters in the vicinity of the discharge?
EI Yes & No
If yes, prowde the distance and direction from outfall(s).
>1Mile South of outfall

C. Sea grasses
Are there any sea grasses within the vicinity of the point of discharge?

@ Yes & No
If yes, prowde the distance and direction from the outfall(s).
Unknown

TCEQ-1.0054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 25 of 66




‘Section 3. - . Classified Segments (Instructions Page 64)
Is the discharge directly into {(or within 300 feet of) a classified segment?
Yes O No
If yes, this Worksheet is complete.
If no, complete Sections 4 and 5 of this Worksheet.

'}"'Sectlon 4 Descrlptlon of Immediate Recelvmg Waters (Instructions

—-Page-65) -

Name of the immediate receiving waters: Click to enter

A, Recelwng water type
Identify the appropriate descrlptlon of the. recemng waters.

I:] Stream

Freshwater Swamp or Marsh

Lake or Pond

Surface area, in acres: Cligkt . _
Average depth of the entire water body, in feet: €lick 1o énteritext]

Average depth of water body within a 500-foot radius of discharge pomt in feet:
Click to enter text

Man-made Channel or Ditch
Open Bay
Tidal Stream, Bayou, or Marsh

{1 Other, specify: Click to enter text,

B. Flow characteristics

If a stream, man-made channel or ditch was checked above, provide the following. For
existing discharges, check one of the following that best characterizes the area upstream
of the discharge. For new discharges, characterize the area downstream of the discharge

(check one).
Intermittent - dry for at least one week during most years
Intermittent with Perennial Pools - enduring pools with sufficient habitat to
mainiain significant aquatic life uses
B Perennial - normally flowing
Check the method used to characterize the area upstream (or downstream for new
dischargers).
Ei USGS flow records
lj Historical observation by adjacent landowners f
B Personal observation

Other, specify: Click'to enitér text,

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 26 of G6




Mail and More BE2
1400 Graham O Ste B
TOMBALL, TX 77375
2B1i-3m1-1700
BRAPIRENL = = e o
© o Fedfx Priocity Overnignt Envelope
- 5hip To:
APPLICATICN REVIEW & PROCESSING MC-
[[&5)]
12100 PARK THIRTY FIVE CIR
BUILOING £ ROOM 2101
AUSTIN, X 78753-1808
Package 10: 343545 42,23
Tracking #: 784875276778
Fxpected arrival: Wed 10711 10:30 AN

SUBTOTAL . 42,23
W 0.00
TOTAL 42:23
TFNU Dehit L4243

Total °hipments 1

JEFF GOERKL : GOEBEL LNUlRONMFNTAL
10/10/2623

11299500 0d4:53 P

Workstatlon: 47 - Auxiliary Worlstation Left

CCirant Onefelte-0693-d802-acTh-211 FaBdcTabe

Gignature " _ . _

Fhkrka ok ok ook ik Rk Ook K

Thank you for shipping wiln Us.
ve greatly appreciate your DUSINESS.

-Gloria
Rk AR KRR RO Rk RSO

MIMISSION ON ENVIRONMENTAL QUALITY

'WASTEWATER PERMIT APPLICATION
CHECKLIST

this ¢hecklist with the application.

nental, LLC

ems is included in your application.

Original USGS Map
Affected Landowners Map
Landowner Disk or Labels
Buffer Zone Map

Flow Diagram

Site Drawing

Original Photographs

Desgign Calculations

Solids Management Plan

Water Balance

TCEQ-10053 (06/28/2022) Municipal Wastewater Application Administrative Report Page1of 24




TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

APPLICATION FOR A DOMESTIC WASTEWATER PERMIT
ADMINISTRATIVE REPORT 1.0

\"

If you have questions about completing this form please contact the Applications
TCEQ Review and Processing Team at 512-239-4671.

Section 1. Application Fees (Instructions Page 29)

Indicate the amount submitted for the application fee (check only one).

Flow New/ MaJor Amendment Renewal

<0.05 MGD $350.00 ; $315.00 [1
>0.05 but <0.10 MGD $550.00 [ $515.00 ]
>0.10 but <0.25 MGD $850.00 1 I $815.00 l
>0.25 but <0,50 MGD $1,250.00 $1,215.00 EI
20.50 but <1.0 MGD $1,650.00 i $1,615.00 ] "

>1.0 MGD $2,050.00 [1 $2,015.00 []

Minor Amendment (for any flow) $150.00 1

Payment Information:
Mailed Check/Money Order Number;
Check/Money Order Amount:
Name Printed on Check: 7
EPAY Voucher Number: £
Copy of Payment Voucher enclosed? Yes

Sectlon 2. Type of Appllcatmn (Instructlons Page 29)

{1 New TPDES New TLAP

glﬁf Major Amendment with Renewal Minor Amendment with Renewal

[} Major Amendment without Renewal 0 Minor Amendment without Renewal
El  Renewal without changes EI Minor Modification of permit

For amendments or modifications, describe the proposed changes: Need for additional flow

For existing permits:
Permit Number: WQ0014452001
EPA LD. (TPDES only): TX0125776

Expiration Date: 7/12/23

TCEQ-10053 (06/28/2022) Municipal Wastewater Application Administrative Report Page 2 of 24




Section 3. Facility Owner (Appllcant) and Co- Appllcant Information

(Instructions Page 29)

A, The owner of the facility must apply for the permit.
What is the Legal Name of the entity (applicant) applying for this permit?
Undine Texas Environmental, LLC
(The legal name must be spelled exactly as filed with the Texas Secretary of State, County, or
in the legal documents forming the entity.)

If the applicant is currently a customer with the TCEQ, what is the Customer Number (CN)?
You may search for your CN on the TCEQ website at hitp://wwwl3.tceq.texas.gov/crpub/

CN: 604519330

What is the name and title of the person signing the application? The person must be an
executive official meeting signatory requirements in 30 TAC § 305.44,

Prefix (Mr., Ms., Miss). Mr.

First and Last Name: Vance Tillman

i

Credential (P.E, P.G., Ph.D., etc.)
Title: CFO
B. Co-applicant information. Complete this section only if another person or entity is
required to apply as a co-permiittee.
What is the Legal Name of the co-applicant applying for this permit?
None
(The legal name must be spelled exactly as filed with the TX SOS, with the County, or in the
legal documents forming the entity.)

If the co-applicant is currently a customer with the TCEQ, what is the Customer Number
(CN)? You may search for your CN on the TCEQ website at:

htip.//wwwl5.tceq.texas.gov/crpub/

What is the name and title of the person signing the application? The person must be an
executive official meeting signatory requirements in 30 TAC § 305.44.

Prefix (Mr., Ms., Miss):
First and Last Name; :
Credentlal (PE P.G., PhD etc)

Provide a brlef descrlptlon 0f the need for a co-permittee; ¢

TCEQ-10053 (06/28/2022) Municipal Wastewater Application Administrative Report Page 3 of 24




C. Core Data Form

Complete the Core Data Form for each customer and include as an attachment. If the
customer type selected on the Core Data Form is Individual, complete Attachment 1 of
Administrative Report 1.0.

Attachment: A-1

Section 4. Application Contact Information (Instructions Page 30)

This is the person(s) TCEQ will contact if additional information is needed about this
application. Provide a contact for administrative questions and technical questions.
A. Prefix (Mr., Ms., Miss): Mr.
First and Last Name: Jeff Goebel
Credentlal (PE P G Ph.D., etc)
Title: &l S
Organization Name: Undine Texas Environmental, ILC
Mailing Address: 17681 Telge Rd
City, State, Zip Code: Cypress Texas 77429
Phone No.: 713-574-5953 Ext.: 3005 Fax No.: |
E-mail Address: jgoebel@undinellc.com

Check one or both: X  Administrative Contact M  Technical Contact

B. Prefix (Mr., Ms., Miss): [
First and Last Name: §
Credential (P.E, P.G., PhD etc) :

E-mail Address; #7055 Fie el vk g
Check one or both: IZI Administrative Contact O Technical Contact

Section 5. Permit Contact Information (Instructions Page 30)

Provide two names of individuals that can be contacted throughout the permit term.
A. Prefix (Mr., Ms., Miss): Ms
First and Last Name: Carey Thomas

TCEQ-10053 (06/28/2022) Municipal Wastewater Application Administrative Report Page g4 of 24




Credential (P.E, P.G., Ph.D,, etc.): it wion o ie s
Title: Vice President .
Organization Name: Undine Texas Environmental, LLC
Mailing Address: 17681 Telge Rd
City, State, Zip Code: CVDress Texas 77429
Phone No.: 713-574-5953 Ext.; £ - 5. #5200 Fax Now o0« 0
E-mail Address: cthomas@undlnellc.com

B. Prefix (Mr., Ms., Miss): Mr
First and Last Name: Andy Thomas
Credential (P.E, P.G., Ph.D., etc.): £
Title: Vice President
Organization Name: Undine Texas Environmental, LLC
Mailing Address: 17681 Telge Dr
City, State, Zip Code; Cypress Texas 77429
Phone No.: 713-574-5953 Ext.: £ ;
E-mail Address: athomas@undinellc.com

Fax No.

Section 6. Billing Information (Instructions Page 30) -
The permittee is responsible for paying the annual fee. The annual fee will be assessed to
permits in effect on September 1 of each year. The TCEQ will send a bill to the address

provided in this section. The permittee is responsible for terminating the permit when it is no
longer needed (using form TCEQ-20029).

Prefix (Mr., Ms., Miss). Ms

First and Last Name: Carey Thomas
Credential (P.E, P.G., Ph.D,, etc.): i
Title: Vice President

Organization Name: Undine Texas Environmental, L1.C
Mailing Address:; 17681 Telge Rd

City, State, Zip Code: Cvnress Texas 77429
Phone No.: 713-574-5953 Ext.: ;7.7 St
E-mail Address: cthomas@undme]lc.com

R Fax Now wiiini o

Section 7. DMR/MER Contact Information (Instructions Page 31)
Provide the name and complete mailing address of the person delegated to receive and submit
Discharge Monitoring Reports (EPA 3320-1) or maintain Monthly Effluent Reports.

Prefix (Mr., Ms., Miss): Mr.

TCEQ-10053 (06/28/2022) Municipal Wastewater Application Administrative Report Page 5 0f 24




First and Last Name: Andy Thomas
Credential (P.E, P.G., Ph.DD,, etc.):
Title: Vice President

Organization Name; Undine Texas Environmental, L1C
Mailing Address: 17681 Telge Rd

City, State, Zip Code: Cypress Texas 77429
Phone No.: 713-574-5953 Ext.: i we
E-mail Address: athomas@undinelic.com

‘Fax No.: R el e TR

DMR data is required to be submitted electronically. Create an account at:

https://www.tceq.texas.gov/permitting/metdmy/netdmr.htmi.

‘Section 8. Public Notice Information (Instructions Page 3 1)

A. Individual Publishing the Notices
Prefix (Mr., Ms., Miss): Mr.
First and Last Name: Jeff Goebel
Credentlal (P E, P.G., PhD etc)
Title: 2
Orgamzatlon Name: Undme Texas Environmental, LI.C
Mailing Address: 17681 Telge Rd
City, State, Zip Code: Cypress Texas 77429
Phone No.: 713-574-5953 Ext.: &
E-mail Address: jgoebel@undinellc.com

B. Method for Receiving Notice of Receipt and Intent to Obtain a Water Quality Permit
Package

Indicate by a check mark the preferred method for receiving the first notice and
instructions:

5 E-mail Address

O Fax
] Regular Mail

C. Contact person to be listed in the Notices
Prefix (Mr., Ms., Miss): Mr

First and Last Name: Jeff Goebel
Credential (P.E, P.G., Ph.D., etc.): .

TCEQ-10053 (06/28/2022} Municipal Wastewater Application Administrative Report Page 6 of 24




Title: = by
Organization Name: Undine Texas Environmental, LLC
Phone No.: 713-574-5953 Ext. :

E-mail: jgoebel@undinellc.com

D. Public Viewing Information

If the facility or outfall is located in more than one county, a public viewing place for each
county must be provided.

Public building name: Ste rling Municipal Libra ry
Location within the building: £

Physical Address of Building: 1 Mary Elizabeth Wilbanks Ave

City: Baytown County: Chambers

Contact Name:

Phone No.: 281-427-7331 Ext.

E. Bilingual Notice Requirements:

This information is required for new, major amendment, and renewal applications. It is
not required for minor amendment or minor modification applications.

This section of the application is only used to determine if alternative language notices will
be needed. Complete instructions on publishing the alternative language notices will be in
your public notice package.

Please call the bilingual /ESL coordinator at the nearest elementary and middle schools and
obtain the following information to determine whether an alternative language notices are
required.

1. Is a bilingual education program required by the Texas Education Code at the
elementary or middle school nearest to the facility or proposed facility?

X Yes [ No

If no, publication of an alternative language notice is not required; skip to Section 9
below.

2. Are the students who attend either the elementary school or the middle school enrolled in
a bilingual education program at that school?

X Yes 0 No
3. Do the students at these schools attend a bilingual education program at another
location?
O Yes K No

4. Would the school be required to provide a bilingual education program but the school
has waived out of this requirement under 19 TAC §89.1205(g)?

TCEQ-10053 (06/28/2022) Municipal Wastewater Application Administrative Report Page7of24




O Yes X No

5. If the answer is yes to question 1, 2, 3, or 4, public notices in an alternative language are
required, Which language is required by the bilingual program? Spanish

Section 9. Regulated Entity and Permitted Site Information (Instructions
Page 33) _ | o -
A, If the site is currently regulated by TCEQ, provide the Regulated Entity Number (RN) issued
to this site. RN1023422268

Search the TCEQ's Central Registry at http://www]3.iceq.texas.gov/crpuly/ to determine if
the site is currently regulated by TCEQ.

B. Name of project or site (the name known by the community where located):
Bayridge WWTP

C. Owner of treatment facility: Undine Texas Environmental, LLC
Ownership of Facility: Public ; Private [l Both Federal

azhl

D. Owner of land where treatment facility is or will be:

Prefix (Mr., Ms., Miss): Undine Texas Environmental, I1LC* "

First and Last Name: 710 7 e
Mailing Address: 17681 Telge Rd
City, State, Zip Code: Cypress Texas 77429
Phone No ‘. F-mail Address: &

If the landowner is not the same person as the facility owner or co-applicant, attach a lease
agreement or deed recorded easement. See instructions.

E. Owner of effluent disposal site:

Prefix (Mr., Ms., Miss):
First and Last Name: {
Mailing Address: §
City, State, Zip Code
Phone No.: &5 E-mail Address: e o b i i,

If the landowner is not the same person as the facility owner or co-applicant, attach a lease
agreement or deed recorded easement. See instructions.

Attachment: 500 b i

F. Owner of sewage sludge disposal site (if authorization is requested for sludge disposal on
property owned or controlled by the applicant):

TCEQ-10053 (06/28/2022) Municipal Wastewater Application Administrative Report Page 8 of 24




Prefix (Mr., Ms., Miss): i -

First and Last Name; &, - oo 00 0y
Mailing Address: 2 © -
City, State, Zip Code Rt
Phone No.: £ izt E-mail Address:

If the landowner is not the same person as the facility owner or co-applicant, attach a lease
agreement or deed recorded easement, See instructions.

Attachment:

Section 10. TPDES Discharge Information (1113tf1’1(:ti6115 Page 34)
A ls the wastewater treatment facility location in the existing permit accurate?

If no, or a new permit application, please give an accurate description:

B. Are the point(s} of discharge and the discharge route(s) in the existing permit correct?
l Yes El No

If no, or a new or amendment permit application, provide an accurate description of the
point of discharge and the discharge route to the nearest classified segment as defined in
30 TAC Chapter 307:

City nearest the outfall(s): Baytown
County in which the outfalls(s) is/are located: Chambers
Outfall Latitude; 29.65911111 Longitude: 94.89694444

C. Is or will the treated wastewater discharge to a city, county, or state highway right-of-way,
or a flood Control d1stnct drainage ditch?

I Yes &I No
If yes, indicate by a check mark if:
1 Authorization granted [1  Authorization pending

For new and amendment applications, provide copies of letters that show proof of contact
and the approval Ietter upon recelpt

Attachment: : G R
D. For all apphcatmns mvolvmg an average daﬂy discharge of 5 MGD or more, provide the

TCE(}-10053 (06/28/2022) Municipal Wastewater Application Administrative Report Page g of 24




names of all counties located within 100 statute miles downstream of the point(s) of
discharge.

Under 5 MGD

Section 11. TLAP Disposal Information (Instructions Page 36)

A. For TLAPs, is the location of the effluent disposal site in the existing permit accurate?

me 0w

Section 12. Miscellaneous Information (Instructions Page 37)

A,

B.

I:l Yes I No

If no, or a new or amendment permit application, provide an accurate description of the
disposal site location:

Not a TLAP Application

City nearest the disposal site:

County in which the disposal site is located
Disposal Site Latitude:

Longitude:
For TLAPs, describe the routmg of effluent from the treatment facility to the dlsposal site:

For TLAPs, please identify the nearest watercourse to the disposal site to which rainfall
runoff might flow if not contained:

Is the facility located on or does the treated effluent cross American Indian Land?

I Yes X No
If the existing permit contains an onsite sludge disposal authorization, is the location of the
sewage sludge disposal site in the existing permit accurate?

& Yes O No i Not Applicable

If No, or if a new onsite sludge disposal authorization is being requested in this permit
application, provide an accurate location description of the sewage sludge disposal site.

TCEQ-10053 (06/28/2022) Municipal Wastewater Application Administrative Report Page10 of 24




C. Did any person formerly employed by the TCEQ represent your company and get paid for
service regarding this application?

[0 Yes X No

If yes, list each person formerly employed by the TCEQ who represented your company and
was paid for service regarding the application:

D. Do you owe any fees to the TCEQ?
Yes fm No
If yes, provide the following information:

Amount past due; £ T e e

Account number:

]

174

E. Do you owe any penalties to the TCEQ?
Ij Yes Zﬁh No
If yes, please provide the following information:
Enf ]

nt order number: & Amount past due: |

‘Section 13. Attachments (Instructions Page 38)

Indicate which attachments are included with the Administrative Report. Check all that

Lease agreement or deed recorded easement, if the land where the treatment facility is
_ located or the effluent disposal site are not owned by the applicant or co-applicant.

IZ] Original full-size USGS Topographic Map with the following information:

Applicant's property boundary

Treatment facility boundary

Labeled point of discharge for each discharge point (TPDES only)

Highlighted discharge route for each discharge point (TPDES only)

Onsite sewage sludge disposal site (if applicable)

Effluent disposal site boundaries (TLAP only)

New and future construction (if applicable)

1 mile radius information

3 miles downstream information (TPDES only)

All pon@s.

TCEQ-10053 (06/28/2022) Municipal Wastewater Application Administrative Report Page 11 of 24




E! Attachment 1 for Individuals as co-applicants
X Other Attachments. Please specify: A-2

TCEQ-10053 (06/28/2022) Municipal Wastewater Application Administrative Report Page 12 of 24




Section 14. Signature Page (Instructions Page 39) =

If co-applicants are necessary, each entity must submit an original, separate signature
page.

Permit Number: WQ0013643001

Applicant: Undine Texas Environmental, L.IC

Certification:

I certify under penalty of law that this document and all attachments were prepared under my
direction or supervision in accordance with a system designed to assure that qualified
personnel properly gather and evaluate the information submitted. Based on my inquiry of the
person or persons who manage the system, or those persons directly responsible for gathering
the information, the information submitted is, to the best of my knowledge and belief, true,
accurate, and complete. [ am aware there are significant penalties for submitting false
information, including the possibility of fine and imprisonment for knowing violations.

I further certify that I am authorized under 30 Texas Administrative Code § 305.44 to sign and
submit this document, and can provide documentation in proof of such authorization upon
request.

Signatory name (typed or printed): Carex} Thomas

Signatory title: Vice President )

Date: gﬁ‘ !G‘* 2@2-'3

Signature:
(Use blue ifjl) )

Subscribed and Sworn to before me by the s qul W‘@M /dc WS

on this | O day of 2025,

My commission expires on the 48 & L€/t " dayof W&T, 20 :L‘ﬁ .

[SEAL]

btary Pubhc o

I, NICIA ROTERMUND |

' ' ? %ﬁe"" Notary Public, State of Texas) |
\6 ] '&’v +f Comm, Expires 01.28-2025 §
County, Texas VA Notary 1D 120261278 |

TCEQ-10053 (06/28/2022) Municipal Wastewater Application Administrative Report Page 13 of 24




1

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF)

FOR AGENCIES REVIEWING DOMESTIC
TPDES WASTEWATER PERMIT APPLICATIONS

TCEQ USE ONLY:
Application type: Renewal Major Amendment Minor Amendment New
County: Segment Number:

Admin Complete Date:

Agency Receiving SPIF:
Texas Historical Commission U.S. Fish and wildlife
Texas Parks and Wildlife Department U.S. Army Corps of Engineers

This form applies to TPDES permit applications only. (Instructions, Page 53)

The SPIF must be completed as a separate document. The TCEQ will mail a copy of the SPIF to
each agency as required by the TCEQ agreement with EPA. If any of the items are not completely
addressed or further information is needed, you will be contacted to provide the information
before the permit is issued. Each item must be completely addressed.

Do not refer to a response of any item in the permit application form. Each attachment must
be provided with this form separately from the administrative report of the application. The
application will not be declared administratively complete without this form being completed in
its entirety including all attachments.

The following applies to all applications:
1. Permittee: Undine Texas Environmental, 1L1L.C

Permit No. WQ00 13643001 EPA ID No. TX 0042081

Address of the project (or a location description that includes street/highway, city/vicinity,
and county):

1.5 miles southeast of the intersection of FM 2354 and 1405

TCEQ-10053 (06/28/2022) Municipal Wastewater Application Administrative Report Page 18 of 24




Provide the name, address, phone and fax number of an individual that can be contacted to
answer specific questions about the property.

Prefix (Mr., Ms., Miss): Mr.

First and Last Name: Jeff Goehel
Credential (P.E, P.G., Ph.D., etc.): i
Title: Business Development
Mailing Address: 17681 Telge Rd

City, State, Zip Code: Cypress Texas 77429

Phone No.: 713-724-9321 Ext.: &5iic i o iy

i Fax Nou b

E-mail Address: jgoebel@undinellc.com

. List the county in which the facility is locaied: Galveston

. If the property is publicly owned and the owner is different than the permittee/applicant,
lease list the owner of the property.

Undine Texas Environmental, LLC

. Provide a description of the effluent discharge route. The discharge route must follow the flow
of effluent from the point of discharge to the nearest major watercourse (from the point of
discharge to a classified segment as defined in 30 TAC Chapter 307). If known, please identify
the classified segment number.

From the facility thence to Trinity Bay

. Please provide a separate 7.5-minute USGS quadrangle map with the project boundaries
plotted and a general location map showing the project area. Please highlight the discharge
route from the point of discharge for a distance of one mile downstream. (This map is
required in addition to the map in the administrative report).

Provide original photographs of any structures 50 years or older on the property.

Does your project involve any of the following? Check all that apply.

®  Proposed access roads, utility lines, construction easements

f Visual effects that could damage or detract from a historic property’s integrity
O Vibration effects during construction or as a result of project design

K  Additional phases of development that are planned for the future

[d Sealing caves, fractures, sinkholes, other karst features

TCEQ-10053 (06/28/2022) Municipal Wastewater Application Administrative Report Page 19 of 24




M Disturbance of vegetation or wetlands

6. List proposed construction impact (surface acres to be impacted, depth of excavation, sealing
of caves, or other karst features):
None °

7. Describe existing disturbances, vegetation, and land use;
WWTP Site

THE FOLLOWING ITEMS APPLY ONLY TO APPLICATIONS FOR NEW TPDES PERMITS AND MAJOR
AMENDMENTS TO TPDES PERMITS |

8. List construction dates of all buildings and structures on the property: |
Not Known

9. Provide a brief history of the property, and name of the architect/builder, if known.
WWTP Site

TCEQ-10053 (06/28/2022) Municipal Wastewater Application Administrative Report Page 20 of 24




WATER QUALITY PERMIT
PAYMENT SUBMITTAL FORM

Use this form to submit the Application Fee, if the mailing the payment.

¢ Complete items 1 through 5 below.

e Staple the check or money order in the space provided at the bottom of this document.
e Do not mail this form with the application form.

¢ Do not mail this form to the same address as the application.

» Do not submit a copy of the application with this form as it could cause duplicate permit
entries.

Mail this form and the check or money order to:

BY REGULAR U.S. MAIL BY OVERNIGHT/EXPRESS MAII,

Texas Commission on Environmental Quality Texas Commission on Environmental Quality
Financial Administration Division Financial Administration Division

Cashier’s Office, MC-214 Cashier's Office, MC-214

P.O. Box 13088 12100 Park 35 Circle

Austin, Texas 78711-3088 Austin, Texas 78753

Fee Code: WQP Waste Permit No: WQ0013643001

U

Check or Money Order Number: :

Check or Money Order Amount:
Date of Check or Money Order: |
Name on Check or Money Order
APPLICATION INFORMATION
Name of Project or Site: Bay Ridge

Physical Address of Project or Site: 1.5 miles southeast of the intersection of FM 2354 and 1405

If the check is for more than one application, attach a list which includes the name of each
Project or Site (RE) and Physical Address, exactly as provided on the application.

Staple Check or Money Order in This Space

TCEQ-10053 (06/28/2022) Municipal Wastewater Application Administrative Report Page 21 0f 24




THIS PAGE INTENTIONALLY LEFT BLANK

TCEQ-10053 (06/28/2022) Municipal Wastewater Application Administrative Report

Page 25 of 24




ATTACHMENT 1

INDIVIDUAL INFORMATION

Section 1'._ ihdii(iduénl Information (Instructions Page 50)

Complete this attachment if the facility applicant or co-applicant is an individual. Make

additional copies of this attachment if both are individuals.
Prefix (MI', MS., MiSS): ? e

ke B e o T
R SR S R

Full legal name (first, middle, lasty: ;' ¢ o
Driver’s License or State Identification Number: ;% 5 v e e e

Date of Birth:

Mailing Address:

L R o A R i

City, State, and Zip Code

Phone Number: {5 ~are i Fax Numbers £

E-mail Address

i
.

For Commission Use Only:
Customer Number:

Regulated Entity Number:

Permit Number:

TCEQ-10053 {06/28/2022) Municipal Wastewater Application Administrative Report

Page 23 of 24




CHECKLIST OF COMMON DEFICIENCIES

Below is a list of common deficiencies found during the administrative review of domestic
wastewater permit applications. To ensure the timely processing of this application, please
review the items below and indicate by checking Yes that each item is complete and in
accordance applicable rules at 30 TAC Chapters 21, 281, and 305. If an item is not required this
application, indicate by checking N/A where appropriate. Please do not submit the application
until the items below have been addressed.

Core Data Form (TCEQ Form No. 10400) E Yes

(Required for all applications types. Must be completed in its entirety and signed.
Note: Form may be signed by applicant representative.)

Correct and Current Industrial Wastewater Permit Application Forms D Yes
(TCEQ Form Nos. 10053 and 10054. Version dated 6/25/2018 or later.)

Water Quality Permit Payment Submittal Form (Page 19) 1 Yes
(Original payment sent to TCEQ Revenue Section. See instructions for mailing address.)

7.5 Minute USGS Quadrangle Topographic Map Attached Yes
{Full-size map if seeking “New" permit.
8 % x 11 acceptable for Renewals and Amendments)

Current/Non-xpired, Executed Lease Agreement or Easement Attached [ N/A [ Yes

Landowners Map O N/A E Yes
(See instructions for landowner requirements)

Things to Know:

» All the items shown on the map must be labeled.

¢ The applicant’s complete property boundaries must be delineated which includes
boundaries of contiguous property owned by the applicant.

« The applicant cannot be its own adjacent landowner. You must identify the
landowners immediately adjacent to their property, regardless of how far they are
from the actual facility.

« If the applicant’s property is adjacent to a road, creek, or stream, the landowners on
the opposite side must be identified. Although the properties are not adjacent to
applicant’s property boundary, they are considered potentially affected landowners. If
the adjacent road is a divided highway as identified on the USGS topographic map, the
applicant does not have to identify the landowners on the opposite side of the

highway.
Landowners Cross Reference List E] N/A D Yes
(See instructions for landowner requirements)
Landowners Labels or USB Drive attached b N/A [l Yes
(See instructions for landowner requirements)
Original signature per 30 TAC § 305.44 ~ Blue Ink Preferred l] Yes

(If signature page is not signed by an elected official or principle executive officer,
a copy of signature authority/delegation letter must be attached)

TCEQ-10053 (06/28/2022) Municipal Wastewater Application Administrative Report Page 24 of 24




UNDINE, L.L.C.

BAYRIDGE WASTEWATER SYSTEM
WASTEWATER PLANT IMPROVEMENTS
CHAMBERS COUNTY, TEXAS
TPDES NO. WQ0013643001

SEPTEMBER, 2022

PREPARED BY:

HEARN ENGINEERING INC. e

P.0. BOX 1104 ARESE ey,

CAMERON, TEXAS 76520 Fod i By

PHONE 512-310-0176 Pl N
FIRM # F-1234 g




ENGINEER:

DATE:

BAYRIDGE WWTP DESIGN REPORT
CHAMBERS COUNTY, TEXAS
UNDINE
Douglas Hearn, P.E., R.P.L.S.
Hearn Engineering, Inc.

P.C. Box 1104
Cameron, Texas 76520

09/16/22

DESIGN PARAMETERS:

Process Design:

Design Features:

Permitted Flows:;

Average Daily Flow = 0.100 mgd = 69 gpm (Qavg)
2-hour Peak Flow = 0.30 mgd = 208 gpm (Qpk)
Peak Factor = 3.0
Influent Strength:
CBODS = 250 mgfl = 209 ppd
T8 = 250 mg/l = 200 pxd
NH3-N = 40 my/fl = 33 ppd
Effluent Limits:
CBOD, = 10 mgfl
TSS = 15 mg/l
NH:-N = 3 mg/l
D.0. = 4 my/fi

The existing treatment plant utilizes the extended aeration pracess. The proposed medifications are
intended to replace the existing plant with simitar process which will praduce effluent that will rmeeat
the permit requirements of BODS = 10 mg/l, TSS = 15 mg/l, D.O. - 4 mg/l, pH between 6.0 and
9.0 stardard units, and Chlorine Residual = 1 mg/! after 20 minute detention time at an average
daily flow of 100,000 gpd. The anticipated operating range for MLSS is 3,000 mg/l,

The two existing gravity collection systems fiow to the lift stations which pump to the plant, Fiows
Into the plant will enter thru a bar screen, After passing thrit the aeration basin, flows aitomatically
transfer eerated sludge into the clarifier. Clear water will overflow the perimeter weirs and travel to
a new chlorine contact chamber where it is dosed with liquid chiorine by a chemical feed pump, The
chamber is sized to alfow 20 minute detention time prior to beind discharged into the pipe to the
bay. Setted sludge from the clarifiers will either be returned to the aeration basin where it will he
mixed with the Influent (RAS) or wasted to the sludge holding basin (WAS) whera it can be
thickened before being liquid hauted to a TCEQ approved facility by a TCEQ licensed hauler. Three
regenerative blowers will provide air for the aeration basin, sludge holding, chlorine contact, and the
air lift pumps while reducing noise. The plant design inctudes a manual transfer switch for a
generator. An alarm dialer has been instalied on the plant to alert personnel in the event of power
outages and high levels,

¥, LA :; e
ﬂq U w b BT "ﬁi{" o
S *a, ”".: o il
b B
1

%%:/zz




BAYRIDGE WWTP DESIGN REPORT
AERATION BASIN:
Criteria;

Organic Loading = 30 Ibs BOD/1,000 cf
Oxygen Reguirement = 2.2 Ibs/Ib BOD;

4.6 Ibs/lb NH; - N

Volume Required:

Influent BAD, = 209 npd
Minimym Volume = 6,950 cf
Basin Dimensions:
Number of Basins = 1.00
Sidewater Depth = 10.0 ft
Basin Dimensions = 12.0 ft Wide x  58.0 ft Long
Actual Basin Area = 696 sf
Actual 8asin Volume = 6,960 of

Actual Loading:
Organic Loading = 30.0 Ths BODS/1,000 of

Oxygen Requirement:
OuR = (1.2( BOD:)+4.3(NH;-N))/BODg)

O.R = 1.89 1bs O, / lbs BOD;
Airflow Requirement:
RAF = (PPD BOD*O,R)
(WOTE*(.23+0.075%1440)
Diffuser Eff, = 4%
RAF = 396 scfm
TCEQ Minumum Air Requirement = 3,200 * 1bs BODg/1440
= 463 cfm
Agration System:
Number of Diffusers = 19
Airflow per Diffuser = 25 scfmy/diffuser

Diffuser Submergence = 8.00 ft

i
l
i
H
i




BAYRIDGE WWTP DESIGN REPORT

CLARIFIER:

Criteria:
Suwrface Loading

i

[

Detention Time

R.AS, Rate

H

Basin Requirements:
@ Average Flow

i

@ Peak Flow

i

Number of Basins
Minimum Diameter

FH

Basin Dimensions:
Number of Basing
Basin Diameter
Sidewater Depth
Actual Surface Area =
Actual Volume =

B

Actual Surface Loading:
@ Average Flow =
@ Peak Flow =

Actual Detention Time:
@ Average Flow =
@ Peak Flow =

Weir Loading Rate =

Min. Required Weir Length =

CHLORINE CONTACT CHAMBER;

Criteria:
Detentlon Time =
Airflow =
Vaolurme Required:
Peak Flow =

Minimum Volume =

Basin Dimensions:
Number of Basing =

Sidewater Depth =

Basin O.D.

Actual Basin Area

Actual Basin Volume

[ |

Aerglion System:
Alrflow
Number of Diffusers
Airflow per Diffuser
Diffuser Submergence

HE

#o

£00
1,200
3.0
1.8
150%

167
1,671
250
3,008

17.8

gpd/st @ average flow
gpd/sf @ peak flow
hrs @ average flow
hrs @ peak flow

sf

5f
cf

18.0 f

0.0
254
2,545

393
1,179

4.6

1.5

20,000

ft
sf
cf

gpd/sf
apdysf

hrs
hirs

gpd/if @ peak flow

15.0 If

20
2Q

208
557

7.0
12.0
96.0
672

13

20
6.0

min @& peak flow
scfm/ 1,000 cf

gpm
of

ft @ peak flow

ft x B.0 ft
sf

cf

s¢fm

scfm/diffuser
ft




BAYRIDGE WWTP DESIGN REPORT

SOLIDS HANDLING:

Criteriz;

TCEQ Basin Design Volume =
TCEQ Min. Required Airflow =
Min. Sludge Retention
Influent BOD,

Effluant BOD;, =

Removed BODg =

Required Volume =

Basin Dimensions:
Number of Basing =
Sidewater Depth =

Actual Basin Area =
Actual Basir: Volume =

Aeration System:
Required Airflow =
Number of Diffusers =
Alrflow per Diffuser =
Diffuser Submergence =

BLOWERS REQUIRED:
Aeration Basin

Chlorine Contact Basin

Digester

Air Lift @ 10 scfm/ea
Total Aeration Reguired

10
30

250
10
240
2,002

10.5
12,6
i92
2,016

60

20
B.5

4

<ffib BODs/day

sefm/ 1000 of
days
ma/l = 209 ppd
mg/l = 8 ppd
mg/! = 200 ppd
cf
ft
ftx 16,0 ft
sf
cf
scfm
ft
483 sofm

13 scfm

60 scfm

40 scfm

577 scfm




ITEM 01

ITEM 02

ITEM 03

ITEM 04

ITEM 05

ITEM 06

ITEM 07

UNDINE, L.L.C.
BAYRIDGE WASTEWATER SYSTEM
WASTEWATER PLANT IMPROVEMENTS
CHAMBERS CO., TEXAS
TECHNICAL SPECIFICATIONS
INDEX

GENERAL (3 Pages)
SITE PREPARATION (5 Pages)
CONCRETE (5 Pages)
PIPING (11 Pages)
WASTEWATER TREATMENT PLANT (4 Page)
ELECTRICAL (17 Pages)

CHEMICAL FEED SYSTEM (1 Pages)




1.01

1.02

1.03

1.04

1.05

1.06

1.07

1.08

ITEMNO. 1
GENERAL

Scope of Work: The work covered by these Specifications consists of furnishing all labor,
equipment, machinery and materials and performing all operations in connection with the
construction of wastewater system improvements for Undine, L.L.C.. Wherever the term "Engineer"
is used in the Specifications, it shall be construed to mean "Hearn Engineering, Inc.", or its
designated representatives.

Construction Site: During construction the Contractor shall keep the site free and clear of all rubbish
and debris and shall clean-up the site promptly when notified to do so by the Ownet's representative.
The Coniractor shall, at his own expense, maintain streets free from dust, mud, excess earth or debris
which constitutes a nuisance or danger to the public using the thoroughfare or the occupants of
adjacent properties. Care shall be taken to prevent spillage on streets over which hauling is done,
and any such spillage or debris due to construction operations shall be immediately removed,

Backwork: The Contractor shall coordinate his operations in such a manner as to prevent the amount
of clean-up and completion of backwork from becoming excessive. Should such a condition exist,
the Owner's representative may order all or portions of the work to cease and refuse to allow any
work to commence until the backwork is done to his satisfaction.

Grading: The Contractor shall do such grading in the area adjacent to backfilled trenches and
structures as may be necessary to leave the area in a neat and satisfactory condition, approved by the
Owner's representative.

Inspection of Work: The principal inspection for the work covered under this Contract shall be by
the Owner and his designated representatives. The quality of material and the quality of installation
of pipe and related equipment shall be to the satisfaction of the Inspector. It shall be the Contractor's
responsibility for the construction methods and safety precautions in the undertaking of this
Contract.

Notification: The Owner must be notified a minimum of 24-hours in advance of beginning
construction.

Testing And Acceptance of Improvements: The Owner's representative will be present at the testing
and balancing of electrical systems, mechanical systems, and linework. The Contractor will test all
lines and be confident that the lines will be able to pass the test prior to calling the Owner's
representative to observe the tests. No lines will be accepted by the Owner without the Owner's
representative observing the tests and certifying to the lines passing the pressure tests as specified
herein.

In addition, all water-containing vessels (i.e., ground tank, pressure tank, etc.) shall be tested for
leakage prior to being placed in service. The maximum allowable leakage for the 24-hour testing
period shall be 1/4-inch plus the daily evaporation rate as established by the NWS.

Work in Freezing Weather: Portions of the work may continue as directed by the Owner's
representative,

1of3




1.09

1.10

1.11

1.12

1.13

1.14

1.15

Property Lines and Monuments: The Contractor shall be responsible for the protection, reference
and resetting of property corner monuments if disturbed,

Contractor's Use of Premises; The Contractor shall, at his own expense, provide additional space
as necessary for his operations and storage of materials, The Contractor shall be responsible for
providing and maintaining all needed construction related facilities as part of the contract including,
but not limited to telephone, fax services, job office, electricity, potable water, sanitary facilities,
security, and waste disposal. The Contractor shall not use the facilities of the Owner without
permission. The site shall be kept free of debris at all times.

Trade Names: Except as specified otherwise, wherever in the Specifications an article or class of
material is designated by a trade name or by the name or catalog number of any maker, patentee,
manufacturer, or dealer, such designations shall be taken as intending to mean and specify the
articles described or another equal thereto in quality, finish, and serviceability for the purpose
intended, as may be determined and judged by the Engineer in his sole discretion.

Materials And Workmanship: No matetial which has been used by the Contractor for any temporary
purpose whatever is to be incorporated in the permanent structure without written consent of the
Engineer. Where materials or equipment are specified by a trade or brand name, it is not the
intention of the Owner to discriminate against an equal product of another manufacturer, but rather
to set a definite standard of quality for performance, and to establish an equal basis for the evaluation
of bids. Where the words "equivalent", "proper”, or "equal to" are used, they shall be understood
to mean that the item referred to shall be proper, the equivalent of, or equal to some other item, in

_ the opinion or judgment of the Engineer. Unless otherwise specified, all materials shall be the best

of their respective kinds and shall be in all cases fully equal to approved samples. Notwithstanding
that the words "or equal to" or other such expressions may be used in the Specifications in
connection with a material, manufactured article or process, the material, article, or process
specifically designated shall be used unless a substitute shall be approved in writing by the Engineer
and the Engineer shall have the right to require the use of such specifically designated material,
article or process.

Operation and Maintenance Manuals: Six (6) sets of complete Operation and Maintenance (O&M)
Manuals shall be supplied by the equipment manufacturer at the time of shipment. Manuals shall
be submitted for approval by the Engineer.

Service: The equipment manufacturers shall provide the services of a technical setvice
representative to inspect and adjust the completed installation and to instruct the Owner's personnel
in the care and operation of the equipment specified herein. The manufacturers shall maintain a
service organization available on call with spare parts from local stock, All equipment provided on
this project shall be guaranteed against defects of material and workmanship for a period of one (1)
year from date of acceptance of the project by the Owner.

Field service shall be included in each equipment manufacturer's bid to check out the installed
equipment, place if in operating service and provide start-up and maintenance instruction service to
the plant operating personnel. Field service time is not intended to include any time in the field
required to correct fabrication or installation errors, and any charges resulting from time required
for this must be resolved between the manufacturer and/or equipment supplier and the General
Contractor, The equipment manufacturer shall coordinate all field service trips with the General
Contractor and the Owner's representative,

"AS-BUILT DRAWINGS": The Contractor shall furnish to the Engineer one (1) set of marked-up
Plans, showing all the changes and deviations made to the original Plans during the construction of
this Project. Dimensions shall be provided where necessary to properly locate all structures,

2 of3




1.16

1.17

pipelines and appurtenances. Three (3) sets of electrical "as-built" wiring diagrams shall also be
furnished to the Engineer for all equipment and controls by the Electrical Subcontractor through the
General Contractor, The Engineer will record the changes, include the electrical diagrams on the
original Plans and provide the required sets of "as-built" Plans to the Owner.

Safety: All work shall comply with the rules set out by the Occupational Safety and Health Act. A
minimum of one competent person, that is not working in the excavation, shall monitor excavations
exceeding four feet in depth. The person shall be trained to recognize dangerous conditions, proper
use of trench protection, CPR, and First Aid in accordance with 29 CFR 1926, Subpart P, All
excavations over five feet deep shall be shored, shielded, or sloped in accordance with 29 CFR,
Subpari P.

Meagurement And Payment: No separate payment for work performed under this item. Include cost
of same in contract price bid for all items of which this work is a component,

Jofl




1,01,

1.02.

1.03,

1.04

2,00

ITEM NO. 2
SITE PREPARATION
Scope: This section of the specifications describes materials and equipment to be utilized and
requirements for their use in preparing the work site for construction and performing all earthwork.
Site clearing and grubbing within the construction area will be performed by the Contractor, The

Contractor shall furnish all materials, equipment and labor necessary to complete the work.

Underground Soil Data: No soil borings have been taken on this project.

Existing Underground Utilities and Obstructions: The Drawings indicate underground utilities or
obstructions that are known to exist according to the best information available to the Owner. The
site shall be carefully scrutinized for evidence of utilities. Prior to any ground disturbance, the
contractor shall call the Texas One Call system at 811for utility locates. Calling the number will
only confirm the existence of underground utilities owned by companies that subscribe to the
service. There may be other utilities in the area and the Contractor will be responsible for insuring
that no damage is done to any utilities whether shown or not shown,

A. Electronic Pipe and Cable Finder; Furnish and have available at all times an electronic pipe
detector, in good working order, to locate existing pipe lines or other obstructions,

B. Relocation of Services: Locate all utilities services to avoid interference with such services
and determine whether these services should be relocated. Repair any damage done to
utilities services or pipe line resulting from efforts to locate services or resulting from the
construction operation,

NOTE: Any delay or extra cost due to encountering underground utilities or obstructions not shown
on the Drawings or found in locations different from those shown on the Drawings shall not
constitute a claim for additional payments.

Surface Drainage: The coniractor shall prevent surface water and ground water from flowing into
excavations and from flooding project site and surrounding areas. De-water excavated areas as
required to remove any water.

Clearing: The Contractor shall clear from areas indicated on the plans all natural and artificial
obstructions, including, but not limited to trees, stumps, brush, shrubs, rubbish, existing storm
sewers, abandoned wtility lines and debris with the exception of trees designated to be left in place.
The natural ground surface shall be cleared of all vegetable growth, such as trees, logs, stumps, roots
of downed trees, brush, grass, weeds. Contractor shall haul all trash, rubbish and debris from site
prior to starting excavation or grading, Unless otherwise authorized, the area to be cleared and
grubbed shall include the work area plus three feet outside the work area.

A, Removal Procedures:

1. Stumps: Remove to a depth at least 3 feet below finished subgrade and backfill
with suitable material to a density not less than that of adjacent soil.

2. Abandoned Obstructions: Remove or break down masonry and asphalt structures
to a depth of at least 1 foot below finished grade. Thoroughly crack or otherwise

1of5




3.00

4.00

5.00.

break abandoned structures remaining in place which may impound water where
they exist within 10 feet of finished grade backfill with suitable material to a density
not less than that of adjacent soil.

3. Tap roots and other significant objectionable maiter: Remove to a depth of at least
1 foot below subgrade.

4, Protect from damage those trees and bushes not designated on the Drawings to be
removed.
5. Accomplish clearing and grubbing well in advance of earth work to allow sufficient

time for inspection and staking,

Excavation: The Contractor shall perform all excavation of every description and of whatever
substances encountered, to the dimensions and Ievels shown on the Drawings and/or specified.
Excavation may be accomplished by any customary method.

A. Unsuitable Subgrade Material: Any material in the opinion of the Engineer which is
unsuitable for subgrade shall be removed and replaced with compacted earth material as
directed by the Engineer.

B. Topsoil: Topsoil shall be stripped from the construction areas. Material determined suitable
by the Engineer shall be stockpiled on site at a location designated by the Engineer.
Unsuitable material shall be removed from the site. Replacing topsoil after final grading
operationisincluded in this work. Stockpiled topsoil shall be spread evenly over designated
areas at the end of grading operations. Rough grade elevations extending 30' outside the
building perimeter shall be 6" lower than the finish grades shown on the plans,

C. Disposal of Material: Unless otherwise specifically authorized, all objectionable material
is the Contractor's property and must be removed from the project area.

Proof-rolling: Proof-rolling shall consist of the moving an 18 ton tandem dump, or equal, to cover
base thoroughly by lapping the tires one width each pass to assure a minimum tolerance of a 1/2"
seitling and no cracking or pumping, prior to any paving. This is to be witnessed by the engineer,

Subgrade shall be proof-rolled with six passes of the roller. Depressions that develop during the
proof-rolling operation shall be filled with suitable material and those filled areas shall be proof-
rolled with six passes of the roller. If, after having been filled and proof-rolled, the subgrade still
contains depressions, the area shall be undercut to the full depth of the soft material or 5 feet
whichever is less, backfilled, and rolled to achieve a subgrade acceptable to the Engineer,

After the proof-rolled subgrade has been accepted by the Engineer, the surface of the subgrade shall
be finished rolled with a smooth steel wheel roller weighing not less than 10 tons.

Conduits, pipes, culverts, and underdrains shall be neither disturbed nor damaged by proof-rolling
operations. Rollets shall neither pass over, nor approach closer than five feet to, conduits, pipes,
culverts, and underdrains unless the tops of those products are deeper than three feet. Areas not
rolled due to the proximity to conduits, pipes, culverts and underdrains shall be hand tamped.

Compaction: Scarified soil and fill material shall be compacted to dry densities as determined by

I 20of5




5.01

6.00

the Standard Proctor Compaction Test performed in accordance with ASTM D 698, The fill material
shall be spread in Ioose lifts of not more than eight inches and shall be compacted with a vibratory
or sheepsfoot roller. Each lift shall be compacted to a minimum density of 95% of the maximum
dry density as determined in accordance with ASTM D 698, current edition. The fill soil moisture
content shall be maintained within 3% of the optimum moisture content as determined in accordance
with ASTM D 698, current edition,

Compaction of fill shall be by sheepsfoot rollers with staggered uniformly spaced knobs and suitable
cleaning devices. The projected area of each knob and the number and spacing of the knobs shall
be such that the total weight of the roller and ballast when distributed over the area of one row of
knobs shall be 250 psi. Placement and compaction of materials shall extend beyond the final
contours sufficiently to insure compaction of the material at the resulting final surface. Final
contours shall then be achieved by a tracked bulldozer shaping the face of the embankment,

Compaction of backfill around structures shall be accomplished by heavy power tamping equipment.

If tests indicate that density of fill is less than that specified, the area shall be either re-compacted
or undercut, filled, and compacted until specified density is achieved at no cost to the Owner.

Construction Along Highways, Streets, and Roadways: Conduct all construction related activities
along highways, streets and roadways in accordance with the applicable regulations of the City,
County, and State with reference to construction operations, safety, traffic control, road maintenance
and repair.

A, Protection of Traffic: Provide and maintain suitable signs, barricades and lights, as required
by the County, for protection of traffic. Replace all highway signs removed for construction
as soon as possible. Do not close or block any highway, street, or roadway without first
obtaining permission from the proper authorities. Flagmen shall be provided to direct and
expedite the flow of traffic.

B. Construction Operations: Perform all work along highways, streets and roadways to least
interfere with traffic,

l. Shaping: Reshape damaged slopes, side ditches, and ditch lines immediately after
completing backfilling operations. Replace topsoil, sod and any other materials

removed from shoulders,

C. Excavated Matetials: Do not place excavated material along highways, streets and
roadways in a manner which obstructs traffic. Sweep all scattered excavated material off
of the pavement.

D. Drainage Structures: Keep all side ditches, culverts, cross drains, and other drainage

structures clear of excavated material and free to drain at afl times.

E. Maintaining Highways, Strects, Roadways and Driveways: Maintain streets, highways, and
roadways in suitable condition for movement of traffic until completion and final acceptance
of the work. Use steel running plate to maintain traffic until pavement replacement is
completed.

3of5




5.00

1.07

Building Site Preparation: The Contractor shall grade the site to conform with the subgrade

elevations for the building and paving areas and shall grade all other areas to the finish contour
elevations shown on the plans. All grading and excavation shall be in accordance with the following
requirements;

A,

Extent of Work: The building pad area shall be extended 5' beyond the exterior walls of the
building to allow for foundation construction.

Proof-rolling: The building pad area and all areas to receive fill shall be proofrolled as
described above. Any yielding, pumping or soft areas shall be cut-out and replaced with fill
compacted as specified herein.

Fill Material: The fill soil used to bring the site to grade shall be limited to soils classified
in accordance with ASTM D 2487 as GM, GC, SW, SP, SM, SC, ML and CL. The on-site
soils in the cut section are generally of a satisfactory classification. The classification of the
soil material used for the building pad arcas shall be verified by an approved soils testing
laboratory during construction.

Compaction: See above,

Backfill: Backfilling of walls, structures and trenches shall be compacted in six inch loose
lifis. Each lift shall be compacted using a mechanical tamp such as a vibratory or impact
type compactor. Where subgrade or layer of soil material must be moisture conditioned
before compaction, uniformly apply water to surface or subgrade, or layer of soil material,
to prevent free water appearing on surface during or subsequent to compaction operations.
Remove and replace, or scarify and air dry, soil material that is too wet to permit compaction
to specified density, Soil material that has been removed because it is too wet to permit
compaction may be stockpiled or spread and allowed to dry. Assist drying by discing or
harrowing until moisture content is reduced to a satisfactory value.

Slopes: Slope sides of excavations to comply with local codes and ordinances having
jurisdiction. Shore and brace where sloping is not possible because of space restrictions
or stability of material excavated. Maintain sides and slopes of excavations in a safe
condition until completion of backfilling. ‘Shore and brace as necessary.

Bacldfilling and Embankment: Fill materials shall be placed as required to provide compacted
backfill for pavements.

A

Materials: Fill materials shall be free of organic or other perishable material and shall not
contain stones or rubble, No material shall be placed when frozen,

Soil Sterilization: Soil shall be sterilized and void of live vegetation in an area contained
within limits one foot outside the proposed edge of pavement, Herbicide shall be HYBAR.
XL by Dupont applied at a rate of 10 gallons per acre (follow dilution instructions on label)
or PRIMATOL by Ciba Geigy applied at a rate of 20 gallons per acre (follow dilution
instruction on label).

Proof-rolling: All areas beneath new roadway pavement shall be proof-rolled to detect soft
spots after scarification and compaction but before placement of primer and pavement,
Contractor may at his option proofiroll areas prior to scarification.

4of 5




D. Scarification: Following proofrolling, the construction area shall be stripped of topsoil and
all unsuitable materials removed as described under Excavation. The area shall then be
scarified to a depth of at least eight inches with a disc harrow. Soil shall be well pulverized
and mixed (sand-clay) to a depth of eight inches.

E. Compaction: See above.

1.08  Final Grading: Graded areas shall be made to blend into conformation with remaining ground
surfaces, All surfaces shall be left smooth and free to drain,

109  Payment: Payment for all equipment, labor and materials required to clear; grub; remove; pipe;
sterilize soil; scarify, grade and roll road beds, building pads, embankments, and fill for site; in this
section of the Specifications shall be included in the unit price bid in the Proposal for the grading
and for clearing as it pertains,

50f5




1.00

1.01

1.02

2,00

2.01

2,02

2.03

ITEM NO. 3
CAST-IN-PLACE CONCRETE
GENERAL

General: The General Conditions and Special Conditions of the Specification are incorporated
herein. Also incorporated herein is ACI Standard 301, "Specifications for Structural Concrete for
Buildings," and ACI Standard 318, "Building Code Requirements for Reinforeed Concrete." ACIL
Standard 301 mentioned above is incorporated in its entirety with modifications, exclusions, expan-
sions, noted hereinafter. Items noted thus (* ) refer to the indicated section of ACT Standard
301. Copies of ACI Standard 301 are obtainable at a nominal cost from the American Concrete
Institute, P.O. Box 4754, Redford Station, Detroit, Michigan 38219. A copy of this standard will
be maintained in the Contractor's job site office at all times. All Standards cited in this specification
shall be current edition,

Shop Drawinps: Submit in accordance with General Conditions; obtain final corrections and review
prior to fabrication.

A Reinforcing Steel: Show dimensions, schedule, bending details, bar lists, and placing plans,
Shop drawings showing all dimensions necessary for fabrication and placing of the
reinforcing steel and accessories, with out reference to the project drawings, shall be
submitted for approval. Approval shall be obtained before fabrication.

B. Checking: The Contractor shall require that the material supplier submit a signed written
statement, in conjunction with the shop drawing submittal, that the drawings have been
checked for compliance with the contract requirements. Such checking shall include but not
be limited to sive, shape, length, quantity, and location, The checking shall have been
performed by a person or persons regularly engaged in drawing checking, and shall not be
the person or persons who prepare the drawings.

CONCRETE

Admixtures: Air-entraining admixtures (ASTM C260) are not required in all concrete unless noted.
Calcium chloride admixture (ASTM D98) will not be permitted. Use of "Pozzolith” water-reducing
admixture (manufactured by the Master Builders Company) will be required in all concrete used in
the base slabs, interior division walls, and perimeter walls, (*2.2)

Concrete: Concrete shall be ultimate stress type which shall develop 3000 psi compressive strength

at 28 days. All concrete shall be of normal weight. (*3.2). All concrete exposed to the weather shall
contain an air-eniraining agent for protection against potentially destructive exposure. (*3.4).
Concrete shall be vibrated and slump shall be in accord with Table 305(a) of ACT 301-66.

Proportioning of Ingredients: Mix designs shall be established by Method 2 or Alternate Procedure
(d), but all 3000 psi concrete shall contain not less than 4 bags of cement per cubic vard of concrete
except that the 3000 psi 6" slump concrete shall contain not less than 4-3/4 nor mote than 5-1/4 bags
of cement per cubic yard of concrete, and not more than 7.5 gallons of water per bag of cement.

(*3.8).

lof 5




2,04

3.00

3.01

3.02

3.03

3.04

3.05

3.06

3.07

Curing: Use of compounds as noted in (b) (5) is prohibited for curing. All curing shall be damp
curing, Where floors are scheduled for cement finish, floors shall be treated, after final curing, with
3 full, even coats of Sonneborn Building Products, Inc.'s Lapidolith Liquid Floor Hardener, Euclid
Chemical Company’s Euco Liquid Floor Hardener, or A.C. Horn Products' Hornolith. (*Chapter
12).

FORMWORK

General: Assume all responsibility for the design and engineering of the formwork as well as its
construction and removal. Design formwork for the loads, lateral pressure, and allowable siresses
outlined in "Recommended Practice for Concrete Form work™, ACI 347,

Materials: Facing materials shall be such as to provide the specified surface finish. Form coating
shall be a field applied chemical concrete release agent capable of preventing bond between poured
concrete and the form and shall contain no oil; or shall be factory applied non-absorptive liner. Coat
forms before reinforcement is placed.

Tolerances: Formwork shall be constructed so that concrete surfaces will conform to the tolerance
limits specified in Table 4.3.1 "Tolerances for Formed Surfaces," ACT301. Provide positive means
of adjustment (wedges or jacks) of shores and struts to compensate for anticipated deflections and
settlement in the formwork during concrete placing operations.

Form Construction: Centractor shall build forms tight to prevent loss of mortar from the conerete.
Provide clean-out openings at base of column, pier, and wall forms to facilitate cleaning and
observation immediately before concrete is placed. Unless shown otherwise on drawings, corners
of concrete members exposed to view after all other finish materials are in place shall be beveled by
the use of chamfer strips, measuring 1/2" across the beveled face, placed in the forms. Submit
sample for approval before proceeding, Overlap and hold forms against hardened concrete of a
previous placement to prevent offsets or loss of mortar at the construction joint and to maintain a
true surface. '

Removal of Forms: Shoring and forming may be removed from formed members when concrete
attains 75% of the 28-day design strength, but not earlier than 7 days after placing, Testing of field
cured cylinders is required to established strength for form removal, Cylinders shall be molded and
tested as specified ASTM C31, ACI 301. Testing to determine field strength shall be made at no
extra cost to the Owner.

Reshoring: Members to receive construction loads shall be reshored so asto distribute construction
loads safely to the ground or to members capable of supporting the construction loads without
exceeding their design live load. Members supporting construction loads shall have gained the full
specified 28-day concrete strength prior to loading.

Camber:

A. Cantilever Slabs: Camber at end of cantilever in increments of 1/8-inch per 5-foot of length.

B. One-way Slabs: Camber at midspan in increments of 1/8-inch per 10-foot of span.

Zof 5




4.00

401

1.03

E.

Two-Way Slabs: Camber at center of bay in increments of 1/8-inch per 10-foot of diagonal
distance between supports.

Camber all slabs except cantilever slabs less than 5-foot length and one-way slabs less than
10-foot span or as indicated on PLANS,

Do not camber beams unless indicated on PLANS.

REINFORCING STEEL

Material

A,

Reinforcement shall be fabricated from ASTM A615 and Supplement S1 Deformed Billet
steel Bars for Concrete Reinforcement 60,000 psi yield point strength,

Welded smooth wire fabric (W) shall conform to "Specifications for Welded Steel Wire
Fabric for Concrete Reinforcement” ASTM 185 and shall be fabricated from plain wire

conforming to "Specifications for Cold-Drawn Steel Wire for Concrete Reinforcement"
ASTM A82-76.

Welded deformed wire fabric (D) shall conform to "Specifications for Welded Deformed
Steel Wire Fabric for Concrete Reinforcement” ASTM A497 and shall be fabricated from
deformed wire conforming to "Specifications for Deformed Steel Wire for Concrete
Reinforcement" ASTM A496,

Wite bar supports shall conform to the National Bureau of Standards PS7, "Wire Bar
Supports for Reinforced Concrete Construction.”

Precast concrete block bar supports shall be Precast Concrete Doweled Blocks or Precast
Concrete Blocks with wires as indicated in the Manual of Standard Practice CRSI Current
Edition,

Bar supports shall be as follows:

L. On Ground: Precast Concrete Block Supports or Class "A" Bright Basic Bar -

Supports with earth-bearing bases (sand plates) of 20 gauge metal;

2. Interior: Class "B" Pre-galvanized Bar Supports or Class "E" Special Stainless
Supports;

3 Exterior: Class "D" Hot Dipped Galvanized Bar Supports conforming to Table I,
ASTM A153 or Class "E" Special Stainless Bar Supports; and,

4, Tie wire shall not be less than 16 gauge black annealed wire.

Fabrication

A.

All hooks shall be bent using the pin diameters and dimensions as defined as "ACI Standard

3of 5




Hooks" in the Manual of Standard Practice CRSI current edition, unless otherwise shown
on the drawings.

Reinforcing bars shall not be bent or straightened in a manner that will injure the materials.

Reinforcing bars shall conform to the dimensions shown on the plans and within the
fabrication tolerances as shown in the Manual of Standard Practice CRSI current edition.

1.04  Placing Reinforcement

A,

Reinforcement shall be placed in designated positions in the forms and held in place, before
and during the placing of concrete by means of bar supports, to carry the reinforcing bars
they support within the following tolerances from the positions shown on the drawings or
specified herein:

1. For clear concrete protection and for depth "d" inflexural member, walls, and
compression members where "d" is:

8 inches or less .............. +1/4 inch
More than 8 inches but
less than 24 inches ..... %1/2 inch
24 inches or more ....... +1.0 inch
but the cover shall not be reduced by more than one half of the specified cover,

2. For longitudinal location of bends and ends of bars:

+2 inches except at discontinuous ends of members where tolerance shall be +1/2
inch.

3. For spacing:
+2 inches except that total number of bars shall not be reduced.
Except as shown otherwise on structural drawings, concrete cover for reinforcing bars shall
be as follows:
1. Cast against and permanently exposed

(Lo R =L:Eq 11 RPN 3 inches

2, Exposed to earth and weather... 2 inches

3, Interior formed surfaces:
Piers and Columns ................... 2 inches
Beams ..vvvvecinreeie e evee s i-1/2 inches
WIS oo rrerrreeeas 1 inch
S1abs .ooviiiiiiiiiieeereereere e senans 3/4 inch

4of 5




5.00

5.01

5.02

5.03

5.04

5.05

C. Vertical bars in piers and columns shall be offset one bar diameter at lapped splices.
Furnish templates for setting dowels.

D. Bars which are straight except for hooks are listed in schedules as straight bars, Lengths
shown are for straight segments, not hooks.

E. "Continuous" bars unless indicated otherwise on the drawings shall be lapped 30 diameters
at splices. Provide corner bars at corner conditions.

F. Splices not shown in Contract Documents shall be subject to approval.

G. Lap welded wire fabric not less than the spacing of the cross wires plus 2 inches ang wire
together at splices.

H, Support all reinforcing bars. Space bar supports a maximum of 4 feet on center with the
first support not greater than 2 feet from the end of bars. Tie to prevent displacement during
concreting operations.

L Reinforcement shall not be "field" bent after being embedded in hardened concrete except
where specifically shown on the drawings.

MISCELLANEOUS

Expansion Joints: Premolded expansion joint filler shall conform to ASTM D1751 (*6.2).

Cast In Anchors and Dovetail Slots: Provide anchors for each 8-inch (or fraction thereof) of
masonry abutting concrete, at 16-inches o.c. vertical spacing. Slots shall be continnous. Slots shall
be 16 gauge, galvanized, 1-inch wide back x 5/8 inch wide face x 1 inch deep (Hohmann & Barnard
#305). Anchors shall be corrugated, galvanized, 1 inch wide x 5-1/2 inches long, 16 gauge,
(Hohmann & Barnard #303).

Testing; The Engineer will select a recognized commercial testing laboratory. In addition to the
number of cylinders required by ACI Standard 301, the Contractor shall mold and the laboratory will
test one extra cylinder at 7 days, which will be solely for advance information (*Chapter 16),

Mill Test Reports: Mill test reports reinforcing steel shall be furnished by the Contractor
(*16.7.4.4),

Payment: No separate payment will be made for work done or materials furnished under this section
since compensation therefor shall be included in the price bid for the item to which the work
petlains.

50f 5




1.00

1.01

1.02

1.03

1.04

1.05

1.06

ITEM NO, 4
PIPING
GENERAL

Work Included: All labor and materials to complete all wotrk as shown on the Plans and as
specified herein.

Care of Pipe Coating and Lining: Pipe shall be so handled that the coating or lining will not be
damaged. If however, any part of the coating or lining is damaged, the pipe shall be subject to
rejection.

General Requirements for Alipnment and Grade: The pipe shall be laid and maintained to the
required lines and grades with fittings and valves at the required locations; spigots centered in
bells; and all valve stems plumb. The inside of the pipe wall at the bottom of the installed pipe
shall slope continuously in the direction indicated and shall be located on the invert elevations
indicated within 0.01 foot for gravity piping and within 0,03 foot for all other piping.

Deviations Occasioned by Other Structures: Wherever obstructions not shown on the Plans are
encountered during the progress of the work and interfere to such an extent that an alteration in
the Plans is required, the Engineer shall have the authority to change the Plans and order a
deviation from the line and grade, or arrange with the Owners of the structures for the removal,
relocation, or reconstruction of the obstructions, If the change in Plans results in a change in the
amount of work by the Contractor, such altered work shall be done on the basis of payment to the
Contractor for extra work under the requirements ofthe General Conditions, or credit to the Owner
for less work. No deviations shall be made from the line and grade without the written consent
of the Engineer.

Interruption of Service: No drainage channel, storm sewer, or other utility shall be put out of
service without written approval of the Engineer and/or Owner.

Construction Drawings: The term construction drawings shall mean drawings, prints, descriptive
literature, test reports, samples, calculations, schedules, material lists and information and items
of similar meaning,

A. Submittals Required: The Contractor shall furnish to the Engineer and Authority for review
in accordance with the procedure outlined below, drawings and descriptive literature for all
matmfactured or fabricated products. Additional information such as special drawings,
schedules, calculations and curves, shall be provided as specifically requested by the Engineer
and/or Authority.,

B. Contractor's Review: The Contractor shall review and check drawings and submittals. He
shall indicate his approval by initials and date. The Contractor shall furnish the Engineer with
a minimum of five copies of all submittals. A transmittal form shall accompany each
submittal or group of submittals,

C. Engineer's Review: All submittals will be reviewed, stamped, and dated by the Engineer

lof 11




1.07

1.08

1.09

2.00

before they are returned to the Contractor, Acceptable submittals will be approved in writing
with one copy returned to the Contractor and the remaining copies retained by the Engineer.
Subrmittals requiring minor corrections before being acceptable will be so noted. Drawings
must be resubmitted for review and approval prior to installation or use of products.

D. Drawings for Construction: Drawings or other submittals not bearing the Engineer's review
notation shall not be issued to subcontractors or utilized for construction purposes. The
Contractor shall maintain at the job site a complete set of construction drawings bearing the
Engineer's review.

Threads: American Standard Pipe Thread shall be used for LP.S, threaded work. No screwed pipe
joints shall be caulked or connected with rope or packing of any kind. Burrs formed by cutting
tools shall be reamed out and, before installation, each section of pipe shall be examined to see
that it is clean and clear. Pipes shall be free from tool marks. When erecting plated, polished, or
soft-metal piping, friction wrenches shall be used exclusively. In "marking up" screwed joints,
Crane or Key White thread lubricant shall be used and applied to male threads only.

Supports and Anchors: Pipe supports, unless otherwise shown on the Plans, shall be provided at
the base of all risers, at intervals not to exceed 5 feet on all runs of pipe 2 inches and smaller in
diametet. Pipe run in groups shall be spaced equally and kept parallel throughout the length of the
run. Pipe abutting walls or ceilings shall be supported by Unistrut P1000 channels, Figure 650
pipe clamps and hanger rods if necessary.

For pipe over 2 inches, hangers shall be Grinnel Company No. 260.

For pipe 2 inches and less, hangers shall be Grinnel Company No. 97. All items shall be
galvanized,

Pipe supports shall be Grinnel Company No. 264, complete with proper size extension pipe and
floor flange.

Expansion bolts and inserts driven into concrete slabs for pipe hangers shall be installed without
injury to the structure.

Anchorage shall be provided for fittings where there is danger of pulling joint when under
pressure,

Governing Standards: All products and work shall be in accordance American Water Works
Association (AWWA) standards. In the absence of AWWA standards, work and materials shall
comply with applicable American Society for Testing and Material (ASTM), American National
Standards Institute (ANSI), National Sanitation Foundation, or other recognized staridards. Latest
revisions of all standards are applicable. All new pipes and related products must shall conform
fo ANSI/NSF Standard 61. If requested by the Authority, submit evidence that manufacturers
have consistently produced products of satisfactory quality and performance for a period of at least
two years.

MATERIALS

2of 11




2.01

2.02

2.03

2.04

2.05

General: Piping material shall be as herein specified unless otherwise shown on the Plans.
Standard Specification designations shall be the latest published designations.

Steel Pipe: Pipe 6 inches in diameter and smaller shall be designated black steef pipe (BS),
galvanized steel pipe (GS), and Schedule 80 seamless steel pipe (Sch 80 Seamless) and shall be
manufactured in accordance with ASTM A-120. The minimum class pipe shall be as designated
in the Plans.

Fittings shall be 125 pounds and threaded, unless otherwise shown on the Plans. Unions larger
than 3 inches shall be standard flanged unions. Welded fittings shall conform to ASTM A-234
with a wall thickness equal to or greater than the pipe wall. Mitered fittings shall conform to
AWWA C-208, Flanges shall be ASA-150. Welding shall be in accordance with AWWA C-206.

Pipe larger than 6 inches shall be designated STL and shall be manufactured in accordance with
AWWA C-201 or 202. Fittings shall be steel welded fittings ASTM C-208. Flanges shall be in
accordance with AWWA C-207, hub type. Welding shall be in accordance with AWWA C-206.

Pipe 6 to 12 inches shall be Schedule 40; 14 to 28 inches shall be Schedule 10; and 30 inches and
larger shall have a wall thickness of 5/16 inch (0.312"),

Cast Iron Pipe Fittings (CIP): Fittings shall be in accordance with ANSI A-21.10 and AWWA C-
110 for mechanical joints, ANSI A-21.11 for lock-type push-on joints and ANSI B-16.1 for
flanged joints. Sizes 3 inch through 12 inch shall have a pressure rating of 250 psi minimum and
sizes 14 inch and larger shall have a pressure rating of 150 psi minimum,

Flexible couplings shall be sleeve type with the middle stop removed. Couplings located
underground shall be Smith-Blair 431 for the sizes provided therein. Otherwise, underground
couplings shall be Smith-Blair 411 or Dresser Style 38 with a fusion epoxy coating, Above ground
couplings shall be Smith-Blair 411 or Dresser Style 38. Flanged coupling adapters, with anchor
studs and/or harnesses as indicated on the Plans, shall be Smith-Blair, Type 912 or Rockwell
International, Type 913, for nominal diameters from 3 to 24 inches. Anchorage across flexible
couplings with bent rods will not be permitted :

Ductile lron Pipe (DIP): Pipe shall be centrifugally cast ductile iron with the pipe barrel meeting
all quality requirements of AWW A Specification C-151. Ductile iron pipe shall have a bituminous
coating inside and outside, in accordance with AWWA C-104 standard thickness. Mechanical
joint and lock-type push-on joint pipe shall be as designated on the Plans and in no case less than
Class 50, Flanged ductile pipe shall be Class 53 minimum for sizes 3 inch through 18 inch and
Class 55 for 20 inch and larger sizes,

All fittings shall be mechanical joint for underground piping and flanged joint for above ground
piping. Allstandard fittings shall have a minimum Class 53 wall thickness rating, Compact "short
body" fittings shall meet ANSI A-21.53 standards and shall be Class 54 minimum. all fittings shall
have a minimum 350 psi pressure rating,

Copper Pipe (CU): Copper pipe shall be ASTM B-88-51, Type L. Pipe % inch in diameter and
larger shall be "hard-drawn" and smaller than ¥ inch shall be annealed. Fittings % inch and larger
shall be streamline solder joint fittings and smaller than % inch shall be flared. Connections to

Jof 11




2.06

2.07

2.08

2.09

2.10

2.11

other piping, tanks, and pumps shall be made with dielectric unions.

In "making up" joints in copper tubing lines, only torches for that purpose may be used. Common
blow torches will not be permitted.

Polyvinyl Chlorine Pipe (PVC): Polyvinyt chloride pipe for chlorine and chemical solutions shall
conform to Commercial Standard CS207-60, Type 1, with a minimum wall thickness
corresponding to Schedule 80 unless otherwise shown on the Plans.

All joints above ground shall be screwed and sufficient unions shall be used, so the piping can be
disassembled without the need to cut pipe.

For buried water lines, all newly installed pipes and related products must conform to American
National Standards Institute / National Sanitation Foundation (ANSI/NSF) Standard 61 and must
be certified by an organization accredited by ANSI as required by 290.44(z)(1) of the TCEQ rules,
All plastic pipe for use in public water systems must also bear the National Sanitation Foundation
Seal of Approval (NSF-pw) and have an ASTM design pressure rating of at least 200 psi or a
standard dimension ratio of 21 with single rubber gasket push-on joints or less as required in
290.44(a)(2) of the TCEQ rules. All 6" and 8" PVC pipe shall meet all requirements of AWWA
C-900, SDR 18 with rubber gasket push-on joints.

Polyethylene Pipe (PP): Unless stated otherwise in the plans, water laterals or service connections
shall be constructed using class 200, SDR 9 polyethylene which meets or exceeds P3408, ASTM
D-2737 (latest revision) and has NSF approval for potable water systems.

Gaskets: All gasket materials shall be Crane's "Cranite" 1/16 inch asbestos sheet packing. Gaskets
shall be coated with thread lubricant when being installed. Flange bolts shall conform to ASTM
A-307.

Galvanized Steel Pipe (GS): Pipe 6 inches in diameter and smaller shall be schedule 80 seamless
steel pipe manufactured in accordance with ASTM A-120, Fittings shall be 125 pounds and
threaded with American Standard Pipe Thread, unless otherwise shown on the Plans,

Gate Valves (GV): Gate valves shall be mechanical joint end, double dise, parallel seat, iron body,
bronze mounted, non-rising stem with O-ring stem seals, open left. Gate valves 3" through 12"
shall be designed for a water working pressure of 200 psi and a test pressure of 400 psi. Valves
14" and larger shall be designed for a water working pressure of 150 psi and a test pressure of 300
psi. Valves 4" through 12" will be designed for installing in a vertical position. Valves larger than
14" will be designed for a horizontal installation and equipped with bevel gearing, gear case,
tracks, rollers, scrapers and by-pass valves. Gate valves shall conform to AWWA standard
specification C-500, latest revision for "Ordinary Water Works Service" and shall be Mueller No.
A2380-20, American- Darling No. 55, or an approved equal.

Backflow Preventers: Backflow preventers shall be the reduced pressure type providing protection
during the emergency conditions of either back siphonage or backpressure or a combination of
both. Backflow preventers shall be certified by a nationally recognized testing laboratory as
conforming to current requirements of NSF/ANSI 372, ASSE® Listed 1013, ASSE 1013, AWWA
C 506, or USC-FCCC. The installation shall meet all applicable State and local codes.

4 of 11




2.12

2.13

2,14

2.15

216

Sizes 3/4-inch through 2-inch shall have bronze bodies with threaded connections and bronze
union on either side of the device.

Sizes 2-1/2 inch and larger shall be bronze or iron bodies with corrosion resisting moving parts and
trim and flange connections.

The device shall be equipped with three leak-proof test cocks. A fixed air gap, or funnel, shall be
installed at the relief port. A drain line shall be piped from the discharge side of the air gap and
shall be supported independently from the device. An auxiliary check valve and strainer shall be
installed up stteam of the device. Gate valves shall be installed upstream and downstream of the
device. Backflow preventers shall be manufactured by Zurn Wilkins (Model 375 AST), Watts
(No. 909 Series), Hersey, or equal.

Corporation Stops: Corporation stops shall be ground key type; shall be made of bronze
conforming to ASTM B 61 or B 62; and shall be suitable for the working pressure of the system.
Ends shall be suitable for solder-joint, flanged lead joint, or flared tube compression type joint.
Threaded ends for inlet and outlet of corporation stops shall conform to AWWA C 800; coupling
not for connection to flared copper tubing shall conform to ANSI B16.26.

Valve Boxes (VB): All gate valves shall be equipped with valve boxes. Valve boxes shall be
heavy roadway type. The valve boxes shall be cast iron two-piece slip or screw type with drop
covers. The valve boxes shall be adjustable to 6 inches up or down from the nominal required
cover over the pipe, Typical valve setting details are shown on the plans.

Tapping Sleeves and Valves (TS&V): Tapping sleeves shall be of the split sleeves, mechanical
joint type. Valves shall be gate valves furnished in accordance with the specifications shown
above, with flanged connection to the tapping sleeve and mechanical joint connection to the
branch pipe. The necessary bolts, glands, and gaskets shall be furnished. Tapping sleeves shall
be Mueller No. 615 or equal. Tapping crosses shall be Mueller No. 715 or equal. Tapping valves
shall be Mueller No. 667 or equal.

Tapping Saddles: Tapping saddles shall be ductile iron body type with O-ring gasket and alloy
steel straps, Connection shall be flanged or mechanical joint as required.

Fire Hydrants (FH): All hydrants shall be Mueller A-423 Centurians conforming to the
requirements of AWWA C 502 for 150 psi working pressure. Hydrants shall be the compression
type, closing with line pressure with a minimum valve opening of 5-1/4".

In the event of a traffic accident, the hydrant barrel shall break away from the standpipe at a point
above grade and in a manner which will prevent damage to the barrel and stem, preclude opening
of the valve, and permit rapid and inexpensive restoration without digging or cutting off the water.

The means for attaching the barrel to the standpipe shall permit facing the hydrant a minimum of
cight different directions. Hydrants shall be fully bronze mounted with all working parts of
bronze. Valve seat ring shall be bronze and shall screw into a bronze retainer. All working parts,
including the seat ring shall be removable through the top without disturbing the barrel of the
hydrant. The operating nut shall match those on the existing hydrants. The operating threads shall
be totally enclosed in an operating chamber separated from the hydrant barrel by a rubber O-ring

Sof 11




2.16

2.17

2.18

2.19

stem seal and lubricated by a grease or oil reservoir. A stop nut shall be positioned in the top
operating mechanism so that the valve cannot contact the bottom of the shoe when fully open.

Hydrant shall be a non-freezing design and provided with a simple, positive, and automatic drain
which shall be fully closed whenever the main valve is opened. Hose and pumper cormections
shall be breech-locked, pinned, and then caulked with lead; or threaded and pinned, to seal them
permanently into the hydrant barrel. Each hydrant shall have two 2-1/2 inch hose connections
using local fire district’s Standard Threads, and one 4 inch pumper connection with National
Standard threads, Equip each connection with cap and chain, Hydrants shall be furnished with
a mechanical joint shoe connection to the spigot of the 6-inch hydrant lead. Minimum depth of
bury shall be 4.5 feet. Provide extension section where necessary for vertical installation and in
accordance with manufacturer's recommendations, All outside surfaces of the barrel above grade
shall be painted with Koppers Glamortex 501 enamel or equal in a color to be selected by the
Owner.

Check Valves: All check valves for clean water shall be series 1400 wafer style silent check valves
as manufactured by Val-Matic or approved equal. Check valves in wastewater applications shall
be weighted lever swing checks with resilient seats and epoxy coated cast iron bodies as
manufactured by Val-Matic or approved equal.

Sludge Valves: All sludge valves shall be resilient-seated, cast iron eccentric plug valves as
manufactured by Val-Matic or approved equal.

Supports and Anchors: Pipe supports, unless otherwise shown on the Plans, shall be provided at
the base of all risers, at intervals not to exceed five feet on all runs of pipe two inches and smaller
in diameter. Pipe run in groups shall be spaced equally and kept parallel throughout the length of
the run, Pipe abutting walls or ceilings shall be supported by Unistrut P1000 channels with Figure
650 pipe clamps and hanger rods if necessary. For pipe over two inches, hangers shall be Grinnel
Co. No. 260. For two inches and smaller, hangers shall be Grinnel Co. No. 9 (Galvanized). Pipe
supports shall be Grinnel Co. No. 264, complete with proper size extension pipe and floor flange.
Expansion bolts and inserts driven into concrete slabs for pipe hangers shall be installed without
damaging the structure. Anchorage shall be provided for fittings where there is a danger of pulling
joint when under pressure.

Pressure Reducing Valves (PRV): The Pressure Reducing Valve shall maintain a constant
downstream pressure regardless of changing flow rate and/or inlet pressure. The valve shall be
hydraulically operated, single diaphragm-actuated, globe or angle pattern with a ductile iron body.
The valve shall consist of three major components: the body, with seat installed; the cover, with
bearings installed; and the diaphragm assembly. The diaphragm assembly shall be the only moving
part and shall form a sealed chamber in the upper portion of the valve, separating operating
pressure from line pressure. Packing glands and/or stuffing boxes are not permitted and there shall
be no pistons operating the main valve or pilot controls.

The pressure reducing pilot control shall be a direct-acting, adjustable, spring-loaded, normally
open, diaphragm valve designed to permit flow when controlled pressure is less than the spring
setting, The pilot control is held open by the force of the compression on the spring above the
diaphragm, and it closes when the delivery pressure acting on the underside of the diaphragm
exceeds the spring setting. The pilot control system shall include a fixed orifice. No variable

6of 11




3.00

3.01

3.02

orifices shall be permitted. The pilot system shall include an opening speed control on all valves
as standard equipment. All PRVs shall be Cla-Val 90-01

PLUMBING

General: The Conractor shall furnish and install all piping, valves, fittings, and accessories to
provide a complete plumbing installation as shown on the Plans and as specified. All materials
shall be new and undamaged, and shall conform to the Specifications and to applicable codes.

Rules and Regylations: All work and materials shall be in full accordance with the latest rules and
regulations of the National Fire Prevention Association and the State Fire Marshal; the safety
orders of the State Division of Industrial Safety; the National Electric Code; the Uniform Plumbing
Code published by the Western Plumbing Officials Association; and other applicable local or state
laws or regulations. Nothing on the Plans or in the Specifications is to be construed to permit
work not conforming to these codes,

When the Specifications call for materials or construction of a better quality or larger size than
required by the above mentioned rules and regulations, the provisions of these Specifications shail
take precedence over the requirements of the said rules and regulations.

The Contractor shall furnish, without any extra charge, any additional material and labor when
required by the compliance with these rules and regulations, though the work may not be
mentioned in these particular Specifications or shown on the Plans,

Spaces are provided in the design for the construction of the building to install the plumbing work
and the Contractor shall keep all pipe within the furring lines established on the Plans, unless pipes
are shown exposed,

All pipes shall be run in the approximate locations shown and shall be of sizes given on the Plans.
Unless otherwise shown, pipelines shall be run parallel to, or at right angles to, the structure.
Piping must be offset wherever necessary to obtain head room. In all cases, pipelines shall be
installed to conform to the actual conditions found in the building such as offsetting to clear
structural members, etc.

Holes for pipes through walls, domes, or ceiling shall be lined with 24-gauge palvanized steel
sleeves with /4 inch flanges on each end. where pipes pass through walls, ceilings, or floors, they
shall be fitted (in lavatory and chiorine rooms) with chrome-plated plates. Plates must be securely
held in position allowing enough clearance for expansion.

Pipes through the roof shall be flashed and made watertight using SEMCO 6 pound seamless lead
flashing with 6 inch shirt-and-caulk type counter flashing sleeve.

Wherever changes in sizes of piping occur, the changes shall be made with reducing fittings, as
the use of bushings will not, in general, be permitted. Eccentric reducing fittings shall be used
wherever necessary to provide free drainage of lines,

All "borizontal" drain pipes within the building shall have a minimum of 1/4 inch pitch per foot,
unless otherwise marked or required to obtain the indicated inverts.

7of 11




3.03

4.00

4.01

Cleanouts shall be installed where required or whete indicated on the Plans. No ¢leanouts or
valves shall be installed in inaccessible places. Where valves, traps, or cleanouts are installed in
furred ceilings or walls, the Contractor shall furnish and install access plates and frames in the
furring. Traps shall be capable of being disassembled without cutting the pipe.

The Contractor shall thoroughly clean all plumbing fixtures and trim free from rust, dit, etc.,
before any covering or painting is done or the system put in readiness for final inspection.

The Contractor shall protect all vitreous-finished surfaces or fixtures with heavy paper plaster
hereon, or by other means, throughout the period of construction.

The piping system shall be flushed out until it is thoroughly clean in the judgment of the Engineer.

All openings into pipes shall be effectively capped to keep foreign matter out while under
construction.

After the completion of all work, all resulting debris shall be removed to leave the entire work in
a complete and undamaged condition and the system adjusted to proper operation.

Materials:

Fixtures: Fixtures are specified on the Plans.

Floor Drains and Traps: Floor drains shall be cast iron as manufactured by mumber as shown on
the Plans. Traps shall be cast iron and shall be installed as near as possible to the unit which they
service.

Dielectric Fittings: Shall be provided wherever dissimilar metals are connected.

INSTALLATION OF PRESSURE LINES:

General All pipe and fittings shall be carefully examined for defects and no piece shall be installed
which is shown to be defective. Special care shall be taken to avoid leaving bits of wood, dirt and
foreign particles in the pipe.

Every precaution shall be taken to prevent foreign material from entering the pipe while it is being
placed in the line. In the trench to prevent getting earth into the pipe, the Engineer may require
that, before lowering the pipe into the trench, a heavy, tightly woven canvas bag of suitable size
shall be placed over each end and left there until the connection is made to the adjacent pipe.
During laying operations, no debris, tools, clothing, or other materials shall be placed in the pipe.

Attimes when pipe laying is not in progress, the open ends of pipe shall be closed by a watertight
plug or other means approved by the Engineer.

Pipe shall be laid with the bell ends or coupling ends facing in the direction of the laying unless
directed otherwise by the Engineer or specifically indicated on the Plans.

All pipe shall be carefully placed and supported at the proper line and grade, and shall be gloped

gof 11




5.00

5.01

6.00

6.01

6.02

6.03

to permit drainage. Minor adjustment may be necessary to avoid architectural and structural
features. Major relocations shall be approved by the Engineer. Minimum earth cover shall be
30 inches, unless otherwise shown on the Plans,

Sufficient screw unions, flanges, joints, or flexible couplings shall be used to allow the convenient
removal of any run of pipe without removing adjacent runs or equipment. Where practicable,
make-up joints have been indicated on the Plans; however, omission of these joints from the Plans
does not excuse the Contractor from their installation, Wherever a pipe larger than 3 inches in
diameter is cast or grouted in place and passes from concrete to earth, a flexible coupling must be
used on the earth side. Bare metal pipe passing from concrete to earth shall be wrapped with
Scotch Wrap 60 for 3 inches cach side of the concrete face on the earth side, All metal pipe below
ground shall be wrapped with 4-mil polyethylene.

INSTALLATION OF GRAVITY LINES:

General: Wherever possible, the Contractor shall avoid the distribution of pipe to the trench site
too far in advance of the laying operations. The Contractor shall exercise care in the unloading
of the pipe so as to avoid damage caused by the unloading operations.

Immediately preceding the laying of a length of sewer pipe, it shall be visually checked for
damage, defects, and to ensure that the inside of the pipe is clean and free from debris,

Both bell and spigot shall be clean before the joint is made, and care shall be taken that nothing
but the joint-making material enters the joint.

If water is encountered in the trench, it shall be kept below the bottom of the bell of the pipe.
Should the water, through neglect or otherwise, rise in the trench before the jointing operation is
completed, the annular space in all pipe so affected shall be freed of all water and foreign matter
and thoroughly cleaned before completing the jointing operation.

When pipe laying is not in progress, the forward end of the pipe shall be kept effectively closed
with an approved temporary barricade.

CLEANING, DISINFECTION AND TESTING

General: Pressure and gravity lines shall be cleaned of all foreign matier and tested in the presence
of and to the satisfaction of the Engineer. Leakage shall be corrected or, in the case of the sewer
lines, shall be brought within the allowable limit at the Contractor's expense.

The Contractor shall furnish the necessary pumps, labor, equipment and materials and shall
perform the required tests of the completed system before the system is placed in operation or
connected to other lines. '

Cleaning: The gravity and pressure lines shall be flushed clean prior to testing or disinfection.

Disinfection: Potable water systems shall be disinfected in accordance with AWWA C-651
"Procedure for Digsinfecting Water Mains,"

9of 11




6.04

6.05

Testing: Testing shall be in accordance with TCEQ rules and guidance,

Water Mains: All testing of pipe shall be done under the supervision of the Inspector. The test
section shall be bled of air and presoaked in a manner and for a time determined by the Inspector.
The Contractor shall furnish all equipment and materials for the testing and shall perform such
tests as follows:

a)
b)

d)

Duration: The duration of the hydrostatic test shall be a minimum of four (4) hours.

Pressure: The test pressure shall be 150 psi actual hydrostatic pressure on the lowest point in
the test section. The pressure gauge shall be no more than 30 feet above or below the lowest
point; the gauge reading shall compensate for the actual difference in elevation and any
movement (change in elevation) of the gauge shall necessitate beginning the test again. The
actual hydrostatic pressure shall not exceed 155 psi at any time and not be less than 145 psi
for more than 15 minutes. Every effort will be made to maintain an average pressure of 150
psi at the lowest point in each test section throughout the test.

Allowable Leakage: The maximum allowable leakage for push-on joints is the number of
gallons per hour as determined by the following formula:

Q=({LYD)(P 0.5 where: Q= Quantity of makup water in gallons/per hour
148,000 L= Length of pipe section being tested in feet
D= Nominal diameter of the pipe in inches
P= Squareroot of the average test pressure during the
hydrostatic test in psi.

Filling Rates: Maximum filling rates in gallons per minute equivalent to filling velocities of
1 foot per second, for pipes flowing full.

Nominal Size Flow Rate O (gpm)
4 9.8
6 14,7
g 19.6
10 24.5
12 294
14 34.3
16 39.2
18 44,1

20 49.0
24 58.8
27 66.1
30 734
33 80.8
36 88.1
42 102.8
48 117.5

10of 11




6.06

6.07

6.08

6.09

7.00

7.01

7.02

8.00

Air Piping: Air piping shall be tested for a period of four (4) hours at 100 psi or 1.5 times the
operating pressure. There shall be no drop in pressure allowed.

Chlorine Solution Piping: Chlorine solution piping shall be tested with air for a period of four (4)
hours at a pressure of 100 psi, There shall be no leakage allowed.

Gravity Lines: The pipeline shall be completely filled with water for its complete length or by
sections as determined by the Engineer. Iftested for its complete length, the maximum head at any
point shall not exceed 25 feet unless otherwise indicated. Iftested in sections, the manholes in the
test section shall be completely filled with water. After the pipeline has been filled and allowed
to stand for 24 hours, the amount of exfiltration shall be calculated. any amount in excess of 200
gallons per inch of inside pipe diameter per mile per day shall be cause for rejection,

Marking Tape: Detectable mylar marking tape will be installed over all non-metallic pipelines.
Care shall be taken to insure that the buried marking tape is mylar encased aluminum foil. Test
data for the tape shall be provided on request,

PIPE INSULATION

Piping: All piping 2 inches and smaller, and all exposed chemical feed, water supply, washdown
and coppet pipelines regardless of size, shall be insulated. Split ¥ inch round insulation shall be
used with a split PYC pipe covering utilizing galvanized metal straps as required. For piping that
is not straight run, the insulation shall be pre-molded sectional urethane with aluminum wrap.

Valves: Valves and flanges which are an integral part of insulated lines shall be insulated with
prefabricated urethane insulation covers as manufactured by Southwest Insulators, Inc. Covers
shall be wired in place. All voids shall be made solid by pouring liquid urethane in the valve and
flange covers. The covers shall be finished with black glass fab and sealed with a coat of Foster
60-26 weatherproofing. Refer to Plans for those valves larger than 2 inches that require insulation.

MEASUREMENT AND PAYMENT: No separate payment for work performed under this item. "
Include cost of same in contract prices bid for item of which this work is a component part, or
include in yard piping.

11 of 11




1.00

1,01

1.02

1.03

2.00

2,01

2.02

2.03

ITEMNO. 5
WASTEWATER TREATMENT PLANT
GENERAL

General: The equipment manufacturer shall furnish for installation One (1) activated sludge
treatment unit including all necessary equipment required for operation as described in these
specifications. The new train consisting of aeration basin, clarifier, and sludge holding shall be
designed to treat 100,000 gallons per day (GPD) of raw residential sanitary sewage containing 250
mg/l BOD; and 200 mg/I TSS with a two hour peak flow of 3 Q.

Principal Equipment: The principal items of equipment to include all process piping (including
valves), scum, sludge collection, waste sludge pump, air supply and distribution system, chlorination
system, flow metering with recording capabilitics, and any accessory equipment included as a part
of this specification. All equipment covered in this specification shall be furnished by a single
manufacturer regularly engaged in production of this type equipment. The manufacturer shall be
solely responsible for integrating all systems into a working system and shall be responsible for all
startup and warrantee,

Regulatory Compliance; All equipment shall also be furnished to the engineer's specifications, and
in accordance with applicable Texas Commission on Environmental Quality (TCEQ) Chapter 217
Design Criteria and the National Electric Code.

STRUCTURE

General: The plant shall be divided into zones as shown on the drawings. Steel plate and shapes
shall be structural grade A-36, 1/4" minimum, and shall be joined by electric arc welding. Where
required for strength or leak proofing, the weld shall be continuous and watertight.

Aecration Tanks: The inside length of the rectangular aeration/digester tank shall be as shown on the
drawings.

A. Operating Water Depth: Shall be 10 feet 6 inches.

B. Volume: The volume of the aeration zones shall be as follows:
1. Aeration tank: 6,950 Ft*
2. Digester: 2,002 Ft ?

C. Air Drops: Each tank shall have aeration diffuser droplines to provide air for mixing and
proper aeration.

Clarifier: One (1) circular, flat-bottomed tank shall serve as a clarifier. Each cylindrical tank shall
serve.as a clarifier with center inlet and peripheral discharge. The inside diameter shall be 180" and
the side water depth shall be 10 feet (based on the top of grout at outside of tank to mean water level).
Overflow rate at average daily flow shall be 133 gallons/day/square foot. An influent-loading well
of 4 diameter by 6’ tall shall be provided to dissipate influent velocity and prevent short-circuiting,
A 6" loading pipe shall be installed from the acration zone to the loading well. The manufacturer

lof 4




2.04

2,05

shall furnish a 8" gate valve on the inlet to the loading pipe to allow drawing of clarifier for service
without draining the aeration tank,

Al Grout: The bottom of the clarifier shall be concrete with grout fill conforming to a 1 to 24
slope as shown by the drawings. The general contractor, using the collector as a guide for
final finishing shall install the concrete.

B. Equipment: The equipment manufacturer shall provide mechanical sludge and scum
collector. The collector arms shafl be driven by a triple reduction gear system. The system
shall consist of a single reduction worm gear drive with a flange-mounted motor, clutch with
adjustable spring loaded adjustment, and planetary main gear drive.

1. Gear drives used in this system shall be commercial drives with parts locally
available from PT distributors. The equipment manufacturer shall guarantee that
parts and service are available with a 50-mile radius of this installation.

2. The output shaft of the main gear drive requiring no external bearings shall support
the entire collection assembly.

3. The gear drive shall be equipped with a “zero speed” sensor to automatically
disconnect illuminate an alarm light should the drive cease to rotate for any reason.

4, Scum collection shall be via skimmer arm with flexible wiper which deposits scum

in a full width collection box with beach for removal by airlift pump.

C. Sludge Collection: Sludge Collection shall be via adjustable PVC scrapers at the bottom of
the clarifier. Blades shall be attached to the support atms, arranged to convey settled sludge
to a center collection hopper. Sludge from the hopper will be air lifted to the Aeration Zone
in the normal mode.

D. Weir: Clarified liquid shall pass over an adjustable weir plate into the efffuent trough. The
weir shall be 11-gauge stainless steel plate. The effluent trough shall be an integral part of
the clarifier wall as shown on the drawings. A scum baffle shall be installed inside the weir
plate.

E. Ailift Pumps: Airlift pumps for sludge and scum shall be sized as shown under PIPING,

Access Walkway: Prefabricated walkway shall be provided for access to the clarifier drive unit, and
to cover the entire area of aerated tanks. The structure shall be adequate for concentrated loads at
the drive mechanism as well as live and dead encountered during normal operation (minimum 150
# lineal foot live load). Continucus handrails shall be provided around clarifier walkway a periphery
of aeration tanks, walkway surface shall be 1x1-1/8" galvanized bar grate,

The aeration tanks and effluent holding tanks shall be completely covered with grating the same as
used on the clarifier bridge.

Air Supply and Distribution: The equipment manufacturer shall provide three (3) blowers as
manufactured by FPZ each blower shall be rated at 471 CFM @ 4.5 PSI, Model Number K09-MS,
Blowers are complete with 20 HP 3000 RPM 3 ph/60hz/(208) volt horizontal TEFC motors. Blowers
and motors shall be furnished fully assembled on a common steel base plate for installation on rack
on side of treatment plant tank as shown. Each blower combination shall be complete inlet filter
silencer, pressure relief valve, and flexible piping connections.

2of 4




3.00

3.01

3.02

3.03

4.00

4.01

4.02

4,03

5.00

Air distribution on the plant shall be via steel pipe. (Plastic pipe shall not be aliowed for air
distribution or drop pipes.) Diffusers for process air shall be connected to the main Air Header
through removable droplines located as shown on drawings. Diffusion devices shall be coarse bubble
type with a minimum oxygen transfer efficiency of 5% at 20 CFM. The diffuser matcrial shall be
304 stainless steel and inert. The drop pipe shall consist of galvanized schedule 40 steel pipe and be
removable by one man without the use of hoists, Diffuser submergence shall be 9-6".

Diffusers shall be of the sparger type and have six air release slots designed to be non-fouling,
Diffusers shall include defector plate to increase diffuser efficiency. Each drop line shall include
clean out tee, which will permit “rodding” from above to clear any blockages

PIPING: .
Piping: All piping required for the process located inside the limits of the plant structure shall be
furnished by the manufacturer. Pipe stub-outs shall be provided to the exterior wall for connection
to the external piping. Pipe sizes shall be as follows:

A Influent: 8"

B. Effluent: 8"

C. Clarifier Loading: 8"

Airlift Pumps: Airlift pumps shall be schedule 40 galvanized steel completed with stainless steel air
supply line, valves and supports. Sizes shall be:

A, Return Sludge Adrlift; 4"

B. Scum Discharge From Clarifier; 3"

Valve Operators: All valve operators and/or automatic controls shall be accessible to the operator
from the walkway and/or outside wall,

CHLORINATION/FLOW METERING SYSTEM:

Chloring Contact Tank: Inside dimensions of the chlorine contact tank shall be as shown on
drawings. Steel baffles shall be furnished by the manufacturer installed in the tank to promote plug
flow. Existing liquid chlorine system shall be modified to dose in the new chlorine contact chamber.

Flow Meter: Efftuent flow shall be metered using ultrasonic level measurement over a “V” notch
weir, Meter to be as manufactured by Seimens, Inc, and be capable of displaying flow in GPM,
provide flow totalizing, and 4-20 mA signal for driving chlorine feed pump and flow recorder,

Flow Recorder: Flow recorder shall be as manufactured by Honeywell, Model DR 4500. Charis shall
be 12” circular and shall be programmable to allow operator to print charts from as little as 8 hours,
to a maximum of 30 days; and be capable of displaying flows of 0 to 210 GPM, also programmable
to provide operator flexibility.

ELECTRICAL:

Jof 4




5.01  Electrical Equipment: The manufacturer shall provide the controls for the blowers, sludge scraper
mechanism, and flow meter. These controls shall be enclosed in three (3) NEMA 3R panels.

6.00 PAINTING/CORROSION PROTECTION:

6.01  Painting: Fabricated steel items not galvanized or plated will be finish painted. Below water items
will be coated with coal tar polyurethane, “Corothane IT, moisture cure paint” specifically designed
for sewage treatment plant service (manufacturer Sherwin Williams, or equal),

All steel items not welded to the tank shall be hot dip galvanized or stainless steel.

40f 4




1.01

1.02

1.03

1.04

1.05

ITEM NO. 6
ELECTRICAL

General Conditions: The drawings and specifications of other sections of this contract, as well as
supplements issued thereto, information to bidders and pertinent documents issued by the Owner's
representative are a part of these drawings and specifications and shall be complied with in every
respect, All of the above documents will be on file at the office of the Owner's representative and
shall be examined by all bidders. Failure to examine all documents shall not relieve the
responsibility or be used as a basis for additional compensation due to omission of details of other
sections from the electrical documents. The Contractor shall be responsible for visiting the site,
checking existing condition, and ascertaining the conditions to be met for installing the work and bid
accordingly.

Scope; The Contractor shall furnish all work, labor, tools, superintendence, material, equipment and
operations necessary to provide for a complete and workable electrical system as defined by the
confract documents. It is intent of the contract documents that upon completion of the electrical
work, the entire system shall be in a finished, workable condition.

All work that may be called for in the specifications but not shown on drawings; or, all work that
may be shown on drawings but not called for in specifications, shall be performed by the Contractor
agif described in both. Should work be required which is not set forth in either document, but which
work is nevertheless required for fulfilling of the intent thereof; then, the Contractor shall perform
all work as fully as if it were specifically set forth in the current documents.

Definition of Terms: The definition of terms used in contract documents shall be in accordarnce with:

Underwriters Laboratories, Inc.

National Electrical Manufacturers Association
American National Standards Institute
Insulated Power Cable Engineers Association
National Electrical Code

National Fire Protection Association

Permits, Codes and Utilities; The contractor shall secure all permits, licenses, and inspections as
required by all authorities having jurisdiction. Give all notices and comply with all laws, ordinances,
rules, regulations and contract requirements bearing on the work. The minimaum requirements of the
electrical system installation shall conform to the latest edition of the National Electrical Code as
well as state and local codes,

Codes and ordinances having jurisdiction and specified codes shall serve as minimum requirements;
but, if the contract documents indicate requirements which are in excess of those minimum
requirements then the requirements of the contract documents shall be followed. Should there be
any conflicts between the contract documents and codes, or any ordinances, report these with bid.
Determine the exact requirements for the utility service connections and metering facilities as set
forth by the utilities that will serve the project, and pay for an perform all work as required by those
utilities.

Standards: All materials and equipment shall conform to the requirements of the contract
documents. They shall be new, free from defects, and they shall conform to the following standards

1aof 17




1.06

where these organizations have set standards:

Underwriters Laboratories, Inc. (UL)

National Electrical Manufacturer's Association (NEMA)
American National Standards Institute (ANSI)

Insulated Cable Engineers Association (ICEA)

All material and equipment, of the same class, shall be supplied by the same manufacturer unless
specified to the contrary. Allproducts shall bear UL labels where standards have been set for listing,

Shop Drawings and Submittals: Shop drawings shall be taken to mean detailed drawings with
dimensions, schedules, weights, capacities, installation details and pertinent information that will
be needed to describe the material or equipment in detail. Submittals shall be taken to mean catalog
cuts, general descriptive information, catalog numbers and manufacturer's name.

Submit six copies for review within sixty (60) days after notice to proceed, all shop drawings and
submittals as hereinafter called for. If shop drawings and submittals are not received in sixty (60)
days, the Owner's representative reserves the right to go directly to the manufacturer for the
information and any expense incurred shall be borne by the Contractor.

Review of submittals or shop drawings shall not remove the responsibility for furnishing materials
or equipment of proper dimensions, quantity and quality; nor will such review remove responsibility
for errors in shop drawings or submittals.

Failure to process submittals or shop drawings on any item and/or items specified shall make the
Contractor responsible for suitability of the item and/or items, even though the item and/or items
installed appear to comply with the contract.

The Contractor assumes zl costs and Habilities which may result from the ordering of any material
or equipment prior to the review of the shop drawings or submiitals, and no work shall be done until
the shop drawings or submittals have been reviewed. In case of correction or rejection, resubmit
until such time as they are accepted by the Owner's representative and such procedures will not be
cause for delay. After final review, supply up to six (6) copies, if requested.

Submittals and shop drawings shall be compiled from the manufacturer's latest product data. Should
there be any conflicts between this data and the contract documents, report this information for each
submittal and/or shop drawing. Shop drawings and submittals will be returned unchecked if the
specific items proposed are not clearly marked, or if the general's approval stamp is omitted.

When requested, furnish samples of materials for acceptance review. Ifa sample has been reviewed
and accepted, then that item of material or equipment installed on the job shall be equal in quality
to the sample; if it is found that the installed item is not equal then replace all such items with the
accepted sample equivalent. Materials to be submitted are as follows:

Motor Controllers
Disconnect Switches
Lighting Fixtures
Wire

Conduit and Fittings
Heat Trace Equipment

S b v

2of 17




1.07

2.01

2.02

2,03

7. Wiring Devices
B. Level Transmitters
10. Control System

Acceptance and Substitutions: All manufacturers named are a basis as a standard of quality and
substitutions of any equal product will be considered for acceptance. The judgment of equality of
product substitution shall be made by the Engineer. Substitutions after award of contract shall be
made only within sixty (60) days after the notice to proceed. Furnish all required supporting data.
The submittal of substitutions for review shall not be cause for time extensions, Where substitutions
are offered, the substituted product shall meet the product performance as set forth in the specified
manufacturer's current catalog literature, as well as meeting the details of the contract documents.

The details on the drawings and the requirements of the specifications are based on the first listed
item of material or equipment; if any other than the first listed material or equipment is furnished,
then assume responsibility for the correct function, operation, and accommodation of the substituted
item. In the event of misfits or changes in work required, either in this section or other sections of
the contract, or in both, bear all costs in connection with all changes arising out of the use of other
than the first listed item specified.

Excavation and Backfilling: The Contractor shall do all excavating and backfilling necessary for the
installation of the work. This shall include shoring and pumping in ditches to keep them dry untit
the work in question has been installed. All shoring required to protect the excavation and safeguard
employees shall be properly performed. All excavations shall be made to the proper depth, with
allowances made for floors, forms, beams, piping, finished grades, ete, Ground under conduits shall
be well compacted before conduits are installed, All backfilling shall be made with selected soil;
free of rocks and debris and shall be pneumatically tamped in six inch (6") layers to secure a field
density ratio of 90%. All excavated material not suitable and not used in the backfill shall be
removed offsite at the Contractor's expense.

The Contractor shall field check and verify the locations of all underground utilities prior to any
excavating, Avoid disturbing these as far as possible. In the event existing utilities are broken into
or damaged, they shall be repaired so as to make their operation equal to that before the trenching
was started.

Where the excavation requires the opening of existing walks, drives, or other existing pavement,
these facilities shall be cut as required to install new lines and to make connections to existing lines.
The sizes of the cuf shall be held to a minimum consistent with the work to be installed. After
installation of new work is completed and the excavation has been backfilled in accordance with
above, repair existing walks, drives or other existing pavement to match existing installation.

Cutting and Patching: Cutting and patching required under this section shall be done in a neat
workmanlike manner. Cutting lines shall be uniform and smooth, Concrete saws shall be used for
large cuts in concrete and use core drills for small round cuts in concrete. Where openings are cut
through masonry walls, provide lintel or other structural supports to protect the remaining masonry.
Adequate support shall be provided during the cutting operation to prevent damage to masonry.
Where large openings are cut through metal surfaces, attach metal angles around the opening,
Concrete openings that are to be patched shall be filled with non-shrinking cementing compound.
Finished concrete patching shall be troweled smooth and shall be uniform with surrounding surfaces.

Waterproofing: Provide waterproof flashing for each penctration of exterior walls and roof,

Jofl7




2.04

2.05

2.06

3.01

3.02

4.01

Flashing for conduit penetrations through built-up roofs shall be made with pitch pans filled with
pitch. Conduit penetrations through poured concrete roofs shall be made with sleeves and annulys
caulked. Penetrations through walls at below ground elevations shall be waterproofed by conduit
sealing fittings or other methods as indicated. Interiors of raceways that are likely to have water
ingress such as runs from hand-holes into below-grade installations shall have waterstops installed
to prevent water from entering into installations,

Equipment Protection: The contractor shall provide suitable protection for all equipment, work and
property against damage during construction and shall assume full responsibility for material and
equipment stored at the site. Conduit openings shall be closed with caps or plugs during installation,
All outlet boxes and cabinets shall be kept free of concrete, plaster, dirt, and debris. Equipment shall
be covered and tightly sealed against entrance of dust, dirt, and moisture.

Clean-up: The Contractor shall remove all temporary labels, dirt, paint, grease and stains from alf
exposed equipment. Upon completion of work, clean equipment and the entire installation so as to
present a first class job suitable for occupancy. No loose parts or seraps or equipment shall be left
on the premises. Equipment paint scars shall be repaired with paint kits supplied by the equipment
manufacturer, or with an approved paint. At completion ofwork all equipment interiors shall be free
from dust, dirt, and debris.

Tests: All equipment shall be put through a trial run-in test to ascertain the performance complies
with the intent of the specifications. All run-in tests shall be made in the presence of the Engineer.

Record Drawings: At the start and during the progress of the job, keep one separate set of blueline
prints for making construction notes and mark-ups. Conduit routing and wiring runs shall be shown
as constructed with each identified, All deviations from the contract documents shall be noted. A
set of marked-up drawings shall be submitted for review.

Opetations and Maintenance Manuals: Six (6) weeks prior to the completion of the project, compile
an operations and maintenance manual on each item of equipment. These manuals shall include
detailed instructions and maintenance, as well as spare parts lists. Submit six (6) copies for review.

PRODUCTS:

A, Raceways

1. Above ground conduit shall be hot dipped galvanized rigid steel and shall comply
with ANSI C90.1, Federal Specification UWC-S81-D and UL Standard UL-6.

2. Below grade conduit and interior of laboratory and chemical rooms shall be non-
metallic rigid PVC Schedule 40, rated 90°C and conform to NEMA TC-2 and UL-
651 standards. Transitions to above ground to be made with PVC coated rigid
metallic same as above,

3. Connections to miotors shall be made using liquid tight flexible conduit and shall
consist of galvanized flexible interlocking steel core with thermoplastic cover.

B. Conduit Fittings

1. NEMA 1 locknuts for indoor rigid metallic conduit shall be galvanized steel.

4 of 17




Outdoor field applied hubs for sheet metal enclosures shall be galvanized steel ring,
nylon throat, threaded NPT insert and shall be MYERS "SCRU-TITE", or equal.

Conduit hubs for non-metallic enclosures shall be fiberglass polyester reinforced
with galvanized steel core, complete with locknut and grounding bushing and shall
be Square D Type NH, or equal.

Rigid metallic conduit chase nipples, slip fittings, unions, reducers shall be hot
dipped galvanized steel.

Rigid metallic conduit grounding bushings shall be hot dipped galvanized steel with
threaded hub, nylon insulated throat, and ground lug.

Liquid tight flexible conduit fittings shall be hot dipped galvanized steel body with
internal locking ring.

Conduit Bodies and Boxes

1.

Conduit bodies such as "C", "LB", "T" and the like pulling fittings shall be zinc
coated with sand-cast malleable iron. Covers shall be gasketed cast metal with
stainless steel cover screws and clamp style attachment. Furnish Crouse-Hinds
Form 7, or equal.

Conduit bodies such as "GUA", "GUAT", "GUAL", and the like pulling/splicing
fittings shall be zinc coated malleable iron with threaded cast metal zinc coated
covers, All such conduit bodies shall be Crouse-Hinds GU/EA series, Appleton
"GR" series, or equal.

Cast metal outlet boxes, pull boxes, and junction boxes whose volume is smaller
than 100 cubic inches, and cast metal device boxes, shall be zinc coated sand-cast
malleable iron. All boxes shall have threaded hubs. Furnish Crouse-Hinds "FD"
style Condulets, Appleton "FD" style Unilets, or equal.

Covers for cast metal boxes shall be gasketed cast metal covers with stainless steel
SCrews.

Wire and Cable

1.

All conductors shall be soft-drawn, stranded annealed copper that meets ANSI 44,
ASTM B3-74/38-72.

Insulation for all 480V conductors in sizes larger than #3/0 AWG shall be insulated
with ethylene propylene rubber and shall have chlorosulfonated flame retardant
outer jacket. All such wire shall be type RITH, RHW, USE, VW-1. Furnish
Okonite "Okolon", Rockbestos "Firewall", or equal.

Insulation for all 486V conductors in sizes #3/0 AWG and smaller shall be cross-

linked polyethylene. Furnish type RHH, RHW, USE wire, Okonite "X-Olene", G.E.
"Vulkene", or equal.

5of17




All power signal-conductor cables shall be factory pigmented black insulation,

Insulation for all 120/240V conductors, insulated equipment grounding conductors
and control conductors shall be cross-linked polyethylene. Furnish type XHHW
wire, Okonite "X-Olene", G.E, "Vulkene", or equal.

Multiconductor shielded cables shall be polyethylene insulated tinned copper
conductors within an aluminum-polyester shield tinned copper drain wire and a
chrome PVC jacket. Shield shall provide 100% coverage. Cables shall be UL style
2092 and shall be Belden Beldfoil #8760, or equal, with number of conductors
shown.

Multiconductor signal cables shall consist of pairs of insulated copper canductors,
size and number of pairs as indicated cabled together using polyethylene filler cords
wherenecessary. The cabled assembly shall be wrapped with a clear polyester tape.
The integral supporting messenger shall be 1/4" (7 strand) class A galvanized extra
high strength steel with a minimum breaking strain of 6650 Ibs. The messenger
shall be flooded with a rubber-asphalt compound for corrosion protection and shall
comply with sections 10 and 11 of IMSA specifications 19-3 or 20-3. Overall
jacket shall have a black sunlight resistant overall jacket. The cable core and
messenger shall be assembled to form a figure 8 construction.

Connectors

1.

Mechanical connectors shall be copper alloy bolted pressure type with bronze
hardware.

Insulated spring-wire connectors, "wire-nuts", for small building wire taps and
splices shall be plated spring steel with thermoplastic jacket. Connector shall be
rated at 150°C continuous. Furnish 3M "Hyflex", T&B "PT", or equal.

Insulated sef-screw connectors shall consist of copper body with flame-retardant
plastic insulated shield, Furnish Ideal, T&B, or equal.

Connectors for control conductor connections to screw terminals shall be crimp-
type with vinyl insulated barrel and tin-plated copper ring-tongue style connector.
Furnish T&B "Sta-kon", 3M "Secotchlok", or equal.

Insulating Products

1.

Tape products shall be furnished as hereinafter specified and shall be Plymouth,
Okonite, F.E., 3M, or equal.

General purpose electrical tape shall be 7 mil thick stretchable vinyl plastic,
pressure adhesive type, "Slipknot Grey", 3M Scotch 33+, or equal.

Insulating void-filling tape and high voltage bedding tape shall be stretchable
ethylene propylene rubber with high-tack and fast fusing surfaces. Tape shall be
rated for 90°C continuous, 130°C ovetload, and shall be moisture-proof. Void-
filling tape shall be "plysafe", 3M Scotch 23, or equal.

60f17




4, High temperature protective tape shall be rated 180°C continuous indoor/outdoor,
stretchable, self-bonding silicone rubber, High temperature tape shall be "Plysil
#3455", 3M Scotch 70, or equal,

5. Insulation putty filler-tape shall be Plymouth #2074; 3M, or equal.

Labels

I. Colored banding tape shall be 5 mil stretchable vinyl with permanent solid color.
Colors shall be as hereinafter specified. Tape shall be Plymouth "Slipknot 45", 3M
Scotch #35, or equal.

2. Numbered marking labels shall be colored vinyl markers, T&B, Brady, or equal.

3. Cable identification labels shall be weather resistant polyester with blank write-on
space, T&B, Brady, or equal.

4, Buried conduit marking tape for marking path or buried conduits shall be four inch
(4") nominal width strip of polyethylene with highly visible, repetitive marking
"BURIED CONDUIT", or similar language, along its length.

5. Nameplates shall be micarta lamicoid material, 1/6" thick, black background with
white engraving, Attachment means shall be self-tapping stainless steel screws.

Grounding Devices

L. Exothermally welded joints shall be made with Enrico "Cadweld", Burndy

- "Thermweld", or equal kits,

2. Ground bus connectors shall be Square D type "LU", OZ Type "XLH", or equal,

3. Conduit grounding bushings shall be as specified under CONDUIT FITTINGS.

Supporting Devices

1. Mounting hardware, nuts, bolts, lock washers, and washers, shall be grade 304
stainless steel.

2. Unless otherwise indicated, slotted channel framing and supporting devices shall
be manufactured of ASTM 6063, T-6 grade aluminum; 1-5/8" wide x 3/14" deep
(double opening type), Clamyp nuts for use with slotted channels shall be grade 304
stainless steel,

3. Conduit straps for use with slotted channels shall be aluminum with stainless steel
hardware.

4. After-set concrete inserts shall consist of stainless steel expansion bolts, 1/4"

minimum diametet, 500 bs. minimum pull-out resistance. Furnish Phillips, Wej-it,
or equal.

Tof 17




5. Hanger rod shall be 3/8" minimum diameter galvanized steel all-thread.

6. Nest-back or clamp-back conduit supports shall be two-piece hot-dipped galvanized
malleable iron devices. Furnish Crouse-Hinds "MW + CB", Gedney 140 series, or
equal.

7. One-hole conduit clamps shall be hot-dipped galvanized malleable iron type,
Crouse-Hinds type "MW", T&B 1270/1280 series, or equal,

8. Conduit "U" bolts shall be hot-dipped galvanized steel with galvanized hex-head
bolts.

9. Plastic saddles for supporting buried conduits shall be interlocking type that
provides separation between conduits vertically and laterally and between bottom
of conduits and trench floor.

L. Miscellancous Material

L. Double bushings for insulating wiring through sheet metal panels shall consist of
mating male and female threaded phenolic bushings. Phenolic insulation shall be
high-impact "ABB", Gedney type "ABB", or equal.

2. Cable grips shall be grip-type wire mesh with machined metal support. Furnish
Kellems, Appleton, or equal products,

3. Conduit pull-cords for use in empty raceways shall be glass-fiber reinforced tape
with foot-marked along its length. Furnish Thomas, Greenlee, or equal products.

4. Conduit thread coating compound shall be conductive, non-galling, and corrosion-
inhibiting. Furnish Crouse-Hinds type "STL", Appleton type "ST", or equal.

5. Wire pulling compound shall be non-injurious to insulation and to conduit and shall
be lubricating, non-crumbling, and non-combustible. Furnish Gedney "Wire-
Quick", Ideal "Yellow", or equal.

6. Plastic compound for field-coating of ferrous material products shall be PVC in
liquid form that sets-up semi-hard upon curing. Furnish Rob Roy "Rob Kote",
Sedco "Patch Coat", or equal,

7. Zinc spray for coating electrogalvanized steel products shall be Research
Laboratory type "LPS", Mobil "Zinc-spray", or equal.

8. Splicing kit shall be provided with insulating and sealing compound to provide a
moisture-tight splice. Provide Scotchcast Series 82 or equal splicing kit.

K. Lighting
1. Fixture lamps shall be furnished as scheduled and as specified.
2. Each fixture shall be complete with its appropriate hardware, finish trim, and

8of 17




appurtenances as required for a finished installation,

Wiring Devices

1. All wiring devices shall be specification grade and shall meet NEMA WD 1-1971
requirements. Furnish following types unless otherwise indicated.

2. Two-pole, 3-wire grounding, 15A/125V, NEMA 5-15R duplex receptacle shall be
Arrow-Hart #5662-S, Hubbell #5262, or equal.

3, Two-pole, 3-wire grounding, 20A/125V, NEMA 5-20R duplex receptacle shall be
Arrow-Hart #5739-S, Hubbell #5362, or equal,

4., GFCI receptacle shall be single receptacle in a duplex body with upper half
containing reset and test pushbuttons. Furnish Square D "GFSR", or equal.

5. Two-pole, 3-wire grounding, #20A/250V, NEMA 6-20R single receptacle shall be
Arrow-Hart #5861, Hubbell #5461, or equal.

6. Single-pole, single throw, 20A toggle switch shall be Arrow-Hart #1791, Hubbell
#1221, or equal.

™~

Single-pole, double throw (three-way) 20A toggle switch shall be Arrow-Hart
#1993, Hubbell #1223, or equal.

8. Double-pole, double-throw (four-way) 20A toggle switch shall be Arrow-Hart
#1994, Hubbell #1224, or equal.

9. Double-pole, single-throw 29A toggle switch shall be Arrow-Hart #1992, Hubbell
#1222, or equal.

10, Single-pole, double-throw, momentary/ centeroff, 20A toggle switch shall be
Arrow-Hart #1995, Hubbell #1556, or equal.

11, Door switch, single-throw pressure sensitive shall be Pass & Seymore #1205, or

equal.
Panclboards
1. Panelboards shall have voltage, overcurrent devices and features as indicated,

2. Breakers shall be plug-on type, trip-free. Multipole breakers shall be provided with
a common internal trip which opens all poles simultaneously and with a single
operating handle for all poles. Handle ties between breakers are not acceptable.

3. Breakers for 480V distribution panels shall be rated at least 14,000 amps 1.C., and
breakers for 120/240V panels shall be rated at least 10,000 amps L.C.

4, Provide ground bus inside each cabinet.

9of 17




N.

5. Enclosures shall be NEMA 1 surface mounted cabinet with gasketed, hinged door,
inside gutter trim and with door mounted directory pockst. All metal surfaces shall
be painted with baked-on acrylic enamel.

Dry-Type Transformers

1. Dry-type transformers shall have continuous KVA and voltage characteristics as
shown,

2. Enclosures shall be indoor type.

3, Coils shall be provided with NEMA standard taps in high voltage windings.
4. Furnish Square D or equal dry-type transformers.

Safety Switches

1. Safety switches shall be fused or non-fused as indicated. Each fused type switch
shall be equipped with class R rejection clips.

2, Switch mechanism in each safety switch shall be quick-make, quick-break, heavy-
duty type that meets Federal Specification W-S-865C.,

3. Enclosures shall be NEMA types as indicated. NEMA 4X types shall be fiberglass
reinforced polyester with gasketed door and stainless steel hardware.

B

Conduit hubs for NEMA 4X enclosed safoty switches shall be steel body type with
fiberglass reinforced polyester covering and with grounding bushing inside.

5. Conduit hubs for NEMA 3 and NEMA 4 enclosures shall be water-tight threaded
hubs with grounding bushing inside.

6. Each enclosure shall be equipped with ground lug,

7. Wherte indicated furnish disconnect mechanism with auxiliary control disconnect
contact rated 10 amp make, 6 amp break 120V A.C., 35% p.f.

8. Where indicated furnish NEMA 4X safety switches with integrally mounted pilot
operators,

9. NEMA 1, 3, 4 or 12 enclosed safety switches shall be Square D, or equal.
10. NEMA 4X safety switches shall be Square D "Krydon", or equal,

Motor Controllers

1. Enclosures shallbe NEMA types as indicated. NEMA 4X types shall be fiberglass
reinforced polyester with gasketed door and stainless steel hardware.

2. Each motor coniroller shall be as follows:

10 of 17




Allmotor controllers shall be full-voltage, non-reversing type except where
other types are indicated. Contactors and overcurrent devices and
conductors shown shall be minimum sizes, confirm all external loads prior
to manufacture. '

Each controller shall have a hinged door. Disconnect device operating
handles shall have on-off positions clearly marked and each handle shall
have padlocking provisions. Controfler doors shall have mechanical
interlocks to prevent their being opened unless the disconnect is in the "off"
position; however, there shall be a defeat mechanism for authorized
personnel entry.

Each controller shall be equipped with its own fuses and control power
transformer. VA capacity of control power transformer shall be sized to
handle its compartment load plus external connected loads,

Bach controller shall be equipped with pull apart terminat blocks.

Each controller shall be equipped with indicated pilot operators and other
devices. All pilot operators such as pilot lights, selector switches, and
pushbuttons shall be oil-tight grade. Each device shall be equipped with
engraved metal surround legend with functions engraved.

Provide one ambient-compensated overload for each motor controller, Size
five and larger contactors shall have overloads fed from CT's in motor
leads. Overload blocks shall be adjustable from 80% to 115% of their
nominal value. Where indicated, provide overloads with auxiliary contacts,
Selection of overloads shall be determined by the full 1oad current of motor
to be supplied.

All control relays shall be industrial type each with 10 amp, 120V rated
contacts. Each contact shall be field convertible. Each relay shall have
open-close position indication. Relay coils shall be rated 120VAC
continuous duty, including latch type relay coils.

Motor branch circuit overcurrent protection shall be motor circuit
protectors, unless otherwise indicated. Each "MCP" shall have adjustable
current setting pickup. Minimum 1.C. of each "MCP" shall be 22K A rms
symmetrical amps.

501  INSTALLATION: The following methods shall be used on this project:

5.02  Raceways:
A,

Install the conduit system to provide the facility with the utmost degree of reliability and
maintenance-free operation. The conduit system shall have the appearance of having been
installed by competent workmen, Kinked conduit, conduit inadequately supported or
carelessly installed, do not give such reliability and maintenance-free operation and will not
be acceptable.

Il of17




Raceways shall be installed for all wiring runs except as otherwise indicated.

Conduit sizes, where not indicated, shall be N.E.C. code-sized to accommodate the number
and diameter of wires to be pulled into the conduit. Unless otherwise indicated, 3/4" trade-
size shall be minimum size conduit,

Unless otherwise noted, conduit runs shall be installed exposed. Such runs shall be made
* parallel to the lines of the structure.

Unless otherwise indicated, conduit runs installed below-grade in earth shall be PVC. Use
manufacturer's approved cement for joining couplings and adapters. Runs shall be installed
so that tops of conduits are at least twenty-four inches (24"} below finished grade. Support
runs on plastic spacers and backfill to three inches (3") above topmost conduits with washed
sand. Wash down all sand backfill with water so as to completely fill interstices and to
compact sand. Complete backfill to finished grade with selected soil that is free from clods,
debris, rocks and the like. Pneumatically tamp backfill in six inches (6") to eight inches {8")
below finished grade, install continuous run of "BURIED CABLE" marking tape,

Below-grade to above-grade upturns in non-metallic runs shall be made with plastic coated
rigid metallic conduit. Install for cach upturn a PVC male adaptor on cach end of PVC run
and thread into metallic coupling that shall be equipped with a PVC sleeve. Continue thence
with plastic coated metallic conduit to at Ieast four inches (4") above finished grade.

Rigid metallic conduit runs shall have their couplings and connections made with screwed
fittings and shall be made up wrench-tight. Check all threaded conduit joints prior to wire
pull.

All conduit runs shall be water-tight over their lengths of run except where drain fittings are
indicated. In which cases, install specified breather-drain fittings.

Plastic jacketed flexible steel conduit shall be used to connect wiring to motors, limit
switches, bearing thermostats, and other devices that may have to be removed for servicing.
Unless otherwise indicated, maximum lengths of flex shall be six feet (6",

Each flex connector shall be made up tightly so that the minimum pull-out resistance is at
least 150 ths,

Empty conduits shall have pull-tape installed. Identify each terminus as to location of other
end. Use blank plastic waterproof write-on label and write information on each label with
waterproof ink. Cap exposed ends of empty conduit with plastic caps.

Conduit runs into boxes, cabinets, and enclosures shall be set in a neat manner. Vertical
runs shall be set plumb. Conduits set cocked or out of ptumb will not be acceptable.

Conduit entrances into equipment shall be carefully planned. Cutting away of enclosure
structure, torching out sill or braces, and removal of enclosure structural members, will not
be acceptable,

Use approved hole cutting tools for entrances into sheet metal enclosures, Use of cutting
torch or incorrect tools will not be acceptable. Holes shall be cleanly cut and they shall be

12 0f 17




5.03

5.04

5.05

free from burrs, jagged edges, and torn metal.

All raceways shall be swabbed clean after installation. There shall be no debris left inside.
All interior surfaces shall be smooth and free from burrs and defects that would injure wire
insulation.

Conduit Bodies and Boxes:

A, Conduit bodies such as "LB", "T", etc., shall be installed in exposed runs of conduit
wherever indicated and where required to overcome obstructions and to provide pulling
access to wiring. Covers for such fittings shall be accessible and unobstructed by the
adjacent construction,

B. Covers for conduit bodies installed shall be gasketed cast metal type.

C. All conduit boxes installed shall be cast metal type. Covers for all such boxes shall be
gasketed cast metal type.

Raceway Support:

A, All raceway systems shall be adequately and safely supported. Loose, sloppy and
inadequately supported raceways will not be acceptable. Supports shall be installed at
intervals not greater than those set forth under Article 300 of NLE,C., unless shorter intervals
are otherwise indicated, or unless conditions require shorter intervals of supports.

B. Surface mounted runs of conduit on concrete or masonry surfaces shall be supported off the
surface by means of aluminum slotted channels and conduit ¢clamps. Attach each slotted
channel support to concrete surface by means of two (2) 1/4" diameter stainless steel bolts
into drilled expansion shields.

C. Conduit runs that are installed along metallic structures shall be suppotted by means of
beam clamps or other methods as may be indicated. Coat each clamp with PVC prior to
installation.

D. Below-grade conduits shall be supported with plastic saddies.

Wiring:

A. Conductors shall be sized as shown and where no size is indicated, the conductor size shall
be #12 AWG.

B. All conirol wiring, 120/240V wiring and insulated equipment grounding conductors shall
be type XHHW insulated stranded copper conductors.

C. All 480V wiring in sizes #4/0 and larger shall be made with type RHH, RH, USE, VW-1
wire with stranded copper conductors that has EPR insulation and flame retardant jacket.

D. All 480V wiring in sizes smaller than #4/0 shall be installed with type RHTI, RHW, USE

insulated stranded copper conductors.

13 of 17




Branch circuits may be spliced for receptacle, lighting and small appliances load inside
appropriate junction boxes.

Except as otherwise specified, taps and splices with #10 AWG and smaller shall be made
with insulated spring wire connectors. Such connectors in damp or wet locations shall be
further insulated with an envelope of stretched piece of EPR tape around each wire to fill
the interstices between the wires. Then, apply one-half lapped layer of electrical tape over
all.

Motor connections made with #10 AWG and smaller wire shall be made up with set-
screwed copper Jugs with threaded-on insulating jacket. After make-up of each connector,
install two (2) layers half-lapped, of high temperature tape over connector barrel and down
over wires into connector one inch (1™,

Motor connections made with #8 AWG and larger wire shall be made up with cast copper
alloy splice connector. Apply over each connector and down 1.5 inches over each wire
entry, wrapping if high temperature tape. Apply at least three (3) layers, half-lapped each
layer of such tape with maximum build-up over the connector. Then apply final wrapping
of at least three (3) layers, half-lapped each layer of electrical tape.

Taps, splices, and connections in#8 AWG and larger wires shall be made with copper alloy
bolted pressure connectors. Each such connector shall be insulated by means of applying
insulation putty over sharp edges so as to present a smooth bonding surface. Next, apply at
least four (4) layers, half-lapped each layer of EPR tape. Then make final wrapping of at
least three (3) layers, half-lapped each layer of electrical tape,

Control wiring connections to stud type and screw type terminals shall be made with ring-
tongue type crimp connectors. Label each terminal jacket with wire marking label at each
connection.

Each wire connection shall be made up tightly so that resistance of connection is as low as
equivalent length of associated conductor resistance.

Phase label black pigmented power wires with color banding tape. Color of tape applied
shall be that specified below.

Conductor 120/240V Systems 480V Systems
Phase A Black Purple
Phase B Red Brown
Phase C Blue Yellow
Neutral White Gray
Equipment Ground Green Green

Numbered marking labels shall be installed to identify circuit numbers from panelboards.
Install labels on each wire in each panelboard, junction, and pull box, and device
connection.

Label each wiring run with write-on waterproof labels inside each motor control center and
in service switchboard., Install write-on label ties around wire group at conduit entrance and

14 of 17




5.06

5.07

5.07

0.

P,

Q.

write-on label the wire size, and service.

Install numbered marking on each conirol wiring termination at each terminal strip and at
cach device. Do this in motor control center, terminal cabinets, safety switches, remote
controllers, pilot operators, and instrumentation equipment. Number selected shall
correspond to number on terminal strip.

All wiring inside enclosures will be neatly trained and laced with nylon tie-wraps.

All wiring shall be installed in raceways unless otherwise noted; however, no wire shall be
drawn into a conduit until all work of a nature which may cause injury is completed, Do not
exceed wire and cable manufacturer's recommended pulling tensions. A cable pulling
compound shall be used as a fubricant and its composition shall not affect the conductor or
its insulation,

Wiring Devices:

A. Install wiring devices where indicated. Wiring devices shall be type as indicated.

B. Each wiring device shall be set with axis plumb and installed with yoke screws so as to
adequately support device yokes to the box,

C. Device boxes shall be cast metal Condulets or equal.

D. Use ganged boxes for ganged devices.

E. Each device box shall be equipped with specified cast metal cover.

Grounding:

A. Each item of equipment shall be adequately and thoroughly grounded. Comply with Article
250 of N.E.C., except where higher standards of grounding have been specified.

B. Equipment grounding conductors (EGC) shall be installed where indicated. These wires
shall be green colored in sized #6 AWG and smaller and green banded in larger sizes.

C. EGC runs into equipment and shall be grounded to equipment bus where available, or to
equipment ground lugs.

D. Where grounding type bushings are installed, bond EGC thereto and furthermore ground
cach bushing lug to equipment ground bus or ground lug, or ground rod.

E. In each motor terminal box, install equipment ground lug and connect EGC thereto.

F. In each floodlight pole, install ground connector to pole and bond to conduit bushing and
to EGC in branch circuit.

Outdoor Lighting Fixtures:

A. Install anchor bolts with templates. Each anchor bolt shall be set plumb and have correct

150f17




projection above top of concrete to accommodate double nuts and base so that there shall
be slight projection of each bolt above top nut when top nut is fully seated.

B. Each pole shall be set so that after tightening the nuts on the anchor bolts, they shall be
plumb.

C. Conduit upcomers into pole bases shalt be extended up to hand-hole level. Each conduit
shall be equipped with grounding bushing, Bond each bushing lug to pole ground lug,

D. Pole riser wiring shall be made with 600V rated 3-conductor SO cord. Ground green
equipment grounding conductor to pole ground lug at base and ground to luminaire at top.

E. Aim floodlighting luminaires at night for maximum coverage. Results shall be acceptable
to the Engineer,

508  Labeling: Tnaddition to requirements for labeling as specified throughout this section, install labels
as follows:

A. Phase bank each power wire and cable with colored banding tape. do this at each
termination,

B. Apply numbered wire marking labels to control wires, power wiring in panelboards, pull and
junction boxes, and at outlets to identify circuit numbers. Each control wire shall be labeled
at each connection.

C. Apply write-on identification labels to wiring sets in each hand-hole to identify function.
Use waterproof labels.
D. Apply write-on identification labels to empty conduits to identify each with information as

to terminus of other end and also trade size of conduit.

E. Install micarta nameplates with engraving to identify function and/or load served for the
following:
1. Starters
2. Overcurrent Devices
3, Safety Switches
4, Panelboards
5. Motor Controllers
6. RTU's
7. Level Transmitters
8. Flow Switches
9. Heat Trace Equipment

Micarta nameplates shall be attached with stainless steel screws, use two (2) per each
nameplate. Submit for review a schedule for engraving along with size for each proposed
micarta nameplate. Do not fabricate nameplate until review has been completed.

6.01  Electrical Service: The Contractor will make arrangements with the Electric Utility Company to
locate and provide 3-phase overhead power service at the water plant site. The Owner will pay for

16 of 17




all fees charged directly by the Electric Utility Company for equipment and labor supplied to provide
such service. The Contractor shall schedule his work around such service availability.

7.01  Guarantee: Allelectrical and control equipment shall be guaranteed against defects in material and
workmanship for a period of one (1) year from the date of system acceptance.

8.01  Payment: No separate payment for work performed under this item. Include cost of same in contract
prices bid for all items of which this work is a component part,

17 of 17




1.01

1.02

1.03

L.04

1.05

ITEMNO. 7

LIQUID CHEMICAL FEED SYSTEM

Chlorination Building: NA

Chemical Feed Room Ventilation: Vents shall have bug screens and be of aluminum with adjustable
damper or an FRP corrosion resistant shroud, All penetrations shall be sealed to prevent access by
insects, The inlet vent opening shall be low on the opposite side as shown. The fan shall be
confrolled by exterior light switch,

Chemical Feed System: The Contractor shall provide and install a complete chemical feed system.
The system shall/s shall consist of a Siemens Sitrans LUT 400 Series Ultrasonic Level Controller
W/ an Echomax XRS-5 Ultrasonic Transmitter Upstream of the V Notch Weir on the Chlorine
Contact Chamber. A Stenner variable speed, chemical feed pump Model Number SVP4H7 mounted
on a shelf to inject solution into transfer line from clarifier to chlorine contact chamber. The Pump
shall be flow paced based on 4-20 ma signal from ultrasonic flow meter with a spill recovery line
directed back into the bulk storage tank, The Contractor shall provide all necessary piping and
fittings to take suction from the proposed bulk storage tank and inject the solution into the treatment
plant discharge before the ground storage tanks. A spare chemical feed pump shall be provided. The
bulk storage tank shall be a 60 gallon Protank, Model # DWC 60, double wall tank with a quick
connect with a Ball Valve located on the top for filling, Pump, tank, and all chemical feed system
components shall be NSF 61 Approved for use in water systems. All Penetrations Shall Be Sealed
to Prevent Access by Insects.

Chemical Feed Electrical: The electrical work shall comply with NEMA 1 requirements. All wire
raceways shall be sealed PVC to prevent corrosion from the chlorine gas, Seal wyes shall be
installed on all conduit entering the chemical room.

Payment: Payment for the materials, equipment, and labor furnished and installed under this
specification shall be paid for under the Chemical Feed System Item

lofl




¥E20-d # WRIL - 3210-03 (F15) « DIEYL SZEBY “H0JSWTT - #OLL 08 "G

"INI DNIHIINIDNI NdVIH

‘papiacid 3¢ fjous

“papmzy; 4 o g A 24 swiay)
iV Sispwea w oy woepolsyy uo spanad gous a0)PEALDD
FUi 1041 suoyooytads DUD SUDE BRI SO JUSH SW S N ‘04
11 5q f1oys oD pPESCUAw SO0 NY Rl saRnbs
U3 Lngy BOI0) DRSS DU s HOE 3O DLUSASD UNU O Bf Sudy)
HUN DauTRUIoWw 99 (ISYE UITYM UDHMLNOIPAY Y| PHoIabsA3d
?Q {IOYS Dwan ayj ‘paprithuas = Bmpnad pouo Cpos diy yie
Prysgdwoasn ¥q 7 9Bowosp sodosd aunsw jjous Buiposb joury g
DAd OB FMERUTE SO gpn

OF SIMPIYDE Srypn vg pons Budd punosd w gy aabipos uop

0 ROSUDR Jo lewEs PHOSHGDI GF MIOPSUIS PUS |y O ER gIg
Dr AMp3yzs pepossy| 2q pous punesb suweqe Swidid pasadaiyy g
“pepoasy; 40 peBun)y 9g ous Burdid puncub casqo

TNy deRuiBul buj Aq peataddo wegsAs daage oo DN oPep upm
PRupsEa o] moweyoew o Rous sSum) punesbapen v g
ueyorusees Buuwbeq o sond sinoy

(rz} amoj—diunam; asewbuz Ty Allou HDus sojonuuas sui ‘g
“ABpmew) Jenbaz YL 0 UCqusHD

3 85 mBnosg o joys suom pesodosd ey ulw ST g
‘PosmEucy EuuuiSag of aord Sapian Buysixa

119 JO FUDHDARF PuD uORODO} By AURA DYS JODONUDD Y| CF
"PApRIN S0 BLOLDI jLD

H PejAsSUGa B foys Jemwbuy sur “soos Op SumyS asoy) aundaad
i PO uang a5y gdwegs Kioan gy Csuopd By woy Bupoos
Ag SUOHDOD] suluLABR Of (duRnS JOL DS HNGRREOD AU p
“earnaes up pasoid Bupg eicjeq padWwDS Pud peysng

YL PUS SO0 pUDDLIE WMMY {ge SSuSpI0D00 Ul 99 RyS
voisspasyg  Cseinu Bup ga (ZH(E)pPUO0ST L4 poantal SO sS3y b
92 % OHDO uomuduwip MODUDES © 40 150 QS0 SBe) 2 Jo Suyos

KOILY2OT LD3rcHd

SIVA3Q SNOINYTIIOSIN — B g
STUYLIT SHOINVTIISIA — w [ \ sansseid ubissp ISy uo sany ped (md_ggn) peciddy o josg
SNOIEDIS — UNIOPUNOY UGHBLLOS [DUsHDN BY) J0BG DE|D S SWHELS Laos
oM INYIE — & i Suand wup #sn o edid sxsoid uy Csaym s o (1{0)re0sT
NYid 2SS —~ ¥ 49 paunbon ST Sy A poppsasos woynzpobis D A PRIHHIS @4
THIOMd OFINVHGAH ¥ Wyusvid Mot3 ~ £ SAW pud ig pJopudls (JSMASNY) HOlppuRD] pogohuns [SuoioN
JVH ALRUDIA — T / SRHSU] SPDPUSIS sSUBLDY LOBLRWY Of DMDMSD ST JINROIY
WD ~ 1 PojoIes pup sadid pepossay Amen Y {0s7 Jwdoys! suoyoinBss
PUD FER4 DIDE Ypm BDUORIODRD W AG UONS FJom Y °F
XIONF LYTHS misio SUNDOIUDS g of powstusn} ag
40t Adou o pub Buglwm up 95 #0YS FDLDU BUj DRI PRIOSLID
@4b U] e buogaed of juojup By Jo S3uUnApk o SAop (Gi} e
WRBLEY 9SSR 4P 10 Sheume Wi ZROU HONS I0JODAUCD oy
TORMC HIOM 8L} ul Fopmus PUROLSIBDUR JEye a9 ADw

iey)  csusyozunbls sgoy o suo o BOUISGNS Ol SHULCLIGD
44 paumd samn pUNosBsun Jo asumpse SN LLGeD

Aus fih Jaquinu By SUDT  C394R WOM (Dusuab DUl LI isixe
SN PUnCIGIODUN 31 BIDPSSSD O} PRIDD 9G ONS |38 sequinu
S CAuDQIngEy punosS dus o) sopd fwnLnaup DS CSIRQGS
19 BUBDIAD s0) PINUEIDE AiMTiasat *g jOUS SRS B4l SOUMDIE
UOAINHETID FY| UG UMDYS BT (OU pUD 5 ADW Eanyen

}00EY9EL000M "ON S3AdL e B R B e S B S
SyX3dl ¢ 0D mmmmsqxu SHION TWHINID
SINIWIAOHAWI INVId YILVMILSYM

WALSAS ¥ILYMILSYM IDAIYAVE
- L L) h
27171 3NIANN




e
%
| e T PLZ1-4 "ON HOILYULSIDZY WAld
] e eI SUMIWAACHIWI LHVTd MMM LSV SLIC-OKE [T48) o™~
- WILSAS UALYALLEVA 100145YR GI55L S¥HALL "HOINY
tal HAYED 771 INIANA V011 XOB 'GH
| s 5 e un a0 NI ONIMIINIONT NV IH §

q;“f’éf'=,_ ERVENTR A
I RSy

St Ry

TaBES
BAY

Pusr 8BS

BEACH CHIY

]
PNt

]
i
;
§




TJ7i40848 STINVYHGAH

x
p =
g o = ra s w
£ g2 U -
Z28wm i ——————— BT T — e
o T2l ’ ; !
Ae=E o i f ._ - — - - = | ]
E==3 z s = : Gmaiv. Lot : T T N T T ¢
ZLE= f : ‘
s=&E2m . H i
=355 Zm ,
252 | ; I :
EnEm , ; : ! '
5= ! e : -] i i
T7E 5 o i T IR WEl e
— e FRCEF TP H i DNITIOH
= " = v = £
z w DUEOHI AIRVTD | Leowver B 2 NQHLYSTY 2 ens | R D
f N = P1E
i i g F] _ﬂu
: h mm E|F
[ ot
; f gl
. i iRy
H \ I
En Foh H i = =t

]

[y p—

SUNINTADNAA LY HILEMILSTA
YT i
37177 "INIAND

SYRIL hAHM0D I
FDES IINVHAAH THY JMEWIRIS MO
WIESAS HAIYMIISVI 1D0IEAVE

AGOT Bliprzle 33 W DT e e e NI OO

£ %% 3 E T
27 i35 g P i
Ty ox ¥ o8 i
: = st e _
Lo g i s T
.w ". Ml. dbist REIVA STRT.O4 NDK ) 7
. ' ! i
-] e ; [

"ot

T NOtIYRIY

e T _

EIMINGL SR

i § NOLYEY - —




BETL-d 0N ROLLYYLSIS DS Wald

WIS Hd
HTE54, SYXAL, NONAWY)

¥Ol | %08 "0d
"N ONIYIZNIONT Ny VaH

PRt

SYEIL ALK 5

R Ta 248 4,
SEETAIAOUR: LI T 4 20MILA

2717 "ANIANN

WILEAS UALVAVELSVAL 3DOIY VY

gz
W_.u
L
. B
;oE
:
28
;
;
:

i
¢

B

§

TIPLINO DNILSIAS

JIAOW3IN 38 G
gimM DNELSIXT ©

WILEAS ®O)
et eyt]

HIOAYHD LOVINDD
INBLIHS 0L QEIEIANGD 38 OL ARVD MWELSIEND -
HIEYD VHIOOUYD WOHI JvHNYL QRILYAONIY  ——T

IS¥S INGLEIWT GIHSTMT GLavvdMSD Jm Ovd THe

Ny WIodE @Rénie 43
S8 L 30 Y
MOLIPLIDIA diSLS

IVNIRDIHD % TS0

SHICTICH 3205 B NOLYRIY
SN GIIEIANGD 38 Qi SWYD NVLSHD
HIZYD INMQUVD MOLS FOUMNYL GIIVAODNIY - . -

GEHSO0AZG 36 OL
ONIOUAE AIMDNE
00z

SINGD
Sow MEHOY JESCatNd

ivA¥L @xXE TTVISH 'ROvEDENS 23AC
GLOOMEA %56 04 JOWVUDENS LIV4ANGD o
Gi SOLIVEINGD Ovs J3S040Nd -

HIYID S3LoRvIG ,M
i O3S0d0Hs —~

e

o

ALIENCSS oWlLSIYS

[ E
NIINIE HYE oL *
/ Wi 8 1360d0da — -
% N
% g =
WL DIOSSIAL TNy : HOLLINEISNG -
FTISA JIBYL02 bris 3 .
o NON SHIESING — ” 80 G2U¥I0IRY
\ Bl Aes0dGE 38
mr S SMIFW Z3UGE DNUGIND —y :
- -
R ; ~
e % - > o7 - .
. S s 2
LUABIE 39 Of ITABIS TRIRLITY OwiiSuG — S
=
" N

i
-

HIEVA ROYHIT

&%

ur

ot

e A TREITES S5300Y

u

P

[




Jdd.ﬁfflﬁ\v\W
k3

\ _i.- T B £ T e}

LIRS
1= psve nouvEly Gi M0 (i3 sus)
SHIIJSNVYL dnd LT SUM 7. L WIS A9E
.

- [ [ - . .
. F ] 3 _ »
g ¢ = :
2.5 = i {0 % &1 X £t} ;
BEEZom : MISVE SNIITOH 33O ——-
=2 9t m
£5352 !
322 Zm ! “
ZS&om i 00z Z i
ZopEX i :
SFE = i H SV SUS 4 -1
o = i B
g = —
= P i = NISYS OMIFIOH J0GNTS ONLNYORT

! s N A Fim- B03 Jdid TIMAMT /A olfd LY LS

L MISY8 NOMPEIY O T NISVS NOILTHIY
e AOE MG DNIISNEND 28T P i

SHRIVIH Di S43MONE WU
FNEY T33LS LT O350408d

. NISYE NOLLYYIY
Toe— BT X STl x L2

WILSAS MOILVRISDTROT . I
FSTOMENDD SEIMOTE -
/% XINOD C3S0d0Nd

=
i5
? EEc
I_EAZ 5.2
GBI Y - 7 st
3 :Z £ M _— I MISYVE NOiivHIv ’
SXi:EYm
£53a- T AN ¢ 2
IEEET
“=Eidr
F ET wiv Of 395MS
,I ﬁ\.“ H L dnid L3Rl L
z o i ,
ERy | [E~— uAfs Swd Linar Ly !
ot INIQIOH FIOMIS Ot
1 : ~ LMY Ly M HINOEL ANOY
i ‘
e 8 o Lol lz
£ 1 ;
: g T e i LMY 25§ Nswd P
DA b = P NOUETY woliz JAWA 390MTS i
F oz a,t o i FTT— At 3T MZAENTEL LB GIS0L0Nd :
53 ok == 2 :
i .. mm i
i 5 - !
¥ i . . - I L
i g T e !
- EHIEYID HILIATID = ;
N HIGAVHT EVINOD \ rd Bt G350t == .
IR : WNISIHD OL NgHL STI0W 103 “dadigvTd e T : HBa =t
L QILEIANGD N ST THLVE § LONNISHED " v prioaagahadyReaies — 0 —
: \\ el = mowE .q W{L =
ONIGTNS ICHINGD G IT0SE ITIAYES WOYHE e LTBE :
Q333 WHMIDTIT ONOICUSHIANG gISD40Ed ~— e H
i Ta R u s s :
b

k3




L= O NOLIVHESIDGE Wyld

9L10-0LE 17151 Hd
02692 SVXIL NOUIWYD

1011 X048 04
CINE ONRIFNIDNG MYy

T

o
2 a
. 32
rEFZC
= °F
5 IsZ
ERE =
iz
e
2giE
fHEET
SR
P
7 O2EN
- 24
=2
2 5 B
= K £
; £
! =
! 2

. 1
g

FHIXILDED 8N KAEN W3AD Q¥d TJAYHED

g — § NOILO3S

LEAL 4 THDIL

b
- 3dld ONIOYOR LB

)

amyame -._‘1\,
il
(o

R A R ]

o g

SHISNANG /A Sdoug

TE LT - S

UYPIE 335
NIIHOS wvE

YIS 0G0 TIVR JAORIE -,

RS S R T )

¥ — ¥ NOIGIS

SEISNLHG F S4UHS H
[ /M T MISYE NOUVEIY 575}

L CRCTIA L8 SETE oF a Q30uGaNIEe
—O¥d FLIHUHDYL HWIIHL (8 Y r ¥ P

ATMIFIE GITDN0

—-Jetd OMEIVET LB

Vo SHASNSHMO ¥ SdOw0 EW SE 7 - 5
= e WIETE NOMWHIY SF ¢ L X D
R S \\Wuj.ﬂm J90mis
X g ox 2 \x..\ - IRWE 39aN07%
= LAGES

Sote—y

ki 1]
- e i

P

o !

Tt SgdAns TI3M SMNTRLE

———— WIAPTHI LOVENOD INISOTHD Qr AN ¥

T

~— 3die L8 /M XDE 4O80 INIMI33 4338 T4

.

THYLGRTH WOMINATY /& SI00ED NO SNILTHED l\\
AIFWVATYS O30l 1OH Bt ATMXTvm 32w €

HISYE OMISTOH 3D0ATS ONIENTOI0 ¥O4 Jdid FIAMS /A dWne LfalF 8 —

SnTid LET v SYE L = N /
ekms LN mw A0S e
HEM ROLON A Sa HONOML ENIAGLE3 -0

uonouL wAdS—

— 2AJAG

R
T MMT S3WAINS ARDD

PR YFuTin




= =
F I
.5 =
&k
sz =m
EI8s=z
15220
EopRZ
522
= eZam
51372
LES Z
=0
= —
= =z
5]

[ ™
3H¢N“\§

S LANOY SFYID
THL3D SROTETIIINN
SLEINIADEAN LRI USLVAMDES N

i
271 INIONN

WILEAS VA LS¥M 30T

2 z B
R 5 3
2 x 3 4
S I
P z =
: T
. .
= o= > 'z
2z ]
= E
g d
5

TIT2S Db 108

NZHdDS 8vd

Ln_ﬂh! K

AAFANOLTTS

v T,
mi)ene wrE BY

, Ma e v

\. \ P mane e ar
anooer i R
Ledaing —_—

JEITEE_nesnive GRS

“alen TiRE Fa awrdtd

.C..:és AHAA A DL BOUTE EHE D

1) JHL
GIOTIM ¥ M O
Vrn REIMCTS GA-SEY 240

IR et
Y PRSI e

y S
AT NI
S e Y
Sritg ng 5
¥ W
£ - v
Y \
" z 7.
T
I
F
R
i -

-8

Fwds 02 1M

SNIdid INVDIa o Tel

bt VIARE LT

B R

pLE umm,wo.. e
T SaGhd Uk

M3l NY e H3INIVINDGDT SNIddIHS 0T

H3T NS ALeR CEITOR 36 TTANG m%_uﬂ-%ﬁm\n

35 TIVRS SHIIE) ONE STioM TR maiMvis ¥X3
LAUYIAL A6 OAINGIGHST TE TWHE Thw SOy
4R OISO

SILTPAD ¢ S0 SNONYINZIROOIN THI WLM ONTIMOSST
¥ QOMINT ATWidTnd s FIVMS CHNDINE $H1 - 3MEH

TN, Gv | g
TIRGOE JMOa Sk S JhHE Q60T
0 owes T’ IR NOTED 62 o SIAINGD sime
T3 grddnas
T w .nuucx...uxd:_z_.
: v TR e h ara
L MR Lot S2Y - v
e L
DEDST IURTOS SR




ST
g § S s
ITe0S Da rom
s e i g0 st EEE} q{wmzuzw ambni
IWIT_GE_ 400 26 od
= s
TYL3IC NOILVANNCA ONIG3G38 3Jdid
&
SFXFLOIS 1S vy 3DV d
El = any "EQiS0NE s Of ICVSSHNS
E g2 LOVAMOG ICSIDE DRUSIXT AR —
25 2 !
afg-m H ! :
G _00Z CUVOESIEIL O3LYNORHA NOLIGH IHL 3NCEY T
m IELO UT¥HGSY HoiHl _2/t i TI4RNS LZA -t H . 3034 5§ 1ITHE 3T ROUOAS MR
EL8z -
2= m KW ; LT3 & VIO H03 2% CDm: Zald SAd OF HIS CLE IS ANOe
2ZEZT ; ;o win 5. 1l a2 45w SOOI BF dBGe (I60aDRE
R D ; E I == KOED 3N MGHRAY0S INRITTHO
PiE = : i, 7 T ginAvaD
»TE 5 S : i . SIS AY SSEIDY INMBAdsJ G1 CITYSS
= = : i 36 TIVHE SMOUVAIENIZ TI¥ SH3ISAS
P =z . ; i ae difvs Wi 356 @04 Q3AO4ud¥ 19 BN
& i p : ~— 32 VIVHE HOMR BASG 300H MOTIVD 4
" /4 ‘ - .
B - BN AOTS UNDETEL
ETTa 1 : . B WU TONDIE TR OQE—F NG
Ryl i B J35WE G30¥d MmO 35 TIWHS sina
HOGL) WRvl oM T3S BT : : TL AIGNYHI [ITINGD GR0TET
et L B3Tienes ) : WRANYID NOHs 01 345NTa:
TIvR ANYL — + L YOLOELIG Gadi MOIAWIS }O5FNE OL 413HS NO
- NGV | P CHTAS WIZMON LGOM JRRd G332
{0 e TERRED O3NS TEVSTA ¥3uNAS
. o sz\.si t EIIEHI 1OVINGD
ig / T IO IHL NG WIIA RGN
& I5vag Sy ' A FHL 26 MIW3NISuM MILIBENYEL
25 Z W - SRILSIXS — S 2D L i |, HNOSYALTS S-SuX XTnOH23 ue
= 27 ) =
w BE8Z QEdwvs @ SWYT G M i e uh._nx.v QT TIAIT HNASTHIS:
o= G10vid TUDIOYD G — $3635 00 171 ENVBNS SNIWIS
Er=5%
sAxgm
SZ -
ESJE
EFLE N
2%
SaAz3ser !
Mo °
REEL . PHETNE ABIGT
L i
s !
3g
TS O iGn
2 2 %
PE NOILNBIEISId IWOlHL2313
[ g 2
Lo pon % e WIS HISSNTEL NSNS
=g o THY A BOZ Liaan MRDM i OIS A G0 OGS . AIAUIDEG 16 TiHE UITNION) AWHYROLSID N0 TEIN20ION ATSVNCSYIY
w F 2 a S CTAdNYINE L 8 g : MMESEIOIN BASE TR Swod Snal CH 3i31AR0D ShoIvHL NOTTIRLGN §
m -:.mwwuwpn‘.m &.x S S i T ddal B F WG T TIYHS $OLVEINGD M1 Lvri SHOGYIIaD3a% ORY SMYIS 35341 30 An1RT SH: S
! . . 23183ee Fomis SHOUVINGAY SEHY e MW 3308M8
: ErNd I e RS GHTNTHe 3 TWHS S¥0oR GNe Disuings Tt AT IR, s
H : i . T L e T TERENDE OO "SHOLNGN 3TTHG ONY SAVTIC 3MN SIETISONOY bk 030tGed 38 TewT Suslon 3V L
t i -
. SILFIG TR BUETI UNINTRESE AL GTIIEYT 38 TIVHS STENS J0MINOD 1Y R
B0 A,
w - I3 YIS RGN INOUATIRL Thl 0% Fwe M CIOIONS B WA ot o
% LG ASBA IS 3L JPANSS ISR Ofiv FRiei0INd 3H: S0 N »nz mvr
) 00T GV STNASUNYHMY T CHIATH 403 3TRISNOGEIY I VRS BOISYeihLs
Fom= -HRLIM WEGE TORNGRD
1. Y. GpIRedl SNOY (QONDS TY ND GITITISHL 38 TIWHS S4m WIS TYD 3
w{ehis By BETad 3ie Je Tt SHAbd Raieann e s iy e O e taaon
NHEN . - OFANETIE 2UN SONIGENG oNnd IOSM DATHGD . oiecDO 38 TIVHE SHorASdcs IV v
AN & i
. : : g i 5 s do s 3803 Fagyid
IO T TSGR 0L 5 OICE 1S3 T . ith JL Siy 3200 tomisms
L AR TNY LITENOY ¥ IOMSN BF CIMNLIE
E SOGRED .2 BifT 2 255 u AR SROVBINGS | KING IRSHa
3 - PiE GYIRE3nL JOUHRTHIVEM T YRIN 9O of-TWEN 38 TIVHE 10N WD HCMIAE £
Z
h " e B 313 g I, =
O3 LT HEW HIMGO RN 0T i 00N05 D0 Thd AW URGHos BuAnReN R
AFCH WIRiET
E




Mail and More BE2
1400 Graham O Ste B
TOMBALL, TX 77375
2B1i-3m1-1700
BRAPIRENL = = e o
© o Fedfx Priocity Overnignt Envelope
- 5hip To:
APPLICATICN REVIEW & PROCESSING MC-
[[&5)]
12100 PARK THIRTY FIVE CIR
BUILOING £ ROOM 2101
AUSTIN, X 78753-1808
Package 10: 343545 42,23
Tracking #: 784875276778
Fxpected arrival: Wed 10711 10:30 AN

SUBTOTAL . 42,23
W 0.00
TOTAL 42:23
TFNU Dehit L4243

Total °hipments 1

JEFF GOERKL : GOEBEL LNUlRONMFNTAL
10/10/2623

11299500 0d4:53 P

Workstatlon: 47 - Auxiliary Worlstation Left

CCirant Onefelte-0693-d802-acTh-211 FaBdcTabe

Gignature " _ . _

Fhkrka ok ok ook ik Rk Ook K

Thank you for shipping wiln Us.
ve greatly appreciate your DUSINESS.

-Gloria
Rk AR KRR RO Rk RSO

MIMISSION ON ENVIRONMENTAL QUALITY

'WASTEWATER PERMIT APPLICATION
CHECKLIST

this ¢hecklist with the application.

nental, LLC

ems is included in your application.

Original USGS Map
Affected Landowners Map
Landowner Disk or Labels
Buffer Zone Map

Flow Diagram

Site Drawing

Original Photographs

Desgign Calculations

Solids Management Plan

Water Balance

TCEQ-10053 (06/28/2022) Municipal Wastewater Application Administrative Report Page1of 24




TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

APPLICATION FOR A DOMESTIC WASTEWATER PERMIT
ADMINISTRATIVE REPORT 1.0

\"

If you have questions about completing this form please contact the Applications
TCEQ Review and Processing Team at 512-239-4671.

Section 1. Application Fees (Instructions Page 29)

Indicate the amount submitted for the application fee (check only one).

Flow New/ MaJor Amendment Renewal

<0.05 MGD $350.00 ; $315.00 [1
>0.05 but <0.10 MGD $550.00 [ $515.00 ]
>0.10 but <0.25 MGD $850.00 1 I $815.00 l
>0.25 but <0,50 MGD $1,250.00 $1,215.00 EI
20.50 but <1.0 MGD $1,650.00 i $1,615.00 ] "

>1.0 MGD $2,050.00 [1 $2,015.00 []

Minor Amendment (for any flow) $150.00 1

Payment Information:
Mailed Check/Money Order Number;
Check/Money Order Amount:
Name Printed on Check: 7
EPAY Voucher Number: £
Copy of Payment Voucher enclosed? Yes

Sectlon 2. Type of Appllcatmn (Instructlons Page 29)

{1 New TPDES New TLAP

glﬁf Major Amendment with Renewal Minor Amendment with Renewal

[} Major Amendment without Renewal 0 Minor Amendment without Renewal
El  Renewal without changes EI Minor Modification of permit

For amendments or modifications, describe the proposed changes: Need for additional flow

For existing permits:
Permit Number: WQ0014452001
EPA LD. (TPDES only): TX0125776

Expiration Date: 7/12/23

TCEQ-10053 (06/28/2022) Municipal Wastewater Application Administrative Report Page 2 of 24




Section 3. Facility Owner (Appllcant) and Co- Appllcant Information

(Instructions Page 29)

A, The owner of the facility must apply for the permit.
What is the Legal Name of the entity (applicant) applying for this permit?
Undine Texas Environmental, LLC
(The legal name must be spelled exactly as filed with the Texas Secretary of State, County, or
in the legal documents forming the entity.)

If the applicant is currently a customer with the TCEQ, what is the Customer Number (CN)?
You may search for your CN on the TCEQ website at hitp://wwwl3.tceq.texas.gov/crpub/

CN: 604519330

What is the name and title of the person signing the application? The person must be an
executive official meeting signatory requirements in 30 TAC § 305.44,

Prefix (Mr., Ms., Miss). Mr.

First and Last Name: Vance Tillman

i

Credential (P.E, P.G., Ph.D., etc.)
Title: CFO
B. Co-applicant information. Complete this section only if another person or entity is
required to apply as a co-permiittee.
What is the Legal Name of the co-applicant applying for this permit?
None
(The legal name must be spelled exactly as filed with the TX SOS, with the County, or in the
legal documents forming the entity.)

If the co-applicant is currently a customer with the TCEQ, what is the Customer Number
(CN)? You may search for your CN on the TCEQ website at:

htip.//wwwl5.tceq.texas.gov/crpub/

What is the name and title of the person signing the application? The person must be an
executive official meeting signatory requirements in 30 TAC § 305.44.

Prefix (Mr., Ms., Miss):
First and Last Name; :
Credentlal (PE P.G., PhD etc)

Provide a brlef descrlptlon 0f the need for a co-permittee; ¢

TCEQ-10053 (06/28/2022) Municipal Wastewater Application Administrative Report Page 3 of 24




C. Core Data Form

Complete the Core Data Form for each customer and include as an attachment. If the
customer type selected on the Core Data Form is Individual, complete Attachment 1 of
Administrative Report 1.0.

Attachment: A-1

Section 4. Application Contact Information (Instructions Page 30)

This is the person(s) TCEQ will contact if additional information is needed about this
application. Provide a contact for administrative questions and technical questions.
A. Prefix (Mr., Ms., Miss): Mr.
First and Last Name: Jeff Goebel
Credentlal (PE P G Ph.D., etc)
Title: &l S
Organization Name: Undine Texas Environmental, ILC
Mailing Address: 17681 Telge Rd
City, State, Zip Code: Cypress Texas 77429
Phone No.: 713-574-5953 Ext.: 3005 Fax No.: |
E-mail Address: jgoebel@undinellc.com

Check one or both: X  Administrative Contact M  Technical Contact

B. Prefix (Mr., Ms., Miss): [
First and Last Name: §
Credential (P.E, P.G., PhD etc) :

E-mail Address; #7055 Fie el vk g
Check one or both: IZI Administrative Contact O Technical Contact

Section 5. Permit Contact Information (Instructions Page 30)

Provide two names of individuals that can be contacted throughout the permit term.
A. Prefix (Mr., Ms., Miss): Ms
First and Last Name: Carey Thomas

TCEQ-10053 (06/28/2022) Municipal Wastewater Application Administrative Report Page g4 of 24




Credential (P.E, P.G., Ph.D,, etc.): it wion o ie s
Title: Vice President .
Organization Name: Undine Texas Environmental, LLC
Mailing Address: 17681 Telge Rd
City, State, Zip Code: CVDress Texas 77429
Phone No.: 713-574-5953 Ext.; £ - 5. #5200 Fax Now o0« 0
E-mail Address: cthomas@undlnellc.com

B. Prefix (Mr., Ms., Miss): Mr
First and Last Name: Andy Thomas
Credential (P.E, P.G., Ph.D., etc.): £
Title: Vice President
Organization Name: Undine Texas Environmental, LLC
Mailing Address: 17681 Telge Dr
City, State, Zip Code; Cypress Texas 77429
Phone No.: 713-574-5953 Ext.: £ ;
E-mail Address: athomas@undinellc.com

Fax No.

Section 6. Billing Information (Instructions Page 30) -
The permittee is responsible for paying the annual fee. The annual fee will be assessed to
permits in effect on September 1 of each year. The TCEQ will send a bill to the address

provided in this section. The permittee is responsible for terminating the permit when it is no
longer needed (using form TCEQ-20029).

Prefix (Mr., Ms., Miss). Ms

First and Last Name: Carey Thomas
Credential (P.E, P.G., Ph.D,, etc.): i
Title: Vice President

Organization Name: Undine Texas Environmental, L1.C
Mailing Address:; 17681 Telge Rd

City, State, Zip Code: Cvnress Texas 77429
Phone No.: 713-574-5953 Ext.: ;7.7 St
E-mail Address: cthomas@undme]lc.com

R Fax Now wiiini o

Section 7. DMR/MER Contact Information (Instructions Page 31)
Provide the name and complete mailing address of the person delegated to receive and submit
Discharge Monitoring Reports (EPA 3320-1) or maintain Monthly Effluent Reports.

Prefix (Mr., Ms., Miss): Mr.

TCEQ-10053 (06/28/2022) Municipal Wastewater Application Administrative Report Page 5 0f 24




First and Last Name: Andy Thomas
Credential (P.E, P.G., Ph.DD,, etc.):
Title: Vice President

Organization Name; Undine Texas Environmental, L1C
Mailing Address: 17681 Telge Rd

City, State, Zip Code: Cypress Texas 77429
Phone No.: 713-574-5953 Ext.: i we
E-mail Address: athomas@undinelic.com

‘Fax No.: R el e TR

DMR data is required to be submitted electronically. Create an account at:

https://www.tceq.texas.gov/permitting/metdmy/netdmr.htmi.

‘Section 8. Public Notice Information (Instructions Page 3 1)

A. Individual Publishing the Notices
Prefix (Mr., Ms., Miss): Mr.
First and Last Name: Jeff Goebel
Credentlal (P E, P.G., PhD etc)
Title: 2
Orgamzatlon Name: Undme Texas Environmental, LI.C
Mailing Address: 17681 Telge Rd
City, State, Zip Code: Cypress Texas 77429
Phone No.: 713-574-5953 Ext.: &
E-mail Address: jgoebel@undinellc.com

B. Method for Receiving Notice of Receipt and Intent to Obtain a Water Quality Permit
Package

Indicate by a check mark the preferred method for receiving the first notice and
instructions:

5 E-mail Address

O Fax
] Regular Mail

C. Contact person to be listed in the Notices
Prefix (Mr., Ms., Miss): Mr

First and Last Name: Jeff Goebel
Credential (P.E, P.G., Ph.D., etc.): .

TCEQ-10053 (06/28/2022} Municipal Wastewater Application Administrative Report Page 6 of 24




Title: = by
Organization Name: Undine Texas Environmental, LLC
Phone No.: 713-574-5953 Ext. :

E-mail: jgoebel@undinellc.com

D. Public Viewing Information

If the facility or outfall is located in more than one county, a public viewing place for each
county must be provided.

Public building name: Ste rling Municipal Libra ry
Location within the building: £

Physical Address of Building: 1 Mary Elizabeth Wilbanks Ave

City: Baytown County: Chambers

Contact Name:

Phone No.: 281-427-7331 Ext.

E. Bilingual Notice Requirements:

This information is required for new, major amendment, and renewal applications. It is
not required for minor amendment or minor modification applications.

This section of the application is only used to determine if alternative language notices will
be needed. Complete instructions on publishing the alternative language notices will be in
your public notice package.

Please call the bilingual /ESL coordinator at the nearest elementary and middle schools and
obtain the following information to determine whether an alternative language notices are
required.

1. Is a bilingual education program required by the Texas Education Code at the
elementary or middle school nearest to the facility or proposed facility?

X Yes [ No

If no, publication of an alternative language notice is not required; skip to Section 9
below.

2. Are the students who attend either the elementary school or the middle school enrolled in
a bilingual education program at that school?

X Yes 0 No
3. Do the students at these schools attend a bilingual education program at another
location?
O Yes K No

4. Would the school be required to provide a bilingual education program but the school
has waived out of this requirement under 19 TAC §89.1205(g)?

TCEQ-10053 (06/28/2022) Municipal Wastewater Application Administrative Report Page7of24




O Yes X No

5. If the answer is yes to question 1, 2, 3, or 4, public notices in an alternative language are
required, Which language is required by the bilingual program? Spanish

Section 9. Regulated Entity and Permitted Site Information (Instructions
Page 33) _ | o -
A, If the site is currently regulated by TCEQ, provide the Regulated Entity Number (RN) issued
to this site. RN1023422268

Search the TCEQ's Central Registry at http://www]3.iceq.texas.gov/crpuly/ to determine if
the site is currently regulated by TCEQ.

B. Name of project or site (the name known by the community where located):
Bayridge WWTP

C. Owner of treatment facility: Undine Texas Environmental, LLC
Ownership of Facility: Public ; Private [l Both Federal

azhl

D. Owner of land where treatment facility is or will be:

Prefix (Mr., Ms., Miss): Undine Texas Environmental, I1LC* "

First and Last Name: 710 7 e
Mailing Address: 17681 Telge Rd
City, State, Zip Code: Cypress Texas 77429
Phone No ‘. F-mail Address: &

If the landowner is not the same person as the facility owner or co-applicant, attach a lease
agreement or deed recorded easement. See instructions.

E. Owner of effluent disposal site:

Prefix (Mr., Ms., Miss):
First and Last Name: {
Mailing Address: §
City, State, Zip Code
Phone No.: &5 E-mail Address: e o b i i,

If the landowner is not the same person as the facility owner or co-applicant, attach a lease
agreement or deed recorded easement. See instructions.

Attachment: 500 b i

F. Owner of sewage sludge disposal site (if authorization is requested for sludge disposal on
property owned or controlled by the applicant):

TCEQ-10053 (06/28/2022) Municipal Wastewater Application Administrative Report Page 8 of 24




Prefix (Mr., Ms., Miss): i -

First and Last Name; &, - oo 00 0y
Mailing Address: 2 © -
City, State, Zip Code Rt
Phone No.: £ izt E-mail Address:

If the landowner is not the same person as the facility owner or co-applicant, attach a lease
agreement or deed recorded easement, See instructions.

Attachment:

Section 10. TPDES Discharge Information (1113tf1’1(:ti6115 Page 34)
A ls the wastewater treatment facility location in the existing permit accurate?

If no, or a new permit application, please give an accurate description:

B. Are the point(s} of discharge and the discharge route(s) in the existing permit correct?
l Yes El No

If no, or a new or amendment permit application, provide an accurate description of the
point of discharge and the discharge route to the nearest classified segment as defined in
30 TAC Chapter 307:

City nearest the outfall(s): Baytown
County in which the outfalls(s) is/are located: Chambers
Outfall Latitude; 29.65911111 Longitude: 94.89694444

C. Is or will the treated wastewater discharge to a city, county, or state highway right-of-way,
or a flood Control d1stnct drainage ditch?

I Yes &I No
If yes, indicate by a check mark if:
1 Authorization granted [1  Authorization pending

For new and amendment applications, provide copies of letters that show proof of contact
and the approval Ietter upon recelpt

Attachment: : G R
D. For all apphcatmns mvolvmg an average daﬂy discharge of 5 MGD or more, provide the

TCE(}-10053 (06/28/2022) Municipal Wastewater Application Administrative Report Page g of 24




names of all counties located within 100 statute miles downstream of the point(s) of
discharge.

Under 5 MGD

Section 11. TLAP Disposal Information (Instructions Page 36)

A. For TLAPs, is the location of the effluent disposal site in the existing permit accurate?

me 0w

Section 12. Miscellaneous Information (Instructions Page 37)

A,

B.

I:l Yes I No

If no, or a new or amendment permit application, provide an accurate description of the
disposal site location:

Not a TLAP Application

City nearest the disposal site:

County in which the disposal site is located
Disposal Site Latitude:

Longitude:
For TLAPs, describe the routmg of effluent from the treatment facility to the dlsposal site:

For TLAPs, please identify the nearest watercourse to the disposal site to which rainfall
runoff might flow if not contained:

Is the facility located on or does the treated effluent cross American Indian Land?

I Yes X No
If the existing permit contains an onsite sludge disposal authorization, is the location of the
sewage sludge disposal site in the existing permit accurate?

& Yes O No i Not Applicable

If No, or if a new onsite sludge disposal authorization is being requested in this permit
application, provide an accurate location description of the sewage sludge disposal site.

TCEQ-10053 (06/28/2022) Municipal Wastewater Application Administrative Report Page10 of 24




C. Did any person formerly employed by the TCEQ represent your company and get paid for
service regarding this application?

[0 Yes X No

If yes, list each person formerly employed by the TCEQ who represented your company and
was paid for service regarding the application:

D. Do you owe any fees to the TCEQ?
Yes fm No
If yes, provide the following information:

Amount past due; £ T e e

Account number:

]

174

E. Do you owe any penalties to the TCEQ?
Ij Yes Zﬁh No
If yes, please provide the following information:
Enf ]

nt order number: & Amount past due: |

‘Section 13. Attachments (Instructions Page 38)

Indicate which attachments are included with the Administrative Report. Check all that

Lease agreement or deed recorded easement, if the land where the treatment facility is
_ located or the effluent disposal site are not owned by the applicant or co-applicant.

IZ] Original full-size USGS Topographic Map with the following information:

Applicant's property boundary

Treatment facility boundary

Labeled point of discharge for each discharge point (TPDES only)

Highlighted discharge route for each discharge point (TPDES only)

Onsite sewage sludge disposal site (if applicable)

Effluent disposal site boundaries (TLAP only)

New and future construction (if applicable)

1 mile radius information

3 miles downstream information (TPDES only)

All pon@s.

TCEQ-10053 (06/28/2022) Municipal Wastewater Application Administrative Report Page 11 of 24




E! Attachment 1 for Individuals as co-applicants
X Other Attachments. Please specify: A-2

TCEQ-10053 (06/28/2022) Municipal Wastewater Application Administrative Report Page 12 of 24




Section 14. Signature Page (Instructions Page 39) =

If co-applicants are necessary, each entity must submit an original, separate signature
page.

Permit Number: WQ0013643001

Applicant: Undine Texas Environmental, L.IC

Certification:

I certify under penalty of law that this document and all attachments were prepared under my
direction or supervision in accordance with a system designed to assure that qualified
personnel properly gather and evaluate the information submitted. Based on my inquiry of the
person or persons who manage the system, or those persons directly responsible for gathering
the information, the information submitted is, to the best of my knowledge and belief, true,
accurate, and complete. [ am aware there are significant penalties for submitting false
information, including the possibility of fine and imprisonment for knowing violations.

I further certify that I am authorized under 30 Texas Administrative Code § 305.44 to sign and
submit this document, and can provide documentation in proof of such authorization upon
request.

Signatory name (typed or printed): Carex} Thomas

Signatory title: Vice President )

Date: gﬁ‘ !G‘* 2@2-'3

Signature:
(Use blue ifjl) )

Subscribed and Sworn to before me by the s qul W‘@M /dc WS

on this | O day of 2025,

My commission expires on the 48 & L€/t " dayof W&T, 20 :L‘ﬁ .

[SEAL]

btary Pubhc o

I, NICIA ROTERMUND |

' ' ? %ﬁe"" Notary Public, State of Texas) |
\6 ] '&’v +f Comm, Expires 01.28-2025 §
County, Texas VA Notary 1D 120261278 |

TCEQ-10053 (06/28/2022) Municipal Wastewater Application Administrative Report Page 13 of 24




1

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF)

FOR AGENCIES REVIEWING DOMESTIC
TPDES WASTEWATER PERMIT APPLICATIONS

TCEQ USE ONLY:
Application type: Renewal Major Amendment Minor Amendment New
County: Segment Number:

Admin Complete Date:

Agency Receiving SPIF:
Texas Historical Commission U.S. Fish and wildlife
Texas Parks and Wildlife Department U.S. Army Corps of Engineers

This form applies to TPDES permit applications only. (Instructions, Page 53)

The SPIF must be completed as a separate document. The TCEQ will mail a copy of the SPIF to
each agency as required by the TCEQ agreement with EPA. If any of the items are not completely
addressed or further information is needed, you will be contacted to provide the information
before the permit is issued. Each item must be completely addressed.

Do not refer to a response of any item in the permit application form. Each attachment must
be provided with this form separately from the administrative report of the application. The
application will not be declared administratively complete without this form being completed in
its entirety including all attachments.

The following applies to all applications:
1. Permittee: Undine Texas Environmental, 1L1L.C

Permit No. WQ00 13643001 EPA ID No. TX 0042081

Address of the project (or a location description that includes street/highway, city/vicinity,
and county):

1.5 miles southeast of the intersection of FM 2354 and 1405

TCEQ-10053 (06/28/2022) Municipal Wastewater Application Administrative Report Page 18 of 24




Provide the name, address, phone and fax number of an individual that can be contacted to
answer specific questions about the property.

Prefix (Mr., Ms., Miss): Mr.

First and Last Name: Jeff Goehel
Credential (P.E, P.G., Ph.D., etc.): i
Title: Business Development
Mailing Address: 17681 Telge Rd

City, State, Zip Code: Cypress Texas 77429

Phone No.: 713-724-9321 Ext.: &5iic i o iy

i Fax Nou b

E-mail Address: jgoebel@undinellc.com

. List the county in which the facility is locaied: Galveston

. If the property is publicly owned and the owner is different than the permittee/applicant,
lease list the owner of the property.

Undine Texas Environmental, LLC

. Provide a description of the effluent discharge route. The discharge route must follow the flow
of effluent from the point of discharge to the nearest major watercourse (from the point of
discharge to a classified segment as defined in 30 TAC Chapter 307). If known, please identify
the classified segment number.

From the facility thence to Trinity Bay

. Please provide a separate 7.5-minute USGS quadrangle map with the project boundaries
plotted and a general location map showing the project area. Please highlight the discharge
route from the point of discharge for a distance of one mile downstream. (This map is
required in addition to the map in the administrative report).

Provide original photographs of any structures 50 years or older on the property.

Does your project involve any of the following? Check all that apply.

®  Proposed access roads, utility lines, construction easements

f Visual effects that could damage or detract from a historic property’s integrity
O Vibration effects during construction or as a result of project design

K  Additional phases of development that are planned for the future

[d Sealing caves, fractures, sinkholes, other karst features

TCEQ-10053 (06/28/2022) Municipal Wastewater Application Administrative Report Page 19 of 24




M Disturbance of vegetation or wetlands

6. List proposed construction impact (surface acres to be impacted, depth of excavation, sealing
of caves, or other karst features):
None °

7. Describe existing disturbances, vegetation, and land use;
WWTP Site

THE FOLLOWING ITEMS APPLY ONLY TO APPLICATIONS FOR NEW TPDES PERMITS AND MAJOR
AMENDMENTS TO TPDES PERMITS |

8. List construction dates of all buildings and structures on the property: |
Not Known

9. Provide a brief history of the property, and name of the architect/builder, if known.
WWTP Site

TCEQ-10053 (06/28/2022) Municipal Wastewater Application Administrative Report Page 20 of 24




WATER QUALITY PERMIT
PAYMENT SUBMITTAL FORM

Use this form to submit the Application Fee, if the mailing the payment.

¢ Complete items 1 through 5 below.

e Staple the check or money order in the space provided at the bottom of this document.
e Do not mail this form with the application form.

¢ Do not mail this form to the same address as the application.

» Do not submit a copy of the application with this form as it could cause duplicate permit
entries.

Mail this form and the check or money order to:

BY REGULAR U.S. MAIL BY OVERNIGHT/EXPRESS MAII,

Texas Commission on Environmental Quality Texas Commission on Environmental Quality
Financial Administration Division Financial Administration Division

Cashier’s Office, MC-214 Cashier's Office, MC-214

P.O. Box 13088 12100 Park 35 Circle

Austin, Texas 78711-3088 Austin, Texas 78753

Fee Code: WQP Waste Permit No: WQ0013643001

U

Check or Money Order Number: :

Check or Money Order Amount:
Date of Check or Money Order: |
Name on Check or Money Order
APPLICATION INFORMATION
Name of Project or Site: Bay Ridge

Physical Address of Project or Site: 1.5 miles southeast of the intersection of FM 2354 and 1405

If the check is for more than one application, attach a list which includes the name of each
Project or Site (RE) and Physical Address, exactly as provided on the application.

Staple Check or Money Order in This Space

TCEQ-10053 (06/28/2022) Municipal Wastewater Application Administrative Report Page 21 0f 24




THIS PAGE INTENTIONALLY LEFT BLANK

TCEQ-10053 (06/28/2022) Municipal Wastewater Application Administrative Report

Page 25 of 24




ATTACHMENT 1

INDIVIDUAL INFORMATION

Section 1'._ ihdii(iduénl Information (Instructions Page 50)

Complete this attachment if the facility applicant or co-applicant is an individual. Make

additional copies of this attachment if both are individuals.
Prefix (MI', MS., MiSS): ? e

ke B e o T
R SR S R

Full legal name (first, middle, lasty: ;' ¢ o
Driver’s License or State Identification Number: ;% 5 v e e e

Date of Birth:

Mailing Address:

L R o A R i

City, State, and Zip Code

Phone Number: {5 ~are i Fax Numbers £

E-mail Address

i
.

For Commission Use Only:
Customer Number:

Regulated Entity Number:

Permit Number:

TCEQ-10053 {06/28/2022) Municipal Wastewater Application Administrative Report

Page 23 of 24




CHECKLIST OF COMMON DEFICIENCIES

Below is a list of common deficiencies found during the administrative review of domestic
wastewater permit applications. To ensure the timely processing of this application, please
review the items below and indicate by checking Yes that each item is complete and in
accordance applicable rules at 30 TAC Chapters 21, 281, and 305. If an item is not required this
application, indicate by checking N/A where appropriate. Please do not submit the application
until the items below have been addressed.

Core Data Form (TCEQ Form No. 10400) E Yes

(Required for all applications types. Must be completed in its entirety and signed.
Note: Form may be signed by applicant representative.)

Correct and Current Industrial Wastewater Permit Application Forms D Yes
(TCEQ Form Nos. 10053 and 10054. Version dated 6/25/2018 or later.)

Water Quality Permit Payment Submittal Form (Page 19) 1 Yes
(Original payment sent to TCEQ Revenue Section. See instructions for mailing address.)

7.5 Minute USGS Quadrangle Topographic Map Attached Yes
{Full-size map if seeking “New" permit.
8 % x 11 acceptable for Renewals and Amendments)

Current/Non-xpired, Executed Lease Agreement or Easement Attached [ N/A [ Yes

Landowners Map O N/A E Yes
(See instructions for landowner requirements)

Things to Know:

» All the items shown on the map must be labeled.

¢ The applicant’s complete property boundaries must be delineated which includes
boundaries of contiguous property owned by the applicant.

« The applicant cannot be its own adjacent landowner. You must identify the
landowners immediately adjacent to their property, regardless of how far they are
from the actual facility.

« If the applicant’s property is adjacent to a road, creek, or stream, the landowners on
the opposite side must be identified. Although the properties are not adjacent to
applicant’s property boundary, they are considered potentially affected landowners. If
the adjacent road is a divided highway as identified on the USGS topographic map, the
applicant does not have to identify the landowners on the opposite side of the

highway.
Landowners Cross Reference List E] N/A D Yes
(See instructions for landowner requirements)
Landowners Labels or USB Drive attached b N/A [l Yes
(See instructions for landowner requirements)
Original signature per 30 TAC § 305.44 ~ Blue Ink Preferred l] Yes

(If signature page is not signed by an elected official or principle executive officer,
a copy of signature authority/delegation letter must be attached)

TCEQ-10053 (06/28/2022) Municipal Wastewater Application Administrative Report Page 24 of 24




UNDINE, L.L.C.

BAYRIDGE WASTEWATER SYSTEM
WASTEWATER PLANT IMPROVEMENTS
CHAMBERS COUNTY, TEXAS
TPDES NO. WQ0013643001

SEPTEMBER, 2022

PREPARED BY:

HEARN ENGINEERING INC. e

P.0. BOX 1104 ARESE ey,

CAMERON, TEXAS 76520 Fod i By

PHONE 512-310-0176 Pl N
FIRM # F-1234 g




ENGINEER:

DATE:

BAYRIDGE WWTP DESIGN REPORT
CHAMBERS COUNTY, TEXAS
UNDINE
Douglas Hearn, P.E., R.P.L.S.
Hearn Engineering, Inc.

P.C. Box 1104
Cameron, Texas 76520

09/16/22

DESIGN PARAMETERS:

Process Design:

Design Features:

Permitted Flows:;

Average Daily Flow = 0.100 mgd = 69 gpm (Qavg)
2-hour Peak Flow = 0.30 mgd = 208 gpm (Qpk)
Peak Factor = 3.0
Influent Strength:
CBODS = 250 mgfl = 209 ppd
T8 = 250 mg/l = 200 pxd
NH3-N = 40 my/fl = 33 ppd
Effluent Limits:
CBOD, = 10 mgfl
TSS = 15 mg/l
NH:-N = 3 mg/l
D.0. = 4 my/fi

The existing treatment plant utilizes the extended aeration pracess. The proposed medifications are
intended to replace the existing plant with simitar process which will praduce effluent that will rmeeat
the permit requirements of BODS = 10 mg/l, TSS = 15 mg/l, D.O. - 4 mg/l, pH between 6.0 and
9.0 stardard units, and Chlorine Residual = 1 mg/! after 20 minute detention time at an average
daily flow of 100,000 gpd. The anticipated operating range for MLSS is 3,000 mg/l,

The two existing gravity collection systems fiow to the lift stations which pump to the plant, Fiows
Into the plant will enter thru a bar screen, After passing thrit the aeration basin, flows aitomatically
transfer eerated sludge into the clarifier. Clear water will overflow the perimeter weirs and travel to
a new chlorine contact chamber where it is dosed with liquid chiorine by a chemical feed pump, The
chamber is sized to alfow 20 minute detention time prior to beind discharged into the pipe to the
bay. Setted sludge from the clarifiers will either be returned to the aeration basin where it will he
mixed with the Influent (RAS) or wasted to the sludge holding basin (WAS) whera it can be
thickened before being liquid hauted to a TCEQ approved facility by a TCEQ licensed hauler. Three
regenerative blowers will provide air for the aeration basin, sludge holding, chlorine contact, and the
air lift pumps while reducing noise. The plant design inctudes a manual transfer switch for a
generator. An alarm dialer has been instalied on the plant to alert personnel in the event of power
outages and high levels,

¥, LA :; e
ﬂq U w b BT "ﬁi{" o
S *a, ”".: o il
b B
1

%%:/zz




BAYRIDGE WWTP DESIGN REPORT
AERATION BASIN:
Criteria;

Organic Loading = 30 Ibs BOD/1,000 cf
Oxygen Reguirement = 2.2 Ibs/Ib BOD;

4.6 Ibs/lb NH; - N

Volume Required:

Influent BAD, = 209 npd
Minimym Volume = 6,950 cf
Basin Dimensions:
Number of Basins = 1.00
Sidewater Depth = 10.0 ft
Basin Dimensions = 12.0 ft Wide x  58.0 ft Long
Actual Basin Area = 696 sf
Actual 8asin Volume = 6,960 of

Actual Loading:
Organic Loading = 30.0 Ths BODS/1,000 of

Oxygen Requirement:
OuR = (1.2( BOD:)+4.3(NH;-N))/BODg)

O.R = 1.89 1bs O, / lbs BOD;
Airflow Requirement:
RAF = (PPD BOD*O,R)
(WOTE*(.23+0.075%1440)
Diffuser Eff, = 4%
RAF = 396 scfm
TCEQ Minumum Air Requirement = 3,200 * 1bs BODg/1440
= 463 cfm
Agration System:
Number of Diffusers = 19
Airflow per Diffuser = 25 scfmy/diffuser

Diffuser Submergence = 8.00 ft

i
l
i
H
i




BAYRIDGE WWTP DESIGN REPORT

CLARIFIER:

Criteria:
Suwrface Loading

i

[

Detention Time

R.AS, Rate

H

Basin Requirements:
@ Average Flow

i

@ Peak Flow

i

Number of Basins
Minimum Diameter

FH

Basin Dimensions:
Number of Basing
Basin Diameter
Sidewater Depth
Actual Surface Area =
Actual Volume =

B

Actual Surface Loading:
@ Average Flow =
@ Peak Flow =

Actual Detention Time:
@ Average Flow =
@ Peak Flow =

Weir Loading Rate =

Min. Required Weir Length =

CHLORINE CONTACT CHAMBER;

Criteria:
Detentlon Time =
Airflow =
Vaolurme Required:
Peak Flow =

Minimum Volume =

Basin Dimensions:
Number of Basing =

Sidewater Depth =

Basin O.D.

Actual Basin Area

Actual Basin Volume

[ |

Aerglion System:
Alrflow
Number of Diffusers
Airflow per Diffuser
Diffuser Submergence

HE

#o

£00
1,200
3.0
1.8
150%

167
1,671
250
3,008

17.8

gpd/st @ average flow
gpd/sf @ peak flow
hrs @ average flow
hrs @ peak flow

sf

5f
cf

18.0 f

0.0
254
2,545

393
1,179

4.6

1.5

20,000

ft
sf
cf

gpd/sf
apdysf

hrs
hirs

gpd/if @ peak flow

15.0 If

20
2Q

208
557

7.0
12.0
96.0
672

13

20
6.0

min @& peak flow
scfm/ 1,000 cf

gpm
of

ft @ peak flow

ft x B.0 ft
sf

cf

s¢fm

scfm/diffuser
ft




BAYRIDGE WWTP DESIGN REPORT

SOLIDS HANDLING:

Criteriz;

TCEQ Basin Design Volume =
TCEQ Min. Required Airflow =
Min. Sludge Retention
Influent BOD,

Effluant BOD;, =

Removed BODg =

Required Volume =

Basin Dimensions:
Number of Basing =
Sidewater Depth =

Actual Basin Area =
Actual Basir: Volume =

Aeration System:
Required Airflow =
Number of Diffusers =
Alrflow per Diffuser =
Diffuser Submergence =

BLOWERS REQUIRED:
Aeration Basin

Chlorine Contact Basin

Digester

Air Lift @ 10 scfm/ea
Total Aeration Reguired

10
30

250
10
240
2,002

10.5
12,6
i92
2,016

60

20
B.5

4

<ffib BODs/day

sefm/ 1000 of
days
ma/l = 209 ppd
mg/l = 8 ppd
mg/! = 200 ppd
cf
ft
ftx 16,0 ft
sf
cf
scfm
ft
483 sofm

13 scfm

60 scfm

40 scfm

577 scfm




ITEM 01

ITEM 02

ITEM 03

ITEM 04

ITEM 05

ITEM 06

ITEM 07

UNDINE, L.L.C.
BAYRIDGE WASTEWATER SYSTEM
WASTEWATER PLANT IMPROVEMENTS
CHAMBERS CO., TEXAS
TECHNICAL SPECIFICATIONS
INDEX

GENERAL (3 Pages)
SITE PREPARATION (5 Pages)
CONCRETE (5 Pages)
PIPING (11 Pages)
WASTEWATER TREATMENT PLANT (4 Page)
ELECTRICAL (17 Pages)

CHEMICAL FEED SYSTEM (1 Pages)




1.01

1.02

1.03

1.04

1.05

1.06

1.07

1.08

ITEMNO. 1
GENERAL

Scope of Work: The work covered by these Specifications consists of furnishing all labor,
equipment, machinery and materials and performing all operations in connection with the
construction of wastewater system improvements for Undine, L.L.C.. Wherever the term "Engineer"
is used in the Specifications, it shall be construed to mean "Hearn Engineering, Inc.", or its
designated representatives.

Construction Site: During construction the Contractor shall keep the site free and clear of all rubbish
and debris and shall clean-up the site promptly when notified to do so by the Ownet's representative.
The Coniractor shall, at his own expense, maintain streets free from dust, mud, excess earth or debris
which constitutes a nuisance or danger to the public using the thoroughfare or the occupants of
adjacent properties. Care shall be taken to prevent spillage on streets over which hauling is done,
and any such spillage or debris due to construction operations shall be immediately removed,

Backwork: The Contractor shall coordinate his operations in such a manner as to prevent the amount
of clean-up and completion of backwork from becoming excessive. Should such a condition exist,
the Owner's representative may order all or portions of the work to cease and refuse to allow any
work to commence until the backwork is done to his satisfaction.

Grading: The Contractor shall do such grading in the area adjacent to backfilled trenches and
structures as may be necessary to leave the area in a neat and satisfactory condition, approved by the
Owner's representative.

Inspection of Work: The principal inspection for the work covered under this Contract shall be by
the Owner and his designated representatives. The quality of material and the quality of installation
of pipe and related equipment shall be to the satisfaction of the Inspector. It shall be the Contractor's
responsibility for the construction methods and safety precautions in the undertaking of this
Contract.

Notification: The Owner must be notified a minimum of 24-hours in advance of beginning
construction.

Testing And Acceptance of Improvements: The Owner's representative will be present at the testing
and balancing of electrical systems, mechanical systems, and linework. The Contractor will test all
lines and be confident that the lines will be able to pass the test prior to calling the Owner's
representative to observe the tests. No lines will be accepted by the Owner without the Owner's
representative observing the tests and certifying to the lines passing the pressure tests as specified
herein.

In addition, all water-containing vessels (i.e., ground tank, pressure tank, etc.) shall be tested for
leakage prior to being placed in service. The maximum allowable leakage for the 24-hour testing
period shall be 1/4-inch plus the daily evaporation rate as established by the NWS.

Work in Freezing Weather: Portions of the work may continue as directed by the Owner's
representative,

1of3




1.09

1.10

1.11

1.12

1.13

1.14

1.15

Property Lines and Monuments: The Contractor shall be responsible for the protection, reference
and resetting of property corner monuments if disturbed,

Contractor's Use of Premises; The Contractor shall, at his own expense, provide additional space
as necessary for his operations and storage of materials, The Contractor shall be responsible for
providing and maintaining all needed construction related facilities as part of the contract including,
but not limited to telephone, fax services, job office, electricity, potable water, sanitary facilities,
security, and waste disposal. The Contractor shall not use the facilities of the Owner without
permission. The site shall be kept free of debris at all times.

Trade Names: Except as specified otherwise, wherever in the Specifications an article or class of
material is designated by a trade name or by the name or catalog number of any maker, patentee,
manufacturer, or dealer, such designations shall be taken as intending to mean and specify the
articles described or another equal thereto in quality, finish, and serviceability for the purpose
intended, as may be determined and judged by the Engineer in his sole discretion.

Materials And Workmanship: No matetial which has been used by the Contractor for any temporary
purpose whatever is to be incorporated in the permanent structure without written consent of the
Engineer. Where materials or equipment are specified by a trade or brand name, it is not the
intention of the Owner to discriminate against an equal product of another manufacturer, but rather
to set a definite standard of quality for performance, and to establish an equal basis for the evaluation
of bids. Where the words "equivalent", "proper”, or "equal to" are used, they shall be understood
to mean that the item referred to shall be proper, the equivalent of, or equal to some other item, in

_ the opinion or judgment of the Engineer. Unless otherwise specified, all materials shall be the best

of their respective kinds and shall be in all cases fully equal to approved samples. Notwithstanding
that the words "or equal to" or other such expressions may be used in the Specifications in
connection with a material, manufactured article or process, the material, article, or process
specifically designated shall be used unless a substitute shall be approved in writing by the Engineer
and the Engineer shall have the right to require the use of such specifically designated material,
article or process.

Operation and Maintenance Manuals: Six (6) sets of complete Operation and Maintenance (O&M)
Manuals shall be supplied by the equipment manufacturer at the time of shipment. Manuals shall
be submitted for approval by the Engineer.

Service: The equipment manufacturers shall provide the services of a technical setvice
representative to inspect and adjust the completed installation and to instruct the Owner's personnel
in the care and operation of the equipment specified herein. The manufacturers shall maintain a
service organization available on call with spare parts from local stock, All equipment provided on
this project shall be guaranteed against defects of material and workmanship for a period of one (1)
year from date of acceptance of the project by the Owner.

Field service shall be included in each equipment manufacturer's bid to check out the installed
equipment, place if in operating service and provide start-up and maintenance instruction service to
the plant operating personnel. Field service time is not intended to include any time in the field
required to correct fabrication or installation errors, and any charges resulting from time required
for this must be resolved between the manufacturer and/or equipment supplier and the General
Contractor, The equipment manufacturer shall coordinate all field service trips with the General
Contractor and the Owner's representative,

"AS-BUILT DRAWINGS": The Contractor shall furnish to the Engineer one (1) set of marked-up
Plans, showing all the changes and deviations made to the original Plans during the construction of
this Project. Dimensions shall be provided where necessary to properly locate all structures,

2 of3




1.16

1.17

pipelines and appurtenances. Three (3) sets of electrical "as-built" wiring diagrams shall also be
furnished to the Engineer for all equipment and controls by the Electrical Subcontractor through the
General Contractor, The Engineer will record the changes, include the electrical diagrams on the
original Plans and provide the required sets of "as-built" Plans to the Owner.

Safety: All work shall comply with the rules set out by the Occupational Safety and Health Act. A
minimum of one competent person, that is not working in the excavation, shall monitor excavations
exceeding four feet in depth. The person shall be trained to recognize dangerous conditions, proper
use of trench protection, CPR, and First Aid in accordance with 29 CFR 1926, Subpart P, All
excavations over five feet deep shall be shored, shielded, or sloped in accordance with 29 CFR,
Subpari P.

Meagurement And Payment: No separate payment for work performed under this item. Include cost
of same in contract price bid for all items of which this work is a component,

Jofl




1,01,

1.02.

1.03,

1.04

2,00

ITEM NO. 2
SITE PREPARATION
Scope: This section of the specifications describes materials and equipment to be utilized and
requirements for their use in preparing the work site for construction and performing all earthwork.
Site clearing and grubbing within the construction area will be performed by the Contractor, The

Contractor shall furnish all materials, equipment and labor necessary to complete the work.

Underground Soil Data: No soil borings have been taken on this project.

Existing Underground Utilities and Obstructions: The Drawings indicate underground utilities or
obstructions that are known to exist according to the best information available to the Owner. The
site shall be carefully scrutinized for evidence of utilities. Prior to any ground disturbance, the
contractor shall call the Texas One Call system at 811for utility locates. Calling the number will
only confirm the existence of underground utilities owned by companies that subscribe to the
service. There may be other utilities in the area and the Contractor will be responsible for insuring
that no damage is done to any utilities whether shown or not shown,

A. Electronic Pipe and Cable Finder; Furnish and have available at all times an electronic pipe
detector, in good working order, to locate existing pipe lines or other obstructions,

B. Relocation of Services: Locate all utilities services to avoid interference with such services
and determine whether these services should be relocated. Repair any damage done to
utilities services or pipe line resulting from efforts to locate services or resulting from the
construction operation,

NOTE: Any delay or extra cost due to encountering underground utilities or obstructions not shown
on the Drawings or found in locations different from those shown on the Drawings shall not
constitute a claim for additional payments.

Surface Drainage: The coniractor shall prevent surface water and ground water from flowing into
excavations and from flooding project site and surrounding areas. De-water excavated areas as
required to remove any water.

Clearing: The Contractor shall clear from areas indicated on the plans all natural and artificial
obstructions, including, but not limited to trees, stumps, brush, shrubs, rubbish, existing storm
sewers, abandoned wtility lines and debris with the exception of trees designated to be left in place.
The natural ground surface shall be cleared of all vegetable growth, such as trees, logs, stumps, roots
of downed trees, brush, grass, weeds. Contractor shall haul all trash, rubbish and debris from site
prior to starting excavation or grading, Unless otherwise authorized, the area to be cleared and
grubbed shall include the work area plus three feet outside the work area.

A, Removal Procedures:

1. Stumps: Remove to a depth at least 3 feet below finished subgrade and backfill
with suitable material to a density not less than that of adjacent soil.

2. Abandoned Obstructions: Remove or break down masonry and asphalt structures
to a depth of at least 1 foot below finished grade. Thoroughly crack or otherwise

1of5




3.00

4.00

5.00.

break abandoned structures remaining in place which may impound water where
they exist within 10 feet of finished grade backfill with suitable material to a density
not less than that of adjacent soil.

3. Tap roots and other significant objectionable maiter: Remove to a depth of at least
1 foot below subgrade.

4, Protect from damage those trees and bushes not designated on the Drawings to be
removed.
5. Accomplish clearing and grubbing well in advance of earth work to allow sufficient

time for inspection and staking,

Excavation: The Contractor shall perform all excavation of every description and of whatever
substances encountered, to the dimensions and Ievels shown on the Drawings and/or specified.
Excavation may be accomplished by any customary method.

A. Unsuitable Subgrade Material: Any material in the opinion of the Engineer which is
unsuitable for subgrade shall be removed and replaced with compacted earth material as
directed by the Engineer.

B. Topsoil: Topsoil shall be stripped from the construction areas. Material determined suitable
by the Engineer shall be stockpiled on site at a location designated by the Engineer.
Unsuitable material shall be removed from the site. Replacing topsoil after final grading
operationisincluded in this work. Stockpiled topsoil shall be spread evenly over designated
areas at the end of grading operations. Rough grade elevations extending 30' outside the
building perimeter shall be 6" lower than the finish grades shown on the plans,

C. Disposal of Material: Unless otherwise specifically authorized, all objectionable material
is the Contractor's property and must be removed from the project area.

Proof-rolling: Proof-rolling shall consist of the moving an 18 ton tandem dump, or equal, to cover
base thoroughly by lapping the tires one width each pass to assure a minimum tolerance of a 1/2"
seitling and no cracking or pumping, prior to any paving. This is to be witnessed by the engineer,

Subgrade shall be proof-rolled with six passes of the roller. Depressions that develop during the
proof-rolling operation shall be filled with suitable material and those filled areas shall be proof-
rolled with six passes of the roller. If, after having been filled and proof-rolled, the subgrade still
contains depressions, the area shall be undercut to the full depth of the soft material or 5 feet
whichever is less, backfilled, and rolled to achieve a subgrade acceptable to the Engineer,

After the proof-rolled subgrade has been accepted by the Engineer, the surface of the subgrade shall
be finished rolled with a smooth steel wheel roller weighing not less than 10 tons.

Conduits, pipes, culverts, and underdrains shall be neither disturbed nor damaged by proof-rolling
operations. Rollets shall neither pass over, nor approach closer than five feet to, conduits, pipes,
culverts, and underdrains unless the tops of those products are deeper than three feet. Areas not
rolled due to the proximity to conduits, pipes, culverts and underdrains shall be hand tamped.

Compaction: Scarified soil and fill material shall be compacted to dry densities as determined by

I 20of5




5.01

6.00

the Standard Proctor Compaction Test performed in accordance with ASTM D 698, The fill material
shall be spread in Ioose lifts of not more than eight inches and shall be compacted with a vibratory
or sheepsfoot roller. Each lift shall be compacted to a minimum density of 95% of the maximum
dry density as determined in accordance with ASTM D 698, current edition. The fill soil moisture
content shall be maintained within 3% of the optimum moisture content as determined in accordance
with ASTM D 698, current edition,

Compaction of fill shall be by sheepsfoot rollers with staggered uniformly spaced knobs and suitable
cleaning devices. The projected area of each knob and the number and spacing of the knobs shall
be such that the total weight of the roller and ballast when distributed over the area of one row of
knobs shall be 250 psi. Placement and compaction of materials shall extend beyond the final
contours sufficiently to insure compaction of the material at the resulting final surface. Final
contours shall then be achieved by a tracked bulldozer shaping the face of the embankment,

Compaction of backfill around structures shall be accomplished by heavy power tamping equipment.

If tests indicate that density of fill is less than that specified, the area shall be either re-compacted
or undercut, filled, and compacted until specified density is achieved at no cost to the Owner.

Construction Along Highways, Streets, and Roadways: Conduct all construction related activities
along highways, streets and roadways in accordance with the applicable regulations of the City,
County, and State with reference to construction operations, safety, traffic control, road maintenance
and repair.

A, Protection of Traffic: Provide and maintain suitable signs, barricades and lights, as required
by the County, for protection of traffic. Replace all highway signs removed for construction
as soon as possible. Do not close or block any highway, street, or roadway without first
obtaining permission from the proper authorities. Flagmen shall be provided to direct and
expedite the flow of traffic.

B. Construction Operations: Perform all work along highways, streets and roadways to least
interfere with traffic,

l. Shaping: Reshape damaged slopes, side ditches, and ditch lines immediately after
completing backfilling operations. Replace topsoil, sod and any other materials

removed from shoulders,

C. Excavated Matetials: Do not place excavated material along highways, streets and
roadways in a manner which obstructs traffic. Sweep all scattered excavated material off
of the pavement.

D. Drainage Structures: Keep all side ditches, culverts, cross drains, and other drainage

structures clear of excavated material and free to drain at afl times.

E. Maintaining Highways, Strects, Roadways and Driveways: Maintain streets, highways, and
roadways in suitable condition for movement of traffic until completion and final acceptance
of the work. Use steel running plate to maintain traffic until pavement replacement is
completed.

3of5




5.00

1.07

Building Site Preparation: The Contractor shall grade the site to conform with the subgrade

elevations for the building and paving areas and shall grade all other areas to the finish contour
elevations shown on the plans. All grading and excavation shall be in accordance with the following
requirements;

A,

Extent of Work: The building pad area shall be extended 5' beyond the exterior walls of the
building to allow for foundation construction.

Proof-rolling: The building pad area and all areas to receive fill shall be proofrolled as
described above. Any yielding, pumping or soft areas shall be cut-out and replaced with fill
compacted as specified herein.

Fill Material: The fill soil used to bring the site to grade shall be limited to soils classified
in accordance with ASTM D 2487 as GM, GC, SW, SP, SM, SC, ML and CL. The on-site
soils in the cut section are generally of a satisfactory classification. The classification of the
soil material used for the building pad arcas shall be verified by an approved soils testing
laboratory during construction.

Compaction: See above,

Backfill: Backfilling of walls, structures and trenches shall be compacted in six inch loose
lifis. Each lift shall be compacted using a mechanical tamp such as a vibratory or impact
type compactor. Where subgrade or layer of soil material must be moisture conditioned
before compaction, uniformly apply water to surface or subgrade, or layer of soil material,
to prevent free water appearing on surface during or subsequent to compaction operations.
Remove and replace, or scarify and air dry, soil material that is too wet to permit compaction
to specified density, Soil material that has been removed because it is too wet to permit
compaction may be stockpiled or spread and allowed to dry. Assist drying by discing or
harrowing until moisture content is reduced to a satisfactory value.

Slopes: Slope sides of excavations to comply with local codes and ordinances having
jurisdiction. Shore and brace where sloping is not possible because of space restrictions
or stability of material excavated. Maintain sides and slopes of excavations in a safe
condition until completion of backfilling. ‘Shore and brace as necessary.

Bacldfilling and Embankment: Fill materials shall be placed as required to provide compacted
backfill for pavements.

A

Materials: Fill materials shall be free of organic or other perishable material and shall not
contain stones or rubble, No material shall be placed when frozen,

Soil Sterilization: Soil shall be sterilized and void of live vegetation in an area contained
within limits one foot outside the proposed edge of pavement, Herbicide shall be HYBAR.
XL by Dupont applied at a rate of 10 gallons per acre (follow dilution instructions on label)
or PRIMATOL by Ciba Geigy applied at a rate of 20 gallons per acre (follow dilution
instruction on label).

Proof-rolling: All areas beneath new roadway pavement shall be proof-rolled to detect soft
spots after scarification and compaction but before placement of primer and pavement,
Contractor may at his option proofiroll areas prior to scarification.

4of 5




D. Scarification: Following proofrolling, the construction area shall be stripped of topsoil and
all unsuitable materials removed as described under Excavation. The area shall then be
scarified to a depth of at least eight inches with a disc harrow. Soil shall be well pulverized
and mixed (sand-clay) to a depth of eight inches.

E. Compaction: See above.

1.08  Final Grading: Graded areas shall be made to blend into conformation with remaining ground
surfaces, All surfaces shall be left smooth and free to drain,

109  Payment: Payment for all equipment, labor and materials required to clear; grub; remove; pipe;
sterilize soil; scarify, grade and roll road beds, building pads, embankments, and fill for site; in this
section of the Specifications shall be included in the unit price bid in the Proposal for the grading
and for clearing as it pertains,

50f5




1.00

1.01

1.02

2,00

2.01

2,02

2.03

ITEM NO. 3
CAST-IN-PLACE CONCRETE
GENERAL

General: The General Conditions and Special Conditions of the Specification are incorporated
herein. Also incorporated herein is ACI Standard 301, "Specifications for Structural Concrete for
Buildings," and ACI Standard 318, "Building Code Requirements for Reinforeed Concrete." ACIL
Standard 301 mentioned above is incorporated in its entirety with modifications, exclusions, expan-
sions, noted hereinafter. Items noted thus (* ) refer to the indicated section of ACT Standard
301. Copies of ACI Standard 301 are obtainable at a nominal cost from the American Concrete
Institute, P.O. Box 4754, Redford Station, Detroit, Michigan 38219. A copy of this standard will
be maintained in the Contractor's job site office at all times. All Standards cited in this specification
shall be current edition,

Shop Drawinps: Submit in accordance with General Conditions; obtain final corrections and review
prior to fabrication.

A Reinforcing Steel: Show dimensions, schedule, bending details, bar lists, and placing plans,
Shop drawings showing all dimensions necessary for fabrication and placing of the
reinforcing steel and accessories, with out reference to the project drawings, shall be
submitted for approval. Approval shall be obtained before fabrication.

B. Checking: The Contractor shall require that the material supplier submit a signed written
statement, in conjunction with the shop drawing submittal, that the drawings have been
checked for compliance with the contract requirements. Such checking shall include but not
be limited to sive, shape, length, quantity, and location, The checking shall have been
performed by a person or persons regularly engaged in drawing checking, and shall not be
the person or persons who prepare the drawings.

CONCRETE

Admixtures: Air-entraining admixtures (ASTM C260) are not required in all concrete unless noted.
Calcium chloride admixture (ASTM D98) will not be permitted. Use of "Pozzolith” water-reducing
admixture (manufactured by the Master Builders Company) will be required in all concrete used in
the base slabs, interior division walls, and perimeter walls, (*2.2)

Concrete: Concrete shall be ultimate stress type which shall develop 3000 psi compressive strength

at 28 days. All concrete shall be of normal weight. (*3.2). All concrete exposed to the weather shall
contain an air-eniraining agent for protection against potentially destructive exposure. (*3.4).
Concrete shall be vibrated and slump shall be in accord with Table 305(a) of ACT 301-66.

Proportioning of Ingredients: Mix designs shall be established by Method 2 or Alternate Procedure
(d), but all 3000 psi concrete shall contain not less than 4 bags of cement per cubic vard of concrete
except that the 3000 psi 6" slump concrete shall contain not less than 4-3/4 nor mote than 5-1/4 bags
of cement per cubic yard of concrete, and not more than 7.5 gallons of water per bag of cement.

(*3.8).

lof 5




2,04

3.00

3.01

3.02

3.03

3.04

3.05

3.06

3.07

Curing: Use of compounds as noted in (b) (5) is prohibited for curing. All curing shall be damp
curing, Where floors are scheduled for cement finish, floors shall be treated, after final curing, with
3 full, even coats of Sonneborn Building Products, Inc.'s Lapidolith Liquid Floor Hardener, Euclid
Chemical Company’s Euco Liquid Floor Hardener, or A.C. Horn Products' Hornolith. (*Chapter
12).

FORMWORK

General: Assume all responsibility for the design and engineering of the formwork as well as its
construction and removal. Design formwork for the loads, lateral pressure, and allowable siresses
outlined in "Recommended Practice for Concrete Form work™, ACI 347,

Materials: Facing materials shall be such as to provide the specified surface finish. Form coating
shall be a field applied chemical concrete release agent capable of preventing bond between poured
concrete and the form and shall contain no oil; or shall be factory applied non-absorptive liner. Coat
forms before reinforcement is placed.

Tolerances: Formwork shall be constructed so that concrete surfaces will conform to the tolerance
limits specified in Table 4.3.1 "Tolerances for Formed Surfaces," ACT301. Provide positive means
of adjustment (wedges or jacks) of shores and struts to compensate for anticipated deflections and
settlement in the formwork during concrete placing operations.

Form Construction: Centractor shall build forms tight to prevent loss of mortar from the conerete.
Provide clean-out openings at base of column, pier, and wall forms to facilitate cleaning and
observation immediately before concrete is placed. Unless shown otherwise on drawings, corners
of concrete members exposed to view after all other finish materials are in place shall be beveled by
the use of chamfer strips, measuring 1/2" across the beveled face, placed in the forms. Submit
sample for approval before proceeding, Overlap and hold forms against hardened concrete of a
previous placement to prevent offsets or loss of mortar at the construction joint and to maintain a
true surface. '

Removal of Forms: Shoring and forming may be removed from formed members when concrete
attains 75% of the 28-day design strength, but not earlier than 7 days after placing, Testing of field
cured cylinders is required to established strength for form removal, Cylinders shall be molded and
tested as specified ASTM C31, ACI 301. Testing to determine field strength shall be made at no
extra cost to the Owner.

Reshoring: Members to receive construction loads shall be reshored so asto distribute construction
loads safely to the ground or to members capable of supporting the construction loads without
exceeding their design live load. Members supporting construction loads shall have gained the full
specified 28-day concrete strength prior to loading.

Camber:

A. Cantilever Slabs: Camber at end of cantilever in increments of 1/8-inch per 5-foot of length.

B. One-way Slabs: Camber at midspan in increments of 1/8-inch per 10-foot of span.

Zof 5




4.00

401

1.03

E.

Two-Way Slabs: Camber at center of bay in increments of 1/8-inch per 10-foot of diagonal
distance between supports.

Camber all slabs except cantilever slabs less than 5-foot length and one-way slabs less than
10-foot span or as indicated on PLANS,

Do not camber beams unless indicated on PLANS.

REINFORCING STEEL

Material

A,

Reinforcement shall be fabricated from ASTM A615 and Supplement S1 Deformed Billet
steel Bars for Concrete Reinforcement 60,000 psi yield point strength,

Welded smooth wire fabric (W) shall conform to "Specifications for Welded Steel Wire
Fabric for Concrete Reinforcement” ASTM 185 and shall be fabricated from plain wire

conforming to "Specifications for Cold-Drawn Steel Wire for Concrete Reinforcement"
ASTM A82-76.

Welded deformed wire fabric (D) shall conform to "Specifications for Welded Deformed
Steel Wire Fabric for Concrete Reinforcement” ASTM A497 and shall be fabricated from
deformed wire conforming to "Specifications for Deformed Steel Wire for Concrete
Reinforcement" ASTM A496,

Wite bar supports shall conform to the National Bureau of Standards PS7, "Wire Bar
Supports for Reinforced Concrete Construction.”

Precast concrete block bar supports shall be Precast Concrete Doweled Blocks or Precast
Concrete Blocks with wires as indicated in the Manual of Standard Practice CRSI Current
Edition,

Bar supports shall be as follows:

L. On Ground: Precast Concrete Block Supports or Class "A" Bright Basic Bar -

Supports with earth-bearing bases (sand plates) of 20 gauge metal;

2. Interior: Class "B" Pre-galvanized Bar Supports or Class "E" Special Stainless
Supports;

3 Exterior: Class "D" Hot Dipped Galvanized Bar Supports conforming to Table I,
ASTM A153 or Class "E" Special Stainless Bar Supports; and,

4, Tie wire shall not be less than 16 gauge black annealed wire.

Fabrication

A.

All hooks shall be bent using the pin diameters and dimensions as defined as "ACI Standard

3of 5




Hooks" in the Manual of Standard Practice CRSI current edition, unless otherwise shown
on the drawings.

Reinforcing bars shall not be bent or straightened in a manner that will injure the materials.

Reinforcing bars shall conform to the dimensions shown on the plans and within the
fabrication tolerances as shown in the Manual of Standard Practice CRSI current edition.

1.04  Placing Reinforcement

A,

Reinforcement shall be placed in designated positions in the forms and held in place, before
and during the placing of concrete by means of bar supports, to carry the reinforcing bars
they support within the following tolerances from the positions shown on the drawings or
specified herein:

1. For clear concrete protection and for depth "d" inflexural member, walls, and
compression members where "d" is:

8 inches or less .............. +1/4 inch
More than 8 inches but
less than 24 inches ..... %1/2 inch
24 inches or more ....... +1.0 inch
but the cover shall not be reduced by more than one half of the specified cover,

2. For longitudinal location of bends and ends of bars:

+2 inches except at discontinuous ends of members where tolerance shall be +1/2
inch.

3. For spacing:
+2 inches except that total number of bars shall not be reduced.
Except as shown otherwise on structural drawings, concrete cover for reinforcing bars shall
be as follows:
1. Cast against and permanently exposed

(Lo R =L:Eq 11 RPN 3 inches

2, Exposed to earth and weather... 2 inches

3, Interior formed surfaces:
Piers and Columns ................... 2 inches
Beams ..vvvvecinreeie e evee s i-1/2 inches
WIS oo rrerrreeeas 1 inch
S1abs .ooviiiiiiiiiieeereereere e senans 3/4 inch

4of 5




5.00

5.01

5.02

5.03

5.04

5.05

C. Vertical bars in piers and columns shall be offset one bar diameter at lapped splices.
Furnish templates for setting dowels.

D. Bars which are straight except for hooks are listed in schedules as straight bars, Lengths
shown are for straight segments, not hooks.

E. "Continuous" bars unless indicated otherwise on the drawings shall be lapped 30 diameters
at splices. Provide corner bars at corner conditions.

F. Splices not shown in Contract Documents shall be subject to approval.

G. Lap welded wire fabric not less than the spacing of the cross wires plus 2 inches ang wire
together at splices.

H, Support all reinforcing bars. Space bar supports a maximum of 4 feet on center with the
first support not greater than 2 feet from the end of bars. Tie to prevent displacement during
concreting operations.

L Reinforcement shall not be "field" bent after being embedded in hardened concrete except
where specifically shown on the drawings.

MISCELLANEOUS

Expansion Joints: Premolded expansion joint filler shall conform to ASTM D1751 (*6.2).

Cast In Anchors and Dovetail Slots: Provide anchors for each 8-inch (or fraction thereof) of
masonry abutting concrete, at 16-inches o.c. vertical spacing. Slots shall be continnous. Slots shall
be 16 gauge, galvanized, 1-inch wide back x 5/8 inch wide face x 1 inch deep (Hohmann & Barnard
#305). Anchors shall be corrugated, galvanized, 1 inch wide x 5-1/2 inches long, 16 gauge,
(Hohmann & Barnard #303).

Testing; The Engineer will select a recognized commercial testing laboratory. In addition to the
number of cylinders required by ACI Standard 301, the Contractor shall mold and the laboratory will
test one extra cylinder at 7 days, which will be solely for advance information (*Chapter 16),

Mill Test Reports: Mill test reports reinforcing steel shall be furnished by the Contractor
(*16.7.4.4),

Payment: No separate payment will be made for work done or materials furnished under this section
since compensation therefor shall be included in the price bid for the item to which the work
petlains.

50f 5




1.00

1.01

1.02

1.03

1.04

1.05

1.06

ITEM NO, 4
PIPING
GENERAL

Work Included: All labor and materials to complete all wotrk as shown on the Plans and as
specified herein.

Care of Pipe Coating and Lining: Pipe shall be so handled that the coating or lining will not be
damaged. If however, any part of the coating or lining is damaged, the pipe shall be subject to
rejection.

General Requirements for Alipnment and Grade: The pipe shall be laid and maintained to the
required lines and grades with fittings and valves at the required locations; spigots centered in
bells; and all valve stems plumb. The inside of the pipe wall at the bottom of the installed pipe
shall slope continuously in the direction indicated and shall be located on the invert elevations
indicated within 0.01 foot for gravity piping and within 0,03 foot for all other piping.

Deviations Occasioned by Other Structures: Wherever obstructions not shown on the Plans are
encountered during the progress of the work and interfere to such an extent that an alteration in
the Plans is required, the Engineer shall have the authority to change the Plans and order a
deviation from the line and grade, or arrange with the Owners of the structures for the removal,
relocation, or reconstruction of the obstructions, If the change in Plans results in a change in the
amount of work by the Contractor, such altered work shall be done on the basis of payment to the
Contractor for extra work under the requirements ofthe General Conditions, or credit to the Owner
for less work. No deviations shall be made from the line and grade without the written consent
of the Engineer.

Interruption of Service: No drainage channel, storm sewer, or other utility shall be put out of
service without written approval of the Engineer and/or Owner.

Construction Drawings: The term construction drawings shall mean drawings, prints, descriptive
literature, test reports, samples, calculations, schedules, material lists and information and items
of similar meaning,

A. Submittals Required: The Contractor shall furnish to the Engineer and Authority for review
in accordance with the procedure outlined below, drawings and descriptive literature for all
matmfactured or fabricated products. Additional information such as special drawings,
schedules, calculations and curves, shall be provided as specifically requested by the Engineer
and/or Authority.,

B. Contractor's Review: The Contractor shall review and check drawings and submittals. He
shall indicate his approval by initials and date. The Contractor shall furnish the Engineer with
a minimum of five copies of all submittals. A transmittal form shall accompany each
submittal or group of submittals,

C. Engineer's Review: All submittals will be reviewed, stamped, and dated by the Engineer

lof 11




1.07

1.08

1.09

2.00

before they are returned to the Contractor, Acceptable submittals will be approved in writing
with one copy returned to the Contractor and the remaining copies retained by the Engineer.
Subrmittals requiring minor corrections before being acceptable will be so noted. Drawings
must be resubmitted for review and approval prior to installation or use of products.

D. Drawings for Construction: Drawings or other submittals not bearing the Engineer's review
notation shall not be issued to subcontractors or utilized for construction purposes. The
Contractor shall maintain at the job site a complete set of construction drawings bearing the
Engineer's review.

Threads: American Standard Pipe Thread shall be used for LP.S, threaded work. No screwed pipe
joints shall be caulked or connected with rope or packing of any kind. Burrs formed by cutting
tools shall be reamed out and, before installation, each section of pipe shall be examined to see
that it is clean and clear. Pipes shall be free from tool marks. When erecting plated, polished, or
soft-metal piping, friction wrenches shall be used exclusively. In "marking up" screwed joints,
Crane or Key White thread lubricant shall be used and applied to male threads only.

Supports and Anchors: Pipe supports, unless otherwise shown on the Plans, shall be provided at
the base of all risers, at intervals not to exceed 5 feet on all runs of pipe 2 inches and smaller in
diametet. Pipe run in groups shall be spaced equally and kept parallel throughout the length of the
run. Pipe abutting walls or ceilings shall be supported by Unistrut P1000 channels, Figure 650
pipe clamps and hanger rods if necessary.

For pipe over 2 inches, hangers shall be Grinnel Company No. 260.

For pipe 2 inches and less, hangers shall be Grinnel Company No. 97. All items shall be
galvanized,

Pipe supports shall be Grinnel Company No. 264, complete with proper size extension pipe and
floor flange.

Expansion bolts and inserts driven into concrete slabs for pipe hangers shall be installed without
injury to the structure.

Anchorage shall be provided for fittings where there is danger of pulling joint when under
pressure,

Governing Standards: All products and work shall be in accordance American Water Works
Association (AWWA) standards. In the absence of AWWA standards, work and materials shall
comply with applicable American Society for Testing and Material (ASTM), American National
Standards Institute (ANSI), National Sanitation Foundation, or other recognized staridards. Latest
revisions of all standards are applicable. All new pipes and related products must shall conform
fo ANSI/NSF Standard 61. If requested by the Authority, submit evidence that manufacturers
have consistently produced products of satisfactory quality and performance for a period of at least
two years.

MATERIALS

2of 11




2.01

2.02

2.03

2.04

2.05

General: Piping material shall be as herein specified unless otherwise shown on the Plans.
Standard Specification designations shall be the latest published designations.

Steel Pipe: Pipe 6 inches in diameter and smaller shall be designated black steef pipe (BS),
galvanized steel pipe (GS), and Schedule 80 seamless steel pipe (Sch 80 Seamless) and shall be
manufactured in accordance with ASTM A-120. The minimum class pipe shall be as designated
in the Plans.

Fittings shall be 125 pounds and threaded, unless otherwise shown on the Plans. Unions larger
than 3 inches shall be standard flanged unions. Welded fittings shall conform to ASTM A-234
with a wall thickness equal to or greater than the pipe wall. Mitered fittings shall conform to
AWWA C-208, Flanges shall be ASA-150. Welding shall be in accordance with AWWA C-206.

Pipe larger than 6 inches shall be designated STL and shall be manufactured in accordance with
AWWA C-201 or 202. Fittings shall be steel welded fittings ASTM C-208. Flanges shall be in
accordance with AWWA C-207, hub type. Welding shall be in accordance with AWWA C-206.

Pipe 6 to 12 inches shall be Schedule 40; 14 to 28 inches shall be Schedule 10; and 30 inches and
larger shall have a wall thickness of 5/16 inch (0.312"),

Cast Iron Pipe Fittings (CIP): Fittings shall be in accordance with ANSI A-21.10 and AWWA C-
110 for mechanical joints, ANSI A-21.11 for lock-type push-on joints and ANSI B-16.1 for
flanged joints. Sizes 3 inch through 12 inch shall have a pressure rating of 250 psi minimum and
sizes 14 inch and larger shall have a pressure rating of 150 psi minimum,

Flexible couplings shall be sleeve type with the middle stop removed. Couplings located
underground shall be Smith-Blair 431 for the sizes provided therein. Otherwise, underground
couplings shall be Smith-Blair 411 or Dresser Style 38 with a fusion epoxy coating, Above ground
couplings shall be Smith-Blair 411 or Dresser Style 38. Flanged coupling adapters, with anchor
studs and/or harnesses as indicated on the Plans, shall be Smith-Blair, Type 912 or Rockwell
International, Type 913, for nominal diameters from 3 to 24 inches. Anchorage across flexible
couplings with bent rods will not be permitted :

Ductile lron Pipe (DIP): Pipe shall be centrifugally cast ductile iron with the pipe barrel meeting
all quality requirements of AWW A Specification C-151. Ductile iron pipe shall have a bituminous
coating inside and outside, in accordance with AWWA C-104 standard thickness. Mechanical
joint and lock-type push-on joint pipe shall be as designated on the Plans and in no case less than
Class 50, Flanged ductile pipe shall be Class 53 minimum for sizes 3 inch through 18 inch and
Class 55 for 20 inch and larger sizes,

All fittings shall be mechanical joint for underground piping and flanged joint for above ground
piping. Allstandard fittings shall have a minimum Class 53 wall thickness rating, Compact "short
body" fittings shall meet ANSI A-21.53 standards and shall be Class 54 minimum. all fittings shall
have a minimum 350 psi pressure rating,

Copper Pipe (CU): Copper pipe shall be ASTM B-88-51, Type L. Pipe % inch in diameter and
larger shall be "hard-drawn" and smaller than ¥ inch shall be annealed. Fittings % inch and larger
shall be streamline solder joint fittings and smaller than % inch shall be flared. Connections to

Jof 11




2.06

2.07

2.08

2.09

2.10

2.11

other piping, tanks, and pumps shall be made with dielectric unions.

In "making up" joints in copper tubing lines, only torches for that purpose may be used. Common
blow torches will not be permitted.

Polyvinyl Chlorine Pipe (PVC): Polyvinyt chloride pipe for chlorine and chemical solutions shall
conform to Commercial Standard CS207-60, Type 1, with a minimum wall thickness
corresponding to Schedule 80 unless otherwise shown on the Plans.

All joints above ground shall be screwed and sufficient unions shall be used, so the piping can be
disassembled without the need to cut pipe.

For buried water lines, all newly installed pipes and related products must conform to American
National Standards Institute / National Sanitation Foundation (ANSI/NSF) Standard 61 and must
be certified by an organization accredited by ANSI as required by 290.44(z)(1) of the TCEQ rules,
All plastic pipe for use in public water systems must also bear the National Sanitation Foundation
Seal of Approval (NSF-pw) and have an ASTM design pressure rating of at least 200 psi or a
standard dimension ratio of 21 with single rubber gasket push-on joints or less as required in
290.44(a)(2) of the TCEQ rules. All 6" and 8" PVC pipe shall meet all requirements of AWWA
C-900, SDR 18 with rubber gasket push-on joints.

Polyethylene Pipe (PP): Unless stated otherwise in the plans, water laterals or service connections
shall be constructed using class 200, SDR 9 polyethylene which meets or exceeds P3408, ASTM
D-2737 (latest revision) and has NSF approval for potable water systems.

Gaskets: All gasket materials shall be Crane's "Cranite" 1/16 inch asbestos sheet packing. Gaskets
shall be coated with thread lubricant when being installed. Flange bolts shall conform to ASTM
A-307.

Galvanized Steel Pipe (GS): Pipe 6 inches in diameter and smaller shall be schedule 80 seamless
steel pipe manufactured in accordance with ASTM A-120, Fittings shall be 125 pounds and
threaded with American Standard Pipe Thread, unless otherwise shown on the Plans,

Gate Valves (GV): Gate valves shall be mechanical joint end, double dise, parallel seat, iron body,
bronze mounted, non-rising stem with O-ring stem seals, open left. Gate valves 3" through 12"
shall be designed for a water working pressure of 200 psi and a test pressure of 400 psi. Valves
14" and larger shall be designed for a water working pressure of 150 psi and a test pressure of 300
psi. Valves 4" through 12" will be designed for installing in a vertical position. Valves larger than
14" will be designed for a horizontal installation and equipped with bevel gearing, gear case,
tracks, rollers, scrapers and by-pass valves. Gate valves shall conform to AWWA standard
specification C-500, latest revision for "Ordinary Water Works Service" and shall be Mueller No.
A2380-20, American- Darling No. 55, or an approved equal.

Backflow Preventers: Backflow preventers shall be the reduced pressure type providing protection
during the emergency conditions of either back siphonage or backpressure or a combination of
both. Backflow preventers shall be certified by a nationally recognized testing laboratory as
conforming to current requirements of NSF/ANSI 372, ASSE® Listed 1013, ASSE 1013, AWWA
C 506, or USC-FCCC. The installation shall meet all applicable State and local codes.

4 of 11




2.12

2.13

2,14

2.15

216

Sizes 3/4-inch through 2-inch shall have bronze bodies with threaded connections and bronze
union on either side of the device.

Sizes 2-1/2 inch and larger shall be bronze or iron bodies with corrosion resisting moving parts and
trim and flange connections.

The device shall be equipped with three leak-proof test cocks. A fixed air gap, or funnel, shall be
installed at the relief port. A drain line shall be piped from the discharge side of the air gap and
shall be supported independently from the device. An auxiliary check valve and strainer shall be
installed up stteam of the device. Gate valves shall be installed upstream and downstream of the
device. Backflow preventers shall be manufactured by Zurn Wilkins (Model 375 AST), Watts
(No. 909 Series), Hersey, or equal.

Corporation Stops: Corporation stops shall be ground key type; shall be made of bronze
conforming to ASTM B 61 or B 62; and shall be suitable for the working pressure of the system.
Ends shall be suitable for solder-joint, flanged lead joint, or flared tube compression type joint.
Threaded ends for inlet and outlet of corporation stops shall conform to AWWA C 800; coupling
not for connection to flared copper tubing shall conform to ANSI B16.26.

Valve Boxes (VB): All gate valves shall be equipped with valve boxes. Valve boxes shall be
heavy roadway type. The valve boxes shall be cast iron two-piece slip or screw type with drop
covers. The valve boxes shall be adjustable to 6 inches up or down from the nominal required
cover over the pipe, Typical valve setting details are shown on the plans.

Tapping Sleeves and Valves (TS&V): Tapping sleeves shall be of the split sleeves, mechanical
joint type. Valves shall be gate valves furnished in accordance with the specifications shown
above, with flanged connection to the tapping sleeve and mechanical joint connection to the
branch pipe. The necessary bolts, glands, and gaskets shall be furnished. Tapping sleeves shall
be Mueller No. 615 or equal. Tapping crosses shall be Mueller No. 715 or equal. Tapping valves
shall be Mueller No. 667 or equal.

Tapping Saddles: Tapping saddles shall be ductile iron body type with O-ring gasket and alloy
steel straps, Connection shall be flanged or mechanical joint as required.

Fire Hydrants (FH): All hydrants shall be Mueller A-423 Centurians conforming to the
requirements of AWWA C 502 for 150 psi working pressure. Hydrants shall be the compression
type, closing with line pressure with a minimum valve opening of 5-1/4".

In the event of a traffic accident, the hydrant barrel shall break away from the standpipe at a point
above grade and in a manner which will prevent damage to the barrel and stem, preclude opening
of the valve, and permit rapid and inexpensive restoration without digging or cutting off the water.

The means for attaching the barrel to the standpipe shall permit facing the hydrant a minimum of
cight different directions. Hydrants shall be fully bronze mounted with all working parts of
bronze. Valve seat ring shall be bronze and shall screw into a bronze retainer. All working parts,
including the seat ring shall be removable through the top without disturbing the barrel of the
hydrant. The operating nut shall match those on the existing hydrants. The operating threads shall
be totally enclosed in an operating chamber separated from the hydrant barrel by a rubber O-ring

Sof 11




2.16

2.17

2.18

2.19

stem seal and lubricated by a grease or oil reservoir. A stop nut shall be positioned in the top
operating mechanism so that the valve cannot contact the bottom of the shoe when fully open.

Hydrant shall be a non-freezing design and provided with a simple, positive, and automatic drain
which shall be fully closed whenever the main valve is opened. Hose and pumper cormections
shall be breech-locked, pinned, and then caulked with lead; or threaded and pinned, to seal them
permanently into the hydrant barrel. Each hydrant shall have two 2-1/2 inch hose connections
using local fire district’s Standard Threads, and one 4 inch pumper connection with National
Standard threads, Equip each connection with cap and chain, Hydrants shall be furnished with
a mechanical joint shoe connection to the spigot of the 6-inch hydrant lead. Minimum depth of
bury shall be 4.5 feet. Provide extension section where necessary for vertical installation and in
accordance with manufacturer's recommendations, All outside surfaces of the barrel above grade
shall be painted with Koppers Glamortex 501 enamel or equal in a color to be selected by the
Owner.

Check Valves: All check valves for clean water shall be series 1400 wafer style silent check valves
as manufactured by Val-Matic or approved equal. Check valves in wastewater applications shall
be weighted lever swing checks with resilient seats and epoxy coated cast iron bodies as
manufactured by Val-Matic or approved equal.

Sludge Valves: All sludge valves shall be resilient-seated, cast iron eccentric plug valves as
manufactured by Val-Matic or approved equal.

Supports and Anchors: Pipe supports, unless otherwise shown on the Plans, shall be provided at
the base of all risers, at intervals not to exceed five feet on all runs of pipe two inches and smaller
in diameter. Pipe run in groups shall be spaced equally and kept parallel throughout the length of
the run, Pipe abutting walls or ceilings shall be supported by Unistrut P1000 channels with Figure
650 pipe clamps and hanger rods if necessary. For pipe over two inches, hangers shall be Grinnel
Co. No. 260. For two inches and smaller, hangers shall be Grinnel Co. No. 9 (Galvanized). Pipe
supports shall be Grinnel Co. No. 264, complete with proper size extension pipe and floor flange.
Expansion bolts and inserts driven into concrete slabs for pipe hangers shall be installed without
damaging the structure. Anchorage shall be provided for fittings where there is a danger of pulling
joint when under pressure.

Pressure Reducing Valves (PRV): The Pressure Reducing Valve shall maintain a constant
downstream pressure regardless of changing flow rate and/or inlet pressure. The valve shall be
hydraulically operated, single diaphragm-actuated, globe or angle pattern with a ductile iron body.
The valve shall consist of three major components: the body, with seat installed; the cover, with
bearings installed; and the diaphragm assembly. The diaphragm assembly shall be the only moving
part and shall form a sealed chamber in the upper portion of the valve, separating operating
pressure from line pressure. Packing glands and/or stuffing boxes are not permitted and there shall
be no pistons operating the main valve or pilot controls.

The pressure reducing pilot control shall be a direct-acting, adjustable, spring-loaded, normally
open, diaphragm valve designed to permit flow when controlled pressure is less than the spring
setting, The pilot control is held open by the force of the compression on the spring above the
diaphragm, and it closes when the delivery pressure acting on the underside of the diaphragm
exceeds the spring setting. The pilot control system shall include a fixed orifice. No variable

6of 11




3.00

3.01

3.02

orifices shall be permitted. The pilot system shall include an opening speed control on all valves
as standard equipment. All PRVs shall be Cla-Val 90-01

PLUMBING

General: The Conractor shall furnish and install all piping, valves, fittings, and accessories to
provide a complete plumbing installation as shown on the Plans and as specified. All materials
shall be new and undamaged, and shall conform to the Specifications and to applicable codes.

Rules and Regylations: All work and materials shall be in full accordance with the latest rules and
regulations of the National Fire Prevention Association and the State Fire Marshal; the safety
orders of the State Division of Industrial Safety; the National Electric Code; the Uniform Plumbing
Code published by the Western Plumbing Officials Association; and other applicable local or state
laws or regulations. Nothing on the Plans or in the Specifications is to be construed to permit
work not conforming to these codes,

When the Specifications call for materials or construction of a better quality or larger size than
required by the above mentioned rules and regulations, the provisions of these Specifications shail
take precedence over the requirements of the said rules and regulations.

The Contractor shall furnish, without any extra charge, any additional material and labor when
required by the compliance with these rules and regulations, though the work may not be
mentioned in these particular Specifications or shown on the Plans,

Spaces are provided in the design for the construction of the building to install the plumbing work
and the Contractor shall keep all pipe within the furring lines established on the Plans, unless pipes
are shown exposed,

All pipes shall be run in the approximate locations shown and shall be of sizes given on the Plans.
Unless otherwise shown, pipelines shall be run parallel to, or at right angles to, the structure.
Piping must be offset wherever necessary to obtain head room. In all cases, pipelines shall be
installed to conform to the actual conditions found in the building such as offsetting to clear
structural members, etc.

Holes for pipes through walls, domes, or ceiling shall be lined with 24-gauge palvanized steel
sleeves with /4 inch flanges on each end. where pipes pass through walls, ceilings, or floors, they
shall be fitted (in lavatory and chiorine rooms) with chrome-plated plates. Plates must be securely
held in position allowing enough clearance for expansion.

Pipes through the roof shall be flashed and made watertight using SEMCO 6 pound seamless lead
flashing with 6 inch shirt-and-caulk type counter flashing sleeve.

Wherever changes in sizes of piping occur, the changes shall be made with reducing fittings, as
the use of bushings will not, in general, be permitted. Eccentric reducing fittings shall be used
wherever necessary to provide free drainage of lines,

All "borizontal" drain pipes within the building shall have a minimum of 1/4 inch pitch per foot,
unless otherwise marked or required to obtain the indicated inverts.

7of 11




3.03

4.00

4.01

Cleanouts shall be installed where required or whete indicated on the Plans. No ¢leanouts or
valves shall be installed in inaccessible places. Where valves, traps, or cleanouts are installed in
furred ceilings or walls, the Contractor shall furnish and install access plates and frames in the
furring. Traps shall be capable of being disassembled without cutting the pipe.

The Contractor shall thoroughly clean all plumbing fixtures and trim free from rust, dit, etc.,
before any covering or painting is done or the system put in readiness for final inspection.

The Contractor shall protect all vitreous-finished surfaces or fixtures with heavy paper plaster
hereon, or by other means, throughout the period of construction.

The piping system shall be flushed out until it is thoroughly clean in the judgment of the Engineer.

All openings into pipes shall be effectively capped to keep foreign matter out while under
construction.

After the completion of all work, all resulting debris shall be removed to leave the entire work in
a complete and undamaged condition and the system adjusted to proper operation.

Materials:

Fixtures: Fixtures are specified on the Plans.

Floor Drains and Traps: Floor drains shall be cast iron as manufactured by mumber as shown on
the Plans. Traps shall be cast iron and shall be installed as near as possible to the unit which they
service.

Dielectric Fittings: Shall be provided wherever dissimilar metals are connected.

INSTALLATION OF PRESSURE LINES:

General All pipe and fittings shall be carefully examined for defects and no piece shall be installed
which is shown to be defective. Special care shall be taken to avoid leaving bits of wood, dirt and
foreign particles in the pipe.

Every precaution shall be taken to prevent foreign material from entering the pipe while it is being
placed in the line. In the trench to prevent getting earth into the pipe, the Engineer may require
that, before lowering the pipe into the trench, a heavy, tightly woven canvas bag of suitable size
shall be placed over each end and left there until the connection is made to the adjacent pipe.
During laying operations, no debris, tools, clothing, or other materials shall be placed in the pipe.

Attimes when pipe laying is not in progress, the open ends of pipe shall be closed by a watertight
plug or other means approved by the Engineer.

Pipe shall be laid with the bell ends or coupling ends facing in the direction of the laying unless
directed otherwise by the Engineer or specifically indicated on the Plans.

All pipe shall be carefully placed and supported at the proper line and grade, and shall be gloped

gof 11




5.00

5.01

6.00

6.01

6.02

6.03

to permit drainage. Minor adjustment may be necessary to avoid architectural and structural
features. Major relocations shall be approved by the Engineer. Minimum earth cover shall be
30 inches, unless otherwise shown on the Plans,

Sufficient screw unions, flanges, joints, or flexible couplings shall be used to allow the convenient
removal of any run of pipe without removing adjacent runs or equipment. Where practicable,
make-up joints have been indicated on the Plans; however, omission of these joints from the Plans
does not excuse the Contractor from their installation, Wherever a pipe larger than 3 inches in
diameter is cast or grouted in place and passes from concrete to earth, a flexible coupling must be
used on the earth side. Bare metal pipe passing from concrete to earth shall be wrapped with
Scotch Wrap 60 for 3 inches cach side of the concrete face on the earth side, All metal pipe below
ground shall be wrapped with 4-mil polyethylene.

INSTALLATION OF GRAVITY LINES:

General: Wherever possible, the Contractor shall avoid the distribution of pipe to the trench site
too far in advance of the laying operations. The Contractor shall exercise care in the unloading
of the pipe so as to avoid damage caused by the unloading operations.

Immediately preceding the laying of a length of sewer pipe, it shall be visually checked for
damage, defects, and to ensure that the inside of the pipe is clean and free from debris,

Both bell and spigot shall be clean before the joint is made, and care shall be taken that nothing
but the joint-making material enters the joint.

If water is encountered in the trench, it shall be kept below the bottom of the bell of the pipe.
Should the water, through neglect or otherwise, rise in the trench before the jointing operation is
completed, the annular space in all pipe so affected shall be freed of all water and foreign matter
and thoroughly cleaned before completing the jointing operation.

When pipe laying is not in progress, the forward end of the pipe shall be kept effectively closed
with an approved temporary barricade.

CLEANING, DISINFECTION AND TESTING

General: Pressure and gravity lines shall be cleaned of all foreign matier and tested in the presence
of and to the satisfaction of the Engineer. Leakage shall be corrected or, in the case of the sewer
lines, shall be brought within the allowable limit at the Contractor's expense.

The Contractor shall furnish the necessary pumps, labor, equipment and materials and shall
perform the required tests of the completed system before the system is placed in operation or
connected to other lines. '

Cleaning: The gravity and pressure lines shall be flushed clean prior to testing or disinfection.

Disinfection: Potable water systems shall be disinfected in accordance with AWWA C-651
"Procedure for Digsinfecting Water Mains,"

9of 11




6.04

6.05

Testing: Testing shall be in accordance with TCEQ rules and guidance,

Water Mains: All testing of pipe shall be done under the supervision of the Inspector. The test
section shall be bled of air and presoaked in a manner and for a time determined by the Inspector.
The Contractor shall furnish all equipment and materials for the testing and shall perform such
tests as follows:

a)
b)

d)

Duration: The duration of the hydrostatic test shall be a minimum of four (4) hours.

Pressure: The test pressure shall be 150 psi actual hydrostatic pressure on the lowest point in
the test section. The pressure gauge shall be no more than 30 feet above or below the lowest
point; the gauge reading shall compensate for the actual difference in elevation and any
movement (change in elevation) of the gauge shall necessitate beginning the test again. The
actual hydrostatic pressure shall not exceed 155 psi at any time and not be less than 145 psi
for more than 15 minutes. Every effort will be made to maintain an average pressure of 150
psi at the lowest point in each test section throughout the test.

Allowable Leakage: The maximum allowable leakage for push-on joints is the number of
gallons per hour as determined by the following formula:

Q=({LYD)(P 0.5 where: Q= Quantity of makup water in gallons/per hour
148,000 L= Length of pipe section being tested in feet
D= Nominal diameter of the pipe in inches
P= Squareroot of the average test pressure during the
hydrostatic test in psi.

Filling Rates: Maximum filling rates in gallons per minute equivalent to filling velocities of
1 foot per second, for pipes flowing full.

Nominal Size Flow Rate O (gpm)
4 9.8
6 14,7
g 19.6
10 24.5
12 294
14 34.3
16 39.2
18 44,1

20 49.0
24 58.8
27 66.1
30 734
33 80.8
36 88.1
42 102.8
48 117.5

10of 11




6.06

6.07

6.08

6.09

7.00

7.01

7.02

8.00

Air Piping: Air piping shall be tested for a period of four (4) hours at 100 psi or 1.5 times the
operating pressure. There shall be no drop in pressure allowed.

Chlorine Solution Piping: Chlorine solution piping shall be tested with air for a period of four (4)
hours at a pressure of 100 psi, There shall be no leakage allowed.

Gravity Lines: The pipeline shall be completely filled with water for its complete length or by
sections as determined by the Engineer. Iftested for its complete length, the maximum head at any
point shall not exceed 25 feet unless otherwise indicated. Iftested in sections, the manholes in the
test section shall be completely filled with water. After the pipeline has been filled and allowed
to stand for 24 hours, the amount of exfiltration shall be calculated. any amount in excess of 200
gallons per inch of inside pipe diameter per mile per day shall be cause for rejection,

Marking Tape: Detectable mylar marking tape will be installed over all non-metallic pipelines.
Care shall be taken to insure that the buried marking tape is mylar encased aluminum foil. Test
data for the tape shall be provided on request,

PIPE INSULATION

Piping: All piping 2 inches and smaller, and all exposed chemical feed, water supply, washdown
and coppet pipelines regardless of size, shall be insulated. Split ¥ inch round insulation shall be
used with a split PYC pipe covering utilizing galvanized metal straps as required. For piping that
is not straight run, the insulation shall be pre-molded sectional urethane with aluminum wrap.

Valves: Valves and flanges which are an integral part of insulated lines shall be insulated with
prefabricated urethane insulation covers as manufactured by Southwest Insulators, Inc. Covers
shall be wired in place. All voids shall be made solid by pouring liquid urethane in the valve and
flange covers. The covers shall be finished with black glass fab and sealed with a coat of Foster
60-26 weatherproofing. Refer to Plans for those valves larger than 2 inches that require insulation.

MEASUREMENT AND PAYMENT: No separate payment for work performed under this item. "
Include cost of same in contract prices bid for item of which this work is a component part, or
include in yard piping.

11 of 11




1.00

1,01

1.02

1.03

2.00

2,01

2.02

2.03

ITEMNO. 5
WASTEWATER TREATMENT PLANT
GENERAL

General: The equipment manufacturer shall furnish for installation One (1) activated sludge
treatment unit including all necessary equipment required for operation as described in these
specifications. The new train consisting of aeration basin, clarifier, and sludge holding shall be
designed to treat 100,000 gallons per day (GPD) of raw residential sanitary sewage containing 250
mg/l BOD; and 200 mg/I TSS with a two hour peak flow of 3 Q.

Principal Equipment: The principal items of equipment to include all process piping (including
valves), scum, sludge collection, waste sludge pump, air supply and distribution system, chlorination
system, flow metering with recording capabilitics, and any accessory equipment included as a part
of this specification. All equipment covered in this specification shall be furnished by a single
manufacturer regularly engaged in production of this type equipment. The manufacturer shall be
solely responsible for integrating all systems into a working system and shall be responsible for all
startup and warrantee,

Regulatory Compliance; All equipment shall also be furnished to the engineer's specifications, and
in accordance with applicable Texas Commission on Environmental Quality (TCEQ) Chapter 217
Design Criteria and the National Electric Code.

STRUCTURE

General: The plant shall be divided into zones as shown on the drawings. Steel plate and shapes
shall be structural grade A-36, 1/4" minimum, and shall be joined by electric arc welding. Where
required for strength or leak proofing, the weld shall be continuous and watertight.

Aecration Tanks: The inside length of the rectangular aeration/digester tank shall be as shown on the
drawings.

A. Operating Water Depth: Shall be 10 feet 6 inches.

B. Volume: The volume of the aeration zones shall be as follows:
1. Aeration tank: 6,950 Ft*
2. Digester: 2,002 Ft ?

C. Air Drops: Each tank shall have aeration diffuser droplines to provide air for mixing and
proper aeration.

Clarifier: One (1) circular, flat-bottomed tank shall serve as a clarifier. Each cylindrical tank shall
serve.as a clarifier with center inlet and peripheral discharge. The inside diameter shall be 180" and
the side water depth shall be 10 feet (based on the top of grout at outside of tank to mean water level).
Overflow rate at average daily flow shall be 133 gallons/day/square foot. An influent-loading well
of 4 diameter by 6’ tall shall be provided to dissipate influent velocity and prevent short-circuiting,
A 6" loading pipe shall be installed from the acration zone to the loading well. The manufacturer

lof 4




2.04

2,05

shall furnish a 8" gate valve on the inlet to the loading pipe to allow drawing of clarifier for service
without draining the aeration tank,

Al Grout: The bottom of the clarifier shall be concrete with grout fill conforming to a 1 to 24
slope as shown by the drawings. The general contractor, using the collector as a guide for
final finishing shall install the concrete.

B. Equipment: The equipment manufacturer shall provide mechanical sludge and scum
collector. The collector arms shafl be driven by a triple reduction gear system. The system
shall consist of a single reduction worm gear drive with a flange-mounted motor, clutch with
adjustable spring loaded adjustment, and planetary main gear drive.

1. Gear drives used in this system shall be commercial drives with parts locally
available from PT distributors. The equipment manufacturer shall guarantee that
parts and service are available with a 50-mile radius of this installation.

2. The output shaft of the main gear drive requiring no external bearings shall support
the entire collection assembly.

3. The gear drive shall be equipped with a “zero speed” sensor to automatically
disconnect illuminate an alarm light should the drive cease to rotate for any reason.

4, Scum collection shall be via skimmer arm with flexible wiper which deposits scum

in a full width collection box with beach for removal by airlift pump.

C. Sludge Collection: Sludge Collection shall be via adjustable PVC scrapers at the bottom of
the clarifier. Blades shall be attached to the support atms, arranged to convey settled sludge
to a center collection hopper. Sludge from the hopper will be air lifted to the Aeration Zone
in the normal mode.

D. Weir: Clarified liquid shall pass over an adjustable weir plate into the efffuent trough. The
weir shall be 11-gauge stainless steel plate. The effluent trough shall be an integral part of
the clarifier wall as shown on the drawings. A scum baffle shall be installed inside the weir
plate.

E. Ailift Pumps: Airlift pumps for sludge and scum shall be sized as shown under PIPING,

Access Walkway: Prefabricated walkway shall be provided for access to the clarifier drive unit, and
to cover the entire area of aerated tanks. The structure shall be adequate for concentrated loads at
the drive mechanism as well as live and dead encountered during normal operation (minimum 150
# lineal foot live load). Continucus handrails shall be provided around clarifier walkway a periphery
of aeration tanks, walkway surface shall be 1x1-1/8" galvanized bar grate,

The aeration tanks and effluent holding tanks shall be completely covered with grating the same as
used on the clarifier bridge.

Air Supply and Distribution: The equipment manufacturer shall provide three (3) blowers as
manufactured by FPZ each blower shall be rated at 471 CFM @ 4.5 PSI, Model Number K09-MS,
Blowers are complete with 20 HP 3000 RPM 3 ph/60hz/(208) volt horizontal TEFC motors. Blowers
and motors shall be furnished fully assembled on a common steel base plate for installation on rack
on side of treatment plant tank as shown. Each blower combination shall be complete inlet filter
silencer, pressure relief valve, and flexible piping connections.

2of 4




3.00

3.01

3.02

3.03

4.00

4.01

4.02

4,03

5.00

Air distribution on the plant shall be via steel pipe. (Plastic pipe shall not be aliowed for air
distribution or drop pipes.) Diffusers for process air shall be connected to the main Air Header
through removable droplines located as shown on drawings. Diffusion devices shall be coarse bubble
type with a minimum oxygen transfer efficiency of 5% at 20 CFM. The diffuser matcrial shall be
304 stainless steel and inert. The drop pipe shall consist of galvanized schedule 40 steel pipe and be
removable by one man without the use of hoists, Diffuser submergence shall be 9-6".

Diffusers shall be of the sparger type and have six air release slots designed to be non-fouling,
Diffusers shall include defector plate to increase diffuser efficiency. Each drop line shall include
clean out tee, which will permit “rodding” from above to clear any blockages

PIPING: .
Piping: All piping required for the process located inside the limits of the plant structure shall be
furnished by the manufacturer. Pipe stub-outs shall be provided to the exterior wall for connection
to the external piping. Pipe sizes shall be as follows:

A Influent: 8"

B. Effluent: 8"

C. Clarifier Loading: 8"

Airlift Pumps: Airlift pumps shall be schedule 40 galvanized steel completed with stainless steel air
supply line, valves and supports. Sizes shall be:

A, Return Sludge Adrlift; 4"

B. Scum Discharge From Clarifier; 3"

Valve Operators: All valve operators and/or automatic controls shall be accessible to the operator
from the walkway and/or outside wall,

CHLORINATION/FLOW METERING SYSTEM:

Chloring Contact Tank: Inside dimensions of the chlorine contact tank shall be as shown on
drawings. Steel baffles shall be furnished by the manufacturer installed in the tank to promote plug
flow. Existing liquid chlorine system shall be modified to dose in the new chlorine contact chamber.

Flow Meter: Efftuent flow shall be metered using ultrasonic level measurement over a “V” notch
weir, Meter to be as manufactured by Seimens, Inc, and be capable of displaying flow in GPM,
provide flow totalizing, and 4-20 mA signal for driving chlorine feed pump and flow recorder,

Flow Recorder: Flow recorder shall be as manufactured by Honeywell, Model DR 4500. Charis shall
be 12” circular and shall be programmable to allow operator to print charts from as little as 8 hours,
to a maximum of 30 days; and be capable of displaying flows of 0 to 210 GPM, also programmable
to provide operator flexibility.

ELECTRICAL:

Jof 4




5.01  Electrical Equipment: The manufacturer shall provide the controls for the blowers, sludge scraper
mechanism, and flow meter. These controls shall be enclosed in three (3) NEMA 3R panels.

6.00 PAINTING/CORROSION PROTECTION:

6.01  Painting: Fabricated steel items not galvanized or plated will be finish painted. Below water items
will be coated with coal tar polyurethane, “Corothane IT, moisture cure paint” specifically designed
for sewage treatment plant service (manufacturer Sherwin Williams, or equal),

All steel items not welded to the tank shall be hot dip galvanized or stainless steel.

40f 4




1.01

1.02

1.03

1.04

1.05

ITEM NO. 6
ELECTRICAL

General Conditions: The drawings and specifications of other sections of this contract, as well as
supplements issued thereto, information to bidders and pertinent documents issued by the Owner's
representative are a part of these drawings and specifications and shall be complied with in every
respect, All of the above documents will be on file at the office of the Owner's representative and
shall be examined by all bidders. Failure to examine all documents shall not relieve the
responsibility or be used as a basis for additional compensation due to omission of details of other
sections from the electrical documents. The Contractor shall be responsible for visiting the site,
checking existing condition, and ascertaining the conditions to be met for installing the work and bid
accordingly.

Scope; The Contractor shall furnish all work, labor, tools, superintendence, material, equipment and
operations necessary to provide for a complete and workable electrical system as defined by the
confract documents. It is intent of the contract documents that upon completion of the electrical
work, the entire system shall be in a finished, workable condition.

All work that may be called for in the specifications but not shown on drawings; or, all work that
may be shown on drawings but not called for in specifications, shall be performed by the Contractor
agif described in both. Should work be required which is not set forth in either document, but which
work is nevertheless required for fulfilling of the intent thereof; then, the Contractor shall perform
all work as fully as if it were specifically set forth in the current documents.

Definition of Terms: The definition of terms used in contract documents shall be in accordarnce with:

Underwriters Laboratories, Inc.

National Electrical Manufacturers Association
American National Standards Institute
Insulated Power Cable Engineers Association
National Electrical Code

National Fire Protection Association

Permits, Codes and Utilities; The contractor shall secure all permits, licenses, and inspections as
required by all authorities having jurisdiction. Give all notices and comply with all laws, ordinances,
rules, regulations and contract requirements bearing on the work. The minimaum requirements of the
electrical system installation shall conform to the latest edition of the National Electrical Code as
well as state and local codes,

Codes and ordinances having jurisdiction and specified codes shall serve as minimum requirements;
but, if the contract documents indicate requirements which are in excess of those minimum
requirements then the requirements of the contract documents shall be followed. Should there be
any conflicts between the contract documents and codes, or any ordinances, report these with bid.
Determine the exact requirements for the utility service connections and metering facilities as set
forth by the utilities that will serve the project, and pay for an perform all work as required by those
utilities.

Standards: All materials and equipment shall conform to the requirements of the contract
documents. They shall be new, free from defects, and they shall conform to the following standards

1aof 17




1.06

where these organizations have set standards:

Underwriters Laboratories, Inc. (UL)

National Electrical Manufacturer's Association (NEMA)
American National Standards Institute (ANSI)

Insulated Cable Engineers Association (ICEA)

All material and equipment, of the same class, shall be supplied by the same manufacturer unless
specified to the contrary. Allproducts shall bear UL labels where standards have been set for listing,

Shop Drawings and Submittals: Shop drawings shall be taken to mean detailed drawings with
dimensions, schedules, weights, capacities, installation details and pertinent information that will
be needed to describe the material or equipment in detail. Submittals shall be taken to mean catalog
cuts, general descriptive information, catalog numbers and manufacturer's name.

Submit six copies for review within sixty (60) days after notice to proceed, all shop drawings and
submittals as hereinafter called for. If shop drawings and submittals are not received in sixty (60)
days, the Owner's representative reserves the right to go directly to the manufacturer for the
information and any expense incurred shall be borne by the Contractor.

Review of submittals or shop drawings shall not remove the responsibility for furnishing materials
or equipment of proper dimensions, quantity and quality; nor will such review remove responsibility
for errors in shop drawings or submittals.

Failure to process submittals or shop drawings on any item and/or items specified shall make the
Contractor responsible for suitability of the item and/or items, even though the item and/or items
installed appear to comply with the contract.

The Contractor assumes zl costs and Habilities which may result from the ordering of any material
or equipment prior to the review of the shop drawings or submiitals, and no work shall be done until
the shop drawings or submittals have been reviewed. In case of correction or rejection, resubmit
until such time as they are accepted by the Owner's representative and such procedures will not be
cause for delay. After final review, supply up to six (6) copies, if requested.

Submittals and shop drawings shall be compiled from the manufacturer's latest product data. Should
there be any conflicts between this data and the contract documents, report this information for each
submittal and/or shop drawing. Shop drawings and submittals will be returned unchecked if the
specific items proposed are not clearly marked, or if the general's approval stamp is omitted.

When requested, furnish samples of materials for acceptance review. Ifa sample has been reviewed
and accepted, then that item of material or equipment installed on the job shall be equal in quality
to the sample; if it is found that the installed item is not equal then replace all such items with the
accepted sample equivalent. Materials to be submitted are as follows:

Motor Controllers
Disconnect Switches
Lighting Fixtures
Wire

Conduit and Fittings
Heat Trace Equipment

S b v

2of 17




1.07

2.01

2.02

2,03

7. Wiring Devices
B. Level Transmitters
10. Control System

Acceptance and Substitutions: All manufacturers named are a basis as a standard of quality and
substitutions of any equal product will be considered for acceptance. The judgment of equality of
product substitution shall be made by the Engineer. Substitutions after award of contract shall be
made only within sixty (60) days after the notice to proceed. Furnish all required supporting data.
The submittal of substitutions for review shall not be cause for time extensions, Where substitutions
are offered, the substituted product shall meet the product performance as set forth in the specified
manufacturer's current catalog literature, as well as meeting the details of the contract documents.

The details on the drawings and the requirements of the specifications are based on the first listed
item of material or equipment; if any other than the first listed material or equipment is furnished,
then assume responsibility for the correct function, operation, and accommodation of the substituted
item. In the event of misfits or changes in work required, either in this section or other sections of
the contract, or in both, bear all costs in connection with all changes arising out of the use of other
than the first listed item specified.

Excavation and Backfilling: The Contractor shall do all excavating and backfilling necessary for the
installation of the work. This shall include shoring and pumping in ditches to keep them dry untit
the work in question has been installed. All shoring required to protect the excavation and safeguard
employees shall be properly performed. All excavations shall be made to the proper depth, with
allowances made for floors, forms, beams, piping, finished grades, ete, Ground under conduits shall
be well compacted before conduits are installed, All backfilling shall be made with selected soil;
free of rocks and debris and shall be pneumatically tamped in six inch (6") layers to secure a field
density ratio of 90%. All excavated material not suitable and not used in the backfill shall be
removed offsite at the Contractor's expense.

The Contractor shall field check and verify the locations of all underground utilities prior to any
excavating, Avoid disturbing these as far as possible. In the event existing utilities are broken into
or damaged, they shall be repaired so as to make their operation equal to that before the trenching
was started.

Where the excavation requires the opening of existing walks, drives, or other existing pavement,
these facilities shall be cut as required to install new lines and to make connections to existing lines.
The sizes of the cuf shall be held to a minimum consistent with the work to be installed. After
installation of new work is completed and the excavation has been backfilled in accordance with
above, repair existing walks, drives or other existing pavement to match existing installation.

Cutting and Patching: Cutting and patching required under this section shall be done in a neat
workmanlike manner. Cutting lines shall be uniform and smooth, Concrete saws shall be used for
large cuts in concrete and use core drills for small round cuts in concrete. Where openings are cut
through masonry walls, provide lintel or other structural supports to protect the remaining masonry.
Adequate support shall be provided during the cutting operation to prevent damage to masonry.
Where large openings are cut through metal surfaces, attach metal angles around the opening,
Concrete openings that are to be patched shall be filled with non-shrinking cementing compound.
Finished concrete patching shall be troweled smooth and shall be uniform with surrounding surfaces.

Waterproofing: Provide waterproof flashing for each penctration of exterior walls and roof,

Jofl7




2.04

2.05

2.06

3.01

3.02

4.01

Flashing for conduit penetrations through built-up roofs shall be made with pitch pans filled with
pitch. Conduit penetrations through poured concrete roofs shall be made with sleeves and annulys
caulked. Penetrations through walls at below ground elevations shall be waterproofed by conduit
sealing fittings or other methods as indicated. Interiors of raceways that are likely to have water
ingress such as runs from hand-holes into below-grade installations shall have waterstops installed
to prevent water from entering into installations,

Equipment Protection: The contractor shall provide suitable protection for all equipment, work and
property against damage during construction and shall assume full responsibility for material and
equipment stored at the site. Conduit openings shall be closed with caps or plugs during installation,
All outlet boxes and cabinets shall be kept free of concrete, plaster, dirt, and debris. Equipment shall
be covered and tightly sealed against entrance of dust, dirt, and moisture.

Clean-up: The Contractor shall remove all temporary labels, dirt, paint, grease and stains from alf
exposed equipment. Upon completion of work, clean equipment and the entire installation so as to
present a first class job suitable for occupancy. No loose parts or seraps or equipment shall be left
on the premises. Equipment paint scars shall be repaired with paint kits supplied by the equipment
manufacturer, or with an approved paint. At completion ofwork all equipment interiors shall be free
from dust, dirt, and debris.

Tests: All equipment shall be put through a trial run-in test to ascertain the performance complies
with the intent of the specifications. All run-in tests shall be made in the presence of the Engineer.

Record Drawings: At the start and during the progress of the job, keep one separate set of blueline
prints for making construction notes and mark-ups. Conduit routing and wiring runs shall be shown
as constructed with each identified, All deviations from the contract documents shall be noted. A
set of marked-up drawings shall be submitted for review.

Opetations and Maintenance Manuals: Six (6) weeks prior to the completion of the project, compile
an operations and maintenance manual on each item of equipment. These manuals shall include
detailed instructions and maintenance, as well as spare parts lists. Submit six (6) copies for review.

PRODUCTS:

A, Raceways

1. Above ground conduit shall be hot dipped galvanized rigid steel and shall comply
with ANSI C90.1, Federal Specification UWC-S81-D and UL Standard UL-6.

2. Below grade conduit and interior of laboratory and chemical rooms shall be non-
metallic rigid PVC Schedule 40, rated 90°C and conform to NEMA TC-2 and UL-
651 standards. Transitions to above ground to be made with PVC coated rigid
metallic same as above,

3. Connections to miotors shall be made using liquid tight flexible conduit and shall
consist of galvanized flexible interlocking steel core with thermoplastic cover.

B. Conduit Fittings

1. NEMA 1 locknuts for indoor rigid metallic conduit shall be galvanized steel.

4 of 17




Outdoor field applied hubs for sheet metal enclosures shall be galvanized steel ring,
nylon throat, threaded NPT insert and shall be MYERS "SCRU-TITE", or equal.

Conduit hubs for non-metallic enclosures shall be fiberglass polyester reinforced
with galvanized steel core, complete with locknut and grounding bushing and shall
be Square D Type NH, or equal.

Rigid metallic conduit chase nipples, slip fittings, unions, reducers shall be hot
dipped galvanized steel.

Rigid metallic conduit grounding bushings shall be hot dipped galvanized steel with
threaded hub, nylon insulated throat, and ground lug.

Liquid tight flexible conduit fittings shall be hot dipped galvanized steel body with
internal locking ring.

Conduit Bodies and Boxes

1.

Conduit bodies such as "C", "LB", "T" and the like pulling fittings shall be zinc
coated with sand-cast malleable iron. Covers shall be gasketed cast metal with
stainless steel cover screws and clamp style attachment. Furnish Crouse-Hinds
Form 7, or equal.

Conduit bodies such as "GUA", "GUAT", "GUAL", and the like pulling/splicing
fittings shall be zinc coated malleable iron with threaded cast metal zinc coated
covers, All such conduit bodies shall be Crouse-Hinds GU/EA series, Appleton
"GR" series, or equal.

Cast metal outlet boxes, pull boxes, and junction boxes whose volume is smaller
than 100 cubic inches, and cast metal device boxes, shall be zinc coated sand-cast
malleable iron. All boxes shall have threaded hubs. Furnish Crouse-Hinds "FD"
style Condulets, Appleton "FD" style Unilets, or equal.

Covers for cast metal boxes shall be gasketed cast metal covers with stainless steel
SCrews.

Wire and Cable

1.

All conductors shall be soft-drawn, stranded annealed copper that meets ANSI 44,
ASTM B3-74/38-72.

Insulation for all 480V conductors in sizes larger than #3/0 AWG shall be insulated
with ethylene propylene rubber and shall have chlorosulfonated flame retardant
outer jacket. All such wire shall be type RITH, RHW, USE, VW-1. Furnish
Okonite "Okolon", Rockbestos "Firewall", or equal.

Insulation for all 486V conductors in sizes #3/0 AWG and smaller shall be cross-

linked polyethylene. Furnish type RHH, RHW, USE wire, Okonite "X-Olene", G.E.
"Vulkene", or equal.

5of17




All power signal-conductor cables shall be factory pigmented black insulation,

Insulation for all 120/240V conductors, insulated equipment grounding conductors
and control conductors shall be cross-linked polyethylene. Furnish type XHHW
wire, Okonite "X-Olene", G.E, "Vulkene", or equal.

Multiconductor shielded cables shall be polyethylene insulated tinned copper
conductors within an aluminum-polyester shield tinned copper drain wire and a
chrome PVC jacket. Shield shall provide 100% coverage. Cables shall be UL style
2092 and shall be Belden Beldfoil #8760, or equal, with number of conductors
shown.

Multiconductor signal cables shall consist of pairs of insulated copper canductors,
size and number of pairs as indicated cabled together using polyethylene filler cords
wherenecessary. The cabled assembly shall be wrapped with a clear polyester tape.
The integral supporting messenger shall be 1/4" (7 strand) class A galvanized extra
high strength steel with a minimum breaking strain of 6650 Ibs. The messenger
shall be flooded with a rubber-asphalt compound for corrosion protection and shall
comply with sections 10 and 11 of IMSA specifications 19-3 or 20-3. Overall
jacket shall have a black sunlight resistant overall jacket. The cable core and
messenger shall be assembled to form a figure 8 construction.

Connectors

1.

Mechanical connectors shall be copper alloy bolted pressure type with bronze
hardware.

Insulated spring-wire connectors, "wire-nuts", for small building wire taps and
splices shall be plated spring steel with thermoplastic jacket. Connector shall be
rated at 150°C continuous. Furnish 3M "Hyflex", T&B "PT", or equal.

Insulated sef-screw connectors shall consist of copper body with flame-retardant
plastic insulated shield, Furnish Ideal, T&B, or equal.

Connectors for control conductor connections to screw terminals shall be crimp-
type with vinyl insulated barrel and tin-plated copper ring-tongue style connector.
Furnish T&B "Sta-kon", 3M "Secotchlok", or equal.

Insulating Products

1.

Tape products shall be furnished as hereinafter specified and shall be Plymouth,
Okonite, F.E., 3M, or equal.

General purpose electrical tape shall be 7 mil thick stretchable vinyl plastic,
pressure adhesive type, "Slipknot Grey", 3M Scotch 33+, or equal.

Insulating void-filling tape and high voltage bedding tape shall be stretchable
ethylene propylene rubber with high-tack and fast fusing surfaces. Tape shall be
rated for 90°C continuous, 130°C ovetload, and shall be moisture-proof. Void-
filling tape shall be "plysafe", 3M Scotch 23, or equal.

60f17




4, High temperature protective tape shall be rated 180°C continuous indoor/outdoor,
stretchable, self-bonding silicone rubber, High temperature tape shall be "Plysil
#3455", 3M Scotch 70, or equal,

5. Insulation putty filler-tape shall be Plymouth #2074; 3M, or equal.

Labels

I. Colored banding tape shall be 5 mil stretchable vinyl with permanent solid color.
Colors shall be as hereinafter specified. Tape shall be Plymouth "Slipknot 45", 3M
Scotch #35, or equal.

2. Numbered marking labels shall be colored vinyl markers, T&B, Brady, or equal.

3. Cable identification labels shall be weather resistant polyester with blank write-on
space, T&B, Brady, or equal.

4, Buried conduit marking tape for marking path or buried conduits shall be four inch
(4") nominal width strip of polyethylene with highly visible, repetitive marking
"BURIED CONDUIT", or similar language, along its length.

5. Nameplates shall be micarta lamicoid material, 1/6" thick, black background with
white engraving, Attachment means shall be self-tapping stainless steel screws.

Grounding Devices

L. Exothermally welded joints shall be made with Enrico "Cadweld", Burndy

- "Thermweld", or equal kits,

2. Ground bus connectors shall be Square D type "LU", OZ Type "XLH", or equal,

3. Conduit grounding bushings shall be as specified under CONDUIT FITTINGS.

Supporting Devices

1. Mounting hardware, nuts, bolts, lock washers, and washers, shall be grade 304
stainless steel.

2. Unless otherwise indicated, slotted channel framing and supporting devices shall
be manufactured of ASTM 6063, T-6 grade aluminum; 1-5/8" wide x 3/14" deep
(double opening type), Clamyp nuts for use with slotted channels shall be grade 304
stainless steel,

3. Conduit straps for use with slotted channels shall be aluminum with stainless steel
hardware.

4. After-set concrete inserts shall consist of stainless steel expansion bolts, 1/4"

minimum diametet, 500 bs. minimum pull-out resistance. Furnish Phillips, Wej-it,
or equal.

Tof 17




5. Hanger rod shall be 3/8" minimum diameter galvanized steel all-thread.

6. Nest-back or clamp-back conduit supports shall be two-piece hot-dipped galvanized
malleable iron devices. Furnish Crouse-Hinds "MW + CB", Gedney 140 series, or
equal.

7. One-hole conduit clamps shall be hot-dipped galvanized malleable iron type,
Crouse-Hinds type "MW", T&B 1270/1280 series, or equal,

8. Conduit "U" bolts shall be hot-dipped galvanized steel with galvanized hex-head
bolts.

9. Plastic saddles for supporting buried conduits shall be interlocking type that
provides separation between conduits vertically and laterally and between bottom
of conduits and trench floor.

L. Miscellancous Material

L. Double bushings for insulating wiring through sheet metal panels shall consist of
mating male and female threaded phenolic bushings. Phenolic insulation shall be
high-impact "ABB", Gedney type "ABB", or equal.

2. Cable grips shall be grip-type wire mesh with machined metal support. Furnish
Kellems, Appleton, or equal products,

3. Conduit pull-cords for use in empty raceways shall be glass-fiber reinforced tape
with foot-marked along its length. Furnish Thomas, Greenlee, or equal products.

4. Conduit thread coating compound shall be conductive, non-galling, and corrosion-
inhibiting. Furnish Crouse-Hinds type "STL", Appleton type "ST", or equal.

5. Wire pulling compound shall be non-injurious to insulation and to conduit and shall
be lubricating, non-crumbling, and non-combustible. Furnish Gedney "Wire-
Quick", Ideal "Yellow", or equal.

6. Plastic compound for field-coating of ferrous material products shall be PVC in
liquid form that sets-up semi-hard upon curing. Furnish Rob Roy "Rob Kote",
Sedco "Patch Coat", or equal,

7. Zinc spray for coating electrogalvanized steel products shall be Research
Laboratory type "LPS", Mobil "Zinc-spray", or equal.

8. Splicing kit shall be provided with insulating and sealing compound to provide a
moisture-tight splice. Provide Scotchcast Series 82 or equal splicing kit.

K. Lighting
1. Fixture lamps shall be furnished as scheduled and as specified.
2. Each fixture shall be complete with its appropriate hardware, finish trim, and

8of 17




appurtenances as required for a finished installation,

Wiring Devices

1. All wiring devices shall be specification grade and shall meet NEMA WD 1-1971
requirements. Furnish following types unless otherwise indicated.

2. Two-pole, 3-wire grounding, 15A/125V, NEMA 5-15R duplex receptacle shall be
Arrow-Hart #5662-S, Hubbell #5262, or equal.

3, Two-pole, 3-wire grounding, 20A/125V, NEMA 5-20R duplex receptacle shall be
Arrow-Hart #5739-S, Hubbell #5362, or equal,

4., GFCI receptacle shall be single receptacle in a duplex body with upper half
containing reset and test pushbuttons. Furnish Square D "GFSR", or equal.

5. Two-pole, 3-wire grounding, #20A/250V, NEMA 6-20R single receptacle shall be
Arrow-Hart #5861, Hubbell #5461, or equal.

6. Single-pole, single throw, 20A toggle switch shall be Arrow-Hart #1791, Hubbell
#1221, or equal.

™~

Single-pole, double throw (three-way) 20A toggle switch shall be Arrow-Hart
#1993, Hubbell #1223, or equal.

8. Double-pole, double-throw (four-way) 20A toggle switch shall be Arrow-Hart
#1994, Hubbell #1224, or equal.

9. Double-pole, single-throw 29A toggle switch shall be Arrow-Hart #1992, Hubbell
#1222, or equal.

10, Single-pole, double-throw, momentary/ centeroff, 20A toggle switch shall be
Arrow-Hart #1995, Hubbell #1556, or equal.

11, Door switch, single-throw pressure sensitive shall be Pass & Seymore #1205, or

equal.
Panclboards
1. Panelboards shall have voltage, overcurrent devices and features as indicated,

2. Breakers shall be plug-on type, trip-free. Multipole breakers shall be provided with
a common internal trip which opens all poles simultaneously and with a single
operating handle for all poles. Handle ties between breakers are not acceptable.

3. Breakers for 480V distribution panels shall be rated at least 14,000 amps 1.C., and
breakers for 120/240V panels shall be rated at least 10,000 amps L.C.

4, Provide ground bus inside each cabinet.

9of 17




N.

5. Enclosures shall be NEMA 1 surface mounted cabinet with gasketed, hinged door,
inside gutter trim and with door mounted directory pockst. All metal surfaces shall
be painted with baked-on acrylic enamel.

Dry-Type Transformers

1. Dry-type transformers shall have continuous KVA and voltage characteristics as
shown,

2. Enclosures shall be indoor type.

3, Coils shall be provided with NEMA standard taps in high voltage windings.
4. Furnish Square D or equal dry-type transformers.

Safety Switches

1. Safety switches shall be fused or non-fused as indicated. Each fused type switch
shall be equipped with class R rejection clips.

2, Switch mechanism in each safety switch shall be quick-make, quick-break, heavy-
duty type that meets Federal Specification W-S-865C.,

3. Enclosures shall be NEMA types as indicated. NEMA 4X types shall be fiberglass
reinforced polyester with gasketed door and stainless steel hardware.

B

Conduit hubs for NEMA 4X enclosed safoty switches shall be steel body type with
fiberglass reinforced polyester covering and with grounding bushing inside.

5. Conduit hubs for NEMA 3 and NEMA 4 enclosures shall be water-tight threaded
hubs with grounding bushing inside.

6. Each enclosure shall be equipped with ground lug,

7. Wherte indicated furnish disconnect mechanism with auxiliary control disconnect
contact rated 10 amp make, 6 amp break 120V A.C., 35% p.f.

8. Where indicated furnish NEMA 4X safety switches with integrally mounted pilot
operators,

9. NEMA 1, 3, 4 or 12 enclosed safety switches shall be Square D, or equal.
10. NEMA 4X safety switches shall be Square D "Krydon", or equal,

Motor Controllers

1. Enclosures shallbe NEMA types as indicated. NEMA 4X types shall be fiberglass
reinforced polyester with gasketed door and stainless steel hardware.

2. Each motor coniroller shall be as follows:

10 of 17




Allmotor controllers shall be full-voltage, non-reversing type except where
other types are indicated. Contactors and overcurrent devices and
conductors shown shall be minimum sizes, confirm all external loads prior
to manufacture. '

Each controller shall have a hinged door. Disconnect device operating
handles shall have on-off positions clearly marked and each handle shall
have padlocking provisions. Controfler doors shall have mechanical
interlocks to prevent their being opened unless the disconnect is in the "off"
position; however, there shall be a defeat mechanism for authorized
personnel entry.

Each controller shall be equipped with its own fuses and control power
transformer. VA capacity of control power transformer shall be sized to
handle its compartment load plus external connected loads,

Bach controller shall be equipped with pull apart terminat blocks.

Each controller shall be equipped with indicated pilot operators and other
devices. All pilot operators such as pilot lights, selector switches, and
pushbuttons shall be oil-tight grade. Each device shall be equipped with
engraved metal surround legend with functions engraved.

Provide one ambient-compensated overload for each motor controller, Size
five and larger contactors shall have overloads fed from CT's in motor
leads. Overload blocks shall be adjustable from 80% to 115% of their
nominal value. Where indicated, provide overloads with auxiliary contacts,
Selection of overloads shall be determined by the full 1oad current of motor
to be supplied.

All control relays shall be industrial type each with 10 amp, 120V rated
contacts. Each contact shall be field convertible. Each relay shall have
open-close position indication. Relay coils shall be rated 120VAC
continuous duty, including latch type relay coils.

Motor branch circuit overcurrent protection shall be motor circuit
protectors, unless otherwise indicated. Each "MCP" shall have adjustable
current setting pickup. Minimum 1.C. of each "MCP" shall be 22K A rms
symmetrical amps.

501  INSTALLATION: The following methods shall be used on this project:

5.02  Raceways:
A,

Install the conduit system to provide the facility with the utmost degree of reliability and
maintenance-free operation. The conduit system shall have the appearance of having been
installed by competent workmen, Kinked conduit, conduit inadequately supported or
carelessly installed, do not give such reliability and maintenance-free operation and will not
be acceptable.

Il of17




Raceways shall be installed for all wiring runs except as otherwise indicated.

Conduit sizes, where not indicated, shall be N.E.C. code-sized to accommodate the number
and diameter of wires to be pulled into the conduit. Unless otherwise indicated, 3/4" trade-
size shall be minimum size conduit,

Unless otherwise noted, conduit runs shall be installed exposed. Such runs shall be made
* parallel to the lines of the structure.

Unless otherwise indicated, conduit runs installed below-grade in earth shall be PVC. Use
manufacturer's approved cement for joining couplings and adapters. Runs shall be installed
so that tops of conduits are at least twenty-four inches (24"} below finished grade. Support
runs on plastic spacers and backfill to three inches (3") above topmost conduits with washed
sand. Wash down all sand backfill with water so as to completely fill interstices and to
compact sand. Complete backfill to finished grade with selected soil that is free from clods,
debris, rocks and the like. Pneumatically tamp backfill in six inches (6") to eight inches {8")
below finished grade, install continuous run of "BURIED CABLE" marking tape,

Below-grade to above-grade upturns in non-metallic runs shall be made with plastic coated
rigid metallic conduit. Install for cach upturn a PVC male adaptor on cach end of PVC run
and thread into metallic coupling that shall be equipped with a PVC sleeve. Continue thence
with plastic coated metallic conduit to at Ieast four inches (4") above finished grade.

Rigid metallic conduit runs shall have their couplings and connections made with screwed
fittings and shall be made up wrench-tight. Check all threaded conduit joints prior to wire
pull.

All conduit runs shall be water-tight over their lengths of run except where drain fittings are
indicated. In which cases, install specified breather-drain fittings.

Plastic jacketed flexible steel conduit shall be used to connect wiring to motors, limit
switches, bearing thermostats, and other devices that may have to be removed for servicing.
Unless otherwise indicated, maximum lengths of flex shall be six feet (6",

Each flex connector shall be made up tightly so that the minimum pull-out resistance is at
least 150 ths,

Empty conduits shall have pull-tape installed. Identify each terminus as to location of other
end. Use blank plastic waterproof write-on label and write information on each label with
waterproof ink. Cap exposed ends of empty conduit with plastic caps.

Conduit runs into boxes, cabinets, and enclosures shall be set in a neat manner. Vertical
runs shall be set plumb. Conduits set cocked or out of ptumb will not be acceptable.

Conduit entrances into equipment shall be carefully planned. Cutting away of enclosure
structure, torching out sill or braces, and removal of enclosure structural members, will not
be acceptable,

Use approved hole cutting tools for entrances into sheet metal enclosures, Use of cutting
torch or incorrect tools will not be acceptable. Holes shall be cleanly cut and they shall be

12 0f 17




5.03

5.04

5.05

free from burrs, jagged edges, and torn metal.

All raceways shall be swabbed clean after installation. There shall be no debris left inside.
All interior surfaces shall be smooth and free from burrs and defects that would injure wire
insulation.

Conduit Bodies and Boxes:

A, Conduit bodies such as "LB", "T", etc., shall be installed in exposed runs of conduit
wherever indicated and where required to overcome obstructions and to provide pulling
access to wiring. Covers for such fittings shall be accessible and unobstructed by the
adjacent construction,

B. Covers for conduit bodies installed shall be gasketed cast metal type.

C. All conduit boxes installed shall be cast metal type. Covers for all such boxes shall be
gasketed cast metal type.

Raceway Support:

A, All raceway systems shall be adequately and safely supported. Loose, sloppy and
inadequately supported raceways will not be acceptable. Supports shall be installed at
intervals not greater than those set forth under Article 300 of NLE,C., unless shorter intervals
are otherwise indicated, or unless conditions require shorter intervals of supports.

B. Surface mounted runs of conduit on concrete or masonry surfaces shall be supported off the
surface by means of aluminum slotted channels and conduit ¢clamps. Attach each slotted
channel support to concrete surface by means of two (2) 1/4" diameter stainless steel bolts
into drilled expansion shields.

C. Conduit runs that are installed along metallic structures shall be suppotted by means of
beam clamps or other methods as may be indicated. Coat each clamp with PVC prior to
installation.

D. Below-grade conduits shall be supported with plastic saddies.

Wiring:

A. Conductors shall be sized as shown and where no size is indicated, the conductor size shall
be #12 AWG.

B. All conirol wiring, 120/240V wiring and insulated equipment grounding conductors shall
be type XHHW insulated stranded copper conductors.

C. All 480V wiring in sizes #4/0 and larger shall be made with type RHH, RH, USE, VW-1
wire with stranded copper conductors that has EPR insulation and flame retardant jacket.

D. All 480V wiring in sizes smaller than #4/0 shall be installed with type RHTI, RHW, USE

insulated stranded copper conductors.

13 of 17




Branch circuits may be spliced for receptacle, lighting and small appliances load inside
appropriate junction boxes.

Except as otherwise specified, taps and splices with #10 AWG and smaller shall be made
with insulated spring wire connectors. Such connectors in damp or wet locations shall be
further insulated with an envelope of stretched piece of EPR tape around each wire to fill
the interstices between the wires. Then, apply one-half lapped layer of electrical tape over
all.

Motor connections made with #10 AWG and smaller wire shall be made up with set-
screwed copper Jugs with threaded-on insulating jacket. After make-up of each connector,
install two (2) layers half-lapped, of high temperature tape over connector barrel and down
over wires into connector one inch (1™,

Motor connections made with #8 AWG and larger wire shall be made up with cast copper
alloy splice connector. Apply over each connector and down 1.5 inches over each wire
entry, wrapping if high temperature tape. Apply at least three (3) layers, half-lapped each
layer of such tape with maximum build-up over the connector. Then apply final wrapping
of at least three (3) layers, half-lapped each layer of electrical tape.

Taps, splices, and connections in#8 AWG and larger wires shall be made with copper alloy
bolted pressure connectors. Each such connector shall be insulated by means of applying
insulation putty over sharp edges so as to present a smooth bonding surface. Next, apply at
least four (4) layers, half-lapped each layer of EPR tape. Then make final wrapping of at
least three (3) layers, half-lapped each layer of electrical tape,

Control wiring connections to stud type and screw type terminals shall be made with ring-
tongue type crimp connectors. Label each terminal jacket with wire marking label at each
connection.

Each wire connection shall be made up tightly so that resistance of connection is as low as
equivalent length of associated conductor resistance.

Phase label black pigmented power wires with color banding tape. Color of tape applied
shall be that specified below.

Conductor 120/240V Systems 480V Systems
Phase A Black Purple
Phase B Red Brown
Phase C Blue Yellow
Neutral White Gray
Equipment Ground Green Green

Numbered marking labels shall be installed to identify circuit numbers from panelboards.
Install labels on each wire in each panelboard, junction, and pull box, and device
connection.

Label each wiring run with write-on waterproof labels inside each motor control center and
in service switchboard., Install write-on label ties around wire group at conduit entrance and

14 of 17




5.06

5.07

5.07

0.

P,

Q.

write-on label the wire size, and service.

Install numbered marking on each conirol wiring termination at each terminal strip and at
cach device. Do this in motor control center, terminal cabinets, safety switches, remote
controllers, pilot operators, and instrumentation equipment. Number selected shall
correspond to number on terminal strip.

All wiring inside enclosures will be neatly trained and laced with nylon tie-wraps.

All wiring shall be installed in raceways unless otherwise noted; however, no wire shall be
drawn into a conduit until all work of a nature which may cause injury is completed, Do not
exceed wire and cable manufacturer's recommended pulling tensions. A cable pulling
compound shall be used as a fubricant and its composition shall not affect the conductor or
its insulation,

Wiring Devices:

A. Install wiring devices where indicated. Wiring devices shall be type as indicated.

B. Each wiring device shall be set with axis plumb and installed with yoke screws so as to
adequately support device yokes to the box,

C. Device boxes shall be cast metal Condulets or equal.

D. Use ganged boxes for ganged devices.

E. Each device box shall be equipped with specified cast metal cover.

Grounding:

A. Each item of equipment shall be adequately and thoroughly grounded. Comply with Article
250 of N.E.C., except where higher standards of grounding have been specified.

B. Equipment grounding conductors (EGC) shall be installed where indicated. These wires
shall be green colored in sized #6 AWG and smaller and green banded in larger sizes.

C. EGC runs into equipment and shall be grounded to equipment bus where available, or to
equipment ground lugs.

D. Where grounding type bushings are installed, bond EGC thereto and furthermore ground
cach bushing lug to equipment ground bus or ground lug, or ground rod.

E. In each motor terminal box, install equipment ground lug and connect EGC thereto.

F. In each floodlight pole, install ground connector to pole and bond to conduit bushing and
to EGC in branch circuit.

Outdoor Lighting Fixtures:

A. Install anchor bolts with templates. Each anchor bolt shall be set plumb and have correct

150f17




projection above top of concrete to accommodate double nuts and base so that there shall
be slight projection of each bolt above top nut when top nut is fully seated.

B. Each pole shall be set so that after tightening the nuts on the anchor bolts, they shall be
plumb.

C. Conduit upcomers into pole bases shalt be extended up to hand-hole level. Each conduit
shall be equipped with grounding bushing, Bond each bushing lug to pole ground lug,

D. Pole riser wiring shall be made with 600V rated 3-conductor SO cord. Ground green
equipment grounding conductor to pole ground lug at base and ground to luminaire at top.

E. Aim floodlighting luminaires at night for maximum coverage. Results shall be acceptable
to the Engineer,

508  Labeling: Tnaddition to requirements for labeling as specified throughout this section, install labels
as follows:

A. Phase bank each power wire and cable with colored banding tape. do this at each
termination,

B. Apply numbered wire marking labels to control wires, power wiring in panelboards, pull and
junction boxes, and at outlets to identify circuit numbers. Each control wire shall be labeled
at each connection.

C. Apply write-on identification labels to wiring sets in each hand-hole to identify function.
Use waterproof labels.
D. Apply write-on identification labels to empty conduits to identify each with information as

to terminus of other end and also trade size of conduit.

E. Install micarta nameplates with engraving to identify function and/or load served for the
following:
1. Starters
2. Overcurrent Devices
3, Safety Switches
4, Panelboards
5. Motor Controllers
6. RTU's
7. Level Transmitters
8. Flow Switches
9. Heat Trace Equipment

Micarta nameplates shall be attached with stainless steel screws, use two (2) per each
nameplate. Submit for review a schedule for engraving along with size for each proposed
micarta nameplate. Do not fabricate nameplate until review has been completed.

6.01  Electrical Service: The Contractor will make arrangements with the Electric Utility Company to
locate and provide 3-phase overhead power service at the water plant site. The Owner will pay for

16 of 17




all fees charged directly by the Electric Utility Company for equipment and labor supplied to provide
such service. The Contractor shall schedule his work around such service availability.

7.01  Guarantee: Allelectrical and control equipment shall be guaranteed against defects in material and
workmanship for a period of one (1) year from the date of system acceptance.

8.01  Payment: No separate payment for work performed under this item. Include cost of same in contract
prices bid for all items of which this work is a component part,

17 of 17




1.01

1.02

1.03

L.04

1.05

ITEMNO. 7

LIQUID CHEMICAL FEED SYSTEM

Chlorination Building: NA

Chemical Feed Room Ventilation: Vents shall have bug screens and be of aluminum with adjustable
damper or an FRP corrosion resistant shroud, All penetrations shall be sealed to prevent access by
insects, The inlet vent opening shall be low on the opposite side as shown. The fan shall be
confrolled by exterior light switch,

Chemical Feed System: The Contractor shall provide and install a complete chemical feed system.
The system shall/s shall consist of a Siemens Sitrans LUT 400 Series Ultrasonic Level Controller
W/ an Echomax XRS-5 Ultrasonic Transmitter Upstream of the V Notch Weir on the Chlorine
Contact Chamber. A Stenner variable speed, chemical feed pump Model Number SVP4H7 mounted
on a shelf to inject solution into transfer line from clarifier to chlorine contact chamber. The Pump
shall be flow paced based on 4-20 ma signal from ultrasonic flow meter with a spill recovery line
directed back into the bulk storage tank, The Contractor shall provide all necessary piping and
fittings to take suction from the proposed bulk storage tank and inject the solution into the treatment
plant discharge before the ground storage tanks. A spare chemical feed pump shall be provided. The
bulk storage tank shall be a 60 gallon Protank, Model # DWC 60, double wall tank with a quick
connect with a Ball Valve located on the top for filling, Pump, tank, and all chemical feed system
components shall be NSF 61 Approved for use in water systems. All Penetrations Shall Be Sealed
to Prevent Access by Insects.

Chemical Feed Electrical: The electrical work shall comply with NEMA 1 requirements. All wire
raceways shall be sealed PVC to prevent corrosion from the chlorine gas, Seal wyes shall be
installed on all conduit entering the chemical room.

Payment: Payment for the materials, equipment, and labor furnished and installed under this
specification shall be paid for under the Chemical Feed System Item

lofl




¥E20-d # WRIL - 3210-03 (F15) « DIEYL SZEBY “H0JSWTT - #OLL 08 "G

"INI DNIHIINIDNI NdVIH

‘papiacid 3¢ fjous

“papmzy; 4 o g A 24 swiay)
iV Sispwea w oy woepolsyy uo spanad gous a0)PEALDD
FUi 1041 suoyooytads DUD SUDE BRI SO JUSH SW S N ‘04
11 5q f1oys oD pPESCUAw SO0 NY Rl saRnbs
U3 Lngy BOI0) DRSS DU s HOE 3O DLUSASD UNU O Bf Sudy)
HUN DauTRUIoWw 99 (ISYE UITYM UDHMLNOIPAY Y| PHoIabsA3d
?Q {IOYS Dwan ayj ‘paprithuas = Bmpnad pouo Cpos diy yie
Prysgdwoasn ¥q 7 9Bowosp sodosd aunsw jjous Buiposb joury g
DAd OB FMERUTE SO gpn

OF SIMPIYDE Srypn vg pons Budd punosd w gy aabipos uop

0 ROSUDR Jo lewEs PHOSHGDI GF MIOPSUIS PUS |y O ER gIg
Dr AMp3yzs pepossy| 2q pous punesb suweqe Swidid pasadaiyy g
“pepoasy; 40 peBun)y 9g ous Burdid puncub casqo

TNy deRuiBul buj Aq peataddo wegsAs daage oo DN oPep upm
PRupsEa o] moweyoew o Rous sSum) punesbapen v g
ueyorusees Buuwbeq o sond sinoy

(rz} amoj—diunam; asewbuz Ty Allou HDus sojonuuas sui ‘g
“ABpmew) Jenbaz YL 0 UCqusHD

3 85 mBnosg o joys suom pesodosd ey ulw ST g
‘PosmEucy EuuuiSag of aord Sapian Buysixa

119 JO FUDHDARF PuD uORODO} By AURA DYS JODONUDD Y| CF
"PApRIN S0 BLOLDI jLD

H PejAsSUGa B foys Jemwbuy sur “soos Op SumyS asoy) aundaad
i PO uang a5y gdwegs Kioan gy Csuopd By woy Bupoos
Ag SUOHDOD] suluLABR Of (duRnS JOL DS HNGRREOD AU p
“earnaes up pasoid Bupg eicjeq padWwDS Pud peysng

YL PUS SO0 pUDDLIE WMMY {ge SSuSpI0D00 Ul 99 RyS
voisspasyg  Cseinu Bup ga (ZH(E)pPUO0ST L4 poantal SO sS3y b
92 % OHDO uomuduwip MODUDES © 40 150 QS0 SBe) 2 Jo Suyos

KOILY2OT LD3rcHd

SIVA3Q SNOINYTIIOSIN — B g
STUYLIT SHOINVTIISIA — w [ \ sansseid ubissp ISy uo sany ped (md_ggn) peciddy o josg
SNOIEDIS — UNIOPUNOY UGHBLLOS [DUsHDN BY) J0BG DE|D S SWHELS Laos
oM INYIE — & i Suand wup #sn o edid sxsoid uy Csaym s o (1{0)re0sT
NYid 2SS —~ ¥ 49 paunbon ST Sy A poppsasos woynzpobis D A PRIHHIS @4
THIOMd OFINVHGAH ¥ Wyusvid Mot3 ~ £ SAW pud ig pJopudls (JSMASNY) HOlppuRD] pogohuns [SuoioN
JVH ALRUDIA — T / SRHSU] SPDPUSIS sSUBLDY LOBLRWY Of DMDMSD ST JINROIY
WD ~ 1 PojoIes pup sadid pepossay Amen Y {0s7 Jwdoys! suoyoinBss
PUD FER4 DIDE Ypm BDUORIODRD W AG UONS FJom Y °F
XIONF LYTHS misio SUNDOIUDS g of powstusn} ag
40t Adou o pub Buglwm up 95 #0YS FDLDU BUj DRI PRIOSLID
@4b U] e buogaed of juojup By Jo S3uUnApk o SAop (Gi} e
WRBLEY 9SSR 4P 10 Sheume Wi ZROU HONS I0JODAUCD oy
TORMC HIOM 8L} ul Fopmus PUROLSIBDUR JEye a9 ADw

iey)  csusyozunbls sgoy o suo o BOUISGNS Ol SHULCLIGD
44 paumd samn pUNosBsun Jo asumpse SN LLGeD

Aus fih Jaquinu By SUDT  C394R WOM (Dusuab DUl LI isixe
SN PUnCIGIODUN 31 BIDPSSSD O} PRIDD 9G ONS |38 sequinu
S CAuDQIngEy punosS dus o) sopd fwnLnaup DS CSIRQGS
19 BUBDIAD s0) PINUEIDE AiMTiasat *g jOUS SRS B4l SOUMDIE
UOAINHETID FY| UG UMDYS BT (OU pUD 5 ADW Eanyen

}00EY9EL000M "ON S3AdL e B R B e S B S
SyX3dl ¢ 0D mmmmsqxu SHION TWHINID
SINIWIAOHAWI INVId YILVMILSYM

WALSAS ¥ILYMILSYM IDAIYAVE
- L L) h
27171 3NIANN




e
%
| e T PLZ1-4 "ON HOILYULSIDZY WAld
] e eI SUMIWAACHIWI LHVTd MMM LSV SLIC-OKE [T48) o™~
- WILSAS UALYALLEVA 100145YR GI55L S¥HALL "HOINY
tal HAYED 771 INIANA V011 XOB 'GH
| s 5 e un a0 NI ONIMIINIONT NV IH §

q;“f’éf'=,_ ERVENTR A
I RSy

St Ry

TaBES
BAY

Pusr 8BS

BEACH CHIY

]
PNt

]
i
;
§




TJ7i40848 STINVYHGAH

x
p =
g o = ra s w
£ g2 U -
Z28wm i ——————— BT T — e
o T2l ’ ; !
Ae=E o i f ._ - — - - = | ]
E==3 z s = : Gmaiv. Lot : T T N T T ¢
ZLE= f : ‘
s=&E2m . H i
=355 Zm ,
252 | ; I :
EnEm , ; : ! '
5= ! e : -] i i
T7E 5 o i T IR WEl e
— e FRCEF TP H i DNITIOH
= " = v = £
z w DUEOHI AIRVTD | Leowver B 2 NQHLYSTY 2 ens | R D
f N = P1E
i i g F] _ﬂu
: h mm E|F
[ ot
; f gl
. i iRy
H \ I
En Foh H i = =t

]

[y p—

SUNINTADNAA LY HILEMILSTA
YT i
37177 "INIAND

SYRIL hAHM0D I
FDES IINVHAAH THY JMEWIRIS MO
WIESAS HAIYMIISVI 1D0IEAVE

AGOT Bliprzle 33 W DT e e e NI OO

£ %% 3 E T
27 i35 g P i
Ty ox ¥ o8 i
: = st e _
Lo g i s T
.w ". Ml. dbist REIVA STRT.O4 NDK ) 7
. ' ! i
-] e ; [

"ot

T NOtIYRIY

e T _

EIMINGL SR

i § NOLYEY - —




BETL-d 0N ROLLYYLSIS DS Wald

WIS Hd
HTE54, SYXAL, NONAWY)

¥Ol | %08 "0d
"N ONIYIZNIONT Ny VaH

PRt

SYEIL ALK 5

R Ta 248 4,
SEETAIAOUR: LI T 4 20MILA

2717 "ANIANN

WILEAS UALVAVELSVAL 3DOIY VY

gz
W_.u
L
. B
;oE
:
28
;
;
:

i
¢

B

§

TIPLINO DNILSIAS

JIAOW3IN 38 G
gimM DNELSIXT ©

WILEAS ®O)
et eyt]

HIOAYHD LOVINDD
INBLIHS 0L QEIEIANGD 38 OL ARVD MWELSIEND -
HIEYD VHIOOUYD WOHI JvHNYL QRILYAONIY  ——T

IS¥S INGLEIWT GIHSTMT GLavvdMSD Jm Ovd THe

Ny WIodE @Rénie 43
S8 L 30 Y
MOLIPLIDIA diSLS

IVNIRDIHD % TS0

SHICTICH 3205 B NOLYRIY
SN GIIEIANGD 38 Qi SWYD NVLSHD
HIZYD INMQUVD MOLS FOUMNYL GIIVAODNIY - . -

GEHSO0AZG 36 OL
ONIOUAE AIMDNE
00z

SINGD
Sow MEHOY JESCatNd

ivA¥L @xXE TTVISH 'ROvEDENS 23AC
GLOOMEA %56 04 JOWVUDENS LIV4ANGD o
Gi SOLIVEINGD Ovs J3S040Nd -

HIYID S3LoRvIG ,M
i O3S0d0Hs —~

e

o

ALIENCSS oWlLSIYS

[ E
NIINIE HYE oL *
/ Wi 8 1360d0da — -
% N
% g =
WL DIOSSIAL TNy : HOLLINEISNG -
FTISA JIBYL02 bris 3 .
o NON SHIESING — ” 80 G2U¥I0IRY
\ Bl Aes0dGE 38
mr S SMIFW Z3UGE DNUGIND —y :
- -
R ; ~
e % - > o7 - .
. S s 2
LUABIE 39 Of ITABIS TRIRLITY OwiiSuG — S
=
" N

i
-

HIEVA ROYHIT

&%

ur

ot

e A TREITES S5300Y

u

P

[




Jdd.ﬁfflﬁ\v\W
k3

\ _i.- T B £ T e}

LIRS
1= psve nouvEly Gi M0 (i3 sus)
SHIIJSNVYL dnd LT SUM 7. L WIS A9E
.

- [ [ - . .
. F ] 3 _ »
g ¢ = :
2.5 = i {0 % &1 X £t} ;
BEEZom : MISVE SNIITOH 33O ——-
=2 9t m
£5352 !
322 Zm ! “
ZS&om i 00z Z i
ZopEX i :
SFE = i H SV SUS 4 -1
o = i B
g = —
= P i = NISYS OMIFIOH J0GNTS ONLNYORT

! s N A Fim- B03 Jdid TIMAMT /A olfd LY LS

L MISY8 NOMPEIY O T NISVS NOILTHIY
e AOE MG DNIISNEND 28T P i

SHRIVIH Di S43MONE WU
FNEY T33LS LT O350408d

. NISYE NOLLYYIY
Toe— BT X STl x L2

WILSAS MOILVRISDTROT . I
FSTOMENDD SEIMOTE -
/% XINOD C3S0d0Nd

=
i5
? EEc
I_EAZ 5.2
GBI Y - 7 st
3 :Z £ M _— I MISYVE NOiivHIv ’
SXi:EYm
£53a- T AN ¢ 2
IEEET
“=Eidr
F ET wiv Of 395MS
,I ﬁ\.“ H L dnid L3Rl L
z o i ,
ERy | [E~— uAfs Swd Linar Ly !
ot INIQIOH FIOMIS Ot
1 : ~ LMY Ly M HINOEL ANOY
i ‘
e 8 o Lol lz
£ 1 ;
: g T e i LMY 25§ Nswd P
DA b = P NOUETY woliz JAWA 390MTS i
F oz a,t o i FTT— At 3T MZAENTEL LB GIS0L0Nd :
53 ok == 2 :
i .. mm i
i 5 - !
¥ i . . - I L
i g T e !
- EHIEYID HILIATID = ;
N HIGAVHT EVINOD \ rd Bt G350t == .
IR : WNISIHD OL NgHL STI0W 103 “dadigvTd e T : HBa =t
L QILEIANGD N ST THLVE § LONNISHED " v prioaagahadyReaies — 0 —
: \\ el = mowE .q W{L =
ONIGTNS ICHINGD G IT0SE ITIAYES WOYHE e LTBE :
Q333 WHMIDTIT ONOICUSHIANG gISD40Ed ~— e H
i Ta R u s s :
b

k3




L= O NOLIVHESIDGE Wyld

9L10-0LE 17151 Hd
02692 SVXIL NOUIWYD

1011 X048 04
CINE ONRIFNIDNG MYy

T

o
2 a
. 32
rEFZC
= °F
5 IsZ
ERE =
iz
e
2giE
fHEET
SR
P
7 O2EN
- 24
=2
2 5 B
= K £
; £
! =
! 2

. 1
g

FHIXILDED 8N KAEN W3AD Q¥d TJAYHED

g — § NOILO3S

LEAL 4 THDIL

b
- 3dld ONIOYOR LB

)

amyame -._‘1\,
il
(o

R A R ]

o g

SHISNANG /A Sdoug

TE LT - S

UYPIE 335
NIIHOS wvE

YIS 0G0 TIVR JAORIE -,

RS S R T )

¥ — ¥ NOIGIS

SEISNLHG F S4UHS H
[ /M T MISYE NOUVEIY 575}

L CRCTIA L8 SETE oF a Q30uGaNIEe
—O¥d FLIHUHDYL HWIIHL (8 Y r ¥ P

ATMIFIE GITDN0

—-Jetd OMEIVET LB

Vo SHASNSHMO ¥ SdOw0 EW SE 7 - 5
= e WIETE NOMWHIY SF ¢ L X D
R S \\Wuj.ﬂm J90mis
X g ox 2 \x..\ - IRWE 39aN07%
= LAGES

Sote—y

ki 1]
- e i

P

o !

Tt SgdAns TI3M SMNTRLE

———— WIAPTHI LOVENOD INISOTHD Qr AN ¥

T

~— 3die L8 /M XDE 4O80 INIMI33 4338 T4

.

THYLGRTH WOMINATY /& SI00ED NO SNILTHED l\\
AIFWVATYS O30l 1OH Bt ATMXTvm 32w €

HISYE OMISTOH 3D0ATS ONIENTOI0 ¥O4 Jdid FIAMS /A dWne LfalF 8 —

SnTid LET v SYE L = N /
ekms LN mw A0S e
HEM ROLON A Sa HONOML ENIAGLE3 -0

uonouL wAdS—

— 2AJAG

R
T MMT S3WAINS ARDD

PR YFuTin




= =
F I
.5 =
&k
sz =m
EI8s=z
15220
EopRZ
522
= eZam
51372
LES Z
=0
= —
= =z
5]

[ ™
3H¢N“\§

S LANOY SFYID
THL3D SROTETIIINN
SLEINIADEAN LRI USLVAMDES N

i
271 INIONN

WILEAS VA LS¥M 30T

2 z B
R 5 3
2 x 3 4
S I
P z =
: T
. .
= o= > 'z
2z ]
= E
g d
5

TIT2S Db 108

NZHdDS 8vd

Ln_ﬂh! K

AAFANOLTTS

v T,
mi)ene wrE BY

, Ma e v

\. \ P mane e ar
anooer i R
Ledaing —_—

JEITEE_nesnive GRS

“alen TiRE Fa awrdtd

.C..:és AHAA A DL BOUTE EHE D

1) JHL
GIOTIM ¥ M O
Vrn REIMCTS GA-SEY 240

IR et
Y PRSI e

y S
AT NI
S e Y
Sritg ng 5
¥ W
£ - v
Y \
" z 7.
T
I
F
R
i -

-8

Fwds 02 1M

SNIdid INVDIa o Tel

bt VIARE LT

B R

pLE umm,wo.. e
T SaGhd Uk

M3l NY e H3INIVINDGDT SNIddIHS 0T

H3T NS ALeR CEITOR 36 TTANG m%_uﬂ-%ﬁm\n

35 TIVRS SHIIE) ONE STioM TR maiMvis ¥X3
LAUYIAL A6 OAINGIGHST TE TWHE Thw SOy
4R OISO

SILTPAD ¢ S0 SNONYINZIROOIN THI WLM ONTIMOSST
¥ QOMINT ATWidTnd s FIVMS CHNDINE $H1 - 3MEH

TN, Gv | g
TIRGOE JMOa Sk S JhHE Q60T
0 owes T’ IR NOTED 62 o SIAINGD sime
T3 grddnas
T w .nuucx...uxd:_z_.
: v TR e h ara
L MR Lot S2Y - v
e L
DEDST IURTOS SR




ST
g § S s
ITe0S Da rom
s e i g0 st EEE} q{wmzuzw ambni
IWIT_GE_ 400 26 od
= s
TYL3IC NOILVANNCA ONIG3G38 3Jdid
&
SFXFLOIS 1S vy 3DV d
El = any "EQiS0NE s Of ICVSSHNS
E g2 LOVAMOG ICSIDE DRUSIXT AR —
25 2 !
afg-m H ! :
G _00Z CUVOESIEIL O3LYNORHA NOLIGH IHL 3NCEY T
m IELO UT¥HGSY HoiHl _2/t i TI4RNS LZA -t H . 3034 5§ 1ITHE 3T ROUOAS MR
EL8z -
2= m KW ; LT3 & VIO H03 2% CDm: Zald SAd OF HIS CLE IS ANOe
2ZEZT ; ;o win 5. 1l a2 45w SOOI BF dBGe (I60aDRE
R D ; E I == KOED 3N MGHRAY0S INRITTHO
PiE = : i, 7 T ginAvaD
»TE 5 S : i . SIS AY SSEIDY INMBAdsJ G1 CITYSS
= = : i 36 TIVHE SMOUVAIENIZ TI¥ SH3ISAS
P =z . ; i ae difvs Wi 356 @04 Q3AO4ud¥ 19 BN
& i p : ~— 32 VIVHE HOMR BASG 300H MOTIVD 4
" /4 ‘ - .
B - BN AOTS UNDETEL
ETTa 1 : . B WU TONDIE TR OQE—F NG
Ryl i B J35WE G30¥d MmO 35 TIWHS sina
HOGL) WRvl oM T3S BT : : TL AIGNYHI [ITINGD GR0TET
et L B3Tienes ) : WRANYID NOHs 01 345NTa:
TIvR ANYL — + L YOLOELIG Gadi MOIAWIS }O5FNE OL 413HS NO
- NGV | P CHTAS WIZMON LGOM JRRd G332
{0 e TERRED O3NS TEVSTA ¥3uNAS
. o sz\.si t EIIEHI 1OVINGD
ig / T IO IHL NG WIIA RGN
& I5vag Sy ' A FHL 26 MIW3NISuM MILIBENYEL
25 Z W - SRILSIXS — S 2D L i |, HNOSYALTS S-SuX XTnOH23 ue
= 27 ) =
w BE8Z QEdwvs @ SWYT G M i e uh._nx.v QT TIAIT HNASTHIS:
o= G10vid TUDIOYD G — $3635 00 171 ENVBNS SNIWIS
Er=5%
sAxgm
SZ -
ESJE
EFLE N
2%
SaAz3ser !
Mo °
REEL . PHETNE ABIGT
L i
s !
3g
TS O iGn
2 2 %
PE NOILNBIEISId IWOlHL2313
[ g 2
Lo pon % e WIS HISSNTEL NSNS
=g o THY A BOZ Liaan MRDM i OIS A G0 OGS . AIAUIDEG 16 TiHE UITNION) AWHYROLSID N0 TEIN20ION ATSVNCSYIY
w F 2 a S CTAdNYINE L 8 g : MMESEIOIN BASE TR Swod Snal CH 3i31AR0D ShoIvHL NOTTIRLGN §
m -:.mwwuwpn‘.m &.x S S i T ddal B F WG T TIYHS $OLVEINGD M1 Lvri SHOGYIIaD3a% ORY SMYIS 35341 30 An1RT SH: S
! . . 23183ee Fomis SHOUVINGAY SEHY e MW 3308M8
: ErNd I e RS GHTNTHe 3 TWHS S¥0oR GNe Disuings Tt AT IR, s
H : i . T L e T TERENDE OO "SHOLNGN 3TTHG ONY SAVTIC 3MN SIETISONOY bk 030tGed 38 TewT Suslon 3V L
t i -
. SILFIG TR BUETI UNINTRESE AL GTIIEYT 38 TIVHS STENS J0MINOD 1Y R
B0 A,
w - I3 YIS RGN INOUATIRL Thl 0% Fwe M CIOIONS B WA ot o
% LG ASBA IS 3L JPANSS ISR Ofiv FRiei0INd 3H: S0 N »nz mvr
) 00T GV STNASUNYHMY T CHIATH 403 3TRISNOGEIY I VRS BOISYeihLs
Fom= -HRLIM WEGE TORNGRD
1. Y. GpIRedl SNOY (QONDS TY ND GITITISHL 38 TIWHS S4m WIS TYD 3
w{ehis By BETad 3ie Je Tt SHAbd Raieann e s iy e O e taaon
NHEN . - OFANETIE 2UN SONIGENG oNnd IOSM DATHGD . oiecDO 38 TIVHE SHorASdcs IV v
AN & i
. : : g i 5 s do s 3803 Fagyid
IO T TSGR 0L 5 OICE 1S3 T . ith JL Siy 3200 tomisms
L AR TNY LITENOY ¥ IOMSN BF CIMNLIE
E SOGRED .2 BifT 2 255 u AR SROVBINGS | KING IRSHa
3 - PiE GYIRE3nL JOUHRTHIVEM T YRIN 9O of-TWEN 38 TIVHE 10N WD HCMIAE £
Z
h " e B 313 g I, =
O3 LT HEW HIMGO RN 0T i 00N05 D0 Thd AW URGHos BuAnReN R
AFCH WIRiET
E




	Admin Package Cover Page_Alt Language
	Administrative Package Cover Page
	This file contains the following documents:
	Portada de Paquete Administrativo
	Este archivo contiene los siguientes documentos:

	wq0013643001-pls-eng
	wq0013643001-pls-esp
	wq0013643001-nori-eng
	wq0013643001-nori-esp
	wq0013643001-application-updates
	Binder1
	Admin Email
	Admin page
	dom-tpdes-renew-nori-murechno
	Municipal TPDES and TLAP PLS  english and spanish

	wq0013643001-application-updates
	scanner_20240528_121614.pdf
	wq0013643001-application-original.pdf


	wq0013643001-application-original

